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IN THE SUPREME COURT OF INDIA
CIVIL ORIGINAL WRIT JURISDICTION
WRIT PETITION (CIVIL) NO. 1220 OF 2021

RACHANA GANGU & ANR. ..PETITIONER
VERSUS
UNION OF INDIA & ORS. +.RESPONDENTS

AFFIDAVIT DATED 23.11.2022 ON BEHALF OF THE UNION

OF INDIA

I, Dr. Veena Dhawan, Wife of Dr. Puneet Dhawan, aged 57 years,
working as Additional Commissioner (immunization) in the Ministry
of Health & Family Welfare, Government of India, Nirman Bhawan,
New Delhi -110011, the deponent herein, do hereby solemnly affirm

and state on oath as under:

1. That I am Additional Commissioner (Immunization) in the

Government of India

Ministry of Health & Family Welfare,

‘MoHEFW’). T am filing this affidavit in reply to the present Petition on

A\\

‘bé@lﬁ,o‘f\he Union of India.
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2. At the outset, the answering Respondent offers deep and sincere
condolences to the Petitioners on the tragic and untimely demise of
their respective daughters. It 1s most respectfully submitted that the
Union of India is deeply sensitive to the concerns raised in the present
Petition and the issue of safety in COVID-19 vaccine administration is

considered a matter of utmost importance.

3. It is most respectfully submitted that the representations made
by the Petitioners vide Prime Minister’s Office (PMO) grievance case
reference no. PMOPG/E/2021/0442378 and PMOPG/E/2021/0440276 were

answered on 10.12.2021 and 31.03.2022 respectively.

True copies of response dated 10.12.2021 and 31.03.2022 to the
grievances made by the Petitioners are annexed herewith and marked
as ANNEXURE Al (Pg no. 41 to 43) and ANNEXURE A2 (IPg no.

44 to 47) respectively.

4.  The Petitioners seek the following reliefs from this Hon’ble

I'I'th\e present Writ Petition:

T
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4 1. Issue a writ of mandamus or any other appropriate writ, order or
direction appointing an expert medical board, independent of the

Gouvernment, to forthwith inquire into and investigate into the

deaths of the daughiters of Petitioners No. 1 & 2, and to share the
report of the autopsy and investigation with the Petitioners in a

lime-bound manner,

. Issue a writ of mandamus or any other appropriate writ, order or

direction directing the above appointed expert medical board to
i prepare a protocol for early detection of and timely treatment for
the AEFI due to the Couvid-19 vaccine such as the ones that led to

the deaths of the daughters of Petitioners No. 1 & 2; and

tit.  Issue a writ of mandamus or any other appropriate writ, order or
direction directing the Respondents to grant significant monetary

compensation to the Petitioners No. 1 & 2, which will be donated by

the Petitioners to organizations working on social issues.

?j 8. The answering Respondent seeks indulgence of this Hon’ble

Et\to set out in detail, the entire background of the COVID-19
RN j? \\®
o
/! ff,f\ r;j\N\EﬁCﬁ\l ation program, the decision-making process for administration
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of vaccines and the system of monitoring Adverse Kifects Following
Immunisation (AEFIs) throughout the nation, which will aid an

informed adjudication of the issues raised in the present Petition.

6. At the outset it is humbly submitted that the COVID-19
pandemic was an unprecedented challenge for mankind and timely
development. manufacturing and administration of vaccines was
critical to end the pandemic. In a noted scientific paper in the
scientific journal The Lancet, it is estimated that vaccines have
globally prevented roughly 20 million deaths and in India alone, at
least 4 million were estimated to have been prevented with timely

access to COVID-19 vaccines.

A true copy of ‘Global impact of the first year of COVID-19 vaccination:
a mathematical modelling study The Lancet Infectious Diseases,
dated 22.09.2022 is annexed herewith and marked as ANNEXURE -

A3 (pages 48 to 57).

7,It is most respectfully submitted that issues raised by the

iﬁ‘oﬁéré‘“’ﬁaﬂ within the domain of the executive, aided by medical,
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manufacturing and administration of wvaccines, including post

administration surveillance and monitoring of AEFIs is a highly

technical matter guided by views that emerge from scientific

consensus among subject experts. As such, the inquiry of this Hon'ble

Court may be limited to whether there is an adequate regulatory

mechanism in place and whether the same has been followed.

BRIEF BACKGROUND

8. It is most humbly submitted that the COVID-19 virus is a novel
virus and the global landscape of scientific and technical knowledge

for this virus is continuously evolving. As soon as the COVID-19

pandemic hit mankind, the Government of India initiated large scale

efforts between public and private scientific institutions to ensure that

the people of India have early access to vaccines against the COVID-
19 virus. This effort resulted in India being one of only a few countries
in the world that succeeded in developing and manufacturing vaccines
in large quantities indigenously. It may be noted that India has been
able meet its vaccination targets on a very aggressive timeline,

- wentlrely through domestically produced vaccines. Government of India

-----

4 :3 ~along W}A: State Governments was able to deliver 100 crore vaccine
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people. This is an unparalleled global achievement and a testament to

India’s self-sufficiency in vaccine production for its people.

9. India’s COVID-19 vaccination drive is based on emerging
sclentific and epidemiological evidence, WHO guidelines and global
best practices. Each vaccine goes through a process of rigorous review
by several layers of expert consideration and deliberation both hefore
and after the vaccine is approved for public use as delineated

hereunder.

VACCINE APPROVAL AND ADMINISTRATION PROCESS

10. The Drugs and Cosmetics Act, 1940 (D&C Act’) alongwith the
Drugs and Cosmetics Rules 1945 (D&C Ruleg) regulate the
development, manufacture, import, sale and distribution of drugs and
cosmetics in the country. Vaccines fall within the definition of ‘drug’
under Section 3(b) of the Drugs Act. The process of marketing

approval for a new drug is governed by the New Drugs and Clinical

Trials Rules 2019 ({NDCT Rules’)

:('):?Ehe_\New Drugs and Chnical Trials Rules 2019 1s annexed
‘grg}ﬁiith:an‘dﬁmarked as ANNEXURE A4 (Pg 58 to 174).
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11. The national regulatory agency which approves a new drug for
marketing is the Central Drugs Standard Control Organisation
(CDSCO’). The clinical trial and other data for evaluating the
application for approval of a new drug is first examined by the Subject
Expert Committee (SEC) which is an independent body of experts
drawn from across the country from different medical / scientific
nstitutions. The SEC makes a recommendation to the Drugs
Controller General of India (DCGI) and after a further review, the
CDSCO grants or rejects the application made by the drug
manufacturer. It may be noted that the CDSCO 1s a globally respected
and recognised regulator. CDSCO been assessed by the Bureau of

Indian Standards (BIS) and received IS:ISO 9001:2015 certificate for

Quality Management System. CDSCO was also assessed by the World
Health Organization and given maximum possible marks in its

assessment.

A true copy of press release dated 17.02.2017 on WHO assessment of

QDKSCQ is annexed herewith and marked as ANNEXURE - A5
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12. 1In the present case, the 1"espective children of the Petitioners
were vaccinated with the Covishield vaccine manufactured by M/s
Serum Institute of India. This vaccine went through the same rigorous
review of safety and efficacy by independent experts in the SKEC before
being granted permission for ‘restricted use in emergency situation’ on
02.01.2021 following which it was included in the National COVID-19
vaccination program which commenced on 16.01.2021. After a further
rolling review of clinical trial data as well as AEFI data, the

Covishield vaccine was approved for regular use on 27.01.2022.

A true copy of chronology of events for the process of approval for
Covishield vaccine 1s annexed herewith and marked as ANNEXURE

A6 (Pg 177 to 178).

13. Once a vaccine is given marketing approval by the CDSCO,
decisions regarding administering the vaccine are taken with the aid
of the National Technical Advisory Group on Immunization (NTAGI).
NTAGI was established by an order of the Ministry of Health and

Famlly_mWelfare (MoHFW) in 2001. As India's apex advisory body

=l FW g}n\\provxsmn of vaccination and immunization services for
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the effective control of vaccine preventable diseases in the country.

The NTAGI is chaired by Secretary, Health & Family Welfare
(H&EFW) and Co-chaired by Secretary Department of Biotechnology
(DBT) and Secrertary Department of Health Research (DHR) &
Director General Indian Council of Medical Research (ICMR). Tt also
comprises of independent technical experts from medical / scientific
institutions across the country such as, immunologists, vaccine and
vaccine safety experts, paediatricians, gastroenterologists, public
health experts, epidemiologists, vaccination program managers and

members from regulatory authorities.

14. The NTAGI is supported by Standing Technical Sub-Committee
(‘STSC", which is further supported by two Standing Working Groups:
(i) Vaccine Preventable Disease Surveillance; (ii) Immunization and
Vaccine Research and Capacity Building. The NTAGI Secretariat
provides techno-managerial support for NTAGI work. The work of
the Secretariat includes, formulation of policy guestion to be
answered by the working groups, evidence collation and review,

risk- benef1t analysis, mathematical modeling, VPD surveillance

S ;\\

Teﬂéﬁ; UIP data review, systematic review, primary and
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secondary data analysis, quantitative and qualitative research,

policy reports, and public briefing reports.

15, Once the NTAGI Secretariat has compiled the scientific
evidence on a particular vaccine, the same 1s sent to the COVID-19
Working Group which is a body of subject matter experts under
NTAGI and has independent experts as well as representatives of
ICMR, DBT etc. This group reviews the quality of evidence received
from the Secretariat and drafts its recommendations. These
recommendations are then sent to the Standing Technical Sub-
Committee ((STSC’) which is the next body of subject matter experts in
the NTAGI hierarchy. The STSC deliberates on the recommendations
made by the CWG and forwards its recommendations to the full
committee of the NTAGI. The NTAGI then deliberates on
recommendations made by the STSC and provides a recommendation

to the MoHFW.

True copies of the Code of Practice of NTAGI and NTAGI workflow for

COVID 19 vaccines are annexed herewith and marked as

A\ (Pg 179 to 212) and ANNEXURE A8 (Pg 213)
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16. To oversee all aspects of COVID-19 vaccinatioﬁ administration,
the Government of India constituted the National Expert Group on
Vaccine Administration for COVID-19 (NEGVAC). The NEGVAC is
the apex advisory body for the National COVID-19 Vaccination
Programme and provides the final layer of expert review for
recommendations pertaining to COVID-19 vaccination, providing an
additional review of recommendations of the NTAGI- After
deliberations on the recommendations made by NTAGI, NEGVAC
forwards its recommendations to MoHFW. The NEGVAC is chaired by
Member (Health) NITI Aayog and co-chaired by Secretary, Ministry of
Health and Family Welfare. Its members include Secretaries from the
Department of Biotechnology, Department of Health Research,

Department of Pharmaceuticals, Ministry of External Affairs,

Department of Expenditure, Ministry of Electronics and Information
Technology, representatives from five State Governments and

technical experts.

17. In Jacob Puliyel v. Union of India & Ors. 2022 SCC OnLine SC

533, this Hon'ble Court had the occasion to examine the vaccine

-Iéi)iﬁi‘i@%ghprocess of the Government of India in the context of COVID-
RN
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2 ,‘Eva’%cinesh‘;and held, “a perusal of the material places on record would
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show that there 1s material compliance with the procedure prescribed
under the Drugs and Cosmetics Act, 1940 and the 2019 Rules, before

grant of approval for the emergency use of the two vaccines.”

18. In light of the above, it is most respectfully submitted that
COVID-19 wvaccines, including the Covishield wvaccine, have gone
through a rigorous regulatory approval process with several layers of
independent expert review. The data submitted by the vaccine
manufacturer on the safety and efficacy of the said vaccine has been
closely examined by wvarious expert bodies as detailed above and
continues to be done on a rolling basis. All decisions on vaccine

administration are made on the basis of relevant scientific evidence.

ADVERSE EVENT FOLLOWING IMMUNIZATION (AEIT) MONITORING,

INVESTIGATION, CAUSALITY ASSESSMENT AND INFORMATION

DISSEMINATION

19. An Adverse Event Following Immunization (AEFI) is any
untoward medical occurrence that follows immunization of a vaccine
recipient. AEFIs are expected to occur in the administration of every

vaccine and are continuously monmitored by all countries to ensure the

S

sgfety of vécClnatlon programs. It 1s critical to note that an AEFI may

E
o

) N, e

cagp, TSl EED)

br. Meana Dhav-,*s‘;r_n) ‘
R’(u"? I(;'m} f.&é-:!i!icna! Commissione? {inid)
3 1, : e
ym‘mrfm ga TRd 'cﬁF?«frmuy:Vr\}n-r;f jm
Ha & afi EHIS]
Wiristry of Haaith < e A

et LT oV _
m—%ﬁ\ !fﬁfc?*:ﬁ 1 Mew Dethi




SEGET AL LTS GRS R A AL SR A S A Pl T BT S Y PR S ERNTEN

PRI AR CEAY RN A TR N A R A S

LA A i e A oLt LT e e Oy B L A RS N AN TR L2 N SO SR R

causal relationship between a vaccine and an AEFT is established by
investigation of the AEFI by medical / scientific experts. As such, any
AEFI monitoring mechanism broadly has two aspects, i.e. surveillance
(to detect the occurrence of AEFIs) and causation analysis (to analyse

the safety of the concerned vaccine).

20. India has extensive experience in large scale vaccination and
has a robust system of vaccine administration and AEFT surveillance.
Even before the COVID-19 pandemic. the Universal Immunization
Programme run by Government of India was one of the largest
immunization programs in the world. To ensure safe vaccination, over
the years a world class AEFI monitoring and investigation system has
been created under the National AEFI Secretariat established under

the Immunization Technical Support Unit (ITSU") in 2012.

21. Under this system, AEFI Committees are created at the State

and National level which provide guidance to the program and carries

out documentation, investigation and causality assessment besides

training and orientation of health workers and other involved in
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neurologists, pathologists, forensic medicine ‘Specialists,
microbiologists, and also public health specialists, epidemiologists and
representatives of the drug regulators. In addition, representatives of
professional associations such as Indian Academy of Paediatrics,
Indian Medical Association and WHO and UNICEF are also members

of the AEFI committees.

A true copy of the Terms of Reference of the National AEFI
Committee is annexed herewith and marked as ANNEXURE A9 (Pg

no. 214).

22. An AEFI can be reported by the vaccine beneficiary, their family
/ friends, their doctor, or programme administrator on CoWIN or
otherwise to the District Immunization Officer (DIG’). Both
Government and private hospitals have been advised to report any
suspected cases of AEFI to the DIO. Once the AEFI is reported, it is
verified by the DIO as minor, severe or serious under the established

protocol. For all severe and serious AEFT cases, causality assessment

is conducted-bytrained medical experts of the State or National AEFI

)
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the cage may be. Once causality assessment results are
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discussed and approved by the National AEF] Committee, the same is

uploaded on the MoHFW website.

A true copy of a Flow Chart for reporting of AEFI for COVID-19 is

annexed herewith and marked as ANNEXURE A10 (Pg No. 215).

23. In order to further strengthen the AEF] reporting mechanism, a
strong convergence has been developed with the Pharmacovigilance
Programme of India (PvPI) under the Indian Pharmacopoeia
Commission for receipt of information regarding AEFI cases being
reported from approximately 300 Adverse Drug Reaction Monitoring
Centers in medical colleges and large hospitals throughout the
country. Information from PvPI and CDSCO is collated and studied in
case of any new, previously unknown events identified through AEFI

surveillance.

24. The AEFI surveillance system of India was part of the National
Regulatory Agency (NRA’) assessment by global experts conducted by

WHO in 2017 where the Indian NRA was awarded maximum possible

LT u«jkj)v»/
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25. Normally vaccination programs are only for the paediatric
population. Keeping in view the novel nature of the COVID-19 virus
and adults as the initial target population for wvaccination,
membership of the National AEFI Committee has been expanded to
include neurologists, cardiologists, respiratory medicine specialists
and other medical specialists. States have also been requested to

similarly expand their AEFI committees.

True copies of letters dated 08.12.2020 and 04.01.2021 pertaining to
expansion of National and State AEFI Committees are annexed
herewith and marked as ANNEXURE A1l (Pg 216 to 218) and

ANNEXURE A12 (Pg 219 to 220) respectively.

26. The COVID-19 vaccination program was started in India on
16.01.2021. In accordance with the priority groups identified by
NEGVAC, vaccines were first made available to healthcare workers on
16.01.2021, followed by frontline workers on 01.02.2021, followed by
senior citizens (persons above the age of 60 years) and persons aged
above 45 years of age with co-morbidities on 01.03.2021. From
010420\21\§11pwe130ns above the age of 45 years were included in the

N
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drive, withythe same being expanded to cover all persons
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above the age of 18 years from 01.05.2021. At each stage, AEFT data
was carefully examined before considering expansion of persons

eligible to receive vaceines.

27. Causality assessment of AEFI is one of the most critical facets of
AEFT investigation. Causality assessment of AEFI cases is done at the
State and National level by experts trained in causality assessment
using globally accepted causality assessment checklist, based on the
definition and algorithm developed by WHOQ. The diagnosis of reported
cases reported as AEFIs are standardised by the Brighton
Collaboration with definitions developed through deliberations by
independent global experts. Together with the definitions. algorithm
and checklist, causality assessments are conducted in line with global
standards and best practices. Results of causality assessments done at
the state level are conveyed to the nationai level. At the national level,
special sub-groups have been constituted for focused causality
assessments of serious and severe AEFI cases on a priority basis.
These sub-committees at the national level conduct the causality

assessment of all cases. The causality assessment results of each case

mxfhen)p sented to the experts in the National AEFI Committee who

f Hﬁh"r‘:/{

d;L gués %‘he case and may approve the result as assessed by the sub-

&)

; it Comnissionar (IMa1)
| FEVERL QE WA oAl WErad
/ Ministry of Health & Family Welfare

R FEFHE / Govt. of India
/ New Dalhi




18

committees, change the results or even send the particular case back

for re-investigation / re-assessment or request for more information to

form a conclusion on the causality assessment results. Once approved

by the experts of the National AEFI Committee, the results of f

causality assessment of AEFI cases are made available in the public
domain on the website of MoHFW. These results are also shared with
CDSCO and other stakeholders for appropriate action / policy

interventions.

28. TFor COVID-19 vaccination program, COVID-19 Vaccines
Operational Guidelines (‘Operational Guidelines’) have been
developed by MoHFW which set out the AEFI system, management,

reporting, investigation and causality assessment protocol.

A true copy of the relevant portion of the COVID-19 Vaccines
Operational Guidelines 1s annexed herewith and marked as

ANNEXURE A13 (Pg 221 to 234).

29. It is pertinent to note that the Operational Guidelines, which

are cncul@t)edand“ “explained to all stakeholders in States / UTs,

et
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informed both about the benefits as well as likely side-effects
assoclated with the particular vaccine they choose to take. The
Operational Guidelines also state that beneficiaries should be
observed at the vaccination session site for at least 30 minutes post
vaccination to detect, manage and treat any immediate adverse
reactions. State and District authorities (District Immunization
Officer / Chief Medical Officer or the Block Medical Officer) have been
asked to proactively reach out to all health care service providers such
as medical colleges, hospitals (public, autonomous and private) and
individual practitioners and sensitise them to report any adverse
event following COVID-19 vaccine as per guidelines. Treatment is
being provided free of cost in all government health institutions to
vaccine beneficiaries who suffer AEFIs. Moreover, posters with
information on COVID-19 vaceination, the risks of COVID-19 infection
and benefits of vaccination along with rare complications /
contraindications associated with vaccines have also been developed in
English & Hindi. It has been advised to States/UTs that these posters
and other awareness materials should be prominently displayed in all

vaccination centres across the country. Awareness has also been
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True copies of posters for COVID-19 vaccination awareness are

annexed herewith and marked as ANNEXURE A14 (Pg 235 to 244).

30. AEFI surveillance, monitoring and investigation is an ongoing
process. Till 19th November 2022, a total of 219.86 crores doses of
Covid 19 vaccines have been administered in the country. A total
of 92,114 AEF1I cases (0.0042 %) have been reported in this period,
of which 89,332 (0.0041%) are minor AEFI cases and a total of
2,782 cases are serious and severe AEFIs (0.00013%). However, it
may be noted that these figures are prior to causation analysis and
any such severe / serious AEFIs including death cannot be
attributed to vaccination till the same is causally assessed by the

National AEFI Committee.

31. This Honble Court in Jacob Pulivel (supra) examined the
system of AEFI surveillance in detail and declined to enter into a
judicial review of the same:
“82. From the material placed before us, we note that the
National AEFT Surveillance Secretariat has been functioning for

10 years and as, ‘Zw,s been pointed out, there is a well-established
5y i 5
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website of the MoHFW carries the resulls of causality assessment
of AEFI cases, from which the public can obtain relevant
information pertaining to AEFIs. We have been informed that a
thorough causality assessment analysis of AEFIs is carried out
by experts and not every severe disease and death can be
attributed to vaccination. Reactions are examined by experts
specifically trained to undertake causality analysis before
notifying such reactions as adverse events arising [from
vaccination. There is a well-defined mechanism for collection of
data relating to adverse events that occur due to COVID-19
vaccines and the Government of India has taken steps to direct
all concerned medical professionals at the ground level to report
adverse events. Kven medical practitioners at private hospitals

are associated with reporting of adverse events. Therefore, we are

not tnclined to accept the broad-strokes challenge mounted by the

Petitioner that the surveillance system of AEFIs in this country is

faulty and the correct figures of those who have suffered any side

effects, severe reactions or deaths post-inoculation have not been

disclosed.”

[emphasis supplied]
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CASE OF THE PETITIONERS

32. It is humbly submitted that the AEFI investigation and
causality assessment process is a completely transparent process.
AEFIs are thoroughly examined and results are made publicly

available as soon as possible.

33. In the case of the daughter of Petitioner No. 1, AEFT of Ms.
Rithaika Sr1 Omtri aged 19 years was recorded, reported, investigated
and casualty assessment was done by the State and National AEFI
Committee. The cause of death has been officially classified by the
National AEFI Committee through an AEFI classification as a case of

Thrombosis and Thrombocytopenia Syndrome (T'TS).

A true copy of Causality assessment results of 178 reported Serious
Adverse Events Following Immunization (AEFI) cases following
COVID-19 vaccination approved by National AEFI Committee dated
07.12.2021 as uploaded on MoHFW website is annexed herewith and

marked as ANNEXU&E Alb (Pg 245 to 251).
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34, After introduction of the Covishield vaccine for wvaccination
against COVID-19 in various countries, TTS was identified as an
AEFI in a few European countries. In addition, after examining the
Indian AEFI data, the MoHFW issued an advisory for healthcare
workers as well as other stakeholders for awareness among medical
professionals and vaccine beneficiaries of TTS as a possible AEFT,
stating that there was a “very miniscule but definitive risk of
Thromboembolic events. The reporiing rate of thes.e events in India 1s
around 0.61/million doses, which is much lower than 4 cases/million
reported by UKs Regulator Medical and Health Regularly Authority

(MHRA).”

An advisory to this effect was also issued by the Press Information
Bureau on 17.05.2021. Another advisory to States / UTs was issued on
11.10.2021 to encourage more reporting of such AEFIs and for
creating more awareness of TTS as a possible AEFI of the Covishield
vaccine. However, it may be noted that the occurrence of TTS as an
AEFT was and still is a very rare. event, at a far less frequency than
that observed in Europe. This is not unusual as different populations

react differently to different vaccines due to genetic variations.
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It is also respectfully submitted that the information about TTS as an
AEFTI has been included in the package insert / summary of product
characteristics of Covishield which is available inside the packaging of

the vaccine as well as on the website of the vaccine manufacturer.

True copies of letter dated 17.05.2021, PIB release dated 17.05.2021
and letter dated 11.10.2021 are annexed herewith and marked as
ANNEXURE A16 (Pg 252 to 258) and ANNEXURE A17 (Pg 259 to

260) and ANNEXURE A18 (Pg no. 261) respectively.

35. It may be noted that as on 30.09.2022, there have been a total of
26 AEFI cases of T'TS reported in India, out of which in 14 cases, the
individual recovered after hospitalisation and in 12 cases the
individual passed away. The reporting rate of TTS in India is 0.001

per one lakh doses administered, making it an extremely rare event.

36. The rate of reporting of TTS as an AEFI in other nations is also
pertinent to note. In Canada, as of August 2022, a total of 105 AEFI

cases .. Q-f-’TT& were reported among which 64 cases were reported
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administered. In Australia, as of July 2022, 173 AEFI cases of TTS

have been reported following the use of the AstraZeneca vaccine with
a reporting rate of 1.66 cases per one lakh doses administered. In the
United Kingdom, as of August 2022, a total of 39 AEFI cases of TTS
following the use of AstraZeneca vaccine have been reported with a

reporting rate of 0.06 cases per one lakh doses administered.

37. In the case of the daughter of Petitioner No. 2, the AEFT of Ms.
Karunya Venugopalan, aged 20 years was recorded, reported,
mvestigated and casualty assessment was done by the State and
National AEFI Committee. The cause of death has been
officially classified by the National AEFI Committee through an AEFI
classification as ‘Bl - Temporal relationship is consistent but there is
insufficient definitive evidence for vaccine causing event with a
diagnosis of Multisystem Inflammatory Syndrome of Children (MIS-

).

A true copy of Causality assessment results of 22 reported Serious
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05.11.2021 as uploaded on MoHFW website is annexed herewith and

i

marked as ANNEXURE A19 (Pg 262 to 264).

38. As vper Brighton Collaboration, Multisystem inflammatory
syndrome 1n children/adults (MIS-C/A) 1s identified as an Adverse
Event of Special Interest (AESI) following COVID-19 vaccination. As
it 18 a rare but serious health condition associated with COVID-19, 1t
is recommended that such event be recorded and evaluated by the
pharmacovigilance bodies reviewing the adverse event due to COVID-

19 wvaccines. However, as of now, there is no definitive evidence

globally to associate MIS C/A with COVID-19 vaccines and no causal

assoclation of MIS C/A has been proven with COVID-19 vaccines. The

Pharmacovigilence Risk Assessment Committee of the European
Medicines Agency has also concluded that there is currently
insufficient evidence on a possible link between COVID-19 vaccines
and very rare cases of MIS C/A. However, MIS C/A is still being
considered an Adverse Event of Special Interest (AESI) and is being

monitored accordingly. The National AEFI Committee is alert to cases

J_m,w—»-_ &,
difzissessed -

of MISC/Ax%nd such events are being captured and
eva’l';u,é}:é as-per the Brighton Collaboration definitions.

N

(i Ve i
O YR (37 14 I Comasissinzr (L1
TRT Qd qIRGIT ey e
Miriistry of Health & Family Welfare
T WIFEX 7 Govt. of India
g fawett 7 Now Delhi




CaE LT

R 3

PR L L Rk g,

FSEAET R TSR LR FIEEP LA R FIIES 5 6 3l A0 SR W S WA WS Sl i RETHIac eod ka4 P T, O Y g e Nt d A T B LT 4y 5

RAEA R AL

27

Therefore, as per global scientific consensus, MIS is currently

classified as an AESI and not an AEFI and there is no definitive
evidence to conclude a causal relationship with COVID-19

vaccinations.

A true copy of Brighton Collaboration’s COVID-19 AESIs available at
[https://brightoncollaboration.us/wp-content/uploads/2021/01/COVID-
19-updated-AESI-list.pdf] is annexed herewith and marked as

ANNEXURE A20 (Pg 265 to 266).

39. From the above facts, it is evident that the existing mechanism
for monitoring, investigation and analysis of AEFIs is adequate,
effective and transparent. The prayers made by the Petitioners in
regard to an independent review of AEFI cases ought not to be
granted by this Hon'ble Court as the sa.mé would plant a seed of doubt
in the existing regulatory and AEFI monitoring mechanism and harm
public interest. It may be noted that the Petitioners have failed to
show how the existing AEFI monitoring and investigation system has

proven to be inadequate in the present case.
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INFORMED CONSENT

40. It is stated by the Petitioners that informed consent was not

taken before vaccination. This is an incorrect / misleading submission
not supported by any material on record and the following

submissions may be appreciated in this regard.

41. It is critical to appreciate that vaccination of eligible population
under the National Covid-19 Vaccination Program is voluntary. The
Operational Guidelines issued by the Central Government to all

States/UTs clearly state that vaccination is voluntary.

42. In Jacob Puliyel (supra) this Hon'ble Court noted the voluntary
nature of the National COVID-19 Vaccination Program and held as

under:

“41. Before dealing with the 1ssue of coercive vaccination, it is
necessary to consider whether the right of privacy of individuals
can override public health, more so, when the submission on
behalf of the Respondents is that steps taken to restrict the rights

of individueis are in the larger inierest of public health. It is true
sy e,
7y o ERE N

o be vaccinated or not is entirely the choice of the
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result in bodily intruston and violation of the individual’s right
to privacy, protected under Article 21 of the Constitution of
India. Personal autonomy was read into Article 21 by this Court
in Common Cause (supra), by placing reliance on National Legal
Services Authority v. Union of India, and Aruna Ramachandra
Shanbaug (supra). This Court, in Common Cause (supra),
emphasized the right of an individual to choose how he should
live his own life, without any control or interference by others. It
recognised the right of an individual to refuse unwanted medical
treatment and to not be forced to take any medical treatment thal

13 not desired. In view of the categoric statement of the Union of

India that vaccination of COVID-19 is voluntary, the question of

any intrusion  into  bodily intesrity does not  arise  for

consideration in this case.”

[emphasis supplied]

43. It is most respectfully submitted that the concept of informed

consent 1s inapplicable to the voluntary use of a drug such as a

vaccine. While the Government of India strongly encourages all

o Zi. ‘:,‘\légalﬁ COmpsiulsmn for the same. As detailed earlier, all relevant
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information on COVID-19 vaccination is made freely available in
public domain by both the vaccine manufacturer and MoHFW. Just as '
a medicine has side effects, AEFIs are reported for every vaccine in
the world. A vaccine beneficiary always has the option to access even
more information about the vaccine and its possible adverse effects
from the health workers at the vaccination site or their doctor before
making an informed decision on their own. As such, it is humbly

submitted that once a vaccine beneficiary who has access to all

relevant information, voluntarily chooses to enter a vaccination center
and receive vaccination, the question of a lack of informed consent

does not arise.

COMPENSATION

44. The Petitioners have sought compensation from the
Respondents on the death of their respective children. As stated
abox}e, causation analysis has revealed that the death of daughter of
Petitioner No. 1 was from a vacecine product related reaction while in

the case of daughter of Petitioner No. 2, there is insufficient evidence
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45. A claim for compensation for AEFI cases may arise at two
stages, viz. during the conduct of clinical trial for the vaccine (vaccine
development stage) or after marketing authorization has been
obtained from the Government of India and the vaccine is being

administered to the public (vaccine administration stage).

46. During the vaccine development stage, when a clinical trial is
being conducted, if a trial participant suffers from any physical injury
or death from an AEFI, the sponsor of the clinical trial (normally the
vaccine manufacturer) is under a legal obligation to provide free
treatment to the trial participant in case of injury and in case of the
trial participant’s death, financial compensation to their legal heir.
The same is provided for under Chapter VI of the NDCT Rules. This

provision has been made to safeguard the interests of clinical trial
participants who take a higher degree of ﬁsk at the drug development
stage when the drug is still experimental, in the interest of mankind.
It may be kept in mind that without such persons volunteering for

clinical trials, the drug development process would be adversely
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47. At the vaccine administration stage, after marketing i
authorizatiqn 'has been obtained from the Government of India and
the vaccine is available to the public, if a person suffers physical

injury or death from an AEFI, appropriate remedies in law are open to

the vaccine beneficiary or their family including approaching civil

courts for a claim of damages / compensation for negligence,
malfeasance or misfeasance. Such claims may be determined on a

case-to-case basis in an appropriate forum.

48. Another aspect on the prayer for compensation ought to be
considered by this Hon’ble Court. It is pertinent to note that the
Petitioners have approached this Hon'ble Court under Article 32 of the

Constitution, seeking compensation from the Union of India.

49. An illuminating exposition of law on award of compensation

from the State in public law proceedings was made in Nilabati Behera

v. State of Orissa and Ors. (1993) 2 SCC 746, where a three-judge

bench of this Hon'ble Court held:
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protection of which 1s guaranteed in the Constitution, is an
acknowledged remedy for enforcement and protection of such

rights, and such_a_claim based on strict liability made by

resorting to a constitutional remedy provided for the enforcement
of a fundamental right is ‘distinct from, and in addition to, the
remedy in private law for damages for the tort’ resulting from the
contravention of the fundamental right. The defence of sovereign
immunity being inapplicable, and alien lo the concept of
guarantee of fundamental rights, there can be no question of
such a defence being avatlable in the constitutional remedy. It is
this principle which justifies award of monetary compensation
for contravention of fundamental rights guaranteed by the

Constitution, when that is the onlv practicable mode of redress

available for the contravention made by the State or its servants

in the purported exercise of their powers, and enforcement of the

fundamental right is claimed by resort to the remedy in public
law under the Constitution by recourse to Articles 32 and 226 of

the Constitution...”
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compensaltion, as exemplary damages, in proceedings under

Article 82 by this Court or under Article 226 by the High Courts, :

for established infringement of the indefensible right suaranieed

under Article 21 of the Constitution i1s a remedy available in

public law and is based on strict liability for contravention of the

suaranteed basic and indefensible rights of the citizen. The

purpose of public law is not only to civilise public power but also
to assure the citizen that they live under a legal system which

aims to protect their interests and preserve their rights.

Therefore, when the court moulds the relief by granting

“compensation” in proceedings under Article 32 or 226 of the

Constitution seeking enforcement or protection of fundamental

rights, it does so under the public law by way of penalising the

wrongdoer and_fixing the liability for the public wrong on the

State which has fatled in its public _dutv to protect the

fundamental rights of the citizen. The pavment of compensation

in such cases is not to be understood, as it is senerally

understood in a civil action for damages under the private law

but in broader sense of providing relief by an order of making

o "fjjﬁjgﬁé‘t@w amends” under the public law for the wrong done due 5
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of the citizen. The compensation is in the nature of “exemplary

damages” qwarded _against the wrongdoer for the breach of its

public law duty and is independent of the rights available to the

aggrieved party to claim compensation under the private law in
an action based on itort, through a suit instituted in a court of
competent jurisdiction or/and prosecute the offender under the
penal law.”

[emphasis supplied]

50. In essence, this Hon’ble Court has held that an award for
compensation from the State in a proceeding under Article 32 or 226
of the Constitution is a remedy available in public law based on strict
liability for contravention of fundamental rights made by the State.
The Union of India along with the various State / UT Governments
have only administered the National COVID-19 Vaccination Program.

The vaccines in use under the vaccination program are manufactured

by third parties and have successfully undergone thorough regulatory

review 1n India as well as other nations, being recognised globally as

safe and effective. In these facts, it is most humbly submitted that

oldlﬁng the State directly liable to provide compensation under the
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to AETFIs from the use of vaccines may not be legally sustainable. In

fact, the facts placed above show how the Union of India has made

substantial efforts in ensuring a safe and effective vaccination

program against COVID-19 in the middle of a highly challenging ‘

situation presented by the COVID-19 pandemic.

CONCLUSION

51. The facts placed in this affidavit show:

51.1 The regulatory approval process for vaccines under the D&C

Act and Rules is a well-established, internationally recognised

system with several layers of independent expert review for
safety and efficacy.

51.2 Omnce a vaccine has been approved for use by the CDSCO, a
detailed examination of scientific evidence and data is
conducted by the NTAGI which makes its recommendations on
use/administration of vaccines after several layers of
independent expert review on safety and efficacy of vaccines.

51.3 For COVID-19 wvaccines, recommendations of the NTAGI

undergo another layer of expert review by the NEGVAC after
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51.5

51.6
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51.4 This Hon’ble Court in Jacob Pulivel (supra) has held that for

regulatory approval of COVID-19 vaccines, there was material
compliance with the provisions of the D&C Act and Rules. In
other words, the regulatory process envisaged under the
statutory scheme has been followed. This includes the vaccine
Covishield with which the respective children of the Petitioners
were vaccinated.

The existing mechanism for monitoring, investigation and
analysis of AEFIs under the National AEFI Committee and
Secretariat is adequate, effective, transparent, guided by global
best practices and scientific / medical experts. The prayers
made by the Petitioners in regard to an independent review of
AEFT cases ought not to be granted by this Hon’ble Court as the
same would plant a seed of doubt in the existing regulatory and
AEFI monitoring mechanism and harm public interest. It may
be noted that the Petitioners have failed to show how the
existing AEFI monitoring and investigation system has proven
to be inadequate in the present case.

This Hon'ble Court in <Jacob Puliyel (supra) examined the
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51.7 AEFI causation analysis as approved by the National AEFI

51.8

51.9

Committee has revealed that the death of daughter of
Petiti'oner No. 1 was TTS which was found to be a vaccine
product related reaction while in the case of daughter of
Petitioner No. 2, the cause of death was MIS and there 1s
insufficient evidence to arrive at a definitive conclusion on
causation.

TTS is classified as an AEFI, while MIS is classified as an
ALSI. Both are being monitored closely by the National AEFI
Committee. Requisite information and advisories on TTS as a
possible AEFI have been placed in public domain by both the
MoHFW and the vaccine manufacturer.

The concept of informed consent 1s inapplicable to the voluntary
use of a drug such as a vaccine inasmuch as there is no legal
compulsion for the same. All relevant information on COVID-19
vaccination is made freely available in public domain by both
the wvaccine manufacturer and MoHFW. Further, a vaccine
beneficiary has the option to access more information about the

~vaccine and its possible adverse effects from the health workers

e

",

i ﬁ:“"\\ . . . . .
—~at~the ‘vaceination site or their doctor before making an
- -n-:ﬁ S s
ﬁ:i{e\d:‘zl decision on their own. As such, once a wvaccine
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beneficiary who has access to all relevant information,
voluntarily chooses to enter a vaccination center and receive
vaccination, the question of a lack of informed consent does not
arise.

51.10 If a person suffers physical injury or death from an AEFI,
appropriate remedies in law are open to the vaccine beneficiary
or their family including approaching civil courts for a claim of
damages/compensation for negligence, malfeasance or
misfeasance. Such claims may be determined on a case-to-case
basis in an appropriate forum.

51.11 There is no material to suggest how the State can be fastened
with strict liability for the tragic death of the respective
children of the Petitioners which is the requirement in law to
sustain a claim for compensation against the State under
Article 32 of the Constitution. To the contrary, the facts placed

in this affidavit show how the Government of India has made
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by this Hon'ble Court and the answering Respondent prays that the

present Writ Petition be dismissed.

53. The present affidavit is filed bona fide and in the interest of

N
\ g

DEPONENT,__ ..

(Dr. Veena Dhawan)
IR TGRS (E'QL) I Additionat Commissioner {IMM)
e T RaR Gieat Jeierd

justice.

Ministry of Health & Family Welfare
IR AREHTY [ Govt. of India

VERIFICATION W faeed / Now Dalhl

I, the deponent above named, do hereby verify that the contents of

Para 1 to 53 of my above affidavit are prepared on the basis of

instructions received by me and on the basis of legal advice received
and no part of it is false and nothing material has been concealed
therefrom to the best of my knowledge.

Verified at. New Delhi on this 9 oy 822
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Details for registration number : PMOPG/E/2021/0440276

- Name Rachana Gangu
Date of receipt 14/67/2021
; © Address Villa A37 Dewsville Manchirevula, Rd next to M.S.Royal Function Hall
% District name Hyderabad
g State name Telangana
% Mghile no 9573151818
Email Id RachanaGangu@gmail.com

Grievance description

Namaste Dear Modi Ji,

| am wriling to you as a mother who lost her beloved 18yr old daughter. My daughter Rithaika Omitri was an active kid who was aspiring to
become an architect. She was a victim of adverse side effect of Covishield vaceine. | am writing to you from Hyderabad, Telangana, so my
voice can be heard and no other innocent lives are lost. Like many others, we believed in science, and we believed in the vaccines, and
got my daughler her first dose of Covishield on May 29th 2021. But within a week of receiving the vaccine she developed adverse side
effects and had CVST (Cerebral Venous Sinus Thrombosis) which caused blood clots and massive brain hemarrhage. In spite of having an
emergency surgery, medical care and trying cut all available options, her life couldn't be saved and we lost har on 18th June 2021. Prior to
this, she was a healthy girl with no medical issues. We cannot explain the agony we are going through for having lost our healthy daughter.
We are writing to you in the hope of preventing another parent from experiencing similar pain. '

u o A A N L

After the passing of my daughter, we have been hearing of many more cases of blood clots happening here in our country. This
complication has been reported from a number of countries using AstraZenaca Vaccine - Covishield {AZD1222) such as the UK, European
Unicn, and Scandinavian countries, The majority of affected patients thus far are women under the age of 50years, and it seems to occur 4
to 20 days after vaccination. Based an our onling research and literature review we were able to gather the following facts. As per the UK's
Medicines and Healthcare Products Regulatory Agency, atleast 79 reports of thrombasis associated with low platelets were reported by 31
March 2021, of which 44 were CV3T. Of these 79 cases, 51 were in women and 28 in men. All of the UK cases have occurred after the
first dose. The risk was higher in the younger age groups, those aged 18-29 years. The agency conciuded that while in most adult age
groups, the benefits of the AstraZeneca vaccine outweigh the risks except for in the younger 18-29 year age group, for which the rigk-
benefit equation is more finely balanced and the risk of CVST was disproportionately higher :

We are very concerned about the lack of education about potential side effects being given to recipients. If we had known about this side
effect, we could've watched cut for the symptoms and an early medical intervention could have saved my daugbter's life. While as a
government public health policy, the need to vaccinate a large population might take priority, we request you to kindly consider modification
of the guidelines based an the side effects experience gathered both in India and Europe. The data so far has shown a significantly higher
risk of blood clots for women under the age of 50.

R L SRR S LR SRR L R A Kl Rt

As the vaccination rates are increasing, it is inevilable that a higher number of younger age group people will be at risk for blood clots.
These side effects could potentially cost the lives of healthy individuals who would likely have survived the COVID-12 infection. In the long-
term, serious vaccine side effects could cause greater distrust in. vaccine efficacy and erode people’s trust in vaccination. instead, if the
people most vulnerable to blood clots from Covishield {(women under the age of 50) are offered Covaxin vaccine. overall the risk to
individuals can be reduced. We humbly reguest you to lock into this matter and consider changing the vaccine recommendations.

We need to have safety management protocels in place. We need to look into advocacy and awareness of Vaccine Induced complications
for healthcare professionals, so they can be prepared to act quickly with proper treatment.

=
:
é
:
g
%
:
3

[ request you to consider this issue with high pricrity. We are ready to provide any further defails needed.
Thank you for your attention to the voice of a mother in agony.

Humble Salutations,
Rachana Gangu

Additional Information Not Provided
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ATR Details for registration number : PMOPG/E/2021/0440276

Grievance Officer Name

Grievance Officer Designation
Organisation Name

Nature of Grievance -

Citizen's Demand

Resolution Done

Cause of Grievance

Resolution Type

Date on Action Initiated for Resolution
Resolution Date

Remarks

Sachin Kumar
Depuly Secrefary
Covid Vaccination
AEFI

Other

Other

Other

Fully Resolved
31/03/2022

31/03/2022

The sad demise of your daughter is irreparable. However, with regard to the above grievance, it is informed that all minor, serious and
severe Adverse Evenl Following Immunization (AEFI) following CoVID 19 vaccinations are reported by vaccinators and district
immunization officers through the Co-WIN portal. Serious and severe AEFls (deaths, hospitalizations and cases cccurring in clusters or
which raise parental/community concern) are investigated. In death cases, all hospital records, past treatment records, post mortem
reports/ verbal autopsy reports, etc. are collected. Causality assessment of all serious and severe cases are conducted at the state and

national levels.

As we are aware that COVID Vaccination is voluntary. In case of any causalily dus to covid vaccination, the Health Department or vaccine
manufacturer shall not be hold responsible for any loss of life after vaccination. The Government of India has given clearance for
administrating covid vaccines on the basis of review of available scientific evidences, global examples and the practices being followed in

other countries implementing COVID-18 vaccinalion.

29-08-2022, 11:26
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SN. Action Taken

1 RECEIVED THE
GRIEVANCE

2 TAKEN UP WITH
SUBORDINATE
ORGANISATION

3 TAKEN UP WITH
SUBORDINATE
ORGANISATION

4 CASE
DISPOSED OF

30f3

43

Action History of registration number: PMOPG/E/2021/0440276

Date of
Action

14/07/2021

14/07/2021

16/07/2021

31/03/2022

From

COMPLAINANT
—{C1TZN)

Prime Ministers
Office -
(PMOPG)

Department of
Health & Family
Welfare -
(DHLTH)

Covid
Vaccination -
{DSCVD)

&= Print

To

Prime Ministers
Office -
{PMOPG)

Department of
Hezlth & Family
Welfare -
{DHLTH)

Covid
Vaccination -
(DSCVD)

COMPLAINANT
~(CATZN)

https://pgportal.gov.in/CPGOFFICE/GrievanceDetails/Index/UE1P...

% Close

Remarks Action Document
Taken by
Please fake necessary action.
Shri Alok
Saxena
(Additional
Secretary)
The sad demise of your Sachin
daughter is irreparable. Kumar
However, with regard 1o the (Deputy
above grievance, it is informed Secretary)

that alt minor, serious and
severe Adverse Event
Following Immunization (AEFI)
following CoVID 19
vaccinations are reporied by
vaccinalers and district
immunization officers through
the Co-WIN portal. Serious and
severe AEFIs (deaths,
hospitatizations and cases
occurring in clusters or which
raise parental/community
concern) are investigated. In
death cases, all hospital
records, past treatment
records, post mortem reports/
verbal autopsy reporis, etc. are
collected. Causality
assessment of all serious and
gevera cases are conducted af
the state and national levels. As
we are aware that COVID
Vaccination is voluntary. In
case of any causality due to
covid vaccination, the Heailth
Cepartment ar vaccing
manufacturer shall not be hold
responsible for any loss of life
after vaccination. The
Government of India has given
clearance for adminisirating
covid vaccines on the basis of
raview of available scientific
evidences, global examples
and the practices being
followed in other countries
implementing COVID-18
vacgination.
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Details for registration number : PMOPG/E/2021/0442373

Name Venugopalan Gevindan

Date of receipt 16/07/2021

Address Karunyam, EB Colony. Vadavalli
District name Coimbatore

State name Tzmiinady

Mobile no 9894065066

)

Email id gvenugonaan@gmall.eom
Grievance description
Namaste PM L.

| lost my heatithy daughter to COVID Vaccnation related complications, some celails of whicn are availabte in my
change.org pelition

it ‘-.-.=.-.-'.-.;f:hang"«,org-;}fheali:h—.rninister-;zas{-‘.accinaticn-mis-a-awareness—and-aniibody~testéng-required

. us, many are saying such events irom their nlaces alsa. | think

5 year old male isnt guite suitable {or & 20 vear olo famale who

Adel 1o that the lack of knowledge in general at the medical fraternity about MIS-A, i's diagnosis anc

protocol.
Uurge vaur good office to ook Into Wi wih due consideration and gather data (which | am certain now is nRen-

existent. if you ask now how many people died witin 2 months after taking vaccine, | don't lhink we hiave suor

tion Sir. | shall be more (han hagpy i

nt lands in my state,

s all miormation and fully eooperate L

Venugopslan.G

Additionat information Not Provided

Type of receipt Transferred
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Action Taken

RECEIVED THE
GRIEVANCE

TAKEN UP
WITH
SUBORDINATE
ORGANISATION

TAKEN UF
WITH
SUBCRDINATE
CRGANISATION

TAKEN UP
WITH
SUBORDINATE
ORGANISATION

CASE
DISPOSED OF

Action History of registration number: PMOPG/E/2021/0442378

Date of
Action

16/07/202%

16/07/2021

16/6712021

30/09/2021

10:12/2021

From

COMPLAINANT
- {C1TZNY

Prime Ministers
Office -
(PMOPG)

" Covid

 AnDstails

To

Prime Ministers
Office -
{(PMOPG)

1. DHLTH -
Department of
Health & Family
Welfare, 2.
GOVTN -
- Government of
. Tamil Nadu

i Pocument -

e
:
. Remarks | Action
: .. Taken by
. Shri Alok
- Saxena
- Loint
.~ Secretary)
cineell
* (hsO)
Petition Q%st
accepted (iollector
_and the : (bist
¢ salution for ! (%oliector)
the g
grievence |
“isgivenin |
the ‘ '
aftachment . |

Department of
Health & Family Vaccination -
Welfare - (DSCVD)
- [DHLTH)
Governtnent of District
- Tamit Nadu- | Coltectorate !
(GOVTN} - CBE -(CBO1D)
District | COMPLAINANT -
Coliectorate - (C1TZN}
CBE - {CBO1D) '
E & Print h % Close i
: J
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Translation

Municipéu_i_Administration and Water Supply Department

Sender Recipient

Chief Municipal Officers - Mr. Venugopalan Kovithan

Coimbatore Corporétion Karunyam EB Coloy

Coimbatore, 641001: o Vadavalli, Combatore

- NAKAN 6453/202ME31 1012021
t. . 7| To Prime Minister PMOPG/E/2021/0440276
- | Sent Petition No. and Day ' Date 16.07.2021
2, Name of Petitioner and address Mr. Venugopalan Kovindan
o Karunyam EB Coloy
. Vadavalli, Coimbatore
3. Details of the request Regarding advice on Covid-
19 Vaccination
4. | Details of action taken Presently, Coimbatore
Municipal Corpotation
provides for Covid-19
vaccination serviées and
vaccination for 1% and 2n¢
dose is going on iﬁtensively.
So, inquire to getivaccinated
: in nearby centre.
5. | Send to the petitioner As per serial no. 4
e, Is the request accepted? Or rejected? Accepted '
17 °| Request rejected, if so, the reason

Accreditation Officer

Coimbatore Municipal Corporation
I
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Translation

. Municipal Administration and Water Supply Department

Sender ' _ . Recipient

Chief Municipal Officers ' Mr. Venugopalan Kovithan

Coimbatore Corporation Karunyam EB Coloy

Coimbatore, 641001 : Vad-dvaili, Combatore

NAKAN 6453/202ME31 - 10/2021

l. . To Prime Minister PMOPG/E/2021/0442378
Sent Petition No. and Day Date 11.07.2021

2. Name of Petitioner and address 'Mr.-Venugopalanf Kovindan

| Karunyam EB Coloy
-Vadavalli, Coimbatore

3. Details of the request Regarding advice on Covid-
, 19 Vaccination
4. Details of action t'aken‘ a Covidl-9 Vaccination

grievance is'undef' review.

Moreover, related to this
matter is well under taken

by the Government of Tamil

Nadu.
5. Send to the petitioner - | As per serial no. 4
[s the request accepted? Or rejected? _ Accepted

7. Request rejected, if 5o, the reason

Accreditation Officer

Coimbatore Municipal Corporation
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-, and Dec 8, 2021. This estimate rose to 19-8 million

AR -A3

Articles

Global impact of the first year of COVID-19 vaccination:
a mathematical modelling study

The first COVID-19 vaccine outside a chnical trial selting was administered on Dec 8, 2020. To ensure
global vaccine equity, vaccine targets were set by the COVID-19 Vaccines Giobal Access (COVAX) Facility and WHO.
However, due to vaccine shortfalls, these targets were not achieved by the end of 2021. We aimed to quantify the
* global impact of the fAirst year of COVID-19 vaccination programmes.

A mathematical model of COVID-19 transmission and vaccination was separately fit fo reported COVID-19
- mortality and all-cause excess mortality in 185 countries and territories. The impact of COVID-19 vaccination

programmes was determined by estimating the additional lives lost if no vaccines had been distributed. We
estimated the additional deaths that would have been averted had the vaccination

ilso
coverage targets of 20% sel by

COVAX and 40% set by WHO been achieved by the end of 2021.

Based on official reported COVID-19 deaths, we estimated that vaccinations prevented 14-4 million
{95% credible interval [Crl] 13-7-15.9) deaths from COVID-19 in 185 countries and territories between Dec 8, 2020,

(959 Crl 19-1-20 -4} deaths from COVID-19 avertled when we

used excess deaths as an estimate of the true extent of the pandemic, representing a global reduction of 63% in total

deaths {19.8 million of 31.4 million) during the firsl

year of COVID-19 vaccination. In COVAX Advance Market

Commitment countries, we estimated that ¢1% of excess mortality {7-4 million [95% Crl 6-8-7.7] of 17.9 mil:lion
deaths) was averted. In low-income countries, we estimated that an additional 45% (95% Crl 42-49) of deaths could
have been averted had the 20% vaccination coverage tazget set by COVAX been met by each country, and that an

additionat 231% (105-118) of deaths could have been averted had the 40% target set by WHO

country by the end of 2021.

been met by exch
[

COVID-19 vaccination has substantially altered the course of the pandemic, saving tens of millions of
lives globally, However, inadequate access to vaccines in low-income countries has limited the impact in these
settings, reinforcing the need for global vaccine equity and coverage. ‘ :

Schmidt Science Fellowship in partnership with the Rhodes Trust; WHO; UK Medical Research Council;
Gavi, the Vaccine Alliance; Bill & Melinda Gates Foundation; National Institute for Health Research; and Community

Jameel, |

© 2022 The Author(s). Published by Eisevier Ltd. This is an Open Access article under the CC BY

4.0 license. ®

The frst COVIN-19 vacrine was delivered outside of 2
clinical trial setting on Dec 8, 2020, By Dec 8, 2021,
35-9% of the global population wis estimated to have
received at least one dose of a COVID-19 vaccing, 45- 5%
estimated to have received two doses, and 4.3%
estimated to have received a booster dose. Despite the
incredible speed with which COVID-19 vaccines were
developed in 2020 and subsequently distributed during
2021, more than 3.5 million deaths due to COVID-19
have been reported globally since the st vaccine was
- administered.? :
Understanding the global impact of vaccination on the
course of the COVID-19 pandemic is challenging given
the heterogeneous access to vaccines coupled with
ditferers levels of tapsmission and ongoing non-
pharmaceutical interventions across countries. In the

www thelancet.comfinfection Vol 22 September 2022

early months of 2021, the impact of vaccination woild
have been minimal because of the delay in develop ng
the infrastructure for 2 widespread vaccination campaign,
the need {or a delayed two-dose regimen in some
jurisdictions to ensure maximum protection. and he
defay in the developinent of antibodies follow ng
vaccination, Additionally, as vaccine supply was con-
strained, most countries opted to pricritise vaccinatior in
high-risk populations, including health-care workers and
clder people. Such strategies would have generated direct
protection but would have had comparatively less impact
on SARS-CoV-2 transmission, However, from mid-2021
onwards those countries with access to plentiful vacé.ne
supply opted for mass vaccination of the adult population,
ater including children and subsequent boosting to
maintain high levels of protection given the waning in
vaccine efficacy and the einergence of new variants of
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Articles

Research in context

Evidence before this study
We searched PubMed up to April 26, 2022, without any date
limits or language restrictions, using the search terms “vaccin®
AND impact AND (death™ OR live*) AND (estimat® OR evaluat™)
AND {COVID-19 OR SARS-CoV-2)". We found eight published
studies that estimated the impact of COVID-19 vaccination,
including deaths averted from vaccination. None of the studies
considered the global impact of COVID-19 vacei

: ion, forusing
fon, tocusing

AL

instead on specific regions (italy, California, Narth Carolina,
Stockholm, subsets of states inthe USA, New York City, and the
WHO Eurcpean Region}. Furthermore, the study focusing on
the WHO European region only quantified the direct impact of
vacgination and did not estimate the indirect effects {ie,
decreasing infection risk of both vaccinated and unvaccinated
susceptible individuals).

Added valye of this study

This mathematical modelling study advances previous work
both in terms of scale (number of regions medelled) and in
terms of quantifying both the direct and indirect impact of
COVID-19 vaccination globally. We estimated the impact of

concern. This approach has resulted jn vast inequalitics
in global vaccine distribution.

To reduce inequality, a fair allocation mechanism for
COVID-19 vaccines was developed through the COVID-19
Vaccines Global Access (COVAX) facility, with a key
target of achieving 2096 vaccine coverage for the countries
covered Dby iis Advance Market Commitment (AMC)
through COVAX-secured doses by the end of 20217
WHO expanded this target by setting a global sirategy to
achieve 70% coverage in all couniries by mid-2022, with
an interim target of 40% coverage by the end ot 2021
However, as a result of numerous challenges, particularly
the constrained vaccine supply to COVAX (exacerbated
by some countries obtaining a greater proportion of the
global vaccine supply, pharmaceutical companies not
meeting their contractual obligations to COVAX, and
unpredictable delays in supply including vaccines wilh
brief expiry windows), these targets were not reached in
many lower-middle-income countries and low-income
countries.® Vaccine uptake has also been suboptimal in
many countries because of vaccine hesitancy” This
considerable heterogeneity in vaccination coverage has
resulted in continued reliance on non-pharmaceutical
nterventions  for pandemic management in scime
countries® but concomitantly cnabled other nations to
relax interventions as a route out of the pandemic.”’

Quantifying the impact of vaccination is further
chalienged by the incomplete piciure of the COVID-39
pandemic that is obtained {rom reported deaths. In mamy
countries, vital registration systems are incomplete and
therefore only a fraction of deaths are routinely reported.
However, even in countries with complete vital
registration systems. it is difficult to accurately define the

A e I WA TS T T A e A e 1
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vaccination up to Dec 8, 2021, by fitting COVID-18 transmission
models to both reported deaths and excess mortafity during the
pandemic as a proxy for deaths due to COVID-19. This study is,
to the best of cur knowledge, the first to use excess mortality
estimates in this way, ailowing for the impact of COVID-19
vaccination to be estimated maore accurately in countries with
weaker surveillance systems.

implications of all the available evidence

The results highlight the substantial impact that vaccination
has had on the trajectory of the COVID-19 pandemic. They
also Hlustrate the broader impact of COVID-19 vaccination in
terms of allowing countries with high vaccine coverage to
refax interventions, Fuithermore, the findings highlight the
impertance of equitable access to vaccines, particularly in
low-income regions, where substantialty more lives could
have been saved if the vaccination targets set cut by the
COVID-19 Vaccines Global Access (COVAX) Facility (20%
coverage in COVAX Advance Market Commitment countries
by the end of 2021) and WHO (40% coverage in each country
by the end of 2021} had been reached.

cause of death in individuals who present with multiple
morbiditics. Pxcess all-cause mortality (the diflerence
between the observed and expected number of deaths in
non-pandemic years) has therefore been used to quantify
the impact of the COVID-19 pandemic.” Although the
exact contribution of COVID-19 to excess mortality is
unknown, the strong temporal correlation observed
globally between reported COVID-19 mortality and excess
mortality provides evidence that excess mortality is an
informative indicator of pandemic-related maortality
Robust vital registration systems do not cxist in many
parts of the world, with WHO estimating that 40% of
global deatls that occurred in 2020 were unregistered.”
and therefore data on excess mortality are not available
for every country. Model-based estimaltes have therefore
been developed to obtain a more complete estimale of the
pandemic to date. One set of estimates produced by
The Fconomist uses a range of socioeconomic and
epidemiological data to infer excess mortality." Although
the precise estirmales differ between research groups™
and WHO," they all suggest a substantially larger number
of COVID-19 deaths than have been reported to date.

We alimed to quantify the glabal impact of the fivst year
of COVID-19 vaccination and estimate the number of
deaths from COVID-19 averted in 185 countries and
territories, both from the direct protection of vaccinated
individuals and from the indirect protection of all
individuals living in vaccinated environments duc to the
reduction in risk of infection. Additionally, we aimed to
quantify the impact that a more cguitable global
vaccination campaign, meeting the vaccination fargels
set by COVAX of 20% vaccination coverage of the eligible
population by the end of 2021, could have had in COVAX
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AMC countries. We also aimed to quantify the impact of
achieving the WHO target of 40% coverage by the end of
2021 in all countries.

Methods

Transmission model fitting

For this mathematical modelling study, we used a
previously published COVID-19 transmission medel™”
and Otling framework™ to obtain profiles of the COVID-19
pandemic in each counlry and thus estimate the
counterfactual scenario in which vacdnes are not
delivered. Brielly, the model i3 a population-based.
age-structured  susceptibie-exposed-infectious-recovered-
susceptible (SEIRS) model, which explicitly captures
discase severity, passage Hwough different indicated
health-care levels, and the roll-out of vaccination. We
incorporated country-level data on demography, age-
based mixing patterns, and health-care capacily, We it the
model to officislly reported COVID-19 deaths in each
country, resulting in an inferved time-varying level of
transmission, R, denoting the mean number of secondary
infections in the absence of both infection-induced and
vacclne-derived himmunity. By fitting directly to mortality.
we indirectly captured the impact that non-pharmaceutical
interventions have had over the course of the COVID-19
pandemic.

Vaccinalion rates for first and second doses in each
courntry were taken from Qur World in Data’ and the
WHO dashboard. We assumed a vaccination strategy
that lirsi largeis those most at rigk {incduding health-care
workers) and then iteratively distributes vaccines in
descending age order. Vaccination was assumed to
confer protection against SARS-CoV-2 infection and the
development of severe disease requiring hospital
admission.’ and to reduce transmission {rom vaccine
breakthrough infoctions (ie, we asswmed vaccinated
individuals who  develop  infection would be less
infectious than unvaccinaled individuals).” We inferred
vaccine oflicacy for cach country on the basis of vaccine
lypes known to be predommantly used in each country.
We expliclily modeiled the emergence of the delia
(B.1.6172) variant and its impact on vaccine efficacy
hospital  admissions, immune escape.”™  Any
vpidewiological differences associated with previous
varisiils were assumed to be reflected by their effects on
mortality,” which were subsequently captured by the
estimated R, trend. We At the model o COVID-19
moriality in a Bayesian framework using a Metropolis-
tings Markov Chain Monte Carlo-based sampling
schienze. We nsed the resulting it fo estimate the tine-
varying reproductive number, R, and iis associated
uncertainty.

Conipleie details of the model, vaccination, variants,
and model Atting are given in the appendix (pp 2-10). No
ethical concerns were noted for this study, with all
mortality data used based on nationally agpregated
statisiics; all dztasets used were publicly available.

and
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Excess mortality and COVID-19 mortality data

Because of the heterogeneity in death registration and
certification worldwide. we also [it the model to all-cause
excess mortality. For countries and time periods for which
excess mortality had not been reported, we used model-
based estimates of all-cause excess mortality, first produced
by The Eeonomist.” More details of the methodology are
given in the appendix (p 2}. Given the wide uncertainty in
these model-based estimates of excess mortality in many
parts of the world. we also presented the deaths averted as
estimated by fitting to official reported COVID-19 deaths
from the Johns Hopking University COVID-19 Data
Kepository {appendix p 2). Importantly, these estimates
based on official reported COVID-19 deaths represent the
lower bound of deaths averted at the global level due to the
considerable levels of underreporting of COVID-19
mortality documented worldwide.”

Estimating deaths averted due to vaccination

The first vaceination outside a clinical trial setting was
given on Dec 8, 2020. We introduced vaccination from
this point onwards in the model and explored the impact
of e frst year of vaccination up to Dec 8, 2021 To
quantify the impact of vaccinalion and its associated
uncertainty, we took 100 draws {rom the estimated
distribution of R, and vacrine eflicacy estimales for each
country and simulated a counterfactual scenario in
whiclh no vaccines are available and the epidemic in each
country follows the same B trend since the start of the
pandemic; a counlerfactual in which vaccines are
delivered bul tere are 1o indirect effects (ie, they do not
reduce SARS-CoV-Z transmission); and the observed
scenario In which vaccines were delivered at the rates
reported. The third scenario generated an estimate of the
lrajectory of the epiderie for our fitled model and hence
ciosely matched reported COVID-19 or excess deaths or
estimated oxcess deaths in each country. We calculated
the deaths averted as a result of vaccination by subtracting
the cstimated COVID-19 deaths from the simulation
with vaccines included {the observed scenario) from the
esibsted COVID-1Y deaths under tee Arst counterfactual
scenario, This process is illustrated in the appendix
{p 18), which shows the estimated deaths averled for the
USA. Because of the difficulty in predicting how
governments and pepulations would have responded,
and how viral evolution would have progressed if
vaccines had not been available, we made no attempt to
adjust the R lrends [or further non-pharmaceutical
interventions. changes in maobility, or development of
varands that probably would have sccurred differently in
the absence of vaccination. To explore the impact of key
model paramelers on estimates of deaths averted, we did
additional sensitivity analyses. These included charac-
terising the effects of the assumed relationship between
the infection fatality ratio {TFR} and age {appendix p 10},
as well as the assumed degree of Immune evasion
exhibited by the delta variant (appendix p 7).

Forthe johns Hopkins
University COVID-19 Data
Repository see https://
corenavirus jhu.edufmaphtmt

For the WHO dashboard see
https:/covid19awha.int/

See Onfine for appendix



i

ety

b pel UL R iR R ) A kv

S1

Par 10000 people

Per 10000 vaccines

22-81{2163-25.18)

526 (50-54-5467)

256 (24-47-2677)

1527 (1316-13:91)
03188 (0-2766-03733)

0-8677 {0-7894-0-9583)
37-46 (35-6-3517)

8746 (7-958-5-684)
46-77 (45-48-48-42)
1961 (16-22-27.52}

Articles
Total COVID-19 deaths Waccination Estimated deaths averted by vaccinations
coverage (%)
Total
Worldwide 5469000 (5339000-5613000)  38-30% 14400000 (13 650 000-15 900 000)
World Bank income group
High-income countries 1956000 {1892 000-2032000) 68-80% 6353000 {6105 000-6 604 000)
Upper-middle-income countries 2287 000 {2220 000-2355000) 50-10% 2914000 {2785 000-3 047 000}
Lower-middle-income countries 1188 Q00 (1 089000-1302 000) 29.80% 5083000 {£379000-6628000)
Low-income countries 36520(33390-40410) 367% 20380017 680-23870)
WHO region
Aftican region 153 800 (145 100-164 700} 5485 97 150 (88420107 400)
Region of the Americas 2452000 {2 418 G00-2 576 000) 58-30% 3813000 {3624 000-3987 000)
£astern Mediterranean region 318700 (307 200-331 500) 28-10% 6349200 (581600-707700)
European region 1628000 {1583 000-1 673 000) 56-50% 4334600 (4 714000-4 487 000}
South-East Asian region 713800 {635900-807 000) 35-40% 3913000 (3234000-5451000)
Western Pacific region 149000 (120100-234 400) 62.40% 1574000 [1267000-1835 000}

3014 (24-26-15.21)

2599 (24-64-28-69)

3667 (3523-3811)

2336{2233-2443)

2035 {17:57-26-59)
2966 (2.572-3-472}

5958 (5420-6.584)
29-28(27-63-30-62)
13-50(12-28-14-95)
39-52 (38.43-40-92)
21.63 (17-88-30-36)
22-58{18-18-26-38)

Deaths avarted are presented as madians with 95% credible intervals, with values alse presented par 10 000 total population and per 10 000 vaccinations (Rrst or second dose). Vaccination covarage is the
propartion of the population with a full dose in the modelled countries by Dec 8, 2022, Total deaths are all modelled deaths in the presence of vaccinations when fitked to reported deaths from the start of the

pandemic up te Dec 8, 2021
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We also explored the impact of increasing vaccine
distribution to meet WHOC and COVAX targets. We
modelied two scenarios in which the targets set by WHO
to fully vaccinate 40% of the eligible population in each
country and administrative region, and by COVAX to
fully vaccinate 20% of the eligible population in AMC
countries, by the end of 2621 had been reached. To do so,
for coumtries in which these targets had not been met, we
scaled the roll-out of vaccines across the year by a constant
factor such that exactly the tavoeted amount of the
population had received thelr sccond vaccine dose by our
end date {Dec 8, 2021},

Statistical analysis

All analyses were done with R software {version 4.1.3),
with all data, code, packaves, and versions used available
online at GitHub. This analysis covered 185 countries and
territories with a population greater than 90000 as
reported in World Population Prespecis 2019 and that
reported at least one death due to COVID-19 ar T week of
positive estimated excess mortality. We excluded China
from our estimates because of its unique position as the
origin of the detected epidemic and its large influence on
estimates of deaths averted stemming from its population
size.

Role of the funding source

The sponsors of the study had no role in study design,
data collection, data analysis, data interpretation, or
writing of the report.

Resulis
Rased on our model fit to officially reported COVID-19
deaths, we estimated that 18.1 million {(95% credible

interval {Crf] 17-4-19-7) deaths due to COVID-19 would
have occurred without vaccinations worldwide during the
first year of lhe COVID-19 vaccdnation programine
{Dec 8, 2020, to Dec 8, 2021). Of these, we estimated that
vaccinalion prevented 14-4 million (95% Crt 13-7-15-9)
deaths due to COVID-19, representing a global reduction
0f 76% of deaths {14-4 million of 181 million) during the
firsl year of COVID-19 wvaccinalion (table 1j. These
estimates of vaccine impact do not account for the potential
under-ascertaimment of deaths related to CGVID-19.

Using our modet fit to predicted and reported excess
mortality (appendix p 23), we estimated that 31-4 million
(95% Crl 30-6--32-1) deaths due o COVID-19 would have
ocourred without vaccinations during the frst vear of
COVID-19 vaccination, with 19-8 million {95% Gl
19-1-20-4) deaths averted, corresponding to 63%
{19-8 million of 31-4 million) of total deaths (table 2). The
difference belween vaccine impacl eslimaies based on
excess mortality and offica! desths due to COVID-19 was
greatest in low-income vegions, with approximately
ten thmes more deaths estimated to have been averted in
low-income countries when relying on excess mortality
eslimates {appendix pp 13, 19).

Using our model fit to excess mortality, we estimated
that most deaths averted were due to the high levels of
individual-level direct prolection conferred by vaccination,
with 799 (15-5 million of 19-8 million) of deaths averted
through direct protection {figure 1A). Vaccine impact was
also conferred through reducing the levels of burden
placed on health-care systems, reducing the number of
days that health-care capacity would have been exceeded
and therefore contributing to an overall lower fatality rate
from infection (appendix p 203 Throughout 2021, vaccine
impact changed over time and space. Vaccine impact was
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Total excess deaths Estimated deaths averted by vaccinations
Total Per 10000 people Par 10000 vaccines
Warldwide 17930000 (17 616 000-18 539000) 19810000 {19130 060-20 330000) 31.21(30:14-32-1) 35.68 (34-47-36-71)
Werld Bank income group
High-incame countries 2503000 (243.2000-2 609 000} 8004000 (7 644 000-8 438 000} 66-18 (63-20-65.77) 4614 (44-07-48-64)
Upper-middle-income 4717000 (4671000-4 827 000) 4230000 {4051000-4 3840G0) 3697 (35-40-3831) 3371(32:28-34-94)
countries
Lower-middic-income 9G88000{9329000-10170000) 7401000 (6 841000-7655000)  22.23{20:55-23.00)  29.69 (27-44-30.71)
countries
Law-income countries 1087000 {1068 000-1106 000) 180300 {171 400-188 900} 2711 (2‘3‘76-2-840) 26-23 (24.93-27'48)
WHO region
African region 1614 G0OG {1580 600-1G52 GOG) 400400 {446 306-487 000 4164 (3-985-4.308) 28-59 (27-36-29-85}
Region of the Americas 3354 000(3260000-3456000) 4469000 (3233000-4728000) 4389 (4157-46.43) 3431 (32:50-36.29)
Eastern Mediterranean 2310000 {2248 G00-2 376 000) 992 800 {938 B00-1 066 (H0) 13-58 {12-85-14-59)  20:97 {19-83-22.52)
ragion
Furopean region 3448000 (3347 000-3 558 000) 5811000 {5551000-6 187 000) 6230{59-51-66:33) 5263 (50-28-55.04)
South-East Asian region 6741000 {6398 000-7 247 000} 5658000 {5114 000-5 858000} 27-99(25.3-28.98) 31.29(28-28-3239)
Western Pacific region 518700 {489 200-547 200) 2429000 (2 266 000-2 617 000) 4631 {43.21-49.91) 3474 (32-42-37-44)
Deaths averted are preseated as medians with 95% credible ntervais, with values alse presented per 10000 toral papuiation and per 10 000 vaccinations {Arst or second
dase). Tntal d2aths arc all modelied deatks inthe presence of vaceinations wéien fitted to cxcess mortality from the start of the pandermic up to Dee 8, 2021,
Tab!e 2: Estlmated deaths averted in the ﬁrstyeal of (OVID 19 vaccuntmns worldwmle based on fits to excess mortahty
A B
Txeess mortality data 5 2022 Worid Bank income group
EZ atodel fit Lo uscens martality | \\ [ Highe e ceuntries
I ihedel At without vaceines ; Y . [ Upper middle-incame countries
1500004 £71 Deaths averted by vaccines / '\‘ E wooond O lower-middle-income caunteios
(direct) ! \ @ [ Low-income countries
[ Deaths avented by vaccines / b Y S
| vindirec Y \ 2 ;
} {indirect) f\\ I \ \ o
1000604 /‘ \\ ;" v S 100000 3
| '\u.“ 5 ‘
50600 ‘ \_,_/_\ £ =000 i
- P E !
U= T T 1 U — 7 T 1
tanuary, July, Octuher, Janu January, July, October, January,
2031 2021 2021 20 3071 2021 2021 2022
Liate Date
Figure 1: Global CQVID-19 deaths averted due to vaccination based on excess mortakity
et of desdy COVID- 15 deaths Dased on excess monialiiy esiinnazus (yroy vt haisg i ihe TSTyCar o7 vaconatian. The baseline estmate of daily
10 uxtess mortafity s plotlod wesrilid e ling and th terlaciuzl scenariawithout vacgines is plotted with 2 red fine
2 tlm red and black fine indicates the deaths averted due to vaccination, with the oroportion of 1otal deaths averted by direct protection conferred by
saccinalion shown in blue and indirect protection shewn in green. {B) Madian number of daily deatis avoried per day as per 2022 World Bank incorme group.
initially concentrated in lowermiddle-income countries  and wider roll-out of vaccination campaigns (table 2,
fhigure 1) resulling from the significant epidemic wave  fgure 2; appendix p 13). We estimated that substantially
in India s the delte varlant emerged. This was  more deaths were averted in the WHO European region.
subsequently followed by vaccine impact being con-  This was due to hoth the greater fumber of vaccinations
centrated in high-income countries that were then either  administered in these regions and the higher levels of
able to relax interventions due to high vaccination vaccine coverage achieved before the arrivel of the delta
coverage (eg, the UK), or that did not implement further  variant,
restrictions despite the spread of the more virulent delta The estimated number of deaths averted per vaccine
variant it the second half of 2021. administered was notably higher in high-income countries
Overall, estimated deaths averted per capila were  and upper-middle-income countries, in part due to greater
highestin high-income countries, reflecting the earlier  access to the more efficazicus mRNA vaccines (table 2;
werws thelancet comfinfection Vol 22 September 2022 1297
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Figure 2: Median deaths averted by vaccinations per 10 000 people by country in the first year of COVID-14 vaccination
Estinates of deaths averted were based on model fits tc excess mortakity and were hinned within seven cogual quantites starting at 0 deaths averted. Deaths averted listed as vot applicabla for China
because of its exclusion fram our analysis, duc to ts unique position as the orgin of the detected epidemic and large influence on estimates of desths averted stemming from s population size.
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appendix p 14). Across the geographical regions, the
estimated number of deaths averted per vaccine
administered was estimated to be significantly higher in
the Buropean region and significantly lower in the Rastern
Mediterranean region, rellecting disparities in access lo
different vaccine types (appendix p 14) coupled with very
high predicled excess mortality in scveral countries in the
Eastern Mediterranean region (table 2). The disparity in
the number of deaths averted per vaccine between the
European region and the Western Pacific region. despile
access lo similar vaccine types, retlects the wero-COVID
strategy adopted by some couniries in the Western Pacific
region, such as New Zealand, which resulted in smaller
epidernics predicted in the no-vaccine counierfaciual
(table 2. appendix p 13). Conversely, we estimated the
greatest vaccine imipact to have occurred in high-income
countries that did not pursue a zero-COVID sirategy
{appendix p 13}, reflecting how maximizing vaccination
coverage was leveraged to re-open the economy, resulting
in increased transmission and subsequently  higher
inferred R trends. When viewed across income strata, a
linear logJog relationship was observed between per
capita deaths averted and vaccines administered (Agure 3),
with Jow-Income countries estimated to have a lower
vaccine impact resulling from lower vaccine coverage.
This relationship was weakest within high-income

countries, as all high-income countries had high levels of
vaccinations per capita, with the variation in deaths averted

explained by other heterogeneities in their epidemics,
such as pursuing zero-COVID strategies.

For the 83 COVAX AMC countries modelled, using
our model fit fo excess inorfality. we estimated that
17-9 million (95% Crl 17-2-18-5) deaths due to
COVID-19 would have occurred without vaccinations
during the frst year of COVID-19 vaccination, We
estimated that vaccinations averted 7-4 million (95% Crl
6-8-7.7) deaths, 419 (7-4 million of 17-9 million} of the

deaths that would have occurred in COVAX AMC
countries. Notably, the shortfall of the COVAX target in
several regions was estimated to have resulled in an
additional 156900 {95% Crl 147800-165400) deaths
{table 3}. Although these deaths constituted a small
proportion of the total deaths averted globally, these
avertable deaths were concentrated in 25 Jow-income
countries, which we predict would have averted an
additional 81750 {95% Crl 75430-88200) deaths across
low-income countries by reaching 20% coverage,
representing an additional 45% of deaths averted
{table 3).

We found that 96 countries and administrative regions
were below the WHO target of 40% vaccination coverage
by the end of 2021. Had this target been mel, we
estimated that 599300 (95% I 577700-622400)
additional deaths would have been averted (table 3). The
majority of these deaths occurred in Jower-middle-
income countries and the African and TFaslern
Mediterranean regions, although the largest proportional
increase was seen in low-income countries, with the
averted deaths making up a 111% increase in estimated
deaths averted by vaccinations (table 3).

Our vaccine impact estimates weve dependent on the
assumed level of immune escape shown by the delsa
variani and the assumed relationship belween age and
the JFR. In the scenario in which the epidemic wave
caused by the delta variant was comparable to previous
waves and neither reached herd immunity nor resulted
in health-system capacity being breached, our estimates
ol vaccine impact were unchanged regardless of the
assumed level of immune evasion associated with the
delta variant (appendix p 21}. However, in scenarios in
which the introduction of the delta variant produced a .
significantly larger wave that resulted in herd imomnisy
being reached in the counterfactual, increased immune
escape asseciated with the delta variant resulted in an
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increased number of averted deaths due to the larger
effective size of the susceptible population. T sensitivity
znalyses in which the relationship between age and IFR
was changed, we estimated that vaccine impact would be
greater in scenarios with higher TFRs, reflecting the
higsher number of deaths that could be averted by
vaccination (appendix p 22).

Discussion

The high individual-Jevel protection against gevere
disease and mortality due to COVID-19, as well as the
population-level benelil afforded by mild proleclion

against SARS-CoV-2 infection (before the emergence of

the omicron [B.1.1.529] variant), conferred by vaccination,
has fundamentally altered the course of the COVID-19
pandemic. Directly measuring the impact of vaccination
programmes on COVID-19 mortality is not possible as
the counterfactual {ie, withoul vaccinations) cannot be
observed. Mathematical models are a valuable tocl for
quantifying the impact of vaccination campaigns on
epidemic dynamics.”™ We evaluated the impact of the first
year ol COVID-19 vaccination, revealing how vaccinations
have more than halved the potential global death toll due
to COVID-19, with an estimated 19-8 million deaths
from COVID-19 averted as a result of vaccination. based
on excess morlality estimates of the Impact of the
pandemic. These reductions were concentrated in high-
income countries that relied on thetr vaceination
programmes to relax interventions and allow SARS-
CoV-2 transmission to increase as they moved into a new
slage of the pandemic.

In low-income countries, particularly countries that did
1rol reach the 20% targets sel out by COVAX, vaccine
impact was substantizlly Jower, with vaccine impact
estimated to have been almost doubled if the targets had
been reached. If the 40% target. per country, from WHO
had been met, we estimated a [urther increase in deaths
averted, mainly focused in  lowermiddle-income
countries and low-income countries. A limitation of our
assessment of the COVAX and WHO targers is the
tmeirame of our analysis, as these largets were set lo be
reached by the end of 2021 whereas our modelling
endpoinl was Dec 8, 2071, to align witly 1 year since the
start of public vaccination. Hence, some couniies might
have moved closer to achieving the targets, or achieved
tiemn, by the end of the vear However, any recenl
vaccination  drives  would have had  consequently
negligible impact given the delay in developing protection
and Dsufliciest impact on COVID-19 dynamics.

Deriving estimates of vaccine impact is heavily
dependent on the counterfactual scenario chosen. In our
counterfactual, we assumed the same time-varying levels
of SARS-CoV-2 transmission as estimated in our model
fits. Consequently. the largest impacl was observed in
countries that delivered the most vaccinations to date
and  simultaneously relaxed interventions, allowing
SARS-CoV-2 transmission to increase. However, several
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2022 World Bank income group (Spearman’s p, p value)

= s High-income countrins (0-338, p=0-0056}
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=

= 014

g

a.nne -

Mediin de

T T
i0 103 1000

Vaccinations per 10000 people

T
10000

Figure 3: Median deaths averted by vaccinations per 10 000 against vaccinations per 10 000 for each country
All measuris are on the lug-seale. Spearman's rank carrelation coefficient (Speanman's p} is also given for each
income group with a pvalue based on the 7 score against a null hypothesis of no correlation. Countrics that did

agt delver any vacainalions or had no deaths averted are not incuded.

countries with slower vaccination roll-out as well as
countries adopting a zero-COVID strategy maintained
stronger interventions to suppress transmission and
thus observed smaller impacts of their vaccination
programmes as a result. As these countries start to
reopen, we predict that vaceine impact estimates would
mcrease in iine with increasing levels of SARS-CoV-2
transinission,

Under-ascertainment of COVID-19 mortalily iz a
known issue that has hindered our understanding of the
pandemic.” In this analysis, we conzequently focused on
fAtting to ali-canse excess mortality, which provides a
more complete description of the pandemic.”” However,
ever when relving on model fAts based on reported
COVID-19 deatlis. we estimated that more than 14 million
deaths were averted by COVID-19 vaccination. The
discrepancy between vaccine impact estimales based on
excess morlality and COVID-19 deaths was concentrated
in scitings with lower death registration and certification.
This substantial discrepancy underpins the crucial need
for continued inveslment in civil registration and vital
slatistics to prevent biases in mortality reporting further
minimising the perceived impact and necessity of
vaccination in setlings witir lower reporting of deaths. In
countries with more complete reporting systems, our
estimates were broadly comparable to other endeavours
focused on officially reported COVID-1Y deaths and on
understanding the direct impact of vaccination on people
older than 60 years in Europe.™ We identilied one study
that estimated both the indirect and direct impact of
vaccination, which again ylelded estimates for vaccine
impact in the USA that were similar to our impact
estimates basged on reported COVID-19 deaths.”

I owr effort to provide impact estimates globally, we
introduced various assumptions into our model. We were
hindered by the global disparities in SARS-CoV-2 genomic
surveillance and the absence of detailed vaccination data
for the majority of countries. Consequently, key model
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COVAX target (20% of eligible population in COVAX Advance Market WHO target (40% of eligible population fully dosed)
Commitment countries fully dosed)
Countries increased vaccing  Additionat deaths  Additional deaths Countries Increased vaccine  Additional deaths  Additionat deaths
falling target  coverage (%) averted averted” (%} failing target  coveraga (%) avertad avertad® (%)
Worldwide 41 415% 156500 G752% 54 27-8% 589300 3-03%
(147 800-165400)  (0-744-0-843) {577700-622400}  (2-89-3-17)
World Bank income group i
High-income 1 0-00191% 20 (20-30) 0-000298% :
: countries {0-000243-0-000342)
Upper-middie- 2y el 51110 121 ;
: income countries {47 860-66 620) {1-12-1-58)
tower-middle- 16 4-28% 75540 1.02% 41 35-7% 347 500 4.71%
: income countries (G8640-80380)  (0-923-11%) (330300-363300)  {4-43-511)
Low-income 25 253% 81750 45-2% (42-0-49-3) 27 1060% 200000 111%
countries (75 430-88200) {187900-211900)  {105-118)
WHQ region
i African region J31 134% 132700 28:4% (26-5-30-4) 44 631% 348 900 749%
{123800-141300) {330200-370000)  [707-78-8)
! Regionofthe 1 0-248% 1080 0-0241% 14 1.66% 6330 0:141%
Armesicas {850-1390) {0-0186-0.0308) {5870-6840) {0-129-0-155)
© Eastem 6 556% 20850 209% 13 61:6% 126800 12.7%
© Mediterranean (18860-72710%  {1-86-2-32) (118900-134 600}  (11-6-137)
; region
European region 13 3-055% 41760 0.715%
(38110-46160) {0-644-0-759)
South-East Asian 1 0-586% 1410 0-0254% 7 175% 70420 1.25%
region {50-2960) {C-000814-0-0532) (64300-75890) {315-1-39)
African region 2 0-302% 900 003606 5 759% 4890 0-205%
{510-1200) {0-0250-0-0452) 14390-5730) 10-178-0-237)

*In proportion to total deaths averted by vaccines, as shown in table 2.

| Dataaren (95% credible interval [£r]) or % (95% Crl), All prrcentages are reported 1o 3 significant Aigures, Increased vacdination coverage fs defined as the percentage increase in the proportion of the population
with a full dose in all modelted countries when meeting the respective targets. Countries are grouped by 2022 World Bank incame group and WHO region, COVA¥X=C0OVID-19 Vaccines Global Access.

Table 3: Estimated inctease in deaths averted in the first year of COVIR-19 vaccinations worldwide based o1 fits to excess mortality had all countries met either of the COVAY or WHO

| vaccination targets

1300

inputs had to be created from working assumptions on
which vaccines were delivered, how they were delivered,
and when new variants of concern spread worldwide. We
also assumed that the rejationship between age and IFR
was the same for each country. These assumplions would
have afTecled our eslitnales of deaths averled. with
sensitivity analyses showing that higher overall TFRs will
increase the number of deains ihal could be averted by
vaccination. Cur lmpact estimates were also limited by
the inherent uncertainty in model-based estimates of
excess mortality.” These estimates are likely fo have
underestimated or overestimated COVID-19 death toils in
many countries, Notabiv, our made! fits were unable 1o
recreate excess moriality death tolls in recent epidemic
waves in Iraq and Sudan because of the depletion of the
susceptible population. These discrepancies could have
been due to multiple reasons, including overestimated
excess mottality, proportions of excess mortality not due
to COVID-19, higher infection fatality rates by age in
low-income setlings than those estimaled from high-
income countries,™ and lower vaccine effectiveness than
assumed in our framework. Last, our impaci estimates
were dependent on the assumed degree of immune

escape that each variant of concern exhibits.™ [f immune
escape was higher than we assumed, more of the
population would have been susceptible to re-infection
and consequently mere deaths from COVID-19 could
have been averted by vaccination.

More broadly. our estimates should be considered n
light of the considerable uncertainty inherent in estimating
vaccine impact. Uncertainty in the true death loll of the
pandemic, the circulating variants of concern and their
immunological phenotypes, and the vaccines themselves
adiministered in many countries vastly complicate efforts
to derive accurate estimates of the impact of COVID-19
vaccines, However, the results of this analysis still provide
a comprehensive and thorough assessment of the impact
of COVID-19 vaccination, revealing the substantial impaci
that vaccines have had and the millions of lives that are
likely to have been saved during the first year of vaccination.
Despite this, more lives could have been saved if vaccines
had been distributed more rapidly to many parts of the
world and if vaccine uptake could have been strengthened
worldwide. Reaching vaccination coverage targets and
improving vaccine coverage globally is dependent on
multiple factors and not solely dependent on improving
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vactine donations,” Vaccine intellectual property needs to
be shared more quickly in the future, with more open
technology and knowledge transfer surrounding vaccine
production and allocation. Vaccine distribution and
delivery infrastructure also needs to be scaled up worldwide
and misinformation combatted to improve vaccine
demand. Improvements must be made in all these areas to
reach current vaccine targets and help ensure that vaccines
are more equitably distributed in the future.
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MINISTRY OF HEALTH AND FAMILY WELFARE
(Department of Health and Family Welfare)
NOTIFICATION
New Deihi, the 19th March, 2019

G.5.R.227(E) .— WHEREAS the draft of the New Drugs and Clinical Trials Rules, 2018 was published, in
exercise of the powers conferred by sub-section (1) of section 12 and sub-section (1) of section 33 of the Drugs and
Cosmetics Act, 1940 (23 of 1940), in the Gazelte of India, Extraordinary, Part II, section 3, sub-section (i) vide
noetification number G.S.R. L04(E), dated the 1™ February, 2018, by the Central Government, aller consultation with the
Drugs Technical Advisory Board, inviting objections and suggestions from all persons likely to be affected thereby,
before the expiry of a period of forty-five days from the date on which copies of the Official Gazette containing the said
notification were made available to the public;

AND WHEREAS, copies of the Official Gazette containing the said notilication were made available to the
public on the 7" February, 2018;

AND WHEREAS, all objections and suggestions received in response to the said draft notification have been
duly considered by the Central Government;

AND WHEREAS, the Hon’ble Supreme Court of India in Writ Petition(s) (Civil} No (s). 33/2012 Swathaya
Adhikar Manch, Indore and another Versus Union of India and others with W.P.(Cy No. 792012 (PIL-W), infer alia,
observed that new clinical trial rules shall be linalised urgently;

NOW, THEREFORE, in exercise of the powers conferred by section 12 and section 33 of the Drugs and
Cosmeties Act, 1940 (23 of 1940), the Central Government, after consultation with the Drugs Technical Advisory Board,
hereby makes the following rules, namely:-—

CHAPTER |
PRELIMINARY

L. Short title, commencement and applicability.— (1) These rules may be called the New Drugs and Clinical Trials
Rules, 2019.

(2}  They shall come in to force from the date of their publication in the Official Gazette, except Chapter IV which
shall come in to force after one hundred and eighty days.

{(3) They shall apply to all new drugs. investigational new drugs for human use, clinical trial, biocquivalence stdy,
bioavailability study and Ethics Committee.

2. Definitions.— (1) In these rules, unless the context otherwise requires,—

(a) “academic clinical trial” means a clinical trial of a drug already approved for a certain claim and initiated by
any investigator, academic or research institution for a new indication or new route of administration or new
dosc or new dosage form, where the results of such a (rial are intended to be used only for academic or
research purposes and not for seeking approval of the Central Licencing Autherity or regulatory authority of
any country for marketing or commercial purpose;

)] “Act” means the Drugs and Cosmetics Act, 1940 (23 of 1940y

(€) “active pharmaceutical ingredient” means any substance which can be used in a pharmaceutical formulation
with the intention to provide pharmacological activity; or to otherwise have direct effect in the diagnosis,
cure, mitigation, treatment or prevention of disease; or to have direct effect in restoring, correcting or
modifying physiological functions in human beings or animals;

(dy  “adverse event” means any untoward medical occurrence (including a symptom or disease or an abnormal
laboratory linding) during treatment with an investigational drug or a pharmaceutical product in a patient or a
trial subject that does not necessarily have a relationship with the treatment being given;

(e) “bioavailability study” means a study to assess the rate and extent to which the drug is absorbed from a
pharmaceutical formulation and becomes available in the systemic circulation or availability of the drug at

the site of action;
: \J
Toue (oY M
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(f) “bioequivalence study” means a study to establish the absence of a statistically significant difference in the
rate and extent of absorption of an active ingredient from a pharmaceutical formulation in comparison (o the
reference formulation having the same active ingredient when administered in the same molar dose under
similar cenditions:

() “bioavailability and bicequivalence study centre” means a centre created or established to undertake
bivavailability study or biveguivalence study of a drug for either clinical part or for both clinical and
. analytical part of such study;

{h) “bigmedical and healtii research™ means research including studies on basic, applied and operational research
or clinical research, designed primarily to increase scientific knowledge about diseases and conditions
{physical or socio-behavioral); their detection and cause; and evolving strategics for health promotion,
prevention, or amelioration of disease and rehabilitation but does not include clinical trial as defined in clause
05

(i} “Central Licencing Authority” means the Drugs Controller, India as referred to in rule 3

-t

(j  “elinical wial” in relation tv a new drug or investigational new drug means any systematic study of such new
drug or investigational new drug in human subjects to generate data for discovering or verifying its -

) clinical or;
(i) pharmacological including pharmacodynamics, pharmacokinetics or:
(1)  adverse effects.
with the objective of determining the safety, efticacy or tolerance of such new drug or investigational new drug;

(k) “clinical trial protocel” means a document containing the background. objective. rativnale, design, methodulogy
including mwatters concerning performance, management, conduct, analysis, adverse event, withdrawal;
statistical consideration and record keeping pertaining to clinical trial

(h “clinical trial site”™ means any hospital or institute or any other clinical establishment having the required
facilities 10 conduct a clinical trial;

() “etficacy” in relation to a drug means its ability to achieve the desired effect in a controlled c¢linical setting:
(n) “effectiveness™ in relation o a drug mcans ils ability to achieve the desired effect in a real world clinical

situation after approval of the drug;

)] “Ethics Committee” means, for the purpose of, -

(1) clinical trial, Ethics Committee, constituted under rule 7 and registered under rule 8;
(1) bivmedical and health research. Ethics Commiltee, constituted under rule 16 and registered under
rule |7;

(p) “Good Clinical Practices Guidelines™ means the Good Clinical Practices Guidelines for conduct of clinical
studies in India, formulated by the Central Drugs Standard Control Orgamisation and adopted by the Drugs
Technical Advisory Board;

(q)} “global clinical trial” means any clinical tial which is conducted as part of a clinical development of a drug in more
than one country;

(r} “investigational new drug” means a new chemical or biological entity or substance that has not been approved
for marketing as a drug in any country;
g Z ¥ ¥

(s) “investigationa! product”™ means the pharmaceutical formulation of an active ingredient or placebo being tested
or used in a clinical trial;

3] “investigator' means a person whe is responsible for conducting clinical trial at the clinical trial site;
(u} “medical management” means treatment and other necessary activities for providing the medical care to

complement the treatment;

(v) "new chemical entity” means any substance that has not been approved for marketing as a drug by a drug
regulatory authority of any country including the authoritics specified under these rufes and is proposed to be
developed as a new drug for the first time by establishing its safety and efficacy;
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{(w)

(%)

(y)

(=)

(aay

(bb)

(cc)

(dd)

(ee)
{th

(hh)

(i1}

“new drug” means,—

(i) a drug, including active pharmaceutical ingredient or phytopharmaceutical drug, which has not
been used in the country to any significant extent, except in accordance with the provisions of the
Act and the rules made thereunder, as per conditions specified in the tabelling thereof and has rot
been approved as safe and efficacious by the Central Licencing Authurily with respect to its
claims; or

(i) a drug approved by the Central Licencing Authority for certain claims and proposed to be
marketed with modified or new claims including indication, route of administration, dosage and
dosage form; or

(i) a fixed dose combination of two or more drugs, approved separately for certain claims and
propused to be combined for the first time in a fixed ratio, or where the ratio of ingredients in an
approved combination is proposed 1o be changed with certain claims including indication, route
of administration, dosage and dosage formy; or

(iv)  a modified or sustained release form of a drug or novel drug delivery system of any drug
approved by the Central Licencing Authority; or

(v} a vaccine. recombinant Deoxyribonucleic Acid (:-DNA) derived preduct, living modified
orgdnism, monocloral anti-body, stem cell derived product, gene therapentic product or
xenogralts, intended to be used as drug:

Explanarion.— The drugs, other than drugs referred to in sub-clauses (iv) and (v), shall continue to be new
drugs for a period of four years from the date of their permission granted by the Central Licencing
Authority and the drugs referred to in sub-clauses (iv) and (v} shall always be deemed to be new
drugs:

“orphan drug” means a drug intended to treat a condition which affects not more than five lakh persons in India:

“pharmaceutical formulation” means any preparation for human or veterinary use containing one Or more active
pharmaceutical ingredients, with or without pharmaceutical excipients or additives, that is formulated to produce
a specific physical form, such as, tablet, capsule or solution, suitable for administration to human or animals;

“pharmacovigilance” means the science and activities relating io detection, assessment, understanding and
prevention of adverse effects or any other drug- related problem;

“phytopharmaceutical drug™ means a drug of purified and standardised fraction, asscssed qualitatively and
quantitatively with defined minimum four bio- active or phytochemical compounds of an extract of a medicinal
plant or ils part, for internal or external use or human beings or animals. for diagnosis, treatment, mifigation or
prevention of any disease or disorder but does not include drug administered through parenteral route:

“placebo” means an inactive substance visually identical in appearance to a drug being tested in a clinical trial:

“post-irial access” means making a new drug or investigational new drug available to a trial subject after
completion of clinical trial through which the said drug has been found beneficial to a trial subject during
clinical trial, for such period as considered necessary by the investizator and the Ethics Committee;

“registered pharmacist” shafl have the meaning as assigned to it in clause(i} of section 2 of the Pharmacy Act,
1948 (8 of 1948),

“Schedule™ means the Schedule annexed to these rules:

“serious adverse event” means an untoward medical vecurrence during clinical trial resulting in death or
permanent disability, or hospitalisation of the trial subject where the trial subject is an outdoor patient or a
hezlthy person. prolongation of hospitalisation where the trial subject is an indoor-patient, persistent or
significant disability or incapacity. congenital anomaly, birth defect or life threatening event;

“similar biologic” means a biplogical product which is similar in terms of quality, salety and efficacy to reference
biclogical preduct licenced or approved in India, or any innovator product approved in International Council of
Harmonisation (ICHYmember countries:

“sponsor” includes a person, a company or an institution or an organisation responsible for initiation and
management of a clinical trial,

“State Licencing Authority” means Licencing Authority appointed by a State Government having qualifications
specified inrule 49A of the Drugs and Cosmetics Rules, 19453;
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(i) “trial subject” means a person who is either a patient or a healthy person to whom investigational product is
administered for the purposes of a clinical trial. )

(2y Words and expressions used in these rules but not defined herein but defined in the Drugs and Cosmetics Act, 1940
- {23 of 1940} shall have the meaning assigned to them in the Act.

CHAPTER II

AUTHORITIES AND OFFICERS

3. Central Licencing Authority.— The Drugs Controller. India appointed by the Central Government in the Ministry of
Health and Family Welfare shall be the Central Licencing Authority for the purposes of these rules.

4. Delegation of powers of Central Licencing Authority,— (1} The Drugs Controller, India, with the prior approval of
the Central Government, may, by an order in writing, delegate all or any of powers of the Central Licencing
Authority to any other officer of the Central Drugs Standard Control Organisation not below the rank of Assistant
Drugs Controlter (India).

(2) The officer to whom the powers have been delegated under sub-rule {1} shall exercise all or any of the powers
of the Central Licencing Authority under its name and scal.

5. Controlling Officer.— (1) The Drags Controller, lndia may designate any officer not below the rank of Assistant
Drugs Conltroller (India) as Controlhing Officer.

{2) The Drugs Controller, India shall, by order, specily the areas and powers of the Controlling Officer.

(3) The Controlling Officer, designated under sub-rule (1) shall supervise the work of subordinate officers and shall
exercise powers and perform functions which may be assigned 1o that Officer,

CHAPTER 11T
ETHICS COMMITTEE FOR CLINICAL TRIAL, BIOAVAILABILITY AND
BIOEQUIVALENCE STUDY

6. Reguirement of the Ethics Committee.— (1) Whoever intends to conduct clinical trial or bicavailability siudy or
bivequivalence study shall be required o have approval of an Ethics Committee for clinical trial registered under
rule 8.

(2) The Ethics Committee shall apply for registration with the Central Licencing Authority under rule 8.

7. Constitution of Ethics Committee for clinical trial.— (1} The Ethics Committee shall have a minimum of seven
members from medical, non-medical, scientific and non-scientific areas with at least,—

(i) one lay person:
(i1}  one woman member;
(ili)  onelegal expert;

(iv)  one independent member from any other related field such as social scientist or representative of
non-governmental voluntary agency or philosopher or ethicist or theologian.

(2} The Fthics Commiltee referred 1o in sub-rule(1) shall consist of al least {ifty percent of its members who are not
affiliated with the institute or organization in which such committee is constituted,

(3) One member of the Ethics Committes who is not affiliated with the institute or organization shall be the
Chairperson, and shali be appointed by such institute or organisation.

(4) One member who is affiliated with the institute or organization shall be appointed as Member Secretary of the
Ethics Committee by such Instilute or organization.

(5) The committee shall include at least one member whose primary area of interest or specialisation is non-
scientific and at least one member who 18 independent of the institution.

(6) The members of the Ethics Committes shall follow the provisions of these rules, Good Clinical Practices
Guidelines and other regulatory requirements to safeguard the rights, safety and well-being of trial subjects.

(7) Every member of the Ethics Committee shall be required to undergo such training and development
programmes as may be specified by the Ceniral Licencing Autherity from time to time:
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Provided that any member, who has not successfully completed such training and developmental
programmes, shall be disqualified to hold the post of member of the Ethics Committee and shall cease 1o be a member
of such committee.

(8) The members representing medical scientists and clinicians shall possess at least post graduate qualification in
their respective area of specialisation, adequate experience in the respective fields and requisite knowledge and clarity
about their role and responsibility as committee members.

(9)  As far as posstble. based on the requirement of research area such as Human Immunodeficiency Virus (HIV) or
genetic diserder, specific patient group may also be represented in the Ethics Committee,

(10} No member of an BEthics Committee, having a conflict of interest, shall be invelved in the oversight of the
clinical trial or bioavailability or bicequivalence study protocol being reviewed by it and all members shall sign a
declaration to the effect that there is no conflict of interest.

(11) While considering an application which involves a conflict of interest of any member of the Ethics Committee,
such member may voluntarily withdraw from the Ethics Committee review meeting, by expressing the same in
writing, to the Chairperson.

(12) The details in vespect of the conflict of interest of the member shall be duly recorded in the minutes of the
meetings of the Ethics Committee.

8. Registration of Ethics Commitiee relating to clinical trial, bioavailability and bivequivalence study.— (1)
Every Ethics Committee, constituted under rule 7. shall make an application for grant of registration to the
Central Licencing Authority in Form CT-0],

(2} The Ethics Committee shall furnish such information and documents as specified in Table | of the Third
Schedule along with the application made in Form CT-01,

(3} The Central Licencing Authority,—
(1) shall scrutinise the information and documents furnished with the application under sub-rule (2); and

{ii) make such further enquiry, if any, considered necessary and after being satisfied, that the requirements of
these rules have been complied with, may grant registration to Ethics Committee in Form CT-02; and if
the Central Licencing Autherity 15 not satisfied with the compliance of these rules by the applicant
Ethics Committee, it may, reject the application, for reasons ta be recorded in writing, within a period
of forty-five working days, from the date of the receipt of the application made under sub-rute (1).

{4) An applicant Ethics Commillee aggrieved by the decision ol rejection of the application by the Central
Licencing Authority under clause (i) of sub-rule (3), may file an appeal befure the Central Government in the
Ministry of Health and Family Welfare within sixty working days from the date of the receipt of order of such
rejection.

{5) The Cenwal Government may, after such enguiry, as considersd necessary, and alter glving an opportunity of
being heard to the appellant referred t in sub-rule (4), shall dispose of the appeal filed under that sub-rule within a
period of sixty working days {rom the date on which the appeal has been filed.

Y. Validity period of registration of Ethics Committee fur clinical trial.— The registration granted in Form CT-(2
shall remain valid for a period of five years from the date of its issue, unless suspended or cancelled by the Central
Licencing Authority.

10. Remewal of registration of Ethics Committee for clinical trial.— (1} On expiry of the validity period of
registration granted under rule 9, an Ethics Commitlee may make an application for renewal of registration in Form
CT-01 along with documents as specified in Table | of the Third Schedule rinety days prior to the date of the expiry
of the registration: -

‘Provided that if the appiication for renewal of registration is received by the Central Licencing Authority
ninety days prior to the date of expiry, the registration shall continue to be in force until an order is passed by the
said authority on such application:

Provided also that fresh set of decuments shall not be required to be turnished, if there are no changes in such
documents furnished at the time of grant of registration. and the applicant renders a certificate to that effect indicating
that there is no change.

(2) The Central Licéncing Authority shall. after scrutiny of information furnished with the application and after
taking inte account the inspection report. if any. and afler such lurther enquiry. as cunsidered necessary, and on being
satisfied that the requirements of these rules have—

(1) been complied with, renew the registration of Ethics Committee in Form CT-02;
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(11} not been complied with, reject the application, for reasons to be recorded in writing,

within a period of
forty-five working days from the date of renewal application made under sub-rule (1).

11. Functions of Ethics Committee.— The Ethics Committee for clinical trial shall perform the following
a person, institution or organization; namely:—

functions for

(1} review and accord approval to a clinical trial, bioavailability or bioequivalence study protocol and other related
documents. as the case may be. in the format specified in clause (B) of Tabie | of the Third Scheduie and
oversee the conduct of clinical wial 10 safeguard the rights, safety and wellbeing of trial subjects in
accordance with these rules, Good Clinical Practices Guidelines and other appiicable regulations;

(ii) make at appropriate intervals, an ongoing review of the clinical trials for which it has accorded

such review may be based on periodic study progress reports furnished by

internal audit reports furnished by the sponsor or by visiting the study sites

approval and
the investigators or monitoring and

(ii1) indicate the reasons that weighed with it while rejecting or asking for a change or notification in the protoco!
in writing and a copy of such reasons shall also be made available to the Central Licencing Authority;
(iv) where any serious adverse event occurs to a trial subject or to study subject during clinical trial or

bicavailability or bivequivalence study, the Ethics Commitiee shall analyse the relevant documents pertaining

to such cvent and forward its report (o the Central Licencing Authority anit comply with the provisions of
Chapter VI:
(v}  where at any stage of a clinical trial, it comes to a conclusion that the tial is likely to compromise the right,
safety or weltbeing of the trial subject, the committes may order discontinuation or suspension of the clinical
trial and the same shall be intimated to the head of the institution conducting clinical trial and the Central -
Licencing Authority;
(vi) allow any officer autherised by the Central Licencing Authority to enter, with or without prier notice, to
inspect the premises, any record. or any documents related o clinical trial, furnish information tw any query
raised by such authorised person. in relation to the conduct of clinical trial and to verify compliance with the’
requirements of these rules. Good Clinical Practices Guidelines and other applicable regulations for
safeguarding the rights, salety and well-being of trial subjects:
(vii) comply with the requirements or conditions in addition to the requirements specitied under the Act and these
rules as may be specilicd by the Central Licencing Authority with the approval ol the Central Government, to
safeguard the rights of clinical trial subject or bivavailability or bivequivalence study subject.

12. Proceedings of Ethics Committee for clinical trial.— (1) No clinicat trial or bicavailability or bivequivalence
protocol and related documents shall be reviewed by an Ethics Committee unless at
detailed below are present, namely: —

least five ol its members as

(i) medzcal scientist {preferably a pharmacologist):

(11) clinician;

(i11) lezal expert;

{iv) svcial scientist or representative of nen-governmental voluntary agency or philosopher or ethicist or
theologian or a similar person:

{(v) lay person.

{(2) The Eihics Commiltee may constitute one or more sub-conunillees of its members te assist in the functions
assigned to it

(3) The Ethics Committee' may associate such experts who are not its members, in its deliberations but such experts
shall not have voting rights, if any.

(4) Any change in the membership or the constitution of the registered Ethics Committee shall be intimated in
writing to the Central Licencing Authority within thirty working days.

13. Maintenance of records by Ethics Committee for clinical trial.— (1) The Ethics Committee shall maintain data,

record. registers and other documents related 1o the functioning and review of clinical trial or bivavailability study or
bioequivalence study. as the case may be. for a period of {ive years after completion of such clinical trial,

(2) In particular and without prejudice (o the generality of the sub-rufe (1), the Ethics Committec shall maintain the
following records for a period of five years after completion of every clinical tial or bicavailabitity study or
bivequivalence study, namely:-

&

the constitution and composition of the Ethics Committee:
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(11)  the curriculum vitae of all members of the Ethics Committee:
(111} standard operating procedures followed by the Ethics Committee;
(iv) national and international guidelines followed by the Ethics Committee:

{(v) copies of the protocel, data collection formats, case repert forms, investigators brochures, etc.,
submitted for review;

(vi} all correspondence with committee members and investigators regarding application, decision
and follow up:

(vil) agenda of all Ethics Committes meetings and minutes of all Ethics Committee meetings with
signature of the Chairperson;

(Viil}copies of decisions communicated to applicants;

(ix) records relating to any order issued for premature termination of study with a summary of the
reasons thereof;

{X) final report of the study including microfilms, compact disks or video recordings;
(xi) recommendation given by Ethics Committee for determination of compensation;

(x11) records relating to the serious adverse event, medjcal management of trial subjects and
compensation paid.

(3) The Ethics Committee shall furnish the information maintained under sub-rule (1) and sub-rule (2), as and when
required by the Central Licencing Authority or any other officer authorised on its behalf.

14. Suspension or cancellation of registration of Ethics Committee for clinical trial.-— (1) Where Central Licencing
Authority is of the opinion that any Ethics Committee fails to comply with any provision of the Act or these rules, it.
may issue show cause notice o such Ethics Committee specifying thersin such non-compliances and the period
within which reply shall be furmished by such Ethics Commiltee.

(2} On receipt of reply for the show cause notice within a period specified in the show cause notice, the Central
Licencing Autherity may give an opportunity of being heard, in person to such Ethics Committee.

(3)After consideration of the facts and reply given by the Ethics Committee under sub-rule (2}, the Central
Licencing Authority, may take one or more of the following actions, namely:-

(i) withdraw show cause notice issued under sub-rule(1);
(It} issuc warning 1o the Ethics Committee describing the deficiency or defect observed during inspection or

otherwise. which may adversely affect the rights or well-being of the trial subject or the validity of clinical
trial or bivavailability or biceguivalence study being conducted:

(iii} reject the resulis of clinical trial or bioavailability and bicequivalence study;

(iv) suspend for such period as considered appropriate or cancel the registration issued under rule 8;

(v) debar its members tw oversee any clinical trial in future for such period as may be considered appropriate b
¥ P ¥ pprop y

the Central Licencing Authority.

(4)Wherc the Ethics Commiiiee or any member of ithe Ethics Commitice 15 aggrieved by an order of the Central
Licercing Authority under sub-rule (3}, such aggrieved Ethics Committee or member, may. within a period of
sixty working days of the receipt of the order, file an appeal 1o the Central Government.

(5)Where an appeal has been filed under sub-rule (4). the Central Government mzy, after such enquiry, as it thinks
necessary, and after giving an opportunity of being heard, pass such order in relation thereto as it thinks
appropriate in the facts and circumstances of the case within a period of sixty working days from the date of
filing of the appeal.

CHAPTER IV
ETHICS COMMITTEE FOR
BIOMEDICAL AND HEALTH RESEARCH

15. Ethics Committee for biomedical and health research.— Any institution or organisation which intends to conduct
biomedical and health research shal} be required to have an Ethics Committee 1o review and oversee the conduct of
such research as detailed in National Bthical Guidelines for Biomedical and Health Research Involving Human
Participants.




<y

154 THE GAZETTE OF INDIA : EXTRAQRDINARY [PART I—SEC. 3(i)]

16. Constitution of Ethics Committee for biomedical and health research.— (1) The Ethics Committee referred to in
rule 13, relating to biomedical and heaith research shall be constituted in accordance with the National Ethical
Guidelines for Biomedical and Health Research Involving Human Participants as may be specified by the Indian
Council of Medical Research from time to time and shall function in accordance with said guidelines.

(2) The Ethics Committee referred to ire sub-rule (1), shall review the work of the biomedical and health research
centre before initiation and oversee throughout the duration of the biomedical and health research as per National
Ethical Guidelines for Biomedical and Health Research Invelving Human Participants.

(3) Aninstitution or orgamisation or any person shall conduct any biomedical and health research with the approval
of the Ethics Commitiee for bicmedical and health research registered under rule 17.

(4)  Any biomedical and heaith research shall be conducted in accordance with the Nationat Ethical Guidelines for
Bivmedical and Health Research Involving Human Participants as may be specified by the Indian Council of Medical
Research from time to time.

(5) Institutions desirous of conducting biomedical and health research as well as clinical trials or bicavailability or
bivequivalence study shall require obtaining registration trom specified authorities as provided in rule 8 and rule 17.

17. Registration of Ethics Committee related to biomedical and health research.—

(1) An Ethics Committee constituted under rule 16, shall be required 10 register with the authority designated by the
Central Government in the Ministry of Health and Family Welfare, Department of Heaith Research under these
rules for which an application shall be made in Form CT-01 to the said authority.

(2) The application referred to in sub-rule (1) shall be accompanied with the information and documents as
specified in Table 1 of the Third Schedule.

(3) On receipt of application in Form CT-01 under sub-rule {1), the authority designated under sub-rule (1) shalt
grant provisional registration which shall remain valid for a period of two years.

(4) After the grant of provisional registration under sub-rule (3), the authority designated under sub-rule (1) shall
scrutinise the documents and information furnished with the application. and if satisfied that the requirements
of these rules have been complied with, grant fingl registration 1o Ethics Committee in Form CT-03; or if not
satisficd. reject the application, for reasons to be recorded in writing and the final registration in Form CT-03
shall supersede the provisional registration granted under sub-rule (3).

(3)  Anapplicant who is aggrieved by the decision of the authority designated under sub-rule (1}, may file an appeal
within sixty working days from the date of receipt of such rejection before the Central Government in the
Ministry of Health and Family Welfare, and the Central Government, may, after such enquiry as is considered
necessary in the facts and circumstances of the case, and after giving an opportunity of being heard to the
appellant, disposc of the appeal within a perivd of sixty working days

{6) The Ethics Committec shall make an application for renewal of registration in Form CT-01 along with
documents as specified in sub-rule (2) at least ninety days prior to the date of the expiry of its final registration:

Provided that if the application for renewal of registration is received by the awthority designated under
sub-rule (1), ninety days prior to the date of exXpiry, the registration shall continue to be in force until an order i
passed by the said authority on the application:

Provided further that fresh set of documents shall not be required to be furnished, if there are no changes in
such documents furnished at the time of grant of final registration, and if the applicant renders a certificate to
that effect indicating that there is no change.

(7} The authority designated under sub-rule (1) shall after seruti ny of information furnished with (he application
and after such further enquiry, as considered necessary and on being satisfied that the requirements of these
rules have been complied with, renew the registration of Ethics Committee in Form CT-03, or if not reject the
application, for reasons to be recorded in writing,

(8) The authority shail take a decision under sub-rule (7) within a period of forty-five working days. from the date
of application made under sub-rule( ).

(9) The registration granted in Form CT-03 shall remain valid for a period of five years from the date of its issue,
unless suspended or cancelled by the authority designated under sab-rule (1).

(10) The function. procecdings of ethics committee and maintenance of records shall be as per the Naticnal Ethical
Guidelines for Biomedical and Health Research Involving Human Participants.

(11} 1n case there is a change in composition of registered Ethics Committee in an institution it shall be reported fo
the authority designated under sub-rule (13}
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18, Suspension or cancellation of registration of Ethics Committee for biemedical and health research,— (1)
Subject to provisions of rule 17, where the Ethics Committee fails to comply with any provision of these rules, the
authority designated under sub-rule {(1). may, afier giving an opportunity tv show cause and after affording an
opportunity of being heard. by an order in writing, take one or more of the following actions, namely:—

(1) issue warning to the Ethics Committee describing the deficiency or defect observed, which may
adversely affect the rights or well-being of the study subjects;

(11) suspend for such period as considered appropriate or cancel the registration issued under rule 17;

(iii) debar its members to oversee any biomedical health research in future for such period as may be
considered appropriate,

(Z) Where the Ethics Committee or its member, as the case may be, is aggrieved by an order of the authority
designated under sub-rule (1), it may, within a period of forty-five working days of the receipt of the order, maks
an appeal te the Central Government in the Ministry of Health and Family Welfare, and that Government may,
after such enguiry, as deemed necessary, and after giving an opportunity of being heard, pass such order in
relation thereto as may be considered appropriate in the facts and circumstances of the case.

CHAPTER V
CLINICAT TRIAL, BIOAVATLABILITY AND BIOEQUIVALENCE STUDY OF
NEW DRUGS AND INVESTIGATIONAL NEW DRUGS
PART A
CLINICAL TRIAL

19. Clinical trial of new drug or investigational new drug.— (1) No person or institution or organisation shall conduct
clinical trial of a new drug or investigational new drug.—

(1)  except in accordance with the permission granted by the Central Licencing Authority; and

(11) witheut the protocul there of having been approved by the Ethics Committee For clinical trial registered
in accordance with the provisions of rule 8.

(2} Bvery person associated with the conduct of clinical trial of a new drug or investigational new drug shalt follow
the general principles and practices as specified in the First Schedule.

{3) No person or institution or organisation shall conduct clinical trial of a new drug or investigational new drug
except in accordance with the procedure prescribed under the provisions of the Act and these rules.

20, Oversight of clinical trial site.— The work of every clinical trial site shall be overseen by an Ethics Commiitee
for clinical trial registered under rule 8, before initiation and throughout the duration of the conduct of such trial.

21.  Application for permission to conduct clinical trial of 2 new drug or investigational new drug.— (1) Any
person or institution or organisation which intends to conduct clinical trial of a new drug or an investigational new
drug shall make an application o the Central Licencing Authority duly filled in Form CT-04.

(2) The application made under sub-rule (1) shall be accompanied with the information and documents as
specified in the Second Schedule and fee as specitied in the Sixth Schedule:

Provided that no fee shall be payable for conduct of a clinical trial by @ person of an institution or
organisation funded or owned, wholly or partially by the Central Goverament or by a State Government.
22. Grant of permission to conduct elinical trial.— (1) The Central Licencing Authurity may, alter scrutiny of the

information and documents turnished with the application in Form CT-04 and such further enquiry, if any, as may
be considered necessary,—

(1) if salisfied, that the requirements of these rules have been complied with, grant the permission to conduct
clinical trial for a new drug or investigational new drug in Form CT-06;

(i) in case. where the Central Licencing Authority considers thal_ there are sume deficiencies in the
application and the same may be rectified, the said Authority shall inform the applicant about the
deficiencies;

(lii) if not satistied that the requirements of thess rules have been complied with, reject the application, for
the reasons to be recorded in writing.

(2) The decision under sub-rile (1) shall be taken within ninety working days.
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{3) The applicant, after being informed, as referred to in clause (ii) of sub-rule (1), by the Central Licencing
Authority, may,—

(1) rectify the deficiencies within a period specified by the Central Licencing Authority;

(i) where  the  applicanl  rcctifies  the  deficiency, as  referred  in  sub-rule
(1}, and provides required information and documents, the Central Licencing Authority shall
scrutinize the application again and if satistied, grant permission to conduct clinical trial of the new
drug or investigational new drug, or if not satisfied, reject the application within a period of ninety
days reckoned from the day when the required information and documents were provided:

i
!
i
1
1
|
|
i
g

Provided that in case of rejection, the applicant may request the Central Licencing Authority, to
reconsider the application within a period of sixty working days trom the date of rejection of the application
on payment of fee as specified in the Sixth Schedule and submission of required information and documents.

(4) An applicant who is aggrieved by the decision of the Ceniral Licencing Authority under sub-rule (1) or sub-rule
(3), may file an appeal before the Central Government in the Ministry of Health and Family Welfare within forty-
five days from the date of receipt of such decision and the that Government, may, after such enquiry, and after
; giving an opportunity of being heard to the appellant. dispose of the appeal within a period of sixty working days,

23. Permission to conduct clinical trial of a new drug or investigational new drug as part of discovery, research
and manufacture in India.— (1) Notwithstanding anything contained in these rules, where any person or institution
or organisation make an application under rule 21 to conduct clinical trial of a new drug or an tnvestigational new drug
which is complete as per these rules and fuifills the fellowing conditions, namely:—

(i) the drug is discoverad in India; or

?, (i1) research and development of the drug are being dene in India and also the drug is proposed to be

; manufactured and marketed in India,

; such application shall be disposed by way of grant of permission or rejection or processed by way of communication
1o rectify any deficiency of the application. as the case may be, as specified in rule 22. by the Central Licencing
7 Authority within a perivd of thirty working days from the date of the receipl of the application by the said authority:

i Providest that. where no communication has been received from the Central Licencing Authority 1o the
i

applicant within the said period. the permission to conduct clinical trial shall be deemed to have been granted by the
Central Licencing Authority and such permission shall be deecmed o be legally valid for all purposes and the
appticant shali be authorised o initiate clinical trial in accordance with these rules.

(2) The applicant who has taken deemed approval under the proviso to sub-rule (1) shall before initiating
the clinical trial, inform the Central Licencing Authority in Form CT-4A and the Central Licencing Authority shall
on the basis of the szid information, take on record the Form CT-4A which shall become part of the official record
and shall be called automatic approval of the Central Licencing Authority.

E 24. Permission to conduct clinical trial of a new drug already approved outside India.— Notwithstanding anything
; contained in these rules, where any person or institution or organisation makes an application under rule 21 to

conduct clinical trial of a new drug which is already approved and marketed in a country, as specified under rule
101,the application. shall be disposed of by way of grant of permission or rejection or processed by way of
communication to rectify any deficiency. as the case may be. as specified 1n rule 22, by the Central Licencing

Authority within a period of ninety working days from the date of the reccipt of the application by the said
Authority.

gl A LRI Lo R s
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25, Conditions of permission for conduct of clinical trial. — The permission granted by the Central Licencing
Authority to conduct chinical tria) under this Chapter shall be subject to following conditions, namely:—

(i) clinical tral at each site shall be initiated after approval of the clinical trial protocol and other related

documents by the Ethics Committee of that site, registered with the Central Licencing Authority under rule
8;

(1) where a clinical trial site does not have its own Ethics Committee, clinical trial at that site may be initiated
atter obtaining approval of the protecol from the Bthics Committee of another trial site; or an independent

Ethics Committee for clinical triaf constituted in accordance with the provisiens of rule 7;

Provided that the approving Ethics Committee for clinical trial shall in such case be responsible for
the study at the trial site or the centre, as the case niay be:

SRR B AR G L SO S ASIRN AL T A B8 L8 A LT

Provided further that the approving Ethics Committee and the clinical trial site or the bivavailability

and bioequivalence centre. as the case may be. shall be located within the same city or within a radius of 50
kms of the ¢linical tria) site;
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(i1} in case an ethics committee of a clinical trial site rejects the approval of the protocol, the details of the same
shall be submitted to the Central Licensing Authority prior to seeking approval of another Ethics
Committee for the protocol for conduct of the clinical trial at the same site;

(iv)  the Central Licencing Authority shall be informed about the approval granted by the Ethics Committee
within a period of fifteen working days of the grant of such approval, '

(v) clinical trial shall be registered with the Clinical Trial Registry of India maintained by the Indian Council of
Medical Research before enrolling the first subject for the trial;

(vi}  clinical trial shall be conducted in accordance with the approved clinical trial protoco] and other related
documents and as per requirements of Goed Clinical Practices Guidelines and the provisions of these rules;

{vii) status of enrolment of the trial subjects shall be submitted to the Central Licencing Authority on quarterly
basis or as appropriate as per the duration of treatment in accordance with the approved clinical trial
protocol, whichever is earlier;

(viil) six monthly status report of each clinical trial, as to whether it is ongoing, cempleted or terminated, shall be
submitted Lo the Central Licencing Authorily electronically in the SUGAM portal;

(ix}  in casc of lermination of any clinical trial the detailed reasons for suck termination shall be communicated
to the Central Licencing Authority within thirty working days of such termination;

(x)  any report of serious adverse event occurring during clinical trial to a subject of clinical trial, shall, after due
analysis, be forwarded to the Central Licencing Authority, the chairperson of the Ethics Committee and the
institute where the trial has been conducted within fourteen days of its occurrence as per Table 5 of the
Third Schedule and in compliance with the procedures as specified in Chapter VT,

(xi) in case of injury during clinical trial to the subject of such trial, complete medical management and
compensation shall be provided in accordance with Chapter Vi and details of compensation provided in
such cases shall be infimated to the Central Licencing Authority within thirty working days of the receipt of
order issued by Central Licencing Authority in accordance with the provisions of the said Chapter;

(xii} in case of clinical trial related death or permanent disability of any subject of such trial during the trial,
compensation shall be provided in accordance with Chapter VI and details of compensation provided in
such cases shall be intimated to the Central Licencing Authority within thirty working days of receipt of the
order issued by the Cenlral Licencing Authority in accordance with the provisions of the said Chapter;

(xiii)  the premises of the spunsor including his representatives and clinical trial sites. shall be vpen for inspection
by officers of the Central Licencing Authority why may be accompanied by officers of the State Licencing
Authority or outside experts as authorised by the Central Licencing Authority, to verify compliance of the
requirements of these rules and Good Clinical Practices Guidelines, to inspect, search and seize any record,
result, document. investigational product, related to clinical trial and furnish reply te query raised by the
said officer in relation to clinical trial;

(xtv)  where the new drug or investigational new drug is found to be useful in clinical development, the sponsor
shall submit an application to the Central Licencing Authority for permission to tmport or manufacture for
sale or for distribution of new drug in India, in accordance with Chapter X of these rules, unless otherwise
Justified,;

(xv}  the laboratory owned by any person or a company or any other legal entity and utilised by that person (o
whom permission for clinical trial has been granted used for research and development. shall be deemed 1o

be registered with the Central Licensing Authority and may be used for test or analysis of any drug for and
on behalf of Central Licensing Authority:

(xvi) the Central Licencing Authority may. if considered necessary. impose any other condition in writing with
Justification, in respect of specific clinical trials, regarding the objective, design, subject population, subject
eligibility, assessment, conduct and treatment of such spectfic ¢linical trial;

(xvii) the sponsor and the investigator shall mainiain the data integrity of the data generated during clirical trial.

26. Validity period of permission to inifiate a clinical trial.— The permission to initiate clinical trial granted
under rule 22 in Form CT-06 or antomatic approval under rule 23 in Form CT 4A shall remain valid for a
periad of two years from the date of its issue, unless extended by the Central Licencing Authority.

27. Post-trial access of investigational new drug or new drug.— Where any investigator of a clinical trial of
investigational new drug or new drug has recommended post-trial access of the said drug after completion of
clinical trial tv any trial subject and the samc has been approved by the Ethics Committee for clinical trial. the
post-trial access shall be provided by the sporsor of such clinical trial to the trial subject free of cost,—
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(1) if the clinical trial is being conducted for an indication for which no alternative therapy is available and the
investigational new drug or new drug has been found to be beneficial to the trial subject by the investigator;
and

- (11) the trial subject or fegal heir of such subject, as the case may be, has consented

in writing te use post-trial investigational new drug or new drug; and the investigator has certified and the trial
subject or his legal heir, as the case may be, has declared in writing that the sponsor shall have no liability for post-
trial use of investigational new drug or new drug. :

28. Academic clinical trial.— (1) No permission for conducting an academic clinical trial shall be required for any drug
from the Central Licencing Authority where,—

(1) the clinical trial in respect of the permitted drug formulation is intended sulely for academic research
purpeses for a new tndication or new route of administration or new dose or new dosage form; and

(ii) the ciinical wial referred 1o in clause (i) has been initiated after prior approval by the Ethics Committee
for chinical trial; and

{ii1} the observations generated from such clinical trial are not required to be submitled to the Central
Licencing Authority: and

(iv} the observations ef such clinical trial are not used for promotional purposes.

(2) In the event of & possibie overlap between the academic clinical trial and clinical trial o a doubt on the nature of
study, the Ethics Committee concerned shall inform the Central Licencing Authority in writing indicating its
views within thirty working days from the receipt of applicatton to that effect.

(3)  The Central Licencing Anthority shall, after receiving the communication from the Ethics Committee referred to
in sub-rule (2}, examine it and issue necessary clarification, in writing, within thirty working days from the dare
of receipt of such communication:

Provided that where the Central Licencing Authority does nol send the required communication to
such Elhics Commiltee within thirty working days from the dale of receipt of communication from the said
Ethics Committee, it shall be presumed that no permission from the Central Licencing Authority is required.

(4) The approved academic clinical trial shail be conducted in accordance with the approved clinical trial protocol,
ethical principles specified in National Bthical Guidelines for Biomedical and Heallh Research Involving Human
Participants, notified by the Indian Council of Medical Research with 2 view 1o ensuring protection of rights,
safety and wellbeing of trial subject during conduct of clinical trial of licenced and approved drug or drug
formulation for any new indication or new route of administration or new dose or new dosage form for academic
research purposes.

29, Imspection of premises relating to chinical trial.— The person or the institution or the organisation permitted to
conduct clinical trial under rule 22 in Form CT-06 or rule 23 in Form CT -4A including his representatives and
invesligator, shall allow any officer authorised by the Central Licencing Authority. who may. if considered necessary, be
accompanied by an officer authorised by the State Licencing Authority. 1o enter the premises and clinical trial site with or
without prior netice to inspect, scarch or seize, any record, statistical result, document, investigational drug and other
velated material; and reply to queries raised by the nspecting autherity in relation to conduet of such clinical triat.

30. Suspension or cancellation of permission to conduct clinical trial.— (1) Where any person or institution or
organisation to whom permission has been granted under rule 22 in Form CT-06 or rule 23 in Form CT-4A fails to
comply with any provision of the Act and these rules., the Central Licencing Authority may, after giving an opportunity
to show cause and after affording an opportunity of being heard. by an erder in writing. take cne or more of the following
actions, namely:—

(1) issue warning in writing describing the deficiency or defect observed during inspection or otherwise,
which may alfcct adversely the righl. or weil- being of a trial subject or the validity of clinical trial
conducted:

(i) reject the results of clinical trial;

(it} suspend for such period as considered appropriate or cancel the permission granted under rule 22 in
Form CT-06 or rule 23 1a Form CT-4A;

(v)  debar the investigator or the sponsor including his representatives to conduct any ¢linical trial in fature
for such period as considered appropriate by the Central Licencing Authority.

(2) Where a person or an institution or an organisation to whon permission has been granted under rufe 22 in Form CT-
06 or rule 23 in Form CT-4A or the sponsor is aggrieved by the order of the Central Licencing Authority. the person or
the institution or the vrganisation may, within a period of sixty working days of the receipt of the order, make an appeal
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to the Central Government and that Government may, after such enquiry, as deemed necessary, and after affording an
opportunity of being heard, pass such order in relation thereto as may be considered appropriate in the facts and
circumstances of the case. '

PART B
BIOAVAILABILITY AND BIOEQUIVALENCE STUDY

31. Bioavailability or bicequivalence study of new drug or investigational new drug.— (1) No bivavailability or
bivequivalence study of any new drug or investigational new drug shall be conducted in human subjects by any
person or institution or organisation except in accordance with the provisions of the Act and these rules.

(2) No person or institution or erganisation shall conduct bicavailability or bioequivalence study of a new drug or
investigational new drug in human subjects except in accordance with the permission granted by the Central
Licencing Authority and without the protocel thereot having been approved by the Ethics Committes registered
under rule 8.

(3) Every persen associated with the conduct of bivavailability or bivequivalence study of a new drug or
investigational new drug shall follow the general principles and practices as specified in the First Schedule.

32. Oversight of bioavailability or bivequivalence study centre.— The work of every bivavailability or
bioequivalence study centre shall be overseen by an Ethics Committee registered undsr rule §, before initiation and
througheul the duration of the conduct of such studly.

33. Application for permission to conduct bivavailability or bioequivalence study.— (1) Aay person or
institution or organisation which intends to conduct bivavailability or bioequivalence study of a new drug or an
nvestigational new drug in human subjects shall obtain permission for conducting bioavailability or
bivequivalence study from the Central Licencing Authority by making an application in Form CT-05.

{2} An application for grant of permission to conduct bivavailability or bivequivalence study of any new drug or
investigational new drug shall be accompanied by a fec as specified in Sixth Schedule and such other information
and documents as specilied in the Table 2 of the Fourth Schedule:

Provided that no fee shall be payable for conducting a bioavailability or bivequivalence study by an
institution or organisation owned or funded wholly and partially by the Central Government or a State
Government.

34. Grant of permission to conduct bivavailability or bivequivalence study.— (1} The Central Licencing
Authority may, atter scrutiny of the information and decuments furnishecd with the application in Form CT-05 and
such further enquiry, if any, as may be considered neCessary,—

(1) if satisfied. that the requirements of these rules have been complicd with, grant permission to conduct
bioavailability or bivequivalence study for a new drug or investigational new drug in Form CT-07; or if
not satisfied reject the application, for reasons to be recorded in writing within a pertod of ninety
working days from the datc of receipt of the application in Form CT-053;

(it) in case, where the Central Licencing Auvthority considers that there are some deficiencies in the
application and the same may be rectified, the said authority shall inform the applicant of the deficiencies
within the stipulated period referred to in clause (i),

(2) The decision under sub-rule (1) shall be taken within ninety working days.

(3) The applicant, after being informed as referred to in clause (1) of sub-role (1) by the Central Licencing
Authority, may,-

(i) reciify the deficiencies within a period specified by the Central Licencing Authority; and

(i1} where the applicant rectifies such deficiencies and provides required information and documents,
the Central Licencing Authority shall scrutinise the application again and if satisfied, grant
permission to conduct bioavailability or biocquivalence study of the new drug or investigational
new drug: or if’ not satislied. reject the application within a period of ninety working days
reckoned from the day when the required information and documents were provided:

Provided that in case of rejection, the applicant may request the Central Licencing Authority,
to reconsider the application within a period of sixty working days from the date of rejection of the
application on payment of fee as specified in the Sixth Schedule and resubmission of required
information and documents.

(4) An applicant who is aggrieved by the decision of the Central Licencing Authority under sub-rule (1) and sub-
rule (3), may file an appeal before the Central Government within forty-five working days from the date of receipt
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of such decision and that Government, may, after such enquiry, and aftes giving an oppostunity of being heard to
the appellant, dispose of the appeal within a period of sixty working days.

35. Conditions of permission for conduct of bioavailability or bioequivalence study.— The permission granted by the
Central Licencing Authority to conduct bivavailability or bicequivalence study under rule 34 shall be subject to
following conditions, namely: —

(i bivavailability or bivequivalence study at each site shall be initiated after approval of broavailability
- or bicequivalence study protocol, as the case may be, and other related documents by the Ethics
Committee of that site. registered under rule 8;

(i) where a bioavailability or bivequivalence study centre does not have its own Ethics Committee,
bivavailability or bivequivalence sludy al that site may be initiated after obtaining approval of the
b t ¥ Y & app
protocol from the Ethics Committee registered under rule 8:

Provided that the approving Ethics Committee shall in such case be respensible for the
study at the centre:

Provided further that both the approving Ethics Committee and the centre, shall be located
within the same city or within a radius of fifty kms of the bioavailability or bioeguivalence study
centre;

(iil)  in case an Ethics Committee of a bioavailability or bivequivalence study centre rejects the approval
of the protocel, the details of the same should be submitted to the Central Licensing Authority prior
o seeking approval of another Ethics Committee for the protocol for conduct of the bivavaijlability or
bicequivalence study at the same site:

(iv)  the Central Licencing Authority shall be informed about the approval granted by the registered Ethics
Committee within a period of 15 working days of the grant of such approval;

(v)  bioavailability or bioequivalence study of new drug or investigational new drug shall be conducted
only 1 the bivavailability or bioequivalence study centre registered with the Central Licencing
Authority under rule 47;

{(vi}  bicavailability or bioequivalence study of investigational new drug shall be registered with the
Clinical Trial Registry of India maintained by the Indian Council of Medical Research before
enrolling the first subject for the study;

(vii)  moavailability or bioequivalence study shall be conducted in accordance with the approved
bioavailability or bivequivalence study protocel and other related documents and as per requirements
of Good Clinical Practices Guidelines and provisions of these rules;

(viii} in case of termination of any bivavailability or bivequivalence study, the detailed reasons for such
termination shall be communicated (o the Central Licencing Authority within thirty working days of
such termination,

(ix) any report of serious adverse event vecurring dusing bioavailability or bicequivalence study to a
subject of such study, shall, alter due analysis, be forwarded to the Central Licencing Authority, the
chairperson of the Ethics Committee and the institute or the centre where the bivavailability or
bivequivalence study, as the case may be, has been conducted within fourteen days of its cccurrence

as per Table 3 of the Third Schedule and in compliance with the procedures as specified in Chapter
Vi,
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() in case of an injury during bivavailability or bicequivalence study to the subject of such study,
complete medical management and compensation shall be provided in accordance with the
provisions of Chapter V1 and details of compensation provided in such cases shall be intimated to the
Central Licencing Authority within thirty days of the receipt of order issued in accordance with the
provisiens of said Chapter:

(xi}  incase of bivavailability or bivequivalence study related death or permanent disability of any subject
ol such study during the study. compensation shall be provided in accordance with Chapter VI and
details of compensalion provided in such cases shall be intimated to the Central Licencing Authority
within thirty days of receipt of the order issued in accordance with the provisions of said Chapter;

(xit)  the premises of the sponsor including his representatives and bivavailability and bioequivaience
study centre shall be open for inspection by officers of the Central Licencing Authority who may be
accompanied by officers of the State Licencing Authority or outside experts as authorised by the
Central Licencing Authority, to verity compliance of the requirements of these rules and Good
Clinical  Practices  Guidelines, to inspect, search and seize any record, result, document,
investigational product, related to bicavailability or bivequivalence study, as the case may be, and
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furnish reply to the queries raised by the said officer in relation to bivavailability ur bioeguivalence
study;

(xtil}  the bicavailability vr bivequivalence study shall be initiated by enrolling the first subject within a
period ol une year from the date of grant of permission. lfaiting which prior permission from the
Central Licencing Authorily shall be required.

36.- Validity period of permission to conduct bivavailability or bicequivalence study.— (1) The permission to
conduct bicavailability or bivequivalence study granted under rule 34 in Form CT-07 shall remain valid for a period
of one year from the date of its issue, unless suspended or cancelled by the Central Licencing Authority.

(2} In exceptional circumstances, where the Central Licencing Authority is satisfied about the necessity for an
extension beyond one year, the said authority may, on the request of the applicant made in writing, extend the
period of permission granted fur a further period v one year,

37. Inspection of premises relating to bivavailability or bivequivalence study.— The person or the institution or the
organisation permitted to conduct bivavailability or bivequivalence study under rule 34 in Form CT-07 including
his representatives and investigator, shall allow any officer authorised by the Central Licencing Authority, who
may, if considered necessary, be accompanied by an officer authorised by the State Licencing Authority, to enter
the premises and bioavailability or biceguivalence study centre with or without prior notice to inspect, search or
seize, any record. statistical result. duocument, investigational drug and other related material and reply to the queries
raised by the inspecting authority in relation to conduct of such bivavailability or bivequivalence study.

38. Suspension or cancellation of permission to conduct bioavailability or bioequivalence study.— (1) Where any
person or institution or vrganisation to whom permission has been granted under rule 34 in Form CT-07 fails to
comply with any provision of the Act and these rules, the Central Licencing Authority may, after giving an’
opportunity to show cause and after affording an opportunity of being heard, by an order in writing, take one or
more of the following actions, namely:—

(1) issue warning in writing describing the deficiency or defect observed during inspection or otherwise,
which may affect adversely the rights, or well- being of a subject enrolled in the study or the validity
of bivavailability or bivequivalence study conducted:

(11) reject the results of bioavailability or bicequivalence study, as the case may be;

(11} suspend for such period as considered appropriate or cancel the permission granted under rule 34 in
Form CT-07;

(iv} debar the investigator or the sponsor including his representatives, to conduct any bivavailability or
bioequivalence study in [uture For such period as considered appropriate by the Central Licencing
Authority.

(2) Where a person or an institution or an organisaiion (o whom permission has been granted under rule 34 in Form
CT-07ur the sponsor is agurieved by the order of the Central Licencing Authority. the person or the institution or the
organisation may. within a period of sixty days ol the receipt ol the order. make an appeal o the Central Government
and that Government may, afier such enquiry, as deemed necessary, and after affording an opportunity of being
heard, pass such order in relation thereto as may be considered appropriate in the facts and circumstances of the case
within a period of sixty days from the date of receipt of the appeal.

CHAPTER Vi
COMPENSATION

39. Compensation in case of injury or death in clinical trial or bivavatlability or bivequivalence study of new
drug or investigational new drug.— (1) Where any death of a trial subject occurs during a clinical trial or
bioavailability ur bivequivalence study. the lcgal heir of the trial subject shall be provided financial
compensation by the 'sponsor or its representative. who has obtained permission to conduct the clinical trial or
bivavaitability or bicequivalence study. in accordance with the procedure specified in rule 42.

(2) Where permanent disability or any other injury occurs 1o a trial subject during a clinical trial or bioavailability or
bioequivalence study, the rial subject shall be provided financial compensation by the sponsor or its representative,
who has obtained permission to conduct the clinical trial or bioavailability or bioequivalence study, in accordance with
the procedure specified in rule 42,

(3} The financial compensation reterred w in sub-rule (1) or sub-rule (2) shall be in addition t any expenses incurred
on medical management of the irial subject.

{4)1n the event of an injury, not being permanent in nature. the quantum of compensation shall be commensurate with
the loss of wages of the subject as provided in the Seventh Schedule,
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(5)TFhe sponsor or its representative shall give an undertaking along with the application for clinical trial permission to
the Central Licencing Authority to provide compensation in the case of clinical trial related injury or death for which
subjects are entitled to compensation.

- (6)Where the sponsor or its representative, who has obtained permission 0 conduct clinical trial or bigavailability or
bioequivalence study, fails to provide financial compensation, as referred to in sub-rule (1) or sub-rule (2), the Central
Licencing Authority shall, after affording an opportunity of being heard, by an order in writing, suspend or cancel the
clinical trial or bioavailability or bicequivalence study or restrict the sponsor including its representative, who has
obtained permission to conduct clinical trial or bicavailability or bivequivalence study, to conduct any further clinical
trial or bivavailability or bivequivalence study or take any other action for such period as considered appropriate in the
light of the facts and circumstances of the case.

40. Medical Management in clinical trial or bivavailability and bicequivalence study of new drug or
investigational new drug.— (1) Where an injury occurs to any subject during clinica) trial or bivavailability and
bivequivalence study of a new drug or an invesligational new drug, the sponsor, shall provide free medical
management Lo such subject as long as required as per the opinion of investigator or (il such time il is established
that the injury is not related to the clinical trial or bioavailability or biocequivalence study, as the case may be,
whichever is earlier.

{2)The responsibility for medical management as referred to i sub-rule (1), shall be discharged by the sponsor or
the person who has obtained permission from the Central Licencing Authority.

(3)Where the spensor or ils representative, who has obtained permission o conduct clinical trial or
bioavailability or bicequivaience study. fails 0 provide medical management. as referred to in sub-rule (1), the
Central Licencing Authority shall atter affording an opportunity of being heard, by an oeder in writing, suspend or
cancel the clinical trial or bioavailability or bicequivalence study or restrict the sponsor including its
representative, who has obrained permission to conduct clinical trial or bioavailability or bivequivalence study, to
conduct any turther clinical trial or bioavailability or bioequivalence study or take any other action for such period
as considered appropriate in the light of the facts and circamstances of the case.
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41. Consideration of injury or death or permanent disability to be related to clinical trial or bicavailability and
bioequivaience study.— Any injury or death or permanent disability of a trial subject occurring during ¢linical trial
or bivavailability or bivequivalence study due to any of the following reasons shall be considered as clinical trial or
bivavailability ur bivequivalence study related injury or death or permanent disability, namely:-

(a) adverse effect of the investigational product;

(b) wiolation of the approved protecol, scientific misconduct or negligence by the spensor or his representative
or the investigator leading to serious adverse event;

{¢c) failure of investigational pruduct to provide intended therapeutic effect where, the required standard care or
rescue medicalion, though available, was not provided to the subject as per clinical trial pretocol;

(d) not providing the required standard care, though available to the subject as per clinical trial protocol in the
placebo controlled trial;

(e) adverse effects due to concomitant medication excluding standard care. necessitated as part of the approved
protocol;

(f) adverse effect on a child in-uterv because of the participation of the parent in the clinical trial;
£) any clinical wial procedures involved in the study leading (o serious adverse event.

42.  Procedure for compensation in case of injury or death during clinical trial, bioavailability and
biceguivalence ‘;tud) — {1} The investigator shall report all serious adverse events to the Central Licencing
Authority, the sponsor or its representative, who has obtained permission from the Central Licencing Authority
for conduct of clinicai trial or bioavailability or bivequivalence study, as the case may be, and the Ethics
Committee that accorded approval to the study protocol, within twenty-four hours of their occurrence; and it
the investigator fails to report any serions adverse event within the stipulated period, he shall have to furnish

the reasons fer delay to the satisfuction of the Central Licencing Authomy along with the report of the serious
adverse event,

(2) A case of serious adverse event of death shall be examined in the following manner, namely:-

(i) the Centra! Liccncing Authority shall constitute an independent expert commiltee to examine the cases and
make its recommendations (o the said authority for arriving at the cause of death and quanium of
compensation in case of clinical trial related death;




PR A L AL E RS b AR SR i

Y

(= = 3(i}] RS 1 YU : STHIYNO] 163

(i) the spousor or its representative and the investigator shall forward their reports on serious adverse event of
death after due analysis to the Central Licencing Authority and the head of the institution where the
ciinical trial or bivavailability or bivequivalence siudy has been conducted within fourteen days of the
knowledge of vecurrence of serious adverse event of death:

(1i1) the Ethics Committec for clinical trial shall forward s report on serious adverse event of death after due
analysis atong with its opinion on the financial compensation, if any. determined in accordance with the
formala specified in the Seventh Schedule. to be paid by the said sponsor or its representative, who has
obtatned permission from the Central Licencing Authority for conduct of clinical tiak or bioavailability or
bivequivalence study, as the case may be. to the Central Licencing Authority within a period of thirty
days of receiving the report of the serious adverse event of death from the investigator,

{iv) the Central Licencing Authority shall forward the report of the investigalor, sponsor or its representative
and the Erhics Committee o the Chairperson of the expert committes:

(V) the expert committee shall examine the report of serious adverse event of death and make its
recommendations avalable to the Central Licencing Authority for the purpoese of arriving at the cause of
the serious adverse event of death within sixty days from the receipt of the report of the serious adverse
event, and the expert committee while examining the event, may take into consideration, the reports of the
Ivestigator, sponsor or its representative and the Ethics Committee for clinical trial;

(i) in casc of clinical trial or the bioavailability ur bicequivalence study related death, the expert commitree
shall also recommend the quantum ol compensation. determined in accordance with the formula specified
in the Seventh Schedule, to be paid by the sponsor or his representative who has obtained the permission
to conduct the clinical trial or the bioavailability or bivequivalence study, as the case may be:

{vil) the Central Licencing Authority shall consider the recommendations of the expert committee and shall
determine the cause of death wilh regards to the relatedness of the death to the clinical trial or the
bivavailability or biocquivalence study. as the case may be:

(vill) in case of clinical trial or the bivavailability or bivequivalence study related death, the Central
Licencing Authority shall, after considering the recommendations of the expert committee, by order,
decide the quantum of compensation, determined as per the formula specified in the Seventh Schedule, to
be paid by the sponsor or its representative and shall pass orders as deemed necessary within ninety days
of the receipt of the report of the serious adverse event;

(1X} the sponsor or its representative shall pay the compensation in case the serious adverse event of death is
relatedd Lo clinical trial or the bivavailability or bioequivalence study. as specified in the order referred to
in clause (viii) of the Central Licencing Authority within thirty days of the receipt of such order.

(3) Cases of serious adverse events of permanent disability or any other injury other than deaths shall be
examined I the following manaer, namely:—

(i} the sponsor or it representative, and the Investigator shall forward their reports on serious adverse event,
after due analysis, o the Central Licencing Authority, chairperson of the Ethics Committee for clinical trial
and head of the institution where the trial or bivavailability or bivequivaience study has been conducted
within fourteen days of the repuorting of serious adverse event;

(i) the Ethics Committee for clinical tial shall forward its report on serious adverse event of permanent
disabihty or any other injury other than deaths. as the case may be. alier due analysis along with its opinion
en the financial compensation, if any, determined in accordance with the furmula specified in the Seventh
Schedule. te e paid by the sponsor or its representative who has obtained permission to conduct clinical trial
or the bioavalability or bioequivalence study, as the case may be, within thirty days of receiving the report
of the serious adverse event;

(1ii) the Central Licencing Authority shall determine the cause of the injury and pass order as specified in
clause (iv). or may constitute an independent expert committee, wherever it considers necessary. to examine
such serious adverse cvents of injury. and such independent expert committee shall recommend to the
Central Licencing Authority for the purpose o arcive at the cause of the serious adverse event and also the
quanium of compensalion. as determined in accordance with formula as specified in the Seventh Schedule in
case of clinical trial or bivavailability or bicequivalence study related injury. within a period of sixty days of
receipt ol the report of the serious adverse event:

(iv) in case of clinical trial or the bivavailability ur bivequivalence study related injury, the Central Licencing
Authority shall. by order. decide the quantum of compensation, determined in accordance with the formula
specified in the Seventh Schedule, tw be paid by the sponsor or his representative who has obtained the
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permission to conduct the clinical trial or the bicavailability or bivequivalence study, as the case may be,
within a period of ninety days of receipt of the report of the serious adverse event;

(v)the sponsor or its representative, who has obtained permission to conduct the clinical trial or bioavailability or
. bivequivalence study, as the casc may be, shall pay the compensation in case of clinical trial or bioavailability
or bioequivalence study related injury, as specified in the order of the Central Licencing Authority referred to

in clause (iv) within thirty days of receipt of such order.

- 43. Medical management and compensation for injury or death relating to biomedical and health research
overseen by anm Ethies Committee for biomedical and health research as referred to in Chapter IV.—
Notwithstanding aaything contained in these rules, medical manggement and compensation for injury or death
relating o biomedical and health research, overseen by an Ethics Committee for clinical trials as referred fo in
Chapter 1V, shall be in accordance with the National Ethical Guidelines for Bivmedical and Health Research
Involving Human Participants specified by the Indian Council of Medical Research from time to time.

CHAPTER VII
BIOAVAILABILITY AND BIOEQUIVALENCE STUDY CENTRE

44, Registration of bioavailability and bioequivalence study centre.— No bicavailability and bioequivalence study
centre shall conduct any bioavailability study or bivequivalence study ol @ new sdrug or investigational new drug in
human subjects except in accordance with the registration granted by the Central Licencing Authority under these
rules.

45.  Application for registration of bioavailability and bioequivalence study centre.— (1) Application for
registration of any bioavailability and bivequivalence study centre with the Central Licencing Authority shall -
be made to the said authority in Form CT-08.
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(2) The application under sub-rule (1 shall be accompanied by a fee as specified in the Sixth Schedule and such
other information and documents as specified in the Fourth Schedule.

46.  Inspection of bioavailability and bivequivalence stady centre.— On receipt of an application under sub-rule
(1) of rule 45, any officer authorised by the Central Licencing Authority who may be accompanied by the officers
authorised by the State Licencing Authority, may cause an nspection of the bivavailability and bivequivalence
study centre to verify the facility of the ceatre and the capacity of the applicant tv comply with the requirements of
these rules.

47.  Grant of regisiration to bioavailability and bivequivalence study centre.— (1) The Central Licencing
Authority may, afler scrutiny of the information and documents furnished with the application in Form CT-08 and
such further enquiry, if any. as may be considered necessary. and if satisfied. that the requircments of these rules
have been complied with, grant registration to the applicant in Form CT-09 within a period of ninety working
days from the date of receipt of its application in Form CT-08: or it not satisfied. reject the application, for reasons
to be recorded in writing, from the date the application was made under sub-rule (1) of rule 45;

(2) In case. where the Cenrral Licencing Authonty considers that there are some deficiencies in the application
and the same are t be rectified, said authority shall inform the applicant of the deficiencies within the period as
provided in sub-rule (1);

(3) The applicant may, after being informed by the Central Licencing Authority as specified in sub-rule(2),—
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(i) rectify the deficiencies within a period specified by the Central Licencing Authority; and

(i} where the applicant rectifies the deficiency within the period referred to in clause (i) and provides
required information and documents, the Central Licencing Authority shall scrutinise the
application again and it satisfied, grant registration to the applicant in Form CT-09 or if not
satisfied, reject the application within a period of ninety days reckoned from the day wher the
required information and decuments were provided:

SR

Provided that in case of rejection, the applicant may request the Central Licencing
Authority. to reconsider the application within a period of sixty days from the date of rejection of the
application on payment of fee as specified in the Sixth Schedule and submission of required
information and documents.
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(4) An applicant who is aggrieved by the decision of the Central Licencing Authority under sub-rule () or sub-
rule (3), muy file an appeal within forty-five days from the date of receipt of such rejection before the Central
Government and that Government may, after such enquiry and affer giving an opportunity of being heard to the
appellant, dispose of the appeal within a period of sIxty days.
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48. Validity period and renewal of registration of bivavailability and bivequivalence centre,— (1) The registration
granted under rule 47 in Form CT-09 shall remain valid for a peried of five years from the date of its issue, unless
suspended or cancelled by the Central Licencing Authority.

(2)The bioavailability or bivequivalence centre shall make an application for renewal of registration in Form CT-08
along with documents as specified in the Fowrth Schedule at least ninety days prior to date of expiry of its
registration:

Provided that if the application for renewal of registration is received by the Central Licencing Authority
ninety days prior to date of expiry, the registration shall continue to be in force until orders are passed by the said
authority on the application.

(3)The Central Licencing Authority shall. after scrutiny of information enclosed with the application and after
taking into account the inspection report, and such further enquiry, it any, as may be considered necessary, il
satisfied, that the requirements of these rules,—

(1) have been conmplied with, grant registration or renew registration in Form CT-09;

(i1} have not been complied with, reject the application, for reasons to be recorded in writing, within a period of
forty-five days, from the date the application was made under sub-rule (2).

49. Cenditions of registration.— The registration granted under rule 47 in Form CT-09 shall be subject to following
conditions, namely:—

(i) the centre shall maintain the tacilities and adequately gualified and trained personnel as specified in
the Fourth Scheduie for performing its functions;

(i1} the centre shall initiate any bioavailability study or bioequivalence study of any new drug or
mvestigational new drug in human subjects alter approval of the protecol and other related
documents by the Ethics Comnutice for clinical trial and permission of such study granted by the
Central Licencing Authority:

(i1} where the bioavailability or bioequivalence study centre does not have its own Ethics Committee,
bioavailability or bicequivalence study at that site may be initiated after obtaining approval of the
protocel trom another Ethics Committee For clinical trial registered under rule 8:

Provided that the approving Ethics Committee aceepts the responsibility for the study at the
centre and. beth the approving Ethics Committee and the centre. are located within the same city or
within @ radius of titty kins of the centre:

(iv)  the Ceniral Licencing Authoerity shall be informed about the approval of the Ethics Committee for
clinical trial:

(v) bivavailability or bioequivalence study of investigational new drug shall be regisiered with the
Clinical Trial Registry of india before enrolling the first subject for the study:

(vi}y  study shall be conducted in accordance with the approved protocol and other related documenis and
as per requirements of Good Clinical Practices Guidelines and provisions of the Act and these rules;

(vit) i case of termination of any such study prematurely, the detailed reasons for such termination shall
be communicated to the Central Licencing Authority immediately;

{viit) any report of serious adverse event occurring during study to the subject of such study shall, atter
due airalysis, be forwarded to Central Licencing Authority within fourteen days of its occurrence in
the format as specified in Table 5 of the Third Schedule and in comphance with the procedures as
specified in rule 42:

(x)  in casc ol an injury o the study subject during study. the complete medical management and
compensation in the case of study related injury shall be provided in accordance with the provisions
ol Chapter V1 and details ol compensation paid te the trial subject in such cases shall be intimated to
the Central Licencing Authority within thirty davs of receipt of the order:

(x} tn case ol death, permanent disability, injury other than death and permanent disability, as the case
may be. of a study subject, compensation shall be provided in accordance with the provisions of
Chapter Vi and details of compensation paid to the trial subject or his legal heir, as the case may be,
in such cases shall be intimated to the Central Licencing Authority within thirty days of receipt of
the order:

(xi)  f there 18 any change in constitytion or ownership of the bivavailability and bioequivalence study

centre. the centre shall infimate about the chunge in writing to the Central Licencing Authority
withiv thirty days of such change;
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(2} Any person who intends to manufacture a new drug or an investigational new drug to conduct clinical trial or
bivavailability and bioequivalence study or for examination, test and analysis shall make an application in
Form CT-10 tv the Central Licencing Authority to obtain the permission referred to in sub-rufe(1).

(3) The applicaton referred in sub-rude (2) shall be accompanied with such documents and information as
specified in the Fourth Schedule along with fee as specified in the Sixth Schedule.

53. Grant of permission to manufacture new drugs or investigational new drugs for clinical trial or

bicavailability or bicequivalence study, or for examination, test and analysis.— (1)The Central Licencing
Authority may, after scrutiny of the information and documents furnished with the application in Form CT-10 and
such further enquiry, if any, as may be considered necessary, If satisfied, that the requirements of these rules have
been complied with. grant permission to manufacture the new drug or investigational new drug for conduct of clinical
teial or bivavailability or bioequivalence study or for examination, test angd analysis, as the case may be, the new drug
or investigational new drug, in Form CT-11 within a period of ninety working days from the date of receipt of its
application in Form CT-10: or if not satistied that the requirements of these rules have been complied with, reject the
application, for reasons to be recorded in writing, within a peried of ninety working days from the date the
application was made under sub-rule (2) of rule 52.

{2)In case, where the Central Licencing Authority considers that there are some deficiencies in the application and
the same may be rectilicd. the said authority shall inform the applicant ol the deliciencies within the perivd specitied
in sub-rule (1}

(3) The applicant may. alter being informed by the Central Licencing Authority as specified in sub-rule (2),—
(1) reciify the deficiencies within a peried specified by the Central Licencing Authority; and

(11) where the applicant rectifies the deficiency within the period referred to in clause (i) and provides
required information and documents. the Central Licencing Authority shall scrutinise the
application again and il satisfied. grant permission to manulacture for conduct of clinical trial or
bioavailability or bioeguivalence study, or for examination, test and analysis, as the case may be,
for the new drug or investigational new drug; or it not satistied, reject the application within a
period of ninety working days reckoned from the day when the required information and
documents were provided:

Provided that m case of rejection, the applicant may request the Central Licencing
Authority o reconsider the application within a pertod of sixty working days trom the date of rejection of
the application on payment of fee as specified in the Sixth Schedule and submission of required
information and documents.

(4) An applicant who is aggricved by the decision of the Central Licencing Autherity under sub-rule (1) or sub-rule (3),
may file an appeal beture the Central Government within forty-live days from the dale of receipt of such decision and
that Government. may. after such enquiry. and afler giving an opportunity of being heard to the appellant, dispose of
the appeal within a period of sixty days (rom the date of [iting the appeal.

54. Validity period of permission to manufacture of new drug or investigational new drugs for clinical trial or

bioavailability and bivequivalence study, or for examination, test and analysis.— (1) The permission granted
under rule 53 in Form CT-t! shail remain valid for a period of three vears from the date of its issue, unless
suspended or cancelled by the Central Licencing Authority.

(2) In exceptional circumstances, where the Central Licencing Authority is satisfied about the necessity and exigency, it

My, on the request of the applicant made i writing, by order, and for reasons to be recorded, extend the peried of
the perinission granted for a turther period of one vear.

55. Condition of permission.— The grant of permission under rule 53 in Form CT-!1 shall b2 subject to the following

conditions, namely: -

(1)  the permission hoider shali make wuse of new drug  manufactured under Form
CT-11 only for the purposes of conducting clinical trial or bivavailability and bicequivalence study or
tor examination, test and analysis and no part of it shall be soid in the market or supplied to any other
person or agency or institution or organisation,

(i1) the permission holder shall manufacture new drugs for the purposes of clinical trial or bivavailability and
biveguivalence study or lor examinanion. test and analysis in small guantities in accordance with the
provisions ol these rules and at places specitied in the permission and in accordance with the principles
of Goud Manufacturing Practices:

(1i1) the permission holder shail keep a record of new drugs manufactured and persons to whom the drugs
have been supplied for clinical trial or bivavailability and bivequivalence study or for examination, test
and analysis,




ALy

oA Al X B A

e F Ay

RS

7Y

168 THE GAZETTE OF INDIA : EXTRAORDINARY [PART IlﬁSE.C. 3(1)]

(1v) where new drug manufactured tor purposes of clinical trial or bivavailability or bicequivalence study
or for examination, test and analysis is left over or remains unused or gets damaged or its specitied
shelf life has cxpired or has been found to be of sub- standard quality, the same shall be destroyed and
action taken in respect thereof shall be recorded.

56. Licence to manufacture new drugs or investigational new drugs for clinical trial or bicavailability or
bivequivalence study or for examination, test and analysis under the Drugs and Cosmetics Rules, 1945.— (1)
After obtaining permission under rule 53. the person. who intends to manufacture the new drug or investigational
new drugs for clinical trial or bioavailability or bicequivalence study or for examination, test and analysis of new
drugs or investigational new drugs, shail make an application for grant of licence to manufacture new drug or
mvestigatienal new drugs in accordance with the provisions of the Act and the Drugs and Cosmetics Rules, 1945.

(2} The application referred in sub-rule (1) shall be accompanied by the permission under rule 53 in Form CT-
1 obtained by the applicant from the Central Licencing Authority to manufacture the new drugs for clinical
trial or bioavailability or bioequivalence study or for examination, test and analysis.

57. Inspection of new drugs or investigational new drugs manufactured for elinicaf trial or bioavailability and
bivequivalence study or for exumination, test and analysis.— The permission holder or the persen, to whom
new drugs have been supplied for conducting clinical trial or bivavailability and bivequivalence study or for
examination, fest and analysis, shall allow any officer authorised by the Central Licencing Authority or the State
Licencing Authority to enter. the premises where the new drug is being manufactured or stored, with or without
prior notice, (v inspect such premises and records. investigate the manner in which the drugs are being
manufactured or stored or used and to take sample thercof,

58. Suspension or cancellation of manufacturing permission for new drug or investigational new drugs.— (1)
Subject to provisions of rule 55, where the permission holder, lails to comply with any provision of the Act and
these rules, the Central Licencing Authority may, after giving that person an opportunity to show cause and after
affording an opportunity of being heard, by an order in writing, take one or more of the following actions,
namely:-——

(1) suspend the permission for such period as considered appropriate;
(1i) cancel the permission granted under rule 53 in Form CT-11.

(2) Where the permissicn holder whose permission has been suspended or cancelled under sub-rule (13 is
aggrieved by an order of the Central Licencing Authority, he may, within sixty days of the receipt of the
order, make un appeal to the Central Government and that Government may, after such enquiry, as deemed
necessary and after affording an opportunity of being heard, pass such order in relation thereto as may be
considered appropriate in the facts and circumstances of the case.

59. Application for permission to manutacture unapproved active pharmaceutical ingredient tor development of
pharmaceutical formulation for test or analysis or clinical trial or bicavailability and bicequivalence
study.—

(1) Where a manufacturer of a pharmaceutical formulation intends to procure active pharmaceutical ingredient,
which is not approved under rule 76 or rule 81. for development of formulation and (o manufacture batches
for test or analysis or clinical trial or bivavailability and bivequivaience study of such formulation, the
application for permission to manufacture such drug shall be made to the Central Licencing Authority by the
manufacturer of pharmaceutical formulation in Form CT-12 and manufacturer of the active pharmaceutical
ingredient in Form CT-13.

(2) 'The application under sub-rule (1) shall be accompanied by such other particulars
and documents as are specified in Form CT-12 or Form CT-13. as the case maybe.

60, Grant of permission to manufacture unapproved active pharmaceutical ingredient fos development of
pharmaceutical formulation for test or analysis or clinical trial or bivavailability and bivequivalence study.— (1}
The Central Licencing Awthority may. afler serutiny of the information and documents furnished with the application
under rule 59 in Form CT-12 vr CT-13. as the case may be. and such further enquiry, if any. as may be considered
necessary:——

(i) if satisfied, that the requirements of these rules have been complied with, grant the permission to the
manufacturer of active pharmaceutical ingredient in Form CT-15 to manufacture the unapproved
active pharmaceutical ingredient and to the manufacturer of pharmaceutical formulation in Form CT-
14 for development of pharmaceutical formulation for test or analysis or clinical trial or
bioavailability and bicequivalence study within ninety working days; or

(31) if not satisficd that the requirements of these rules have been complied with, reject the application, for
reasons to be recorded in writing, within a period of ninety working days, from the date, the
application was nade under sub-rule (1) of rule 59; or
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(i) if the Central Licencing Authority considers that there are some deficiencies in the application and the
same may be rectified. the said Authority shall inform the applicant of the deficiencies within the
stipulated period referred o in clause (i).

(2) The applicant may. after being informed, by the Central Licencing Authority as referred to in clause (iii) of
sub-rulc (1).-

(1)  rectify the deficiencies within a period specified by the Central Licencing Authority;

(1i)  wherc the applicant rectifies the deficiency. as referred in sub-rule (1), within the period referred to in
clause (i) and provides required information and documents. the Central Licencing Authority shall
scrutinise (he application again and il satisfied, grant permission to the manufacturer of active
pharmaceutical ingredient in Form CT-15 to manufacture the unapproved active pharmaceutical
ingredient and W the manufacturer of pharmaceutical formulation in Form CT-14 for development of
pharmaceutical formulation for test or analysis or clinical trial or bicavailability and bivequivalence
study: or if not satistied, reject the application within a pericd of ninety working days reckoned from the
day when the required information and decuments were provided:

Provided that in case of rejection, the applicant may request the Central Licencing Authority, fo
reconsider the application within a peried of sixty days from the dute of rejection of the application on
payment of tee as specified in the Sixth Schedule and submission of required information and documents.

(3) An applicant who is aggrieved by the decisien of the Central Licencing Authority under sub-rule (1} or sub-
rule (2). may filc an appeal before the Central Government within sixty days from the date of receipl of such
rejection and that Government. may. after such enquiry. and afier giving an vpportunity of being heard to the
appellant, disposc of the appeal within a perivd of sixly days [rom the date ol filing the appeal.

Validity period of the permission to manufacture unapproved active pharmaceutical ingredient and its
formulation for test or analysis or clinical trial or bioavailability and bioequivalence study.— (1)} The
permission grunted under rale 60 in Form CT-14 or Forms CT-15, as the case may be, shall remain valid for a
period of three yeurs trom the date of its issue, unless suspended or cancelled by the Central Licencing Authority.

{2) In exceptional circumstances, where the Central Licencing Authority is satisfied about the necessity and
exigency, it may. on the request of the applicant made in writing, by order and for reasons to be recorded extend
the period of permission granted for a further period of one year.

Suspension or canceliation of permission to manuofacture unapproved active pharmaceutical ingredient for
development of lormulation for test or analysis or clinical trial or bioavailability and bicequivalence
study.— (1) Subject to provision of rule 60, where the formulation manutacturer or an active pharmaceutical
ingredient manufacturer fails to comply with any provisions of the Act and these rules, the Central Licencing
Authority may, after giving an opportunity to show cause and after affording an opportunity of being heard, by an
order in writing. fake one or more of the fellowing actions. namely:—

() suspend the permission For such period as considered appropriate:
(11} cancel the permission granted under rule 60 in Form CT-14 or Form CT-15.

(2) Where the tormulation manutacturer or active pharmaceutical ingredient manufacturer whose permission has
been suspended or cancelled under sub-rule (1), is aggrieved by an order of the Central Licencing Authority,
such manufacturer may. within forty-five days of the receipt of the order, make an appeal to the Central
Government and that Government may. after such enquiry, as deemed necessary and after affording an
opportunity of being heard. pass such orders in relation thereto as may be considered appropriate in the facts
and circumstances of the case.

Conditions of permission.— The permission granted under rule 60 in Form CTF-14 or Form CT-15 shall be
subject te following conditions, namely:—

(1) the manutacturer of pharmaceutical formulation or the active pharmaceutical ingredient shall make use of the
unapproved active pharmaceutical ingredient manufactured on the basis of permission issued under rule 60, only
for the purposes specilied in the said permission, and no part of it shall be sold in the market,

{ii) the permission hoider shall manufacture such active pharmaceutical ingredient or its pharmaceutical
formulation for the purposes as specified in permission in accordance with the provisions of these rules and at
places relerredt 1o in such permission and. in case. the manufacture of such drugs is for clinical trial or
bicavailability and bioequivalence study. it shouid be manufactured in accordance with the principles of Good
Manufacturing Practices:
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(iii) the manufacturer of a pharmaceutical formulation and active pharmaceutical ingredient referred to in clause (j),
shall keep all necessary records to indicate the quantity of drug procured, manufactured, used, disposed of in any
manner and other matters related thereto;

(3v) where unapproved active pharmucentical ingredient and pharmaceutical formulation manufactured in
accordance with the permission issued under rule 60 is left over ur remains, unused or gets damaged or its shelf
life has expired or has been found to be of sub-standard quality. the same shall be destroyed and action taken in
respect thereof shall be recorded.

Licence to manufacture unapproved active pharmaceutical ingredient for development of formulation for
test or analysis or clinical trial or bivavaitability and bicequivalence study under the Drugs and Cosmetics
Rules, 1945.— (1) After obtaining permission under rule 60, the person intending to manufacture unapproved
active pharmaceutical ingredient or pharmaceutical formulation of the new drug or investigational new drug for
clinical trial or bloavailability or bicequivalence study or for examination, test and analysis, shall make an
application fer grant of licence to manufacture unapproved active pharmaceutical ingredient or pharmaceutical
formulation for test or unalysis or clinical trial or bicavailability in accordance with the provisions of the Act and
the Drugs and Cesmetics Rules, 1945,

(2) The application referred in sub-rule (1} shall be accompanied by the permission granted under rule 60 in Form
CT-14 or Form CT-15, as the case may be, obtained by the applicant from the Central Licencing Authority to
manufacture unapproved active pharmaceutical ingredient for development of formulation for test or analysis or
clinical trial ur bioavailability or bicequivalence study.

Inspection of manufacturer of unapproved active pharmaceutical ingredient tor development of formulation
for test or analysis or clinical trial or bioavailability and bioequivalence study.— The manufacturer of active
pharmaceutical ingredient ur formulation, referred to in rule 60, shall allow any officer authorised by the Central
Licencing Authority or the person authorised by the State Licencing Authority to enter the premises where the
unapproved active pharmaceutical ingredient is being manufactured, stored and used, with or without prior notice,

to inspect such premises and records, inspect the manner in which the unapproved active pharmaceutical mmedlent
is being manufactured and stored or used and to take sample thereof.

66. Manner of tabelling.— (1) Any new drug or investigational new drug manufactured, tor the purpose of clinical trial

or bioavailability or bivequivalence study. shall be kept in containers bearing labels, indicating the name of the drug
or code number, batch or lot number, wherever applicable, date ol manufacture, use before date, storage conditions,
name of the institution or organisation or the centre where the clinical trial or bivavailability or bivequivalence
study is propused to be conducted. name and address of the manufaclurer. and the purpose for which it has been
manufactured,

(2)  Where a1 new drug or an investigational new drug is manufactured by the permission holder on behalf of
another person, the permission holder shall indicate on the label of the container of such drug, the name and address
of the manufucturer and the person to whom it is being supplied along with the scientific name of such drug, if
known, or the reference which shall enable such drug to be identitied and the purpose for which it is manufactured.

(3) No persen or manufacturer shall alter, obliterate or deface any inscription or mark made on the container,

label or wrapper of any new drug manufactured without permission of the Central Licencing Authority.
CHAPTER IX

IMPORT OF NEW DRUGS AND INVESTIGATIONAL NEW PRUGS FOR CLINICAL TRIAL
OR BIOAVAILABILITY OR BIOEQUIVALANCE STUDY OR FOR
EXAMINATION, TEST AND ANALYSIS

Application for import of new drug or investigational new drug for clinical trial or bicavailability or
bioequivalence study or for examination, test and analysis.— (1) No person shali import a new drug or any
substance relating thereto for conducting clinical trial or bivavailability or bivequivalence study or for examination,
test and analysis excepl in accordance with the licence granted by Central Licencing Authority.

(2) Any person or institution or vrganisation whe inlends to import a new drug or any substance relating thereto for
conducting clinical trial or bivavailability or bicequivalence study ur for examination. test and analysis shall make
an application in Form CT-16 1o the Ceniral Licencing Authority.

(3) The application under sub-rule (2) shall be accompanied by a fees specified in the Sixth Schedule and such other
information and documents as specified in Form CT-16.

: 68. Grant of licence for import of new drug or investigational new drug for clinical trial or bioavailability or

bioequivalence study or for examination, test and analysis.— (1) The Central Licencing Authority may, after
scrutiny of the information and documents furnished with the application in Form CT-16 and such further enquiry,
if any, as may be considered necessary,—
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(1) if satisfied. that the requirements of these rules have been complied with, grant the licence to import
of new drug or investigational new drug for clinical trial or bioavailability or bivequivalence study
or for examination, test and analysis in Form CT-17 within a period of ninety days from the date of
receipt of its application in FormCT-16; ‘

(1) in case, where the Central Licencing Authority  considers that  there
are sume deliciencies in the application and the same may be rectified, the said Authority shall
inform the applicant of the deficiencies within the stipulated period referred to in clause (i)

(111} if not sasisfied that the requirements of these rules have been complied with, reject the application,
for reasans to be recorded in writing, within a period of ninety days, from the date of the application
made under sub-rule {2) of rule 67,

(2) The applicant may, after being informed, by the Central Licencing Authority as rveferred to in clause (ii)
of sub-rule (1).—

(1) rectity the deticiencies within a period specitfied by the Central Licencing Authority;

(11) where the applicant rectifies the deficiency. as referred in clause (1) and provides required
information and documents. the Central Licencing Authority shall scrutinise the application
again and if satisfied, grant licence to import of new drug or investigational new drug for
clinical trial or bicavailability or bioequivalence study or for examination, test and analysis; or
if not satistied, reject the application within a period of ninety working days reckoned from the
day when the required information and documents were provided:

Provided that in case of rejection, the applicant may request the Central
Licencing Authority, o reconsider the application within a peried of sixty days from the date
of rejection of the application vn payment of fee as specified in the Sixth Schedule and
submission of required information and documents,

(3) An applicant whe is aggrieved by the decision of the Central Licencing Authority under sub-rule (1) or
sub-rule (2). may file an appeal before the Central Government within sixty days from the daie of
receipt vl such rejection and that Gevernment, may. alter such enquiry. and after giving an opportunity
ol being heard (o the appellant. dispose of the appeal within a period of sixty working days.

69, Validity period of licence for import of new drugs for clinical trial or bioavailability or bioequivalence study or
for examination, test and analysis.— (1} The licence granted under rule 68 in Form CT-17 shall remain valid for a
period of three years Hrom the date of its issue. unless suspended or cancelled by the Central Licencing Authority,

(2) In exceptional circumstances, where the Central Licencing Authority is satisfied about the necessity and
exigency. it may. on the request of the applicant made in writing, extend the period of the licence granted under
rule 68 for a further period ot vne year.

70. Condition uf licence.— The licence granted under rule 68 in Form CT-17 is subject to the following conditions,
namely:—

(13 it shall be the responsibility of the licencee to enswre that the new drug has been manufactured in
accordance with the provisions ol the Act. these rules and principles of Good Manufactluring
Practices:

(ii} the licencee shall make use of a new drug or substance relating thereto imported orn the basis of
Heence granted under ride 68 in Form CT-17 enly for the purposes of clinical tria) or bivavailability
or bivequivalence study or for examination, test and analysis and no part of such new drug or
substunce relating thereto shail be sold in the market or supplied to any other person or agency or
Institution or organisation; :

(i} the ticencee shall maintain records of imported new drug or substance relating thereto to indicate the

quantity of <rug imported, used, disposed of in any manner and other matters related thereto:

where the imported new drug or substance relating thereto is left over or remains unused or gets

damaged or its specified shelf life has expired or has been found to be of sub-standard quality, the

same shall be destroyed and details of action taken in such cases shall be recorded.

(v

—

71. Inspection of imported new drug for clinical trial or the biwavailability vr bivequivalence study or for
examination, test and analysis.— The person licenced (o imporl a new drug for clinical trial or bivavaiiability or
bioequivalence study or for examination. test and analysis shall allow any officer authorised by the Central Licencing
Authority to enter the premises where a new drug or substances relating thereto has been manufactured or imparted, is
stocked or is being used. with or without prior notice, (o inspect such premises and records, investigate the manner in
which such drug is being stocked or used or te take sample thercof if so required by the Central Licencing Authority
or his authorised person.
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72. Suspension or cancellation of import lcence of new drug for clinical trial or bioavailability or bicequivalence stody
or for examination, test and anatysis.—— (1) Where the person to whom a licence has been granted under rule 68, fails
to comply with any provisions of the Act and these rules, the Central Licencing Authority may, after giving an
opportunity to show cause and after affording an opportunity of being heard, by an order in writing, suspend or cancel
the licence for such period as considered appropriate either wholly or in respect of some of the substances to which the
violation relates and direct the imported new drugs to be disposed of in the manner specified in the said order.

(2} Where the person whose licence has been suspended or cancelled under sub-rule (1), is aggrieved by an order of
the Central Licencing Authority, such persor may, within a period of forty-five days of the receipt of the order of
suspension or cancellation. make an appeal to the Central Government and that Government may. after such
enquiry. as deemed necessary and after affording an opportunity of being heard. pass such order in relation thereto
as considered appropriate within a peried of sixty working days from the date of filing the appeal.

73. Manner of labelling.— (1) Any new drugs or investigational new drugs imported for the purpose of clinical trial or
bioavailability or bicequivalence study or for examination, test and analysis shall be kept in containers bearing
labels, indicating the name of the drug or code number, batch or lot number, wherever applicable, date of
manufacture, use before date, storage conditions, name of the institution ur organisation or the centre where the
clinical trial or bicavailability or bivequivalence study or for examination, test and analysis is proposed to be
conducied, name and address ol the manufacturer, and the purpose for which it has been imported.

(2) Where a ncw drug or an investigational new drug is imported by the licencee on behaif of another person, the
licencee shall indicate on the label of the container of the such drug. the name and address of the importer and the
person o whom it is being supplied along with the scientific name of such drug, if known, or the reference which
shall enable such drug to be identified and the purpose for which it is manulactured.

(3) No person or importer shall alter, obliterate or deface any inscription or mark made on the container, label or
wrapper of any new drug imported without permission of the Central Licencing Authority.

CHAPTER X
IMPORT CR MANUFACTURE OF NEW DRUG FOR SALE OR FOR DISTRIBUTION

74. Regulation of new drug.— No person shail import or manufacture for sale or for distribution any new drug in the
form of active pharmaceutical ingredient or pharmaceutical formulation. as the case may be, excepl in accordance
with the provisions of the Act and these rules.

75, Application for permission fo import new drug for sale or distribution.— (1) Any person who intends to
import new drug in the form of active pharmaceuticat ingredient or pharmaceutical formulation, as the case may
be, for sale or tor distribution in India, shall make an application tv cbtain a permission from the Central Licencing
Authority in Form CT-18 along with a {ee as specificd in the Sixth Schedule:

Provided that an application for grant of permissivn o import a rew drug. in the form of active
pharmaceutical ingredient which is 4 new drug not approved carlier, shall be accompanied by an application for
grant of permission v manufacture pharmaceutical formulation of that new drug.

(2) Where a new diug proposed (o be markeled by any person is a new drug having unapproved new molecule, the
application in Form CT-18 shall be accompanied by data and other particulars including result of local clinical trial
as specified in the Second Schedule along with data specified in Table | of the Second Schedule and accompanied
with fee as specitied in the Sixth Schedule.

(3) Where a new drug is proposed to be marketed which has been approved as a new drug in the country, the
apphication in Form CT-18 shall be accompanied by duta and other particulars as specified in the Second Schedule
along with data specified in Table 2 of the Second Schedule and accompanied with fee as specified in the Sixth
Schedule.

(1) Where a new drug which is already permitted for certain claims, is now proposed W be marketed by any
person for new claims, new indication or new desage form or new rouwte of administration or new strength,
application in Form CT-18 shall be accompanied by data and other particulars including result of local clinical

trial as specified in the Second Schedule along with data specificd in Table 3 of the Second Schedule and
accompanied with fee as specified in the Sixth Schedule.

(5) In case a new drug which is a fixed dose combination. the application in CT-18 shall be accompanied by data
and other particulars including result of local clinical trial as the case may be, as specified in the Second Schedule
aleng with data specified in Table | or Table 2 or Table 3, as the case may be, of the Second Schedule and
accompanied with fee as specified in the Sixth Schedule.

e u e

(6) A persen intends to market phyto-pharmaceutical drugs shall make an application in CT-18 to the Central
Licencing Authority along with data specified in Table 4 of the Second Schedule and it shall be accompanied with
a fee as specitied in the Sixth Schedule.
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(7) The local clinical trial may not be required to be submitted along with the application referred to in sub-rule
(Iyif—

(1) the new drug is approved and markeled in countries specified by the Central Licencing Authority
under rule 101 and if no major unexpected serious adverse events have been reported; or

(11) the application is for import of a new drug for which the Central Licencing Authority had already
granted permission to conduct a global clifical trial which is ongoing in India and in the meantime such
new drug has been approved for marketing in a country specified under rule 101: and

(ii1) there is no probability or evidence, on the basis of existing knowledge, of difference in Indian
population of the enzymes or gene involved in the metabolism of the new drug or any factor atfecting
phiarmacokinetics and pharmacodynamics, safety and efficacy of the new drug; and

{(iv) the applicant has given an undertaking in writing to conduct Phase IV clinical trial to
establish saloty and effectiveness of such new drug as per design approved by the Central Licencing
Authority:

Provided that the Central Licencing Authority may relax this condition. where the drug is
indicated in life threatening or serious diseases or diseases of special relevance to Indian health scenario
or for a condition which is unmet need in India such as XDR tuberculosis, hepatitis C, HINI, dengue,
malaria, 11V, or for the rare diseases for which drugs are not available or available at a high cost or if it is
an orphan drug,

(8) The submission of requirements relating to animal toxicology, reproduction studies, teratogenic studies,
perinatat studies. mutagenicity and carcinogenicity in the application referred to in sub-rule (1), may be moditied
or relaxed in case of new drugs approved and marketed tor more than two years in other countries, if the Central
Licencing Authority is satisficd that there is adeguate published evidence regarding the safety of the drug, subject
to other provisions of these rules. ’
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76. Grant of permission for import of new drugs for sale or distribution.— (1) The Central Licencing Authority
may. after scrutiny ol the informaticn and documents lurnished with the application in Form CT-18 and such
further enquiry. if any. as may be considered necessary, —-

ALl

(1) if satisfed. that the requirements of these rules have been cemplied with, grant the permission to
import new drug, in the form of active pharmaceutical ingredient for sale or for distribution in Form
CT-19 or pharmacentical formulation for sale or for distribution in Form CT-20, as the case may be,
within a period of ninety working days from the date of receipt of its application in Form CT-1§;

(11) Cise. where the Central Licencing Authority considers that there
are some deliciencies in the application and the same may be rectified, said Authority shall inform
the applicant of the deficiencies within the stipulated peried referred to in clause (i);

{111} il not satisfied that the requirements of these rules have been complied with, reject the application,
for ihat reasons 10 be recorded in writing, within a period of ninety working days, from the date of
the application made under rule 75.

el AP R il

{2) The applicant may. afler being informed by the Ceatral Licencing Authority as referred to in clause (i) of sub-
rule {1).—

(1) rectfy the deticiencies within a periad specified by the Central Licencing Authority:

(1) where the applicant reclifies the deficiency. as referred in clause (i). within the period referred to in

clause (1) and provides required information and decuments. the Central Licencing Authority shall
;_v serutimise (he application again and if' satisfied. grant permission (o import new drug, in the form of
' active pharmaceutical ingredient for sale or Jor distribution in Form CT-19 or pharmaceutical
lormulation for sale or for distribution in Form CT-20. as the case may be; or if nol satisfied, reject
the applivation withm a period of ninety days reckoned from the day when the required information
and documents were provided:

Provided that in case of rejection, the applicant may request the Central Licencing
Authority, to reconsider the application within a peried of sixty days from the date of rejection of the
application on payment of fee as specified in the Sixth Schedule and submission of required
information and documents.

{3) An applicant whe is aggrieved by the decision of the Central Licencing Authority under sub-rule (1) and
sub-rule (2). may lile an appeal belore the Central Government within sixty days from the date of receipt of such
rejection and that Government, may. after such enquiry. and after giving an epportunity of being heard to the
appellant. dispose of the appeal within a perivd of sixty working days from the date of filing the appeal.

[ane g b P S
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77. Condition of permission for import of new drugs for sale or distribution.— The permission for import of new
drugs for sale or for distribution under rule 76 shall be subject to the tollowing conditions, namely:-—--

(i) the new drugs shall conform (o the specifications approved by the Central Licencing Authority;

(i) the labeling of the drugs shall conform to the requirements specified in the Drugs and Cosmetics
Rules, 1945;

(ili)  the label on the immediate container of the drug as well as the packing in which the container is
enclosed should contain the following warning: "WARNING: To be svld by retail on the prescription
ofa .. only" which shall be in red box,

(iv)  as post marketing surveillance, the applicant shall submit Periodic Safety Update Reports as
specitied in the Fifth Schedule;

(v) all reported adverse reactions related o drug shall be intimated o the Central Licencing Authority and
regulatory action resulting from their review shall be complied with;

(vi)  no claims except those mentioned above shall be made for the drug without prior approval of the
Central Licencing Authority;

(vil) specimen of the carton, labels, package insert that will be adopted for marketing the drug in the
country shall be got approved from the Central Licencing Authority before the drugs is marketed;

(viii) in case of import, each consignment shal} be accompanied by a test or analysis report;

(ix)  if long-term stability data submitied do not cover the proposed shelf-life of the product, the stability
stedy shall be continued to firmly establish the shelf-life and the complete stability data shall be
submitied.

78. Suspension or cancellation of import permission for new drug.-— (1) Where the importer faiis te comply with
any provision of the Act and these Rules. the Centrat Licencing Authority may. after giving show cause notice and
an opportunity of being heard. by an order in writing. may suspend the nermission for such period as considered
appropriale or cancel the permission.

(2) Where the importer whose permission has besn suspended or cancelled under sub-rule (1}, is aggrieved by an
order of the Central Licencing Authority, such importer may, within forty-five days of the receipt of the order,
make an appeal to the Central Government and that Government may, after such enquiry, as deermed necessary and
after giving an opportunity of being heard. pass such order as may be considered appropriate in the facts and
circumstances of the case.

79, Licence to import new drug for sale or for distribution under the Drugs and Cosmetics Rules, 1945.— (1)
After obtaining permission under Rulc 76. the person intending to import new drug for sale shall make an
application to the Central Licencing Authority as per provisions of the Drugs and Cosmetics Rules. 1945 to obtain
a licence {or import of new drug for sale or for distribution.

(2) The application referred in sub-rule (1) shall be accompanied by the permission in Form CT-19 or Form CT-20,
as the case may be, obtained by the applicant from the Centeal Licencing Authority to import the new drugs.

30

Application for permission to manufacture new drug for sale or distribution.— (1} A person who intends to
manufacture new druy in the form of active pharmaceutical ingredient or pharmaccutical formulation, as the case
may be. for sale or distribution. shall make an application for grant of permission to the Central Licencing
Authorily in Form C1-21 along with a fee as specilicd in the Sixth Schedale:

Provided that no fee shall be required to be paid along with the appheation for manulactare of a new drug
based on successiul completion of clinical tials from Phase T to Phase 11T under these Rules in India, where fee has
already been paid by the same appiicant for conduct of such clinical irials:

Provided further that an application for grant of permission to manufacture a new drug for sale or distributicn
in the form of active pharmaceutical ingredient having a new drug molecule not approved earlier shall be
zccompanied by an application fur grant of permission to manufactore for sale or distribution of pharmaceutical
formulation of the said new drug.

(2) Where a new drug. proposed 1o be manutactured. is a new drug having unapproved new molecule. the
application in Form CT-21 shall be accompanied by dala and other particulars including resuits of local clinical
trial as specified in the Second Schedule along with data specificd in Table | of the Second Schedule and
accompanied with fee as specified in the Sixth Schedule. )

(3) Where a new drug, proposed to be manufactured which has been approved as a new diug, the
application in Form CT-21 shall be accompanied by data and other particulars as specified in the Second Schedule
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along with data specified in Table 2 of the Second Schedule and accompanied with fee as specified in Sixth
Schedule.

{4) Where o now drug which is already permitted lor certain claims, is now preposed to be manufactured
for new claims. namely new indication or new dosage form or new route of administration or new strength,
application in Form CT-21 shall be accompanied by data and other particulars including results of local clinicai
trial as specified m the Second Schedule along with data specified in Table 3 of the Second Schedule and
- accompanied with fee as specitied in the Sixth Schedule.

(3 In case of a new drug which is a fixed dose combination. the application in Form CT-21 shall be
accompanied by data and other particulars including resulls of local clinical trial as specified in the Second
Schedule along with data specitied in Table | or Table 2 or Table 3, as the case may be. of the Second Schedule
and accompanied with fee as specitied in the Sixth Schedule,

(6) A person who intends 1o market phyto -pharmeceutical drugs shal} make an application in Form CT-21
to the Central Livencing Authority along with data specified in Table 4 of Second Schedule and it shall be
accompanied with o fee as specified in the Sixth Schedule.

(7) The local clinical wrial may not be required tv be submitted along with the application referred to in sub-rule (1)
if.-

(1) the new drug is approved and marketed in countries specified by the Ceatral Licencing Authority under
rule 01 and if no major unexpected serious adverse events have been reported; or

(1) there is no probability or evidence. on the basis of existing knowledge. of difference in Indian population
of the enzymes or genc involved in the mewabolism of the new drug or any factor affecting
pharmacokinetics and pharmacodynramics. safely and efficacy of the new drug: and

(i1i) the appheant hus given an undertaking in writing to conduct Phase IV clinical trial to establish safety
and etfectiveness of such new drug as per design approved by the Central Licencing Authority:

Provided that the Central Licencing Authority may relax this condition, where the drug is indicated in
life threatening ur serious diseases or diseases of special relevance to Indian health scenario or for a condition
which is unmet need in India such as XDR tuberculosis. hepatitis C, HIN1, dengue, malaria, HIV, or for the
g rare diseases [or which drugs are not available or available at a high cost or if it is an orphan drug,

(3) In the application referred W in sub-rule (1), the submission of requiremenlts relating to animal toxicology,
reproduction studies. teratogenic studies. perinalal studics. muiagenicily and carcinogenicity may be modified or
relaxed in case of new drugs approved and marketed for several years in other countries, if the Central Licencing
Authority is satisfied (hat thers is adequate published evidence regarding the safety of the drug. subject to other
provisions of these rules.

81. Grant of permission (or manufacture of new drug for sale or distribution.— (1) The Central Licencing
Authority may. after serutiny of the information and documents furnished with the application in Form CT-21 and

3
é stich further enquiry. il any, as may be considered necessary, —

’%"E (1) if satisfied. that the reguirements of these rules have been complied with. granl permission to manufacture
5 new drug. in the form of active pharmaceutical ingredient for sale ur for distribution in Form CT-22 or
3 pharmaccutical formulation for sale or for distribution in Fornm CT-23. as the case may be. within a period

of ninety working days Irom the date ol receipt ol ils application in Form CF-21-

(11) if nut satisfied that the requirements of these rules have been complied with, reject the application, for
reasons o be recorded in writing, within a period of ninety working days. from the date, the appiication
made under rule $0; and

(111} in case. where the Central Licencing Authurity considers that there are some deficiencies in the
application and the same may be rectificd. said Authority shall inform the applicant of the deficiencies
within the strputated period referred to in clause (i).

(2) The applicanr may. after being informed by the Centrai Licencing Authority as referred to in clause (iii) of
sub-rude (1),— ’

(1} rectify the deficiencies within a period specified by the Central Licencing Authority:

(1) where the appticant rectifies the deficiency within the period referred to in clause (i} and provides
required information and decuments, the Central Licencing Authority shall scrutinise the application
again and il satisfied, grant permission to manufacture new drug, in the form of active pharmaceutical
ingredient for sale or for distribution in Form CT-22 or pharmaceutical formulation for sale or for
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distribution in Form CT-23, as the case may be; or it not satistied, reject the application within a period of
ninety working days reckoned from the day when the required information and documents were provided:
Pravided that in case of rejection. the applicant may request the Central Licencing Authority, to reconsider
the application within a period of sixty working days from the date of rejection of the application on payment
of fee as specitied in the Sixth Schedule and submission of required information and documents.
(3) An applicant who is aggrieved by the decisivn of the Central Licencing Authority under sub-rule (1) or sub-
rule (2}, may file an appeal before the central Government within sixty days from the date of receipt of such
rejection and that Government. may. after such enquiry, and after giving an opportunity of being heard to the
appellant, dispose of the appeal within a peried of sixty working days from the date of filing the appeal.

82. Condition of permission for manufacture ol new drugs for sale or distribution,— The permission granted under
rule &1 in Form CT-22 or in Form CT-23 shall be subject 1 following conditions, namely:——

(1) the new drugs shall conform to the specifications approved by the Central Licencing Authority;
{11) the labeling ol the drugs shall conferm to the requirements specified in the Drugs and Cosmetics Rules, 1945;

(iii) the label on the immediate container of the drug as well as the packing in which the container is enclosed
should contain the following warning:

"WARNING: To be sold by retail on the prescriptionofa_ Only” and it shall
be i box with red back ground.

(iv) as post marketing surveillance, the applicant shall submit Periodic Safety Update Reports as specified
in the Filth Schedule:

(v) all reported seriocus nnexpected adverse reactions related to the drug shall be intimated to the Central
Licencing Authority and regulatory action resulting from their review shall be complied witlh;

(vi) no claims except those mentioned above shall be made for the drug without prior approval of the
Central Licencing Authority:

(vi1) specimen of the carton, labels, package insert that will be adopted for marketing the drug in the
country shall be got approved from the Central Licencing Authority before the drugs is marketed;

{vi) if long-term stability data submitted do not cover the proposed sheli-life of the product, the stability
study shall be continued to firmly establish the shelf-life and the complete stability data shall be submitted.

83. Licence to manufacture a new drug for sale or for distribution under Drugs and Cosmetics Rules, 1945.— (1)
After obtaining permission granted under rule 81, the person intending to manufacture a new drug fur sale shall
make an application for grant of licence to manufacture for sale or for distribution in accordance with the provisions
of the Act and the Drugs and Cosmetics Rules, 1945

{2) The application referred in sub-rule (1) shall be accompanied by the permission in Form CT-22 or Form CT-23,
as the casc may ve. oblained by the applicant from the Central Licencing Authoerity to manufacture the new
drug.

84. Suspension or cancellation of permission.— (1) Where the manufacturer fails to comply with any provisions of
the Act, these rules und any condition of the permission, the Central Licencing Authority may, after affording an
opportunity of being heard, suspend or cancel the permission tor such period as considered appropriate either
wholly or in respect of some of the substances o which the violation relates.

{2) Where the manufacturer whose permission has been suspended or cancelled under sub-rule (1) is aggrieved by
an order of the Central Licencing Authority, such manufacturer may. within thirty days of the receipt of the
order. make an appeal to the Central Government and that Government may. afier such enquiry, as deemed
necessary and afler affurding an opportunity of being heard. pass such orders in relation thereto as considered
appropriate.

85. Responsibility of importers or manufacturers in marketing of new drugs.— The manufacturer or importer of
new drugs shall be responsible for marketing u new drug for the approved indication and in oanly such dosage
form for which it has been permitted:

Provided that the manufacturer or importer of new drug shatl not be punished for the consequences
resulting from use of the drug for an indication other than for which the drug bas been approved where the
manufacturer proves that he has not been involved in any manncr in the promotion of use of the new drug for
other than approved indication.
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CHAPTER XI

IMPORT OR MANUFACTURE OF UNAPPROVED NEW DRUG FOR TREATMENT OF PATIENTS IN
GOVERNMENT HOSPITAL AND GOVERNMENT MEDICAL INSTITUTION

86. Application for import of unapproved new drug by Government hospital and Government medical
institution.— (1) Notwithstanding arything contained in these rules, a medical officer of a Government hospital or
a Government medical institution, may import new drug, which has not heen permitted in the country under
Chapter X of these rules, but approved for marketing in the country of origin for treatment of u patient suffering
from life threatening disease or disease causing serioits permanent disability or disease requiring therapies for
unmet medical needs. by making an application duly certified by the Medical Superintendent of the Government

hospital or Head of the Government medical institution, as the case may be, o the Central Licencing Authority in
Form CT-24.

(2) The application under sub-rule (1) shall be accompanied by such other particulars and documents as are
specified in Form CT-24 along with fee as specified in the Sixth Schedule.

87. Grant of licence for import of unapproved new drug by Government hospital and medical institution.—
(1)The Central Licencing Authority, after scrutiny of information and documents enclosed with the application and
such further enquiry. it any. as considered necessary, may,—

(1) if satisfied. that the requirements of these rules have been complied with, grant licence for import of an
unapproved new drug by Government hospital and Guvernment medical institution in Form CT-25;

(11) if not satisfied with the requirenients as referred (o in sub-clause (i), reject the application, for reasons to be

recorded in writing, within a period of ninety days. from the date of application made under sub-rule (1) of
rule 86.

(2} An applicant who is aggrieved by the decision of the Centrai Licencing Authority under sub-rule (1), may file an
appeal before the Central Government within forty-live days from the date of receipt of such rejection and that
Government. may. after such enquiry. and afler giving an vpportunity of being heard to the appeflant, dispose of
the appeal within u period of sixty working days from the date of filing the appeal.

(3} The quantity ol any single drug imported on the basis of licence granted under sub-rule (1), shall not exceed one
hundred average dosages per patient but in exceptional circumstances and on being satisfied about the necessity
and exigency the Central Licencing Authority may allow import of unapproved new drugs in larger quantities
depending un the condition and requirement of such patent. '

88. Conditions of licence.— The import licence gravted under rule 87 in Form CT-25 shall be subject to the following
conditions, namcly:

(1) the hicence shall remain valid for a period of three years from the date it has been issued:

(31) the Jicence shall be displayed in the premises of the medical institution including where the
unapproved new drug is being stocked and vsed in the office of the Medical Superintendent of the
Sovernment hospital or Head of Government medical institution:

(iii} the licencee shall stock the unapproved new drug imported under this licence under proper storage
conditivns:

(iv) the unupproved new drug imported under this licence shall be exciusively used for treatment of the
patient and supplied vnder the supervision of a registered pharmacist and no part of such
vnapproved new drug shall be sold in the market or supplisdd 0 any other person, agency,
nstitiuizon or place:

(v) the registered pharmacist shall maintain a record as specified in Annexure of Form CT-25,
countersigned by the Medical Superintendent of the Government hospital or Head of the

Government medical institution which shall be produced, on demand by the officer authorised by the
Central Licencing Authority under these rules:

(vi) the Government hospital and Government medical institution referred to in sub-rule (1) of rule 87,
shall submit to the Central Licencing Authority a hall’ yearly report about the status and stock of
unapproved new drugs imported, utilised and destroyed:

(vii)  where the unapproved new drugs imported under licence granted under sub-rule (1) of rule 87, are
left over or remain unused or get damaged or its specified shelf life has expired or has been found to
be of sub-standard quality, the same shall be destroyed and the action taken in respect thereof be
recarded as referred to in clause(iv) by the registered pharmagcist.
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89. Suspension or cancellation of import licence for unapproved new drug of Government hospital or
Government medical institation.— (1) Where any licencee referred (o rule 87, fails 1o comply with any provision
of the Act and these rules, the Centrul Licencing Authority, may after affording an opportunity of being heard, by
an order in writing. suspend or cancel the permission for such period as considered appropriate either wholly or in
respect of some of the substances to which the violation relates.

(2) Where the licencee, whose licence has been suspended or cancelled under sub-rule (1} is aggrieved by an
order of the Central Licencing Authority, he muy, within a peried of forty-five days from the receipt of the order,
make an appeal to the Central Guvernment and that Government may. after such enquiry. as deemed necessary

and after affording an opportunity of being heard, pass such orders in relation thereto as considered appropriate.

90

Inspection of unapproved new drug imported by Government hospital or Government medical
institution.— The licencee referred in rule 87, shall allow any person authorised by the Central Licencing
Authority who may be accompanicd by an officer authorised by the State Licencing Authurity, to enter the
premises where the unapproved new drugs are stored and is being used, with or without prior notice, and records,
to inspect such premises, store and record, investigate the manner in which the drugs are being used and stocked
and to take sample thereof.

91

Application for permission to manutacture unapproved new drug but under clinical trial, for treatment of

patient of life threatening disease.— (1) Where any medical officer of a Government hospital or Government

medical institution preseribes m special circumstances any new drug for a patient suffering from serious or life

threatening disease for which there is no satisfactory therapy available in the country and which is not yet

approved by the Central Licencing Authority but the same is under clinical trial in the country. then, such new drug |
may be approved 1o be manutactured in limited quamily subject to provisions of these rules.

(2) Where any manufacturer intends to manufacture new drug referred to in sub-rule (1), he shall obtain the
consent i writing from Lhe patient 10 whom {he unappreved new drug has been prescribed under sub-rule (1) or-
his legal heirs and make an application to the Ethics Committee of the Government hospital or medical
institution. as the case may be for oblaining its specific recommendation for manufacture of such unapproved
new drug. '

A

{3) Alter obtaining the recommendation of the Ethics Commitice under sub-rule (2). the manufacturer shall make
an application in Form CT-26 to obtain the permission to the Central Licencing Autherity for manufacturing
specific new drug.

(4) The application under sub-rule (3) shall be accompanied by consent in writing from the patient referred to in sub-rule (1)
or his legal heirs regarding use of such unapproved new drug and such other particulars and documents as are specified in
Form CT-26 aleng with tee as specitied in the Sixth Schegule.

92. Grant of permission (v manulacture unapproved new drug but under clinjcal trial, for treatment of patient
of life threatening disease.— (1) The Central Licencing Authority may, after scrutiny of information and
documents enclosed with the application and such further enquiry, if any, as considered necessary,-

(1) if satistied. that the requirements af these rules have been complied with, grant permission to manufacture
unapproved new drug but under clinical trial {or treatment of patient of serious ur life threatening disease in
Form CT-27;

(1) if not satisfied with the requirements as referred to in clause (i), reject the application, for reasons to be
recorded in writing, within 2 period of ninety days, from the date of application made under rule 91.

(2) The quantity of any §ingle new drug manufactured on the basis of permission granted under sub-rule (1) shall
not exceed one hundred average dosages per patient but in exceptional cirrcumstances on the basis of the
prescription of the medical officer referred 0 in sub-rule (1} and the recommendation of the Bthics Committee,
the Central Licencing Authority may allow the manufacture of such new drug in larger quantity.

93. Condition of permission.— The permission granted under ruic 92 in Form CT-27, is subject 1o the following
conditions, namely:-

(1) the permission shall remain valid for a period of vne year from the date it has been issued:

(ii) the patient to whom the unapproved new drug is prescribed under sub-rale (1) of rule 92 shall use
such unapproved new drug under the supervision of the medical officer at the place specified in the
permission or at such other places, as the Central Licencing Authority may authorise;
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(111)

(iv)

(v)

(vi)

(vii)

(viti)

(ix)

94, Inspection of

the manufacturer t¢ whom the permission is granted under sub-rule (1) of rule'92. shall make use of
the unapproved new drug only for the purposes specified in the permission and no part of it shall be
seld in the market or supplied te any other person, agency. instilution or place;

the manufacturer referred to in clause (111} shall keep record of the vnapproved new drugs
manufactured. stored and supplied by him tw the patient in a register in the format as specified in
annexure of Form CT-27,

the manufacturer referred o in clause (iti), shall submit to the Central Licencing Authority a half
yearly report about the status of the unapproved new drugs manutactured, supplied to the authorised
panent;

the munufactured upapproved new drugs shall be kept and stored in accordance with the storage
conditions speeified on its label and supplizd to the patient under the supervision of the medical
officer referred to in sub-rule {1) of rule 91 or a registered pharmacist duly authorised by him;

the registered pharmacist shall maintain a record of the full name and address of the patients,
diagnosis, dossge schedule. total quantity of drugs received and issued, countersigned by the
Medical Superintendent of the Governmenl hospital or Head of the medical institution which shall
be produced. on demand by the officer authorised by the Central Licencing Authority under the
Act:

where the nnapproved new drug manufactured in accordance with the permission issued under sub-
rule (1) of rule 82, is left over or remain unused or pet damaged or its specified shelf life has
expired or has been found to be of sub-standard quality, the same shall be destroyed by the
manufacturer and the action taken in respect thereof shall be recorded:

the permission holder shall inform the Central Licencing Authority of the occurrence of any serious
adverse event and action taken thercon including any recall within fifteen days of occurrence of
stch event,

unapproved new drug but under clinical trinl manufactured for patient of life threatening

disease.— The manufacturer refecred to in rule 92, shall allow persons authorised by the Central Licencing
Authority including the person awthorised by the State Licencing Authority 1o enter the premises where the

unapproved new drug is being manufactured, stored and supplied, with or without prior notice, to inspect such

premises and records. investigate the manner in which the vnapproved new drug is being manufactured. supplied
and to take sample thereot,

95, Suspension or cancellation of permission to manulacture unapproved new drug but under clinical trial.—

(1) Where the munutacturer to whom permission is granted under rule 92 fails to comply with any provision of the

Act and thesc rules. the Central Licencing Authorily. may. afler giving an vpportunity of being heard. by an order,

in writing, suspend or cancel the permission for such period as considered appropriate either wholly or in respect

of some of the substances 1o which the violation relates.

(2) Where the manufacturer whose permission is suspended or cancelled under sub-rule (1} is aggrieved by an order

of the Central Licencing Authority, he may, within a period ol {orty-[ive days [rom the receipt of the vrder, make an
appeal to the Central Government in respect of suspension or cancellation of the permissicn and that Goverrment,
may, after such enquiry, as deemed necessary and alter atfording an opportunity of being heard, pass such orders in

relation thereto as considered appropriate.

96, Licence to manutacture an unapproved new drug but under clinical trial. for treatment of patient of life
threatening disease under the Drugs and Cosmetics Rules, 1945, — (1} Aller obtaining permission under rule

92 the person intending o manufacture an unapproved new drug, which is under clinical trial, for treatment of
I g s

patient of serious or life threatening disease. shail make an application for grant of licence to manufacture the
unapproved new drug under the provisions of the Act and the Drugs and Cosmetics Rules, 1945,

(2) The application relerred in sub-rule (1) shal! be accompanied by the permission in Form CT-27 obtained by
the applicant from the Central Licencing Authority to import the new drugs.
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CHAPTER XII
AMENDEMENTS OF DRUGS AND COSMETICS RULES, 1945

97. In the Drugs and Cosmetics Rules 1945, aflter rule 122DA the following new rule shall be inserted,
namely:—

“122DAA. Non-application of certain rules For new drugs and investigational new drugs for
human use.— Part XA and Schedule Y shall not be applicable in respect of new drugs and
investigational new drugs for human use from the date of coming inte force of the New Drugs and
Clinical Trials Rules. 2019. and the references in respect of human use made in the these rules shall
respectively be omitted, and the construction thereof shall be construed accordingly and shall stand
amended with all cogent meaning ot the grammar”.

CHAPTER XIII
MISCELLANEOUS

Ys. Pre-submission meeting.— (i) Any person who intends to make an application for grant of licence or
permission for import or manufacture of new drugs or to conduct clinjval trial may, request by making an
application in writing, for a pre-submission meeting with the Central Licencing Authority or any other officer
authorised by the Central Licencing Authority for secking guidance about the requirements of faw and procedure
of such licence or permission of manulaciuring process. ¢linical trial and other reguirements.

(2) The applicaticn lor pre-submission mesting under sub-rule (1) may be accompanied by particulars and .
decuments referred te in the Second Schedule, as available with the applicant tw support his proposal along with
fee as specitied in the Sixth Schedule.

(33 Where the applicant interds to seck guidance about the sale pracess of ncw drugs or import licence, in
addition to the purposes referred to n sub-rule (2), the fee as specified in the Sixth Schedule shall be submitted
along with the application.

{4) Where the Central Licencing Authority 1x satistied that the application is incomplete or the information or the
documents submitted along with the same are inadequate. he may within a period of thirty days from the receipt of
the same mumate the facts to the applicant in writing and direct him to furnish such further information or
documents as are necessary in accordance with the provisions of the Act and these rules.

(5) In the pre-submission meeting. the Central Licencing Authority or any ather person authorised by it
shall provide sullable clarification to the applicant,

99. Post-submission meeting.— (1) If the applicant desires o seek clarification in person in respect of pending
application and queries related thereto. the applicant may make an application for a post-submission meeting with
the officer designated by the Central Licencing Authority within a period of fifteen days from the date the query
was received for seeking guidance with regards o the queries coneerning pending application.

(2) The applicant shall clearly state the points on which clarification is required and after receipt of such
application, the designated officer shail inform the time and date scheduled for post submission meeling.

(3} The surmary of the clarification provided by the designated ofticer shall be made available to the applicant.

(4) The application for post-submission meeting under sub-rule (1) shall be accompanied with the fee as specified
in the Sixth Schedule.

(5) In the post submission mecting. the officer designated by the Central Licencing Authority shall provide suitable
clarification to the applicant.

10G. Constitution of expert conumitiee or group of experts by Central Licencing Authority,— The Centrai
Liceacing Authority may. when so required, constitute one or more expert committee or group of experts with
specialisation in relevant ficlds. with the approval of Central Governmenl, to cvaluate scientific and technical
matters relating to drugs  and such commiltes or group may, give its recommendations to that authority on
matters referred o it within a period of sixty days [rom the date of relerence.

101. Name of countries for purpose of new drug approval.— The Central Licencing Authority, with the approval
of the Central Government, imay specify, by an order, the name of the countries, from time to time, for considering




B I EAYGE A e e

s AR XL L O

Al

[ =0 H-Ewg 31} ] WG 2R YT : STHIEE 181

waiver of tocal clinical trial Tor approval of new drugs, under Chapler X and lor grant of permission for conduct of

clinical trial under Chapter V.

102. Mode of payment of fee.— The fecs prescribed under these rules. in case of application made to the Central

Licencing Authority, shall be paid through challan or by electronic mode, in the Bank of Baroda, Kasturba Gandhi
Marg. New Delhi- 100G or any other branch of Bank of Baroda. or any other bank, notified by the Ministry of
Health and Family Welfare in the Central Government, to be credited under the Head of Account “0210- Medical
and Public Health. 04-Public Health, 104-Fees and Fines.

103. Debarment of applicant.— (1) Whoever himself or, any cther person on his behalt, or applicant is found to be

guilty of submitting mislending. or fake, or fabricated documents. may. after giving him an oppertunity to show
cause as to why such an order should not be made, in writing, stating the reasons thereof, be debarred by the
Central Licencing Authority for such period as deemed fit.

(2) Where an applicant is aggrieved by an order made by the Central Licencing Authority under sub-rule (1),
such applicant may, within thirty days from the receipt of the order, make an appeal to that Government and that
Government, may, after such enquiry as it considers necessary, and after affording an opportunity of being heard,
pass such orders as considered appropriate,

104. Order of suspension or revocation in public domain.— In case, the Central Licencing Authority issue any order
of suspension or revocation or cancellation of any permission or licence or registration granted under these rules,
such order shall be made available in the public domain immediately by uploading it in the website of Central Drugs
Standard Control Organisation.

105, Digitalisation of Forms.— The forms prescribed under these rules may be suitably modified for conversion into
digital forms by the Central Drugs Standard Centrel Organisation and such modilication shall not require any
smendment in these rules.

106. Applicability in case of inconsistency.— If there is any inconsistency between these rules and any other rule
made under the Act, the provisions of these rules shall prevail over such other rules.

107. Savings.— (1} Notwithstanding the non-applicability of the Drugs and Cosmetics Rules, 1945, the approvals or
permissions or licences ur certificates ssued under the provisions of the Act and the said rules in respect of new
drugs and investigational new drugs [or human use, prior to commencement ol these rules, shall be deemed to be
valid til} its expiry under the corresponding provisions of said rules;

(2) Any thmgs done or any action taken or purported to have been done or taken, including any rule, notification,
inspection, order or nolice made or issued or any appointment or declaration made or any operativn undertaken or
any direction given or awy proceedings taken or any penalty. punishment, forleiture or fine imposed under the
Drugs and Cosmelics Rules. 1945 shall. be decmed to have been done or taken under the cerresponding

provisions ol these rules and shall always remain valid for all purposes.

FIRST SCHEDULE
(See riles 19 and 31)
GENERAL PRINCIPLES AND PRACTICES FOR CLINICAL TRIAL
L. General Principles.— (1) The principles and guidelines for protection of trial subjects as described in Third
Schedule as well as Good Clinical Practices guidelines shall be followed in conduct of any chinical trial.

(2) The sponsor and investigator share the responsibilities for the protection of rial subject together with ethics
committee. The responsibilities of spensor, investigator and ethics committee are described in the Third Schedule,

(3) The results ol non-clinical studics or previous clinical trials should be sufficient 1o ensure that the new drugs or
investigational new drug is safe for the proposed clinical trial.

{(4) Throughout the clinical wial and drug development process. the animal loxicological data and clinical data
generated should be evaluated to ensure their impact for the safety of the trial subject,

2. Approach in design and analysis.— (1) Clinical trial should be planned. designed. conducted. analysed and reported
according to sound scientific and ethical principles. Following important principles should be followed:
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(a) The primary ubjective of any clinical trial should be clearly and explicitly stated which may include exploratory
or confirmatory characterisation of safety. efficacy. assessment of pharmacokinetic and pharmacodynamic
parameters;

(b) The clinical tial should be designed appropriately so that it provides the desired information;

{c) Appropriatc comparator may be utilised W achieve the objective with respect to primary and secondary end
points. Comparison may be made with placebo. no treatment. active controls or of different doses of the new drug or ~
investigational e w drug;

(d) The number of subjects to be included in the clinical trial should be adequate depending on the nature and
objective of the clinical trial.

3. Development Methodology: (1) Non clinical studies. -

{a) The nature ol non-clinical studies and their timing in respect of conduct of clinical trial should be determined
taking following aspects in to consideration:

(i) characteristics of the new drug or investigational new drug;

(i1)  disease of conditions for which the new drug or investigational new drug is intended to be indicated;
(lif)  duration and exposure in clinical trial subject:

(iv)  route of administration.

(b) The detailed requirements of non-clinical studies have been specified in the Second Schedule.

' (c) For first in human studies the dosc should be C.dlCll]ﬂtt,d carefully based on the non-clinical phaumdcolocrlcal
toxicological data venerated.,

Y

T A

(2) Phases in Clinical Trial: Clinical drug development generally consists of four phasss (Phase 1-1V). The details of
these phases are described as under.

(a) Phase 1. The objective of studies in this phase is the estimation of safety und tolerability with the initial
admmlslmlmn of an investigational new drug into humans. Studies in this phase of development usually have
non-therapewtic objectives and may be conducted in healthy subjects ur cerlsin types of patients, Drugs with
significant poteniial toxicity c.g. cytotoxic drugs are usually studicd in patients. Phase I trial should
preferably be cacried out by investigators trained in clinical pharmacology with access to the necessary
facilitics (v clusely observe and munitor the subjects. Studies conducted in Phase 1. usually intended to
involve one or a combination of the foilowing objectives: -

(2) Maximum  tolerated  duse:  To  determine  the lolerability  of  the dosc  range
expected 10 be needed for later clinical studies and to determine the nature of adverse reactions that can be
expected. These studies include both single and multiple dose administration.

(b) Phasimacokinetics, ie., characterisation of a drug's absorption. distribution, metabolism and excretion:
Although these

studies continue throughout the development plan. they should be performed to suppuort
formulation develepment and determine pharmacokinetic parameters in ditferent age groups 1o support
dosing reccommendations.

{c) Pharmacodynamics: Depending on the drug and the endpoints studied, pharmacodynamic studies and
studies relating to drug blood levels (pharmacokinetic or pharmacodynamic studies) may be conducted in
healthy volunteer subjects or in patients with the target disease It there are appropriate validated indicators
of activity and potential efficacy. pharmacodynamic data oblained from paticnts may guide the dosage and
dose revrmen to be applied in later studies.

(d) Early measurement of drug activity: Preliminary studies of activity vr polential therapeutic benefit may
be conducted in Phase | as a secondary cbjective. Such studies are generally performed in later phases but
may be appropriate when drug activity is readily measurable with a short duration of drug exposure in
patients al this early stage.

{(b) Phase IT.— (i) Thc primary objective of Phase 11 trials is to evaluate the sffectiveness of a drug for a
particular indication or indications in patients with the condition under study and to determine the commen
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short-lerm side-effects and risks assuciated with the drug. Studies in Phase 11 should be conducted in a group of
patients who are selected by relatively narrow criteria leading 1o a relatively homogeneocus population. These
studies should be closely monitored, An imporlant soal for this phase is to determine the dose and regimen for

. Phase 111 triaks. Doses used in Phase 11 are usuadly (but not always) less than the highest doses used in Phase L

(ii) Additional objectives of Phase 11 studies can include evaluation of potential study endpoints,
therapeutic regimens (including concomitant medications) and target populations (e.g. mild versus severe
disease) for further studies i Phase 11 or 11§ These objeciives may be served by exploratory analyses,

examining subsets of data and by including muitiple endpoints in frials.

(¢} Phase ITL— (i) Phase 111 studies have primary objective ol demunstration or confirmation of therapeutic
benefits. Studies in Phase 111 are designed to confirm the preliminary evidence accumulaied in Phase IT that a
drug is safe and effective for use in the infended indication and recipient population. These studies should be
intended 1o provide wn adequale basis for marketing approval. Studies in Phase 3T may also further explore the
dose-response relationships {relationships among dose, drug concentration in blood and clhnical response), Use
of the drug in wider populations. in different stages of discasc. or the safety and efficacy of the dmg in

combination with other drugs.

LAY

iministered for long periods. trials involving exiended exposure 1o the drug are

(ii) For drugs intended 1o be
gh they may be initiated in Phase 11 These studies carried cut in Phase

s Eegds).

ordinarily conducted in Phase 111 aithou
I complete the infurmation needed o support adequate instructions for usc of the drug {prescribing

information).

% (iti) For new drugs approved outside India. Phase TIT studics may necd to be carried out il scientifically and
; ethically justified, primanly 1o generate evidence of efficacy and safety of the drug in Indian patients when used
: as recommended in the preseribing information. Prior o conduct of Phase 111 studics in Indian subjects, Central
% Licencing Authority may require pharmacokinetic studies to be undertaken to verify that the data generated in

Indian population is in conformity with the data already generated abroad.

In case of an application of a new drug aiready approved and marketed in other country, where local clinical
trial in India is waived off or not found scientifically justificd for its approval for manufacturing first time in
the country, the bicequivalence sludies of such drug, as appropriate, is required 1 be carried out and the test

batches manufactured for the purpose shall be inspected before its approval.

(d) Phase IV.— Phase [V or pust marketing trial of new drugs are performed after the approval of the drug and
related to the approved indicstion. Such wials go beyond the privr demonstration of the drug’s safety, efficacy
and dose definition. Such trial might not have been considered essential at the time of new drug approval due to
in terms of patient exposure, duration of treatment duging clinical

various reasons such as limiation )
development of the drug. need Tor carly introduction of the new drug in the inlerest of patients efc. Phase IV

trials include additiona) drug drug interaction, dose response or safety studies and trials design to support use

under the approved indication e.g. mortahty or morbidity studies. epidemiological studies. ete.

(3} Studies in special populations.-— Infornution suppurling the use of the drug in children, pregnant women, nursing

women, elderly patients, patients with renal ur other organ systems tailure, and those vn specitic concomitant medication

is required to be submitied if relevant o the clinieal profile of the drug and its anticipated usage pattern.

e lrifenti iz ldr i

&

(A Geriatrics.— Genatnic paticnts chould be included in Phase 11 clinical triais (and in Phase II trials. at the
Sponsor's option} in meanmylul numbers, if—
(&) the disease intended o be reated is characteristically a disease of aging: or
(b} the population to be freuted is known o include substantial numbers of geriatric patients; or
(c) when there iy specihic reason o expect that conditions commun in the elderly are likely io be
encountered; or
(d) when the new drug i< likely (o aller the geriatric patient’s response (with vegard 10 salety vr efficacy)
compared with that of the pon-geriatric patient.
(B) Paediatrics.— (i) The linung of paediatric studies in the new drug development program wilt depend on the
medicinal product, the type uf disease being treated, safety considerations. and the etficacy and safety of

available treatments. TFor a drug eapected e be used in children. cvaluations should be made in the appropriate
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age group. When clinical development is to include studies in children, it is usually appropriate to begin with

older children belore extending the trial to younger children and then infants.

(i) If the new drug s for diseases predominantly or exchusively affecting pacdiatric patients, clinicai trial data
should be venerated in the pacdiatric population except for initial salety and wlerability data. which will usuaily
be obtained in adults unless such initial safety studies in adults would yield hittle useful information or expose

them to inappropriate risk.

i) If the new drug is intended to treal serious or life-threatening diseases, occurring in both adults and
= ) &

paediatric patients. lor which there are currently no or limited therapeutic options. pacdiatric pupulation should

be included in the clinical irials early, following assessment of initial safety data and reasonzble evidence of

potential benefit. Tn circumstances where this is not possible. lack of data should be justilied in detail.

(1v) If the new drug has a potential for use in paediatric patients — paediatric studies shonld be conducted. These
studies may he initiated a1 various phases ol clinical development or afier pust marketing surveillance in adults
if & safety concem exists. In cases where there is limited paediatric data at the time of submission of application,

mere data m pacdiatric patients would be expected afler marketing authorisation for use in chiidren is granted.
(v) The pacdiatric studies should include—

{(a) climeal trials,

() relative bioequivalence comparisons of the paediatric formulation with the adult formulation
performed in adults. and definitive pharmacckinetic studies for dose selection across the age ranges of.
paediatric patients in whom the drug is likely to be used. These studies should be conducted in the

pacdiatric paticnl population with the disease under study.

(vDIf the new drug is a major therapeutic advance for the paediatric pepulation the studies should begin early in
the drug development. and this data should be submitted with the new drug application.

(vi) For clinical mials conducted in the paediatric population, the reviewing ethics committee should include
members who are knowledgeable about paediatric, ethical, ¢linical and psychusocial issues.

(C) Pregnant or nursing women.— (i) Pregnant or nursing women should be included in clinical trials only
when the drug 1s intended for use by pregnant or nursing women or fetuses or nursing infants and where the data
generated rom women whe are nol pregnant or nursing. is not suitable.

(i) For new drugs intended for use during pregnancy. follow-up data (pertaining to a period appropriate for that
drug) on the pregnancy. foctus and child will be required. Where applicable. cxeretion of the drug or its
metabelites into human milk should be examined and the infant should be monitored for predicted
pharimacological effects of the drug.

4, Cenduct of Clinical Trial.— Clinical trial should be conducted in accordance with the principles as specified in
‘Third Schedule. Adherence to the clinical trial protocol is esseniial and 1 amendment of the protocol becomes necessary
the rationale for the amendment shall e provided in the form of a protocul amendment. Serious adverse events shall be
reported during clinical tial in accordunce with-these Rules.

5. Analysis.— The resulis of a clisical trial shall be analysed according to the plan specified in the clinical trial
protocol. Safety data shouid be appropriately tabulated and all adverse events should be classilivd according to their
seriousness and causal relationship with the study drug.

6. Reporting.— Report ol clinical trial shali be documented in accordance with the approaches specilied in Table 6 of
the Third Scheduie. The report shall be certitied by the principal investigator or it no principal investigator is designated
then by each of the participating investizators of the study.
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SECOND SCHEDULE
(See rules 21, 75, 80 aud ¥7)
REQUIREMENTS AND GUIDELINES FOR PERMISSION TO IMPORT OR
MANUFACTURT OF NEW DRUG FOR SALE OR TO UNDERTAKE CLINICAL
" TRIAL
1. Application for permission.— (i) Application for permission to import or manufacture new drug for sale or to
undertake clinical trials under these Rules shail be made (o the Central Licencing Authority accompanied with following
data in accordance with the Table 1 or Table 2 or Table 3 or Table 4 of this Schedule, as the case may be, namely:-
(iy chemical and pharmaceutical infurmation;
(iiy animal pharmacelogy datn
(a)  specilic pharmacolugical actions and demonstrating, therapeutic potential for humans shall be
described according to the animal modeis and species used. Wherever possible. dose-response
relationships and Dy, shall be submitted. Special studies conducted (v elucidate mude of action shall
also be described:
(b)  general pharmacological actions:
{c)  pharmacokinete data related to the absorption, distribution, metabolism and excretion of the
test substnce. Wherever possible. the drug effects shall be co-related to the plasma drug
concentrafions:
(i1i) animal toxicology tata
{iv) human clinical pharmacology data ag prescribed and as stated below:-
(a)  fur new drug substances discovered or developed in India. clinical trials arc required io be
carried out in Indkia rivht from Phase 1 and data should be submitted as prescribed:
(b)Y  for new drug substances discovered or developed in countrics other than India, Phase 1 data
should be submiticd along with the application. Alier submission ol Phase T data generated outside
lndia to the Cemiral Licensing Authority. permission may be granted o repeat Phase 1 trials or to
conduet Phase 11 rials and subsequently Phase 111 trind concurrently with other global trials for that
drug. For 1 drug going to be ntroduced for the (irst time in the country, Phase lil trizl may be
required 1o be vonducted in India before permission o market e drug is granted unless otherwise
exempted.
(¢)  the data requited will depend upon the purpose of the now drug application. The number of
study subjects and sites to be mvolved in the conduct of clinical tria! will depend upun the nature and
objective of the study. Permission fu carry oul these fwials shall senerally be given in stages.
considering the duti enierging from earlier phases:
(d}  application Lo permission 1w initiaie specific phase ol chinical wial shouid also accompany
imvestigator's brochire as per Table 7 of Third Schedule, propused protocol as pev Table 2 of Third
Schedule. case record form. tial subject’s informed consent document as per Table 3 of Third
Schedule, nvestigalors undertaking as per Table 4 of Third Schedule and ethics committee clearance,
if available as per Table | of Third Schedule:
()  reports ol ciinical studies subniitted should be v consonance with the format specitied in Table
6 of Third Schedute. The study reporl shall be certified by the principal investigator or. if no principal
investizaior is desiunated. then by cach of the investigatars patticipating in the study. The certification
should acknowledge the contents of the report. the accurate presenttion of the study was undertaken,
and express ngreement with the conclusions. Each page should be numbered;
(v) regulatory status i other countries as prescribed including information in respect of restrictions
imposed, if any, on the use of the drug in other countries, e.g. dosage flimits. exclusion of certain age groups,
warning aboul adversc drug reactions ele. Likewise, if the drug has been withdrawn in any country by the
manufacturer or by regulatory anthorities, such information sheuld also be furnished along with the reasons and
their relevance, if any. to India. This information must continue o be submitted by the spunsor to the Central
Licencing Authority during the course of marketing of the drug in India;
(vi) the full prescribing information should be submitied as part of the new drug application for marketing.

The format of prescribing information is specified in Table 8 of Third Schedule.
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(vil)  all package inserts. promotional literature and patient education material subsequently produced are
required to be consistent with the contents of the approved full preseribing information. The dralis of label and
carton texts should comply with provisions of rule 96 and rule 97 of the Drugs and Cosmetics Rules, 1945. After
submission and approval by the Central Licencing Authority. no changes in the package insert shall be effected
without such changes being approved by the Central Licencing Authority,

(viii) complete testing protocol for quality control testing fogether with a complete impurity profile and
release specitications for the product as prescribed should be submitted as part of new drug application for
marketing. Samples ol the pure drug substance and finished product are o be submitled when desired by the

regulatory authority,

(1x) i the application is fur the conduct of clintcal trinds as a part ol multi-rational clinical devejopment of.
the drug, the number of sites and patients as well as the justification for undertaking such trials in India should

be providcd 1o the Central Licencing Authority along with the application.

(2) Special situations for ¢ new drug where relaxation, abbreviations. omission or deferment of data may be
cansidered. - (i) Depending on categories and nature of new drugs W be imported or manufactured for sale or clinical
trial to be undertahen (vir. New Chemical Entity, biclogical products. similar biologics. approved new drug or new
dosage form or ncw indicaiion ur new route of administration or new strength of already approved drugs, eic.,)
requirements of chemical and pharmaceutical information; animal pharmacolegy and toxicology data, clinical data may
differ. The requircients may also differ depending on the specific phase of clinical trial proposed to be conducted as

well as clinical parameters related to the specific study drug.

(ii} For drugs intended o be used in life threatening ot serious disease conditions or rare diseases and for drugs intended

1o be used in the diseases of special relevance to Tndian scenario or unmet medical need in India, disaster or special

defence use e.g. haemostatic and quick wound healing, enhancing exygen carrying capacity, radiation safety, drugs for
combating chemical. nuclear. bivlogical infliction ete., following mechanism may be followed L expedite the development

of new drug and approval process.

(A) Aceelerated Approval Pracess: Accelerated approval process may be allowed (o a new drug for a disease
ot condition. taking into account its severity, rarity, ot prevalence and the availability or lack of alternative
treatinenis. provided that there is a prima facie case of the product bemy o meaningful therapeuotic benefit

over the existing treatment.

(1) In such case. the approval of the new drug may be based on data generated in clinical trial
where surrogite endpoint shall be considered rather thun using <tandard vutcome measures such as
survival or disease progression, which are reasonably likely o predict clinical benefit. or a clinical
endpoint, These should be measurable earlier than irreversible morbidity or mortality (IMM) and

reasonably fikely to predict clinical bencfit.

() After granting aceelerated approval for such drug, the post marketing trials shall be required to

validate the anticipated clinical benefit.

(¢)  Accelerated approval may also be granted to & new drug if it 1s intended for the treatment of a
scrious or life-threatening condition or disease of special relevance Lo the country, and addresses
pnmet medical needs. This provision is intended o facilifate and expedite review of drugs so that an

approved product can reach the therapeutic armamentarium expeditiously.

() 1f the remarkable efficacy is ubserved with a defined dose in the Phase 11 clinical trial of
1|’1\-‘L‘3~‘lig;‘l.1rit)llal new drug for the unmet medical needs of serious and lile threatening diseases in the
country, it may be considered for grant of marketing approval by the Central Licencing Authority
hased on Phase T clinjcal wial data. In such cases. additional post licensure studies may be required
1o be conducted atter approval to generate the data on larger popudation o further verity and describe

the clinical beneflits. as per the protocol approved by the Central Licencing Autherity.

(¢} The type of information needed to demonstrate the potential ol a drug to address an unmet
medical need will depend on the siage of drug development. Early in development. such potential
sheuld be sutTicienty demonstrated based on nonclinical models, @& mechanistic rationale and
pharmacologic data. Later in development, privr o0 new drug approval such potential should be

demonstrated through clinical data to address an unmet medical need.
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Explanation. - For the purpose of this clause. an unmet medical need is a sitvation where treatment
or diagnosis of disease or condition is not addressed adequately by available therapy. An unmet
medical need includes an immediate need for a defined population (i.e.. to treal a serious condition
with no or limited treatment) or a loager-term need for society (e.g.. to address ihe development of
resistance o antibacterial drugs).
(B) Sitnativns where guick vr expeditious review process can be soughi for approval of a new drug dfter
clinical developmens: ¢} In silvation where the cvidence for clinical safety and efficacy have been
established even if the drug has not completed the all vr normal clinicat trial phases. the sponsor or
applicant may apply 1o the licencing awthority for expedited review process wherein the licencing
authority will examine and satisfy the following conditions. -

(a) it is for o dJrug that s intended o (reat a serious or life threatening or rare disease or
condition:

() fapproved. the drug would provide a significant advantage i terms of safety or efficacy;

(c)  there is substuntial reduction of a treatment-limiting adverse reaction and enhancement of
patient comphiance that 1s expected W lead o an improvement in serious putcomcs:

(it} the sponsor or applicant may also apply to the licencing authority for expedited review process for
new drugs develuped lor disaster or defence use in extraordinary situalion, such as war time, the
radiation exposure by accident or intention, sudden deployment of forces at areas with higher health risk,
where specilic preventive and treatment strategy is required. where new intervention m the form of new
drug. route of delivery or formulation has been developed and where real life clinical trial may not be
possible. The permission for manutacture of such new drug may be granted it following conditions are
satisfied: -

(a)  The preclinical data makes a case for claimed efficacy;

(b)Y there ic no possibibity of obtaining informed consent from the patient or his legally
acceplable representative. as the case may be, adopting inclusion and exclusion criteria and strict
protocol adherence by each subject;

(¢} there is no established management or therapeutic strategy available as on date and proposed

intervention has clear poussible advantage;

(d)  such appruval can be used only for one time. The subsequent appreval shall only be granted
once detailed efficacy report of such intervention 1s generated.

(ii1) the new drug i an wphan drug as defined in clause (x} ol rule 2 of these Rules.

{3) Requiremenis of date and information for permission 1o import or manjacture of o drug already approved which is
now propased to be clinjcally tiicd or marketed with certain new claims, - (i) In ease a drug already approved by the
Central Licencing Authority for certain claims. which is now proposed to be clinically tried or marketed with modified or
new claims, namely, indications. dosage. dosage form (including sustained release dosage (orm) and route of
administration or novel drug delivery svstem (NDDS). the reguirements ol data and information for permission to import
or manutacturz of such new drug for sale or to undertake clinical trial shall depend on nature and regulatory status of the
drug for the new claim in other country. Application for appreval of manufacture ur import of such new drug or to
undertake Clinical trial may, differ trom application for @ new drug molecule in that they allow the applicant and
regulatory authorily to rely at least in part on the safety or efficacy data of drug formulation already approved. However,
additional non-clinical or clinical data nwy be necessary 1o substantinte the new clams considering the following:-

(A) Chemical and phirmaceutical information will be same as prescribed in this Schedule. However, the data
requirements may be omitied depending on whether the drug formulation is abready approved and marketed in
the country by the applicant in the same dosage form for cenain indication. 11 it is approved and marketed, no
further chemical and pharmaceutteal data is required to be submitted.

(B} The animal pharmacolegival and toxiceiogical data and clinical data needed in such cases will vsually be
determined on case-by-case busis depending on the type of new claims being made by the applicant as well as the
mechanism of action, pathu-physivlogy of the disease or condition. safety and elficacy profile n the respective
conditions or population and clinicat data already generated with the drug in the approved claim. The
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requirements may be abbrevigted or relaxed or omitted us considered appropriate by the Central Licencing
Authority under following conditions:

(o) the drug is already approved and marketed in other country for the propuosed new claim;
(b} clinical data supporting the benelit-risk rativ in favour of the drug in the proposed new claim

s uvaliable;

(c) the clinical trial doesn’t involve a route of administration. dose. patient popuiation that
significantly increases the risk associated with the use of the drug.

(i) In case of an application Tor permission to undertake clinweal trial of a new drug formulation, which is already
approved in the country. no chemical and pharmaceutical data and non-clinical und clinical data s required to be
submitted provided (he clinical tial is proposed 1o be conducted with a new drug manulaciured or imported by a firm
under necessary new drug permission or tmpurt registration and licence, as the case may be granted by the Central
Licencing Authority

Note: The data requirements stated i this Schedule are expected to provide adequate information to evaluate the
efficacy. safety and therapeutic rativnale of new drugs prior to the permission For sale. Depending upon the nature of new
drugs and diseases. additional information may be required by the Central Licencing Authority. The applicant shall
certify the authenticity of the dala and documents submilted in support of an application for new drug. The Central
Licencing Authority reserves the right to reject any data or any decuments if such data or contents of such documents are
found to be of doubtful integrity.

2. Anima! toxicology (Non-clinical toxicity studies).- (1) General principles. - Toxicity studies should comply with
the norms of Good Laboratory Practices (GLP). Briefly, these studies should be performed by suitably trained and
gualified staff employing properly calibrated and standardized equipment of adequate size and capacity. Studies sheuld
be dene as per written protvcels with modifications (if any) verifiable retrospectively. Standard operating procedures
{SOPs) should be tollowed for all managerial and laboratory tasks related to these studies, Test substances and test
systems (in-vitro or in-vivo) should be properly characterised and standardized. All documents belonging to each study,
including its approved protocol, raw data. draft report, final report. and histology shdes and paraffin tissue blocks should
be preserved tor a minimum ol five years after marketing of the drug.

Toxicekinelic studics (generation of pharmacokinetie data either as an inicgral compenent of the conduct of
non-clinical toxicity studies or in specially designed studies) should be conducted 1w assess the systemic exposure
achieved in animals wnd its relationship 1o dose level and the time course of the toxicity study. Other objectives of
toxicokinetic studics include obtaining data 1o relate the exposure achieved in texicity studies to toxicological findings
and contribute to the assessment of the relevance of these lindings to clinical salety. W suppurt the choice of species and
treatment regimen in nonclinical toxicity studies and to provide information which. in conjunction with the taxicity
findings. contribules to e design of subsequent non-clinical wxicity studies.

(1.1} Systemic loxicity studies.-

{1.1.1} Single-dose toxicity studies.— These studics (see Tabic 1) should be carrice out in 2 rodent
species (mice and rats} using the same route as infended for humans. In additior, unless the intended
rovte o administration in humans is only intravenous. al least one more route should be used in one
of the species to ensure systemic absorption of the drug. This roure should depend on the nature of
the drug. A limit of 2g/kg (or 10 tmes the normal dose that is intended in humans. whichever is
higher) is recommended for oral dosing. Animals should be vbserved for 14 days after the drug
administration. and Minimum Lethal Dose (MLD) and Maximum Tolerated Dose (MTD) should be
cslablished. T4 possible. the target organ of toxicity should alse be determined. Mortality should be
olwerved For up to seven days after parenteral adnunistration and up to 4 days after oral
administation. Symptoms. sisng and mode of death should be reported. with  appropriate
macrescopic mnil microscopic findings where necessary. LD and LDsy should be reported
preferably with 95 percent confidence limits. 1F LDs, cannol be determined. reasons for the same
should he stated.

The dose causing severe toxic manifestations or death should be delined in the case of cyloloxic
anticancer agents. and the post-dosing observation period should be up to 14 days. Mice should first be
uscdt for determination of MTD. Findings should then be confirmed in rat for establishing linear
relationship between toxicity and body surface area. In case of nonlinearity, data of the more sensitive
species should be used to determine the Phase 1 starting dese. Where rodents are known o be poor
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predictors of human texicity (e.g.. antilvlaies}, or where Lhe eytotoxic drug acts by a novel mechanism
of action, Maximum Telerated Dose (MTE) should be established in non-rodent species.

(1.1.2) Repeaied-dose systemiic toxicity studies,— These studies (sec Table 1) should be carried out in
at least two mammalian species, of which one should be a non-rodent. Dose ranging studies shouid
precede the 14-. 28-. 90- or 180- day toxicity studies. Duration of the final systematic toxicity study
will depend on the duration. therapeutic indication and scale of the proposed clinical trial. If a species
is known te metabulise the drug in the same way as hunmans, it should be preferred for wxicity studies.

In repeated dose toxicity siudies the drug should be administered seven days a week by the
route intended Tor clivical use. The number of animals reguired for these studies. ie. the minimum

number of animals on which data should be available.

Wherever applicable. a control greup of animals given the vehicle alone should be inciuded,
and three other greups should be given graded doses of the drug. The highest dose should produce
observable toxicity: the lowest dose should not cause observable toxicity, but should be comparable to
the intended therapentic dose in humans or a multiple ol it. To make allowanve [or the sensitivity of the
species the intermedinte dose should cause some symptoms, but nut gruss toxicity or death, and should

be placed loguritimically between the other two doses.

The parameters o be monitored and recorded i long-term toxicity studies should include
behavioural. physivlugical. biochemical and microscopic observations. In case ol parenteral drug
administration, (he sites of injection should be subjected to gross and microscopic examination. Initial
and final electrocardiveram and fundus examination should be carried vut n the non-rudent species.

In the case of cylotoxic anticancer agents dosing and study design should be in accordance with the
pruposed clinical schedule in terms of days of exposure and number of cycles. Two rodent species may
be tested for infiating Phase | trials. A non-rodent species should be added if the drug has a novei

mechanism ol action. or if permission for Phase 1 1L or marketing is being sought.

For most cotnpounds. it is expected that single dose tissue distribution studies with sufficient
sensitivity and specilicuy will provide an adequate assessment of tissue distribution and the potential
for accumulation. Thus. repeated dose tssue distribution studies should nut be required uniformly for
all compounds amd <hould only be conducted when appropriate datz cannot be derived from other
sources. Repeated dose studies may be appropriate under cerlain circumstances based on the data from
single dose tissue distibution studies. toxicity and roxicokinetic studies. The studies may be
most appropriate for compounds which have an apparently long half-life. incomplete elimination

or unanticipated organ loxicity.

Notes: (1) Single dose oxicily study. - Bach group should contain at feast five animals of either sex.
AL least four praded doses shoutd be given. Animals should be expused o the test substance in a
single bolus or by continuous intusion or several doses within 24 hours. Animals should be observed
for 14 days Signs of mioxication, effect on body weight, gross pathological changes should be

reported. 1t is desirable w incinde hislo-pathology ol grossly affected urgans. if any.

{i1) Dose-ranging study. - Objectives of this study include the identification of target
organ of toxivity and extabhishment ol Maximum Tolerated Dose (MTD; for subseyuent studices.

(a} Rodents  Study should be performed m one rodent species (preferably ral) by the proposed
clinieal route ¢l administration. At least four graded doses including control should be given,
and each dose proup as well as the vehicle control should consist ol & minimum of five animals
of cach sex. Amimals should be cxposed 1o the test substance daily Tor 10 consecutive days.
ighest duse <hould be the maximum tolerated dose of single-dose study. Ammals should be
ohserved daily Tor signs of intoxjcation (general appearance. activity and behavior ete), and
periodivaliy for the body weight and labormtory parametors. Girogs examination of viscera and

microscopic examination of affected organs should be done.

(b} Non-redents. - One male and one female are 10 be taken Tor ascending Phase Maximum
Tolerated Dose (MTD} study. Dosing should start after initial recording of cage-side and
laboratery paramnelers. Starting dose may be three 1o five times the extrapolated effective dose or
Maximum Tolerated Dose (MTD) (whichever is less), and dose escalation 1n suitable steps
should be dene every third day alter drawing the samples for laboratory parameters. Dose should
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be lowered appropriately when clinical or labuoratoery evidence of toxicity are observed.
Administration of Lest substance should then continue for 10 days at the well-tolerated dose level
following which, samples for {aboratory parameters should be taken. Sacrifice, autopsy and
microscopic examination of affected tissues should be performed as in the case of rodents.

(iii) 14-28 Day repeated-dose toxicity studies. - One rodent (6-10/sex/group) and one
nun -rudent {(2-3/sex/group) species are needed. Daily dosing by propused clinical route at three dose
levels sheuld be done with highest dose having observable toxicity, mid dose between high and low
dose, and low dose. The deses should preferably be multiples of the effective dose and free from
Loxicily. Observation parameters should include cage side observations, bedy weight changes, food or
water intake, blood biochemistry, haematology, and gross and microscopic studies of all viscera and
lssues.

(v} 00 Days repeated-duse toxicity studies. - One rodent (15-30/sex/group) and one non-rodent (4-
Gisexsgroup) species are needed. Daily dosing by proposed clinical route at three graded dose levels
should be done. In addition to the control a “high-dose-reversal™ group and its centrol group should be
alse included. Parameters should include signs of intoxication (general appearance, aclivity and
behavior etg), body weight, food intake, blood biochemical parameters, haematological values, urine
analysis, grgan weights. gross and microscopic study of viscera and tissues. Half' the animals in
“reversal” groups (treated and confrol} should be sacrificed atter 14 days of stopping the treatment, The
remaining animals should be sacrificed atter 28 days of stopping the reatment or after the recovery of
siens or clinical pathelogical changes — whichever comes later, and evaluated for the parameters used
for the main study. '

(v} {80-Day repeated-dose toxicity studies. - One rodent (15-30/sex/group) and one non-rodent
(4-6/sexfgroup) species are needed. At least lour groups. including control. should be taken. Daily
dosing by proposed clinical route at three graded dose levels should be done. Parameters should
include signs of intoxication. body weight. fvod intake. blood bicchemistry. hematology, urine

analysis. organ weights. gross and microscopic examination of organs and tissues.

(1.2} Malc lertility study: Onc rodent species (preferably rat) should be uscd. Dose selection should be done
from the results of the previous 14 days or 28 days toxicity study in rat. Three dose groups. the highest one
showing minimal lexicity in systcmic studies. and a control group should be taken, Each group should consist of
six adult male animals. Animals should be treated with the test substance by the intended route of clinical use
for minimum 28 days and maximum 70 days before they are paired with female animals of proven fertility in a
rativ of 112 tor mating. Drug treatment of the male animals should continue during pairing. Pairing should be
continued till the detection of vaginal plug or 10 days. whichever is earlier. Females geiting thus pregnant
should be cxamined for their fertility index after day 13 of gestation. All the male animals should be sacrificed
at the end of the study. Weights of each testis and epididymis should be separately recorded. Sperms from one
epididymis «hould be examined fur their motility and morphology. The other epididymis and both testes should
be examied for their histology.

(1.3) Female reproduction and developmental toxicily studics: These studics need to be carried out for all drugs
proposed o he stdied or used in wemen of child bearing age. Segment [, 1 and HI studies (see below) are to be
performedt n albine mice or rats. and segment 1l stedy should include albino rabbits alse as & second test
species. ()i the occasion. when the test article is not compatible with the rabbit (e.g. antibiotics which are
effective against gram pesitive. anaerobic organisms and prolezoas) the Segment 11 data in the mouse may be
substituted.

(130 Female fertitite siudy (Segment 1) - The study should be done in one rodent species (rat
preferred). The drug shonld be administered to both males and females. beginning a sufficient number
ol days (28 days in males and 14 days in females) before mating. Drug treatment should continue
during mating and. subsequently, during the gestation period. Three graded doses should be used, the
highest dose (usually the Maximum Telerated Dose (MTD} obtained from previous systemic toxicity
stidies) should not affect general health of the parent animals. At Jeast 15 males and 15 females
should be used per dose group. Conitrol and the treated groups should be of similar size. The route of
administration should be the same as intended for therapeutic use.

Dans should be allowed to htter and their medication should be continued till the weaning of pups.
Ohservations on body weight. food inlake. clinical signs of intoxication. mating behaviour, progress of
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gestation or parturition perivds, length ol gestation. pariurition. posipartum health and gross pathology
{and histopatholoay of affected organs) of dams should be recorded. The pups from both treated and
control groups should be observed for general signs of intoxication. sex-wise distribution in different

- treatment groups. body weight, growth parameters. survival, gross examination, and autopsy,
Histopathology ot aflected vrgans should be done.

(1.3.2) Teraivgenicity sty (Segment 1), - One rodent (preferably rat) and vne non-rodent (rabbit)
species are to be used. The drug sheuld be administered throughout the period of vrganogenesis, using
three dose levels as described for segment [ The highest dose should cause minimum maternal toxicity
and the Jowest one should be proportional to the proposed dose for clinical use in humans or a multiple

of it. The route of administration should be the same as intended for human therapeutic use.

The control and the treated groups should consist of at least 20 pregnant rats (or mice) and 12

rrvaAdmarh

rabbits, on cuch dose level. Al foetuses should be subjected 1o gross examinalion. one of the foetuses
should be exumined for skeleta) abnormalities and the other half for visceral abnormalities. Observation
parameters shoull include: (Dams) signs of intoxication. effect on body weight. effect on food intake,

-é examination ol uterus. ovaries and wterine contents. number of corpora lutea. implantation sites,
3 . . . . . .

; resorptions (il any): and lor the foetuses. the wial nunber, gender. boudy fengih. weight and gross or
: visceral or skeletal abnonmalities, if any.

(1.3.3) Perinatal study (Segment H). - This study s specially recommended if the drug is to be given
to pregnant or aursing mothers for long periods or where there are indications of possible adverse

3

cffects on juctal development. One rodent specics (preferably rat) s needed. Dosing at levels-

comparable 1o multiples of human dose should be done by the intended clinical route. At least four
groups (including controd). each consisting of 13 dams should be used. The drug should be
administered throughowt the last trimester of pregnancy (from day 15 of gestation) and then the dose
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that causes low loetal less should be continued throughout Tactation and weaning. Dams should then be

sacrificed and examined as described below.

One male and vne female trom each litter of FI generation (lotal 13 males and 15 females in
each group) should be selected at weaning and treatedd with vehicle or test substance (at the dose levels
described abover throughow their periods of growth 1o sexual maturity, pairing, gestation, parturition
and lactation, Mating performance and fertlity of T1 generation should thus pe evaluated to obtain the
F2 generation whose growth parameters should be monitered till wemning. The criteria of evaluation

should be the same as deseribed earlier,

Anmimats should be sacrificed at the end of the study and the observation parameters should
include {(Dams: budy weight. food intake. general signs of intoxication. progress ol geslation or
parturition periods and gross pathology (f any). and for pups, the climcal signs, sex-wise distribution
in dose groups. body weieht. growth paramelers. gross examination. survival and aulopsy (if needed)
and where necessary. istopathology.

(1.4) Local toxicity.- These studies are required when the new drug is proposed to be used by some special

route (other than oral} in humans, The drug should be applied to an appropriate site (¢.g.. skin or vaginal
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mucous membrane) o determme loeal effects in a suitable species. Typical study designs for these studies
should include three dose levels and untreated or vehicle control, preferably use of two species, and increasing
group size with increase mn duration of treatment. Where dosing is restricied due to anatomical or humane

¢
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reasons, or the drug conventration cannot be increased beyond a certain level due to the preblems of solubility,
pH or tonicity, a clear stalement o this effect should be given. It the trug is absorbed [rom the site of

application, appropriale systenmic wexieaty studies will also be required.

Notes: () Dermal toxicity stiedv.  The study may be done in rabbit and rat. The mitial toxicity study shall be

carried out by nen-animal alternative tests as given in Organisation for Economic Couperation and Development

AR

Guidelines. In rabbit and rat studics. daily topical (dermal) application ‘of test substance in its clinical dosage

form sheuld be done.: Fest material should be applied on shaved skin covering not less than 10% of the total
body swrfzce area. Porous gause dressing should be used o hold Hquid material in place. Formulations with
different concentrations tal least 3y ol test substance. several fold higher than the clinical dosage form should be
used. Period of application ny vary from seven to 90 days depending on the clinical duration of nse. Where
skin irritation is grossly visible m o the inital studies. a recovery group should be included in the subsequent
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repeated-dose study. Local signs (erythema, oedema and eschar termation) as well as histological examination of
sites of application should be used for evaluation of results,

(i) Photo-allergy or dermal phato-toxicity. - 1t should be tested by Armstrong or Harber test in guinea pig.
This test should be done if the drug or a metabolite is related W an agent causing photosensitivity or the nature
of action suggests such a potential (e.g.. drugs 1o be used in treatment of leucodermaj. Pretest in eight animals
should screen four concentralions {patch application for two hours £135 min.) with and without UV exposure (10
Jiem2). Obscrvatiens recorded at 24 and 48 hours should be used to ascertain highest non-irritant dose. Main
test should be performed with 10 test animals and five controls. Induction with the dose selected from pretest
should use 0.3 mi/patch for 2 hour £15 min. follewed by 10 J/em2 of UV exposure. This should be repeated on
day 0, 2,4.7.9 and 11 of the test. Animals should be challenged with the same concentration of test substance
between dayv 20 to 24 of the test with a simitar Z-hour application followed by expesure to 10 Jiem2 of UV light.
Examination und grading of erythema and ocdema formation at the challenge sites should be done 24 and 48
hours after (he chatlenge. A positive control like musk ambrett or psoralin should be used.

(iii) Vaginal toxicity test. - Study is to be done in rabbit or dog. Test substance should be applied topically
{vaginal mucosi) in the form of pessary, cream or cintment. Six to ten animals per dose group should be taken,
Higher concentrations o several daily applications of test substance should be done to achicve multiples of daily
human dose. The minimum duration of drug treatment is seven days {more according to clinical use), subject to
a maximum ol 30 days Observation parameters should include swelling. closure of in trott us and
histopathology of vaginal wall.

(iv} Rectal tolerance test.- For all preparations meant lor rectal administration this test may be performed in -
rabbits or dogs. Six ro ten ammals per dose group should be taken, Formulation in volume comparabie to human

dose (or the maximom possible volume} should be applied once or several times daily, per rectally, to achieve

administration of multiples ol daily human dose. The minimum duration ol apphcation is seven days (more

according 1o clinical use}, subject to 2 maximum of 30 days. Size of suppositories may be smaller, but the drug:
content should be several Told higher than the proposed human dose. Observation parameters should include

clinical signs (sliding on backside). signs of pain, blood or mucus in faeces. condition of anal region or

sphincler. pross and (F required) histological examination of rectal mucosa.

(v) Parenteral drugs.- For products meant for mtravenous or intramusculur or subcutaneous or intradermal
injection the sites of injection in sysitemic toxicity studies shouid be specially examined grossly and
microscopically. If needed, reversibility of adverse etfects may be determined vn 1 case to case basis.

{vi) Ocrdar foxicity studies (for products meant for ocular instillation). - These studies should be carried
out in two species. one of which should be the 21bino rabbit which has a sufficiently large conjunctival sac. Direct
delivery of drug onto the cornea in case of animals having small conjunctival sacs should be ensured. Liquids,
ointments. vels ur soft contact lenses {(saturated with drug} should be used. Initial single dose application should
be donc o decide the exposure concentrations for repeated-dose studies and the need Lo include a recovery
group. Such initial toxicity studies shall be carried our by non-animal alternative tests as given in Organisation
for Economic Cooperation and Development Guidelines. Duration of the final study will depend on the
proposed length of human exposure subject to a maximum of 90 days. At least two different concentrations
exceeding the human duse should be used for demonstrating the margin of safety. ln acute studies, one eye
should be used iwr drug administration and the other kept as conwrol. A separale control group should be
included in repeated-dose studies. Slit-lamp examination should be done to detect the changes in cornea, iris and
aqueous huwinor. Fluorescent dyes (sodium fluorescein. 0.25 1o 1.0%) should be used for detecting the defects in
surface epithelium of cornea and conjunctiva. Changes in intra-ocular tension should be monitored by a
tonometer, Histological examination ol eyes should be done at the end of the study after lixation in Davidson's
or Zenker's fhad.

(vii) Inhalation toxicity siudies. - The studics are to be undertaken in one rodent and one non-rodent
species using the formulation that is to be eventually proposed to be marketed. Acute, subacute and chronic
toxicity studies should be performed according to the intended duration ol human exposure. Standard systemic
toxicity study designs (described above) should be used. Gases and vapours should be given in whole body
exposure chambers: acrosols are to be given by nose-only method. Exposure time and concentrations of test
substance (Lt dese of 3mg/D should be adjusted o ensure exposure at fevels comparable to multiples of
intended hunwn exposure. Three dose groups and a control (plus vehicle control. i needed) are required.
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Duration of exposure may vary subject to a maximum of 6 hours per day and five days a week. Food and water
should be withdrawn during the period of exposure to test substance.

Temperature, humidity and flow rate of exposure chamber should be recorded and reported. Evidence
of exposure with test substance of particle size of 4 micron (especially for aerosols) with not less than 25%
being 1 micron shouid be provided. Effects on respiratory rate, findings of bronchial lavage fluid examination,
histological examination of respiratory passages and lung tissue should be included along with the regular
parameters of systemic toxicity studies or assessment of margin of safety.

(1.5) Allergenicity or Hypersensitivity. - Standard tests include guinea pig maximization test (GPMT) and
local lymiph node assay (LLNA) in mouse. Any one of the two may be done.

Notes: (i) Guinea pig maximization test. - The test is to be performed in (wo steps; first, determination of
maximum non-irritant and minimum irritant doses, and second, the main test. The tnitial study will also have
two components. To determine the intradermal induction dose, four dose levels should be tested by the same
route in a batch of four male and four female animals (2 of each sex sheuld be given Freund's adjuvant). The
minimum irritant dose should be used for induction. Similarly, a topical minimum irritant dose should be
determined for challenge. This should be established in two males and two females. A minimum of six male
and six female animals per group should be used in the main study. One test and one control group should be
used. It is preferable to have one more positive control group. Intradermal induction (day 1) coupled with
topical challenge (day21) should be done. If there is no response, re-challenge should be done 7 to 30days after
the primary challerige. Erythema and oedema (individual animal scores as well as maximization grading) should
be used as evaluation criteria.

(ii} Local lymph node assay. - Mice used-in this test should be of the same sex, either only males or only
females. Drug treatrment is fo be given on ear skin. Three graded doses, the highest being maxinmum non-irritant
dose plus vehicle control should be used. A minimum of 6 mice per group should be used. Test material shouid
be applied on ear skin on three consecutive days and on day 5, the draining auricular lymph nodes should be
dissected out 5 hours ‘after i.v. H-thymidine or bromo-deoxy-uridine (BrdU). Increase in H-thymidine or BrdU
incorporati.on should be used as the criterion for evaluation of results. '

(1.6) Genotoxicity,~ Genotoxic compounds, in the absence of other data. shall be presumed to be trans-
species carcinogens, implying a hazard to humans. Such compounds need not be subjected to long term
carcinogenicity studies. However, if such a drug is intended to be administered for chronic illnesses or otherwise

_over a long period of time - a chronic toxicity study (up to one year) may be necessary to detect early
tumorigenic effects. Genotoxicity tests are in vito and in vivo tests conducted to detect compounds which
induce genetic damage directly or indirectly. These tests should enable-a hazard identification with respect to
damage to De-oxy Ribonucleic Acid (DNA) and its fixation.

The following standard test battery is generally expected to be conducted:
(i) A test for gene mutation in bacteria.

(i1} An In vitro test with cytogenetic evaluation of chromosomal damage with mammalian cells or
an in vitro mouse lymphomatic assay.

(iii} An in vivo test for chromosomal damage using rodent haematopoietic cells, Other genotoxicity
tests e.g. tests for measurement of De-oxy Ribonucieic Acid (DNA) adducts, De-oxy Ribonucleic Acid
{DNA) strand breaks, De-oxy Ribonucleic Acid (DNA) repair or recombination serve as optioas in
addition to the standard battery for further investigation of genotoxicity test results obtained in the
standard battery. Only under extreme conditions in which one or more tests comprising the standard
battery cannot be employed for technical reasons, alternative validated tests can serve as substitutes
provided sufficient scientific justification should be provided to support the argument that a given
standard battery test is not appropriate.

{iv) Both in-vitro and im-vivo studies should be done. In-vitro studies should include Ames
Salmonella assay and chromosomal aberrations (CA) in cultured cells, In-vivo studies should include

J micronucleus assay (MNA) or chromosomal aberrations (CA) in rodent bone marrow. Data analysis of
chromosomal aberrations (CA) should include analysis of “gaps”.

{v) Cytotoxic anticancer agents. - Genotoxicity data are not required before Phase I and IT trials.
But these studies should be completed before applying for Phase III trials.

b
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Notes: Ames’ Test (Reverse mutation assay in Salmonella): S. typhimurium tester strains such as
TA98, TA100, TAL02, TA1535, TAS7 or Escherichia coli WP2 uvrA or Escherichia coli WE? uvrA
(pKM101) shouid be used. .

(vi) In-vitro exposure (with and without metabolic activation, $S9 mix) should be done at a
minimum of 5 log dose levels. “Solvent” and “positive” control should be used. Positive control may
include 9-amino-acridine, 2-nitrofluorine, sodium azide and mitomycin C, respectively, in the tester
strains mentioned above. Each set should consist of at least three replicates. A 2.5 fold (or more)
increase in number of revertants in comparison to spontaneous revertants would be considered positive.

(vii) In-vitro cytogenstic assay. - The desired level of toxicity for in vitro cytogenetic tests using
cell lines should be greater than 50% reduction in cell number or culture confluency. For lymphocyte
cultures, an inhibition of mitotic index by greater than 50% is considered sufficient. It should be
performed in Chirese Hamster Ovary (CHO) cells or on human lymphocyte in culture. In-vitro
exposure (with and without metabolic activation, $9 mix) should be done using a minimum of 3 log
doses. “Solvent” and “positive” control should be included. A positive control like Cyclophosphamide

* with metabolic activation and Mitomycin C for without metabolic activation should be used to give a
reproducible and detectable increase clastogenic effect over the background which demonstrates the
sensitivity ol the test system. Each set should consist of at [east three replicates. Increased number of
aberrations in metaphase chromosomes should be used as the criteria for evaluation.

(vili) In-vivo micronucleus assay. - One rodent species (preferably mouse) is needed. Route of
administration of test substance should be the same as intended for humans. Five animals per sex per

dose groups should be used, At least three dose levels, plus “solvent” and “positive” control should be .
tested. A positive control like mitomycin C or cyclophosphamide should be used. Dosing, should -be

done on day one and two of study followed by sacrifice of animals six hours after the last injection.

Bone marrow from both the femora should be taken out, flushed with fetal bovine serum {20 min.),

pelletted and smeared on glass slides. Giemsa-May Gruenwald staining should be done and increased "
number of micronuclei in polychromatic erythrocytes (minimum 1000) should be used as the evaluation
criteria.

(ix) In-vivo cytogenetic assay. - One rodent species (preferably rat) is to be used. Roule of

administration of test substance should be the same as intended for humans. Five animals/sex/dose

groups should be used. At least three dose tevels, plus “solvent” and “positive” control should be tested.

Positive control may include cyclophosphamide. Dosing should be done on day one followed by intra--
peritoneal colchicine administration at 22 hours. Animals should be sacrificed two hours after

colchicine administration. Bone marrow from both the femora should be taken out, flushed with _
hypotonic saline (20 minutes), pelletted and resuspended in Carnoy’s fluid. Once again the cells should

be pelletted and dropped on clean glass slides with a Pasteur pipette. Giemsu staining should be done

and increased number of aberfations in metaphase chromosomes (minimum 100) should be used as the

evaluation criteria, i

(1.7} Carcinogenicity.- Carcinogenicity studies should be performed for all drugs that are expected 1o be
clinically used for more than six months as well as for drugs used frequently in an intermittent manner in the
treatment of chronic or recurrent conditions. Carcinogenicity studies are also to be performed for drugs if there
is concern about thejr carcinogenic potential emanating from previous demonstration of carcinogenic potential
in the product class that is considered relevant 1o humans or where structure-activity refationship suggests
carcinogenic risk or when there is evidence of preneoplastic lesions in repeated dose toxicity studies or when
long-term tissue retention of parent compound or metabolites results in local tissue reactions or other
pathophysiological responses. For pharmaceuticals developed to treat certain serious diseases, Central Licencing
Authority may allow carcinogenicity testing to be conducted after markefin'g permission has been granted. '

In instances where the life-expectancy in the indicated population is short (i.e., less than 2 - 3 years) no
long-term carcinogenicity studies may be required. In cases where the therapeatic agent for cancer is generaliy
successful and life 1s significantly prolonged there may be later concerris regarding secondary cancers. When
such drugs are intended for adjuvant therapy in tumour free patients or for prolenged use in non-cancer
indications, carcinogenicity studies may be needed. Completed rodent carcinogenicity studies are not needed in
advance of the conduct of large scale clinical trials, unless there is special concern for the patient population.
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Carcinogenicity studies should be done in a rodent species (preferably rat). Mouse may be employed
only with proper scientific justification.-The selected strain of animals should not have a very high or very low
incidence of spontaneous tumors.

At least three dose levels should be used. The highest dose should be sub-lethal, and it should not
reduce the life span of animals by more than 10% of expected normal. The lowest dose should be comparable to
the intended human therapeutic dose or a multiple of it, e.g. 2.5%; to make allowance for the sensitivity of the
species. The intermediate dose to be placed logarithmically between the other two doses. An untreated control
and (if indicated) a vehicle control group should be included. The drug should be administered seven days a .
week for a fraction of the life span comparable to the fraction of human life span over which the drug is likely to
be used therapeutically. Generally, the period of dosing should be 24 months for rats and 18 months for mice.

Observations should include macroscopic changes observed at autopsy and detailed histopathology of
organs and tissues. Additional tests for carcinogenicity (short-term bioassays, neonatal mouse assay or tests
employing transgenic animals) may also be done depending on their applicability on a case to case basis.

Note: Each dose group and concurrent control group not intended to be sacrificed early should contain at least
50 animals of each sex: A high dose satellité group for evaluation of pathology other than neoplasia should
contain 20 animals of each sex while the satellite control group should containlQanimals of each sex.
Observation parameters should include signs of intoxication. effect on body weight, food intake, clinical
chemistry parameters, hematology parameters, urine analysis, organ weights, gross pathology and detailed
histopathology. Comprehensive descriptions of benign and malignant tumour development, time of their
detection, site, dimensions, histological Lyping etc. should be given.

(1.8)  Aaimal toxicity requirements for clinical trials and marketing of a new drug,.

Systemic Toxicity Studies

Long term toxicity

Human Phase(s) for requirements

which study is proposed
o be conducted

Route of Duratien of proposed
administration human administration

Single dose or several

doses in one day, I II, 111 2 species; 2 weeks

up to 1 week

. >1 week but upto
I, 1L, 111 2 species; 2weeks
2 weeks

Upto 2 weeks Marketing permission 2 species; dweeks

2 species; equal to duration of

1LILII
. human exposure
»2 weeks but upto 4 weeks
Oral or Parenteral ' Marketing permission 2 species; 12 weeks
or
Transdermal LILTH 2 species, egual to duratior of
> 4 weeks but upto 12 o human exposure
weeks . . i
Marketing permission 2 species; 24 weeks
LILIE 2 species; equal to duration of

huma
> 12 weeks but upto 24 Hman expostre

weeks . .. 2 species; Rodent 24 weeks, non-
Marketing permission )
= redent 36 weeks
2 species; Rodent 24 weeks, non-
LILHI odent 36week
> 24 weeks rodent 3oweeks
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Marketing ermisqién‘ 2 species; Rodent
£p R 24 weeks, non-rodent 36 weeks

. 2 species; I month
Up to 2 weeks L IE TIT

(Exposure time 3h/d, Sd/week)
Inhalation (general

i 2 species; 12 weeks
Anaesthetics, 123
arosols) Up to 4 weeks LIL (Exposure time

’ _ 6h/d, Sdiweek)

2 sp; 24 weeks
>14 weeks I H, 111 : {Exposure time
6h/d, 5d/week)

Local Toxicity Studies

Up to 2 weeks LI I species; 4 weeks
Dermal ~ I 2 species; 4 weeks
> 2 weeks I II, 11 2 species; 12 weeks T
Ocular or Optic or Up to 2 weeks L1 L species; 4 weeks
Nasal 111 2 species; 4 weeks
> 2 weeks LI, T - 2 species; 12 weeks
Lir - 1 species; 4weeks
Vaginal or Rectal Up o 2 weeks I ‘ 2 species; 4 weeks

1 >2 weeks T

Special Toxicity Studies

Male Fertility Study: Phase I1] in male volunteers or patients

2 species; 12 weeks

Female Reproduction and Development Toxicity Studies:

Segment H studies in 2 species; Phase II, 111 involving female patients of child bearing age.

Segment I study; Phase I1] involving

female patients of child-bearing age.

Segment 11 study; Phase 111 for drugs to
are indications of possible adverse effect

be given to pregnant or aursing mothers for lon

g periods or where there
s on foetal development,

Allergenicity or Hypersensitivity:

Phase I, 11, 11T - when there is a cause of concern or for p

arenteral drugs (including dermal application)

Photo-allergy or dermal photo-toxicity:

Phase I, 11, 111 - if the drug or a metabolite is
suggests such a potentia),

related 1o an agent causing photosensitivity or the nature of action

Genotoxicity:

In-vitro studies — Phase |

Both in-vitro and in-vivo -Phase II, 111

Carcinogenicity:

Phase [11 - when there is a cause for concern, or when

the drug is to be used for more than 6 months.

Abbreviations: d -day; h-hour; I, 11, I - Phase of clinical trial:
Note: (1) Animal toxicity data generated in other countries ma

y be accepted and may not be asked to be
repeated or duplicated in India on 4 case ta case basis depending upon the quality of data and the credentials of
the laboratory where such data has been generated,

(2) Requirements for fixed dose combinations are given in clause 4 of this Scheduyle.

(1.9)  Number of animals required for repeated-dose toxicity studies
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14 to 28 days — 34 to 182 days
’ ) . Non-rodent
Group " Rodent (Rat) Non-rodent {Dog or Rodent (Rat) (Dog or
Monkey)
‘ Monkey)
Male - | Female Male Female Male Female Male Female
Control 6toll | 6t0l0 2 to3 2103 15 to30 15 €030 4 to6 4 t06
Lowdose | 6tol0 | 6tol0 2103 2103 15 w30 15 to30 4 106 4 tob
Itermediat | .10 | 61010 | 2103 | 2103 151030 | 156030 | 4106 4106
e dose ) .
High dosz | 6ol -| 6tol0 2103 2 to3 15 w30 15t030 4 106 4 to6
(1.10) Laboratory parameters to be included in toxicity studies:
Haematological parameters
Haemoglobin Total Red Bioed Cell count Haematocrit Reticulocyte
i "Total White Bload Differential Platelet count Terminal Bone Marrow
£ Cell  White Bload Cell Examination
count 7
: Count ]
f Erythrocyte General Blood Picture: A Special mention of abnormaland immature cells should be made
sedimentation rate
(ESR} (Non-
: rodents anly) ' '
ﬁ Coagulation parameters (Non-rodents only): Bleeding Time, coagulation Time,
prothrombin time, Activated partial Thromboplastin Time
Urinalvsis Parameters
; - Colour Appearance Specific Gravity 24 hours

urinary output

Reactien{pH) _Albumin Sugar Acetone

s Bile pigments Urobilinogen Occult Blood

Microscopic examination of urinary sediment

Blood Biochemical parameters

Glucose " { - Cholesterol Triglycerides High density lipoproteins
(HDL) choiesterol ( Non-
rodents only)

Low density Serum glutamic pyruvic Serum glutamic
lipoproteins Bilirubin transaminase (SGPT) (Alanine | oxaloacetic transaminase
(LDL) aminotransferase (ALT) {SGOT}

Cholesterol{ Non-rodents only) Aspartate aminotransferase {AST)

Alkaline ‘GGT Nonrodents only) Blood urea Nitrogen Creatinine
Phosphatase
(ALP)
;
]
!
| s s
|
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Total Albumin Globutin (Caleulated values) Sodium
proteins o
Potassium Phosphorus Calctum
Gross and Microscopic Pathology
Brain®; Cerebrum, (Spinal cord) Eye (Middle Ear)
Cerebellum,
Midbrain
Thyroid (Parathyroid) Spleen Thymus
Adrenal® (Pancreas) {Trachea) Lung™*
Heart* Aorta Oesophagus Stomach
Duodenum Jejunum Termina] ileum Colon
(Rectum) Liver# Kidney* Urinary bladder
Epididymis Testis®* Ovary Uterus™
Skin Mammary gland Mesenteric lymph node Skeletal muscle

* Organs marked with an asterisk should be weighed.

() Organs listed in parenthesis should be examined if indicated by the ﬁatur@ of the drug or observed effects.

Non-clinical toxicity testing and safety evaluation data of an [nvestigz{ti'onal New Drug (IND) needed

for the conduct of different phases of clinical trials.

Note: Refer clause 2 of Second Schedule for essential features of study designs of the-non-

clinical toxicity studies listed below.

For Phase I Clinical Trials:

Systemic Toxicity studies:-

(0 Sirgle dose toxicitystudies
(1) Dose Ranging Studies
(If) Repeat-dose systemic toxicity studies of appropriate duration to support the

duration of proposed human exposure.

Male feriiliry study:

In-vitre genotoxicity tests, - .

Relevant local toxicity studies with proposed route of clinical application (duration depending
on proposed length of clinical exposure),

(=}

Allergenicity or Hypersensitivity -tests (when there is a cause for concern or for parenteral drugs,
including dermal application).

. 1 )
Photo-allergy or dermal photo-toxicity test {if the drug or a metabolite is related to anagent causing
photosensitivity or the nature of action suggests such a potential).

For Phase IT Clinical Trials: Provide a summary of all the non-clinical safety data (listed above) already

submitted while obtaining the permissions for Phase I trial, with appropriate references.

In case of an application for directly starting a th_aée IL trial - complete details of then on clinical safety
data needed for obtaining the permission for Phase I trial, as per the list provided above must be

submitted,

Repeat-dose systemic toxicity studies of appropriate duration to support the duration of proposed human

exposure.

In-vivo genotoxicity tests.
1
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Segment II veproductive or developmental toxicity study (if female patients of child bearing
age are going to be involved),

 For Phase III Clinical Trials: Provide a summary of all the non-¢linical safety data (listed above) already
submitted while obtaining the permissions for Phase I and I trials, with appropriate references. In case of an
application for directly initiating a Phase I tral - complete details of the non-clinical safety data needed for
obtaining the permissions for Phase I and 11 trials, as per the list provided above must be provided.

Repeat-dose systemic 'toxicity studies of appropriate duration to support the duration of proposed human
exposure. : :

Reproductive or developmental toxicity studies

Segment I (if female patients of child bearing age are going to be involved), and Segment 111
(for drugs to be given to pregnant or nursing mothers or where there are indications of possible
adverse effects on foetal development).

" Carcinogenicity studies (when there is a cause for concern or when the drug is to be used for more than 6
moenths). .

For Phase IV Clinieal Trials: Provide a summary of all the non-clinical safety data (listed above) already
submitted while obtaining the permissions for Phase I, II and III trials, with appropriate references.

In case an application is made for initiating the Phase IV trial, complete details of the non-clinical safety data
needed for obtaining the permissions for Phase I, I1 and III trials, as per the list provided above must be
submitted.

Application of Good Laboratory Practices (GLP) - _
The animal studies be conducted in an accredited laboratory. Where the safety pharmacologylsmdies are part of
toxicology studies, these studies should also be conducted in an accredited laboratory.

(2) The animal toxicology requirements as referred above should be viewed as general guidance for drug developments.
Animal toxicology studies may be planned, designed and conducted as per the International Council of Harmonization
(ICH) guidelines to promote safe, ethicai development and availability of new drugs with reduced use of animals in
accordance with the 3R (reduce/refine/replace) principles.

3. Animal Pharmacology.- (/) General Principles.- Specific and "general pharmacological studies should be
conducted to support use of therapeutics in humans. In the early stages of drug development enough information
may not be available to rationally select study design for safety assessment. In such a situation, a general approach to
safety pharmacology studies can be applied. Safety pharmacology’ studies are studies that investigate potential
undesiral?le pharmacedynamic effects of a substance on physiological functions in relation to exposure within the
therapeutic range or above.

L.l Specific pharmacological actions,- Specific pharmacological actions are those which demonstrate the therapeutic
potential for humans,

The specific studies that should be conducted and their design will be different based on the individual properties and
intended uses of investigational drug. Scientifically validated methods should be used. The use of new technologies and
methodologies in accordance with sound scientific principles should be preferred.

1.2 General pharmacological actions,-

1.2.1 Essential safety pharmacology.- Safety pharmacology studies need to be conducted to investigate the
potential undesirable pharmacodynamic effects of a substance on physiological functions in relation to
exposure within the therapeutic range and above. These studies should be designed to identify
undesirable pharmacodynamic properties of a substance that may have relevance to its human safety; to
evaluate adverse pharmacodynamic or pathophysiclogical effects observed in toxicology or clinical studies;
and to investigate the mechanism of the adverse pharmacodynamic effects observed or suspected. The aim of
the essential safety pharmacclogy is to study the effects of the test drug on vital functions, Vital organ systems
such as cardiovascular, respiratory and central nervous systems should be swudied. Essential safety
pharmacclogy studies may be excluded or supplemented based on scientific rationale. Also, the exclusion of
certain tests or exploration(s) of certain organs, systems or functions should be scientifically justified.

1.2.1.1 Cardiovascular system: Effects of the investigational diug should be studied on blood pressure,
heart rate, and the electrocardiogram. If possible in vitro, in vivo andfor ex vivo methods including
electrophysiology should also be considered.

1.2.1.2 Central nervous system; Effects of the investigational drug should be studied on motor activity,
behavioural changes, coordination, sensory and motor reflex responses and body temperature.
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1.2.1.3 Respiratory system: Effects of the investigational drug on respiratory rate and other functions
such as tidal volume and haemoglobin oxygen saturation should be studied.

1.3 Follow-up and supplemental safety pharmacology studies.- In addition to the essential safety pharmacological
studies, additional supplemental and follow-up safety pharmacology studies may need to be conducted as appropriate.
These depend on the pharmacological properties or chemical class of the test substance, and the data generated from
safety pharmacology studies, clinical trials, pharmacovigilance, experimental in vitro or in vivo studies, or from
literature reports.

1.3.1 Follow-up studies for essential safety pharmacology: Follow-up studies provide additional
information or a better understanding than that provided by the essential safety
pharmacology.

! A B T Y A o

1.3.L.1 Cardiovascular system: These include ventricular contractility, vascular resistance and the
effects of chemical mediators, their agonists and antagonists on the cardiovascular system,

Sy i)

1.3.1.2 Central nervous system: These .include behavioural studies, learning and
memory, clectrophysiology studies, neurochemistry and ligand binding studies. '

1.3.1.3 Respiratory system: These include airway resistance, compliance, pulmonary arterial
pressure, blood gases and blood pH. :

1.3.2 Supplemental safety pharmacology studies: These studies are required to investigate the poss:ble
adverse pharmacological effects that are not assessed in the essential safety pharmacological studies and are
a cause for concern,

1.3.2.1 Urinary system: These include urine volume, specific gravity, osmolality, pH, proteins, cytology
and blood urea nitrogen, creatinine and plasma proteins estimation.

1.3.2.2 Autonomic nervous system: These include binding to receptors relevant for the autonomic
nervous system, and functional response to agonist or antagonist responses in vivo or in vitro, and
effects of direct stimulation of autonomic nerves and their effects on cardiovascular responses.

1.3.2.3 Gastrointestinal system: These include studies on gastric secretion, gastric pH measurement,
gastric mucosal examination, bile secretion, gastric emptying time in vivo and ileocaecal contraction in
vitro.

. I
1.3.2.4 Other organ systems: Effects of the investigational drug on organ systems not investigated

elsewhere should be assessed when there is a cause for concern. For example, dependency potential,
skeletal muscle, immune and endocrine functions may be investigated.

1.4 Conditions under which safety pharmacology studies are not necessary: Safety phalmacolooy studies are usually
not required for locally applied agents e.g. dermal or ocular, in cases when the pharmacology of the investigational
drug is well known, and/or when systemic absorption from the site of application is low, Safety pharmacology testing
is also not necessary, in the case of a new derivative having similar pharmacokinetics and pharmacedynarnics.

1.5 Timing of safety pharmacology studies in relation to clinical development :

1.5.1 Prior to first administration in humans: The effects of an investigational drug on the vital functions listed in
the essential safety pharmacology should be studied prior to first administration in humans. Any foliow-up or
supplemental studies identified. should be conducted if necessary, based on a cause for concern.

1.5.2 During clinical development: Additional investigations may be warranted to clarify observed or suspected
adverse effects in animals and humans during clinical devetopment,

S R

1.5.3 Before applyinig for marketing approval: Follow-up and supplemental safety pharmacology studies should
be assessed prior to approval unless not required, in which case this should be justified. Available information
from toxicology studies addressing safety pharmacology endpoints or information from clinical studies can
replace such studies.

‘3 1.6 Application of Good Laboratory Practices (GLP): The animal studies be conducted in an accredited labmatory
5 Where the safety pharmacology studies are part of toxicology studies, these studies should also be conducted in an
é accredited laboratory. ' '
3

§ 4. Fixed Dose Combinations (FDCs). - Fixed dose combinations refer to products containing one or more active
§ ingredients used for a particular indication. Fixed Dose Combinations (FDCS) can be divided into the following groups
5 and data required for approval for marketing is described below:

% (a)The first crroup of Fixed Dose Combinations (FDCs) includes those in which one or more of the active ingredients
i is a new drug. For such Fixed Dose Combinations (FDCs) to be approved for ma1ket1no data to be submitted will be
: 8- PP

é similar to data required for any new drug (including clinical trials).

4
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(b) (i) The second group Fixed Dose Combinations (FDCs) includes those in which active ingredients already
approved or marketed individually are combined for the first time, for a particular claim and where the ingredients are
likely to have significant interaction of a pharmacodynamic or pharmacokinetic nature. If clinical trials have been
carried out with the Fixed Dose Combination (FDC) in other countrigs, reports of such trials should be submitted. If
the Fixed Dose Combination (FDC) is marketed abroad, the regulatory status in other countries should be stated.

(i1) For marketing permission, appropriate chemical and pharmaceutical data will be submitted. In case such a
combination is not marketed anywhere in the world but these drugs are already in use concomitantly (not as a Fixed
Dose Combination (FDC) but individually) for the said claim, marKeting permission may be granted based on
chemical and pharmaceutical data. Data showing the stability of the proposed dosage form will also have to be
submitted. :

(iii) For any other such Fixed Dose Combinations (FDDCs), cHnical trials may be required. For obtaining permission Lo
carry out clinical trials with. such Fixed Dose Combinations (FDCs) a summary of available pharmacological,
toxicological and clinical data on the individual ingredients should be submitted, along with the rationale for
combining them in the proposed ratio, In addition, acute toxicity data (Lethal Dose 50 (LD 50)) and pharmacological
data should be submitted on the individual ingredients as well as their combination in the proposed ratio.

{c) The third group of Fixed Dose Combinations (FDCs) includes those which are already marketed, but in
which it is proposed either to change the ratio of active ingredients or to make a new therapeutic claim. For such
Fixed Dose Combinations (FDCs), the appropriate rationale including published reports (if any) should be submitted
to obtain malketmg permission. Permission will be granted depending upon the nature of the claim and data
submitted.

(d) The fourth group of Fixed Dose Combination (FDC) includes those whose individual active ingredients
{or drugs from the same class) have been widely used in a particular indications for years, their concomitant use is
often necessary and no claim is proposed to be made other than convenience. It will have to be demonstrated that the
proposed dosage form is stable and the ingredients are unlikely to have significant interaction of a pharmacodynamic
or pharmacokinetic nature. No additional animal or human data are generally required for these Fixed Dose
Combinations (FDCs), and marketing permission may be granted if the Fixed Dose Combination (FDC) has an
acceptable rationale.

5. Stability Testing of New Drugs. - Stability testing is to be performed to provide evidence on how the quality of a
drug substance or formulation varies with time under the influence of various environmental factors such as temperature,
humidity and light, and to establish shelf life for the formulation and recommended storage conditions.

Stability studies should include testing of those attributes of the drug substance that are susceptible to change during
storage and are likely to'influence quality, safety or efficacy. In case of formulations the testing should cover, as
appropriate, the physical, chemical, biclogical, and microbiological attributes, preservative content (e.g., antioxidant,
antimicrobial preservative), and functionality tests (e.g., for a dose delivery system).

Validated stability-indicating analytical procedures should be applied. For long term studies, frequency of testing should
be sufficient to establish the stability profile of the drug substance.

In general, a drug substance should be evaluated under storzge conditions that {est its thermal stability and, if applicable,
its sensitivity to moisture. The storage conditions and the length of studies chosen should be sufficient to cover storage,
shipment and subsequent use,

Stress testing of the drug substance should be conducted to identify the likely degradation products, which in turn
establish the degradation pathways, evaluate the intrinsic stability of the molecule and vaiidate the stability indicating
power of the analytical procedures used. The nature of the stress testing will depend on (he individual drug substance and
the type of formulation involved.

Stress testing may generally be carried out on a single batch of the drug substance, It should include the effect of
temperatures), humidity where appropriate, oxidation, and photolysis on the drug substance,

Data should be provided for

() Photostability on at least one primary batch of the drug substance as welil as the formulation, as the case may be; and

(b) the susceptibility of the drug substance to hydrolysis across a wide range of pH values when in solution or
suspension.

Long-term testing should cover a minimum of six months duration if there is no significant change at any time during six
months testing at accelerated storage condition or twelve months duration if there is significant changes in the six months
acceleratkd stability testing on at least three primary batches of the drug substance or the formulation at the time of
submission and should be continued for a period of time sufficient to cover the proposed shelf life. Accelerated testing
should cover a minimum of six months duration at the time of submission.
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in case of drug substances, the batches should be manufactured to a minimum of pilot scale by the same synthetic route
and using a method of manufacture that simulates the final process to be used for production batches. In case of
formulations, two of the three batches should be at [east pilot scale and the third one may be smaller.

The manufacturing process used for primary batches should simulate that to be applied to production batch'f_:'s
and should provide products of the same quality and meeting the same specifications as that intended for marketing.

-The stability studies for drug substances should be conducted either in the same container - closure system as
proposed for storage and distribution or in a container - closure system that simulates the proposed final packaging. In
case of formulations, the stability studies should be conducted in the final container - closure system proposed for
marketing.

Stability tesiing of new drug substances and formulations:

L)

{i)Study conditions for drug substances and formulations intended to be stored under general conditions

ISeeedly Stucly conditions - |Duration of study !
Long-terim B30°C£2°C/IT5% RH+53%RH 6 months or [2 months
Accelerated A0°C £2°(C/75% RH £ 5% RH 6 months
(ii) If at any time during 6 months testing under the accelerated storage condition, such changes occur that cause the

product to fail in complying with the prescribed standards, sdditional testing under an intermediate storage condition
should be conducted and evaluated against significant change criteria. i '

(tii)  Study conditions for drug substances and formulations intended to be stored in a refrigerator.

Study Study conditions Duration of study
Long-term 5°C +3°C 6 months or 12 months
Accelerated 25°C £2° C/60% RH + 5%RH & months
(iv) Study conditions for drug substances and formulations intended to be stored in a freezer
Stedy Stucly conditions Duration of study
Study Study conditions Durations of study
Long-term -20°C+5°C 6 months or 12 months
{v) Drug substances intended for storage below -20° C shall be treated on a case-by-case basis,
(vi) Stability testing of the formulations after constitution or dilution, if applicable, should be conducted to provide

information for the labeliing on the preparation, storage condition, and in-use period of the constituted or diluted product, -
This testing should be performed on the constituted or diluted product through the proposed in- use period,

' TABLE 1

DATA TO BE SUBMITTED ALONG WITH THE APPLICATION TO
CONDUCT CLINICAL TRIALS OR IMPORT OR MANUFACTURE OF
NEW DRUGS FOR SALE IN THE COUNTRY’

1. Introduction: A brief description of the drug and the therapeutic class to which it belongs.
2, Chemical and pharmaceutical information
2.1. Information on active ingredients.- Drug information (Generic Name, Chemical Name or International

Nonproprietary Names (INN))
2.2, Physicochemical data.-
(a) Chemical name and Structure
Empirical formula
Molecular weight
{b) Physical properties
Description

Solubility
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Rotation
Parti%{ori.céefﬁcient
Dissociation constant.
2.3. Analytical data -
Elemental analysis
Mass spectrum
NMR spectra
IR spectra
uv 'spec:tra.
Polymorphic identification.
2.4. Complete monograph specification inciuding
B Identification -
Identity-or quantification of impu:‘itie.s
Enantiomeric purity
Assay.
2.5. Validations
Assay method
Impurity estimation method
Residual solvent/other volatile impurities (OVI) estimation method.
2.6. Stability studiés (for details refer clause 5 of this Schedule)
Final release specification
Reference standard characterization
Material safety data sheet.
2.7. Data on formulation
(i) . Dosage form
(ii) . 'Coinposition
(111) _ Master manufacturing formula
(iv) Details of the formulation (including inactive ingredients)
(v) In process quality control check
(vi) Finished product specification
(vii) . Excipient compatibility study
(viii} . Validation of the analytical method
(ix) - Comparative evaluation with international brand or approved Indian brands, if
applicable.
(x) Pack presentation
(xi) Dissolution assay
(xil) Impurities
(xiii) Content uniformity pH
(xiv) Force degradation study
(xv) Stability evaluation in market intended pack at proposed storage conditions
{(xvi) Packing specifications
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(xvii) Process validation

When the application is for clinical trials only, the international non-proprietary name (INN) or generic name,
drug category, dosage form and data supporting stability in the intended container-closure system for the
duration of the ¢linical trial (information covered in item numbers 2,1,2.3, 2.6, 2.7) are required.

3. Animal pharmacology (for details refer clause 3 of this Schedule)
3.1. Summary
3.2, Specific pharmacological actions
3.3. General pharmacological actions
3.4. Follow-up and supplemental safety pharmacology studies
3.5. Pharmacokinetics: absorption, distribution; metabolism: excretion
4. Animal toxicology (for details refer clause 2 of this Schedule)
4.1. General aspects
4.2. Systemic toxicity studies
4.3. Male fertility study
4.4. Female reproduction and developmental toxicity studies
4.5, Local toxicity
4.6. Aliergenicity or Hypersensitivity
4.7. Genotoxicity
4.8. Carcinogenicity

Note: Where the data on animal toxicity as per the specifications of clause 2has been submitted and the same has been
considered by the regulatory authority of the country which had earlier approved the drug, the animal toxicity studies
shall not be required 1o be conducted in India except in cases where there are specific concerns recorded in writing.

5. Human or Clinical pharmacology (Phase I)
5.1. Summary
5.2, Specific Pharmacological effects |
5.3. General Pharmacological effects
5.4. Pharmacckinetics, absorption, distribution, metabolism, excretion
5.5. Pharmacodynamics / early measurement of drug activity
6. Therapeutic exploratory trials (Phase II)
6.1. Summary
6.2. Study report as given in Table 6 of Third Schedule

7. Therapeutic confirmatory trials (Phase I
7.1, Summary )

7.2. Individual study reports with tisting of sites and investigators.
8. Special studies
8.1. Summary
3.2. Bio-availability or Bio-equivalence.
8.3. Other studies e.g. geriatrics, pacdiatrics, pregnant or nursing women
9. Regulatory status in other countries
9.1. Countries where the drug is
{a) Marketed
(b) Approved

(c) Approved as Investigational New Drug (IND)
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(d) Withdrawn, if any, with reasons
9.2. Restrictions on use, if any, in countries where marketed/approved
9.3. Free sale certificate or certificate of analysis, as.appropriate.
10. Prescribing information

16.1. Proposed full prescribing information
10.2. Drafts of labels and cartons

11. Samples and Testing protocol/s

11.1. ISdmplcs of pure drug substance and finished product {an equivalent of 50 clinical doses, or more number of
clinical doses if prescribed by the Central chencmg Authority), with testing protocols, full impurity profile and
releast specifications.

12. New chemical entity and Global clinical trial:

12.1 Assessment of risk versus benefit to the patients
12 2Innovation vis-A-vis existing therapeutic option
12.3 Unmet medical need in the country.

13. Copy of license to ‘manufacture any drug for sale granted by State Licencing Authority (in case the
application is for manufacture for sale of new drug)

Neote: (1) All items may not be apphcable to all drugs. For explanation, refer text of this First Schedule, Second
Schedule and Third Schedule.

(2) For requirements of data to be submitted with application for clinical trials refer text of the First Schedule, Second
Schedule and Third Schedule.

TABLE 2
DATA REQUIRED TO BE SUBMITTED BY AN APPLICANT FOR GRANT OF PERMISSION TO IMPORT
OR MANUFACTURE A NEW DRUG

ALREADY APPROVED IN THE COUNTRY
1. Introduction

A brief déscription of the drug and the therapeutic class

50

Chemical and pharmaceuntical information

2.1 Chemical name, code name or number, if any; non-proprietary or generic name, if any, structure;
physico-chemical properties

2.2 Dosage form and its composition
2.3 Test specifications
{2) active ingredicnts
{b) inactive ingredients
2.4 Tests for identification of the active ingredients and method of its assay
2.5 Specifications of finisked product

2.6 Outline of the method of manufacture of active ingredient and finished product
2.7 Stability data '

3. Marketing information

3.1 Proposed package insert or promotional literature

3.2 Draft specimen of the label and carton

4. Special stodies conducted with approval of Central Licencing Authority

4.1 Bioavailability or Bioequivalence and comparative dissolution studies for oral dosage forms

4.2 Sub-acute animal toxicity studies for intravenous infusions and injectables.
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TABLE 3
DATA REQUIRED TO BE SUBMITTED BY AN APPLICAN

APPROVED NEW DRUG WITH NEW CLAIMS, NAMELY, NEW INDICATION OR NEW DOSAGE FORM
OR NEW ROUTE OF ADMINISTRATION OR NEW STRENGTH OR TO'IMPORT OR MANUFACTURE
SUCH NEW DRUG FOR SALE OR DISTRIBUTION

Number and date of permission or Heense already g

T FOR CONDUCT OF CLINICAL TRIAL OF AN

ranted for the approved new drug,

2. Therapeutic justification for new claim- new indication or modified dosage form/new route of administration
Chemical and Pharmaceutical information

3.1 Chemical name, code name or number, if any;
chemical properties

non-proprietary or generic nzu-hftz if any, structure; physico-
3.2 Dosage form and its composition
3.3 Test specifications
(a) active ingredients
(b) inactive ingredients
3.4 Tests for identification of the active ingredients and method of its assay

3.5 Specifications of finished product

3.6 Outline of the method of manufacture of active ingredient and finished product
3.7 Stability data

Therapeutic justification for new claim or modified dosage form '
Animal pharmacological and toxicological data as referred in clause 1, clause 2 and clause 3 of this Schedule.
Clinical trial data as referred in clause 1 of this Schedule.

Regulatory status in ather countries

P Nk

Marketing information:

8.1 Proposed package insert or promotional literature

8.2 Draft specimen of the labet and carton

TABLE 4

DATA TO BE SUBMITTED ALONG WITH APPLICATION TO CONDUCT
CLINICAL TRIAL OR TMPORT OR MANUFACTURE OF A
PHYTOPHARMACEUTICAL DRUG IN THE COUNTRY
PART - A '

1. Data to be submitted by the applicant:

Sl W AR LR T LR F A,

L.LA brief description or summary of the payto - pharmaceutical drug g{ving the botanical name of the plant
{including vernacular or scriptural name, wherever applicable), formulation and route of administration, dosages,
therapeutic class for which it is indicated and the claims to be made for the phytopharmaceutical product,

1.2.Published literature including information on plant or product or phytopharmaceutical drug, as a traditional
medicine or as an ethno medicine and provide refereace to books and other documents, regarding composition,
process prescribed, dose or method of usage, proportion of the active ingredients in such traditional preparations per
dose or per day’s consumption and uses.

.3.Information on any contraindications, side effects mentioned in traditiopal medicine or ethno medicine literature
or reports on current usage of the formulation.

1.4.Published scientific reports in respect of safety and pharmacological studies relevant for the phytopharmaceutical
. L

drug intended to be marketed,-

(&) where the process and usages are similar or same to the product known in traditional medigine or ethno

medicine; and

(b) where process or usage is different from that known in traditional medicine or ethno medicine.
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DATA GENERATED BY APPLICANT
3.

1.5.Information on any contraindications, side effects mentioned or reported in any of the studies, information on side
effects and adverse reactions reported during current usage of the phytopharmaceutical in the last three years,
wherever applicable.

1.6.Present usage of the phytopharmaceutical drug - to establish history of usages, provide details of the product,
manufacturer, quantum sold, extent of exposure on human population and number of years for which the product is
being sold.

Human or clinical pharmacology information:

2.1.Published scientific reports in respect of pharmacological studies including human studies or clinical studies or
epidemiological studies, relevant for the phytopharmaceutical drug intended to be marketed,-

(a)  where the process and usages are similar or same to the product known in traditional medicine or ethno
medicine; and

(b)  where process or usage is different from that known in traditional medicine or ethno medicine.
2.2. Pharmacodynamic information (if available}. ) '

2.3.Monographs, if any, published on the plant or product or extract or phytopharmaceutical. (Copies of all
publications, along with English transiation to be attached.)

PART -B

- Identification, anthentication and source of plant used for extraction and fractionation:

3.1 Taxenomical identity of the plant used as a source of the phytopharmaceutical drug giving botanical name of
genus, species and family, foliowed by the authority citation (taxonemist’s name who named the species), the
variety or the cultivar (if any) needs to be mentioned.

3.2 Morphological and anatomical description giving diagnostic features and a photograph of the plant or plant
patt for further contirmation of identity and authenticity. (Furnish certificate of confirmation of botanical identity
by a qualified taxonomist).

3.3 Natural habitat and geographicai distribution of the plant and also mention whether the part of the plant used is
renewable or destructive and the source whether cultivated or wild. '

3.4 Season or time of collection.
3.5 Source of the plant including its geographical location and season or time of collection.
3.6 A statement indicating whether the species is any of the following, namely:-

(a) determined to be endangered or threatened under the Endangered Species Act or the Convention on
International Trade in Endangered species (CITES) of wild Fauna and Flora,

(b)entitled to special protection under the Biological Diversity Act, 2002 (18 of 2003);
(¢} any known genotypic, chemotypic and ecotypic variability of species.

3.7. A list of grower or supplier (including names and addresses) and information on the following items for each
g pp g 8
grower or supplier, if available or identified already, including information of primary processing, namely: -

(a) harvest location;

(b) growth conditions;

(¢} stage of plant growth at harvest;

(d) harvesting time:

(e) collection, washing, drying and storage conditions;

(f) handling, garbting and [r.ansportation;

{g) grinding, pulverising of the plant material; and

{(h) sieving for getting uniform particle size of powdered plant material.

3.8. Quality specifications, namely:-
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(a) foreign matter;

(b) total ash;

(c) acid insoluble ash;

{d) pesticide residue;

{(e) heavy metal contamination;

(f) microbialload;

(g} chromatographic finger print profile with phytochemical reference marker:
(h) assay for bio-active or phytochemical compounds; and

(1) chromatographic fingerprint of a sample as per test methed given under quality control of the
phytopharmaceutical drug (photo documentation).

3.9 An undertaking to supply specimen sample of plant duly labelled and photocopy of the certificate of identity
confirmation issued by a qualified taxonomist along with drawings or photographs of the diagnostic
morphological and histological features of the botanical raw material used for the confirmation of authenticity.

4. Process for extraction and subsequent fractionation and purification;
4.1. Quatlity specifications and test methods for starting material.
4.2. Steps involved in processing.
(a) details of solvent used, extractive values, solvent residue tests or limits,

physico-chemical tests, microbial loads, heavy metal contaminants, chromatographic finger print profile
with phytochemical reference markers, assay for active constituents or characteristic markers, if active
constituents are not known;

(b) characterisation of final purified fraction:
(c) data on bic-active constituent of final purified fraction;
{d) information on any excipients or diluents or stabiliser or preservative used, if any,
4.3. Details of packaging of the purified and characterised final product, Storage conditions and labelling,
5. Formulation of phytopharmaceutical drug applied for:

5.1. Details of the composition, proportion of the final purified fraction with defined markers of
phytopharmaceutical drug per unit dose, name and proportions of all excipients, stabilisers and any other agent
used and packaging materials.

5.2. Test for identification for the phytopharmaceutical drug. o

5.3.Quality specifications for active and inactive phytopharmaceutical chromatographic finger print profile with
phytochemical reference marker and assay of active constituent or characteristic chemical marker, i

6. Manufacturing process of formulation:

6.1.The outline of the metivod of manufacture of the dosage form, along with environmental controls, in-process
quality control tests and limits for acceptance. ' '

6.2.Deiails of all pﬁckaging materials used, packing steps and description of the final packs.

6.3.Finished product's quality specifications, including tests specific for the dosage form, quality and
chromatographic finger print profile with phytochemical reference marker and assay for active comstituent or
characteristic marker, if active constituents are not known.

7. Stability data:

7.1. Stability data of the phytopharmaceutical drug described at 4 above, stored at room temperature or 40+/- 2
deg. C and humidity at 75%RH +/-5%RHfor 0, 1, 2, 3 and 6 months. '

7.2 Stability data of the phytopharmaceutical drug in dosage form or formulation stored at room temperature or 40
+- 2 deg. C and humidity at 75%RH +/-5%RH for 0, I, 2,3 and 6 months, in the pack intended for marketing.

8. Safety and pharmacological information:

8.1. Data on safety and pharmacological studies to be provided.




13

(o7 L@ 3(1)] TG T eI ¢ ST 209

8.2. Animal toxicity and safety data:
(a) 28 to 90 days repeat dose oral toxicity on two species of animals;
(b) In-vitro genotoxicity data {Ame's test and Chromosomal aberration test); -
(¢} dermal toxicity tests for topical use products;
. {(d) teratogenicity study (only'if phytopharmaceutical drug is intended for use during pregnancy).
9. Human studies:

9.1.Clinical triéllls for phytepharmaceutical drugs to be conducted as per applicable Rules and guidelines
for new drugs. -

9.2.For all phytopharmaceutical drugs data from phase [ (to determine maximum tolerated dose and associated
toxicities) and the protocols shall be submitted prior to performing the studies.

9.3.Data of resulis of dose finding studies pcllformed and the protocols shall be submitted prior to performing the
studies:

Provided that in the case of phytopharmaceutical drug already marketed for more than five years or where there is
adequate published evidence regarding the safety of the phytopharmaceutical drug, the studies may be
abbreviated, modified or relaxed.: ;

10. Confirmatory clinical trials:

10.1. Submit protocols for approval for any specific or special safety and efficacy study proposed
specific to the phytopharmacentical drug.

10.2. Submit proposed protocol for approval for human clinical studies appropriate to generate or validate safety
and efficacy data for the phytopharmaceutical dosage form or product as per applicable Rules and guidelines.

'10.3. Submit information on how the quality of the formulation would be maintained during the above studies.

11. Regulatory status:

11,1, Status of the phytopharmaceutical drug marketed in any country under any category like functional food or
dietary supplement or as Traditional medicine or as an approved drug.

12. Marketing information:

12.1. Details ol package insert or patient infoermation sheet of the phytopharmageutical drug to be
marketed,

12.2. Draft of the text for label and ¢arton,

13. Post marketing surveillance(PMS):

13.1. The applicant shall furnish periodic safety update reports every six months for the first two years after
approval the drug is granted. ’

13.2. For subsequent two years the periodic safety update reports need to be submitted annually.

14. Any other relevant information:

Any other relevant information which the applicant considers that it will help in scientific evaluation of the application.
\ :

THIRD SCHEDULE
(See rules 8 70, 11, 25, 35, 42 and 49)

CONDUCT OF CLINICAL TRIAL
3 j. - . _ 1. Conduct of clinical trial.- I

(i)  Clinical trial shall be conducted in accordance with the provisions of the Act and these Rules and principles of
Good Clinical Practice Guidelines.

(iiy Clinical trial on a new drug shali be initiated only after the permission has been granted by the Central
Licencing Authority and the approval obtained from the respective ethics committee.

(ii1)The Central Licencing Authority shall be informed of the approval of the respective institutional ethics committee
in accordance with these rules.
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(iv) All trial investigator should possess appropriate qualifications, training and experience and should have access
© o such investigational and treatment facilities as’ are relevant to the proposed trial protocol. A qualified
physician (or dentist, when appropriate) who is an investigator or a sub-investigator for the trial, should be
responsible for all trial-related medical (or dental) decisions. Laboratories used for generating data for clinical
trials should be compliant with good laboratory practices. '

(v) Protocol amendments, if become necessary before initiation or during the course of a clinical trial, all such
amendments should be submitted to the Central Licencing Authority in writing along with the approval by the
ethics committee, if avajlable, which has granted the approval for the study,

(vi) No deviations from or changes (o the protocol should be implemented without prior written approval of the
ethics committee and Central Licencing Authority except when it is hecessary to eliminate immediate hazards to
the trial subject or when change involves only logistic or administrative or minor aspects of the trial. All such
exceptions must be immediately notified to the ethics committee as well as to the Central Licencing Authority.
Administrative or logistic changes or minor amendments in the protocel should be notified to the Central
Licencing Authority within thirty days. :

2, Informed Consent.—
{(a) Inall trials, a freely given, informed, written consent is required to be obtained from each study subject. Th_é

Investigator must provide information about the study verbally as well as using a patient information sheet, in a
language that is nontechnical and understandable by the study subject.

(b} The subject's consent must be obtained in writing using an “Informed Consent Form"”. Both the patient
information sheet as well as the informed consent form should have been approved by the ethics committee and
furnished to the Central Licencing Authority. Any changes in the informed consent docurments should be approved by
the cthics committee and submitted to the Central Licencing Authority before such changes are implemented.

P W St

{¢) Where a subject is not able to give informed consent {e.g. an unconscious person or a minor or those suffering
from severe mental illness or disability), the same may be obtained from a legally acceptable representative a legally
acceplable representative is a person who is able to give consent for or authorise and intervention in the patient ag
provided by the law of Ind:a).

(d) If the trial subject his or her legally acceptable representative is unable to read or write an impartial witness
should be present during the entire informed consent process who must append his or, her signature to the consent
form. :

(e) In case of clinical trials on paediatrics, the subjects are legally unable to provide written informed consent, and
are dependent on their parent or legal guardian to assume responsibility for their paiticipation in clinical studies. In
such case,- :

(1)  Written informed consent should be obtained from the parent or legal guardian. However, all paediatric
participants should be informed to the fullest extent possible about the study in a languiage and in terms that
they are able to understand,

(it} Where appropriate, paediatric participants should additionally assent to enrol in the study, Mature
minors and adolescents should personally sign and date a separately designed written assent form.

(iii)Although a participant's wish to withdraw from a study must be respected, there may be circumstances in
therapeutic studies for serious or life-threatening diseases in which, in the opinion of the Investigator and
parent or legal guardian, the welfare of a paediatric patient would be jeopardized by his or her failing to
participate in the study. In this situation, continued parental or legal guardian consent should be sufficient to

allow participation in the study.

() A checklist of essential elements to be included in the study subject's informed consent document as well as a
format for the informed consent form for trial subject is given in Table 3of this Schedule, :

g) An audio-video recording of the informed consent process in case of vulnerable subjects in clinjcal trials of New
Chemical Entity or New Molecular Entity including procedure of providing information to the subject and his
understanding on such consent, shall be maintained by the investigator for record: -

Provided that in case of clinical trial of anti-HIV and anti-leprosy drugs, only audio recording of the informed consent
process of individual subject including the pracedure of providing information to the subject and his understanding on
such consent shall be maintained by the investigator for record. : .

3.Responsibilities. : . -
(1) Sponser.- (i) The clinical trial sponsor is responsible for implementing and maintaining quality assurance systems
1o ensure that the clinicai trial is conducted and data generated, documented and reported in compliance with the
protocol and Good Clinical Practices Guidelines as well as with all applicable statutory provisions. Standard
operating procedures should be documented to ensure compliance with Good Clinical Practices Guidelires and _
applicable regulations.
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(i1} Sponsors are required to submlt a status report on the c]m:cal trial to the Central Licencing Authority at the
prescribed periodicity.

(iii) In case of studies prematurely discontinued for any reason including lack of commercial interest in pursuing the
new drug application, a summary report should be submitted within 3 months. The summary report should provide a
brief description of the study, the number of patients exposed to the drug, dose and duration of expasure, details of
adverse drug reactions, if any, and the reason for discontinuation of the study or non-pursuit of the new drug
application;

(iv)Any report of the serious adverse event, after due analysis shall be forwarded by the sponsor to the Central
Licencing Authority, the Chairperson of the ethics committee and the head of the institution where the trial has been
conducted, within fourteen days of knowledge of occurrence of the serious adverse event as specified in Table 5 of
this Schedule;

(v) In case of injury or death occurring to the trial subject, the sponsor (whether a pharmaceutical company or an
institution) or his representative or the investigator or the institution or centre where the study was conducted, as the
case may be, shall make payment for medical management of the subject and also provide financial compensation for
the clinical trial related injury or death in accordance with the procedure as prescribed in Chapter VI of these rules

(vi)The sponsor (whether & pharmaceutical company or an Institution) er his representative, whosoever had obtained
permission from the Central Licencing Authority for conduct of the clinicat trial, shall submit details of compensation
provided or paid for clinical trial related injury or death, to the Central Licencing Authority thirty days of the receipt
of the order of the Central Licencing Authority.

(vii) The sponsor shall provide post-trial access of the investigational drug by giving the drug free of cost to the trial
subject as per directions of the Central Licencing Authority in special circumstances on the recommendations of the
investigator and the ethics committee and writtén consent of the patient in accordance with rule 27.

(2) Investigator.- (i) The investigator shall be responsible for the conduct of the trial according to the protocol and
the Good Clinical Practices Guidelines and also for compliance as per the undertaking given in Table 4. Standard
operating procedures are required to be documented by the investigators for the tasks performed by them.

@) During and following a subject’s participation in trial, the uwc%tlgdtor should ensure that adequate medical
care 1s pr0v1ded to the participant for any adverse events.

(ii) Investigator shall reporl all serious adverse events to the Central Licencing Authority, the sponser or his
representative, whosoever had obtained permission from the Central Licencing Authority for conduct of the clinical
trial, and the ethics committee that accorded approval to the study protecol, within twenty-four hours of their
accurrence.

{iv)  In case, the investigator fails to report any serious adverse event within the stipulated period, he shall have to
furnish the reason for the delay to the satisfaction of the Central Licencing Authority along with the report of the
serious adverse event. The report of the serious adverse event, after due analysis, shall be forwarded by the
investigator to the Central Licencing Authority, the Chairperson of the ethics committee and the Head of the
institution where the trial has been conducted within fourteen days of the cccurrence of the serious adverse event.

(v) © The investigator shall provide information to the trial subject through informed consent process as
provided in Table 3about the essential elements of the clinical trial and the subject's right to claim compensation in
case of trial related injury or death. He shall also inform the subject his or her nominee of their rights to contact the
sponsor or his representative whosoever had obtained permission from the Central Licencing Authority for conduct of
the clinical trial for the purpose of making claims in the case of trial related injury or death.

(3) Ethics comunittee.-

{i) It is the responsibility of the ethics committee that reviews and accords its approval to a trial protocol to
safeguard the rights, safety and well-being of all trial subjects.

(ii) The ethics committee should exercise particular care to protect the rights, safety and well-being of all

vulnerable subjects participating in the study, e.g., members of a group with hicrarchical structure {e.g. prisoners

armed forces personnel, staff and students of medlcal nursing and pharmacy academic institutions), patients with

incurable diseases, unemployed or impoverished persons, patients in emergency situation, ethnic minority groups,
. homeless persons, nomads, refugees, minors or other incapable of personally giving consent.

(i) Ethics committee should get documented “standard operating procedures' and should maintain a record
of its proceedings.

1

(iv) Ethics committee should make, at appropriate intervals, an ongoing review of the trials for which they
have reviewed the protocol. Such a review may be based on the periodic siudy progress reports furnished by the
investigators or monitoring and internal audit reports furnished by the sponsor or visiting the study sites.

(v) In case an ethics committee revokes its approval accorded to a trial protocol, it must record the reasons
for doing so and at once communicate such a decision to the Investigator as well as to the Central Licencing
Authority.

4 O

SRR
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{vi) In case of scrious adverse event occurring to the trial subject, the ethics committee shall forward its
report or order on the event, after due analysis, along with its opinion on the financial compensation, if any, to be
paid by the spensor or his representative or institution or centre, as the case may be, in accordance with Chapter
VI of these rules,

TABLE 1

INFORMATION TO BE SUBMITTED BY AN APPLICANT FOR GRANT
OF REGISTRATION OF ETHICS COMMITTEE AND FORMAT FOR
ACCORDING APPROVAL

(A) Information required to be submitted by the applicant for registration of ethics committee:
{a) Name of the ethics committee.

(b) Authority under which the ethics committee has been constituted, membership requirements, the
term of reference, conditions of appointment and the quorum required. :

{c) ‘The procedure for resignation, replacement or removal of members.
(d) Address of the office of the ethics committee.

(e)  Name, address, qualification, organisational title, telephone number, fax number, email, mailing
address and brief profile of the Chairperson. :

§3)] Names, qualifications, organisational title, telephone number, fax number, e-mail and mailing address
of the members of the ethics committee. The information shall also include member's specialty
(primary, scientific or non-scientific), member's affiliation with institutions and patient group
representation, if any, :

(g)  Details of the supporting staff.
(h)  The standard operating procedures to be followed by the committee in general.
(i) Standard operating procedures to be followed by the commitiee for vulnerable populatioy

j Policy regarding training for new and existine committee members alone with standard operatine
y f=1 (=] {=} =] o =
procedures. : I

k) Policy to monitar or prevent the conflict of interest along with standard operating procedures.
(3 If the committee has been audited or inspected before, give details.

(B) Format for according approval to clinical trial protocol by the ethics committee

To
Dr.
Dear Dr.

The Institutional ethics comimittes or independent ethics committee (state name of the committee, as appropriate)
. 1. . . .. . . o 21 i

reviewed and discussed your appiication to conduct the clinical trial entitled ... ... on....... (date).

The following documents were reviewed:

{(a) Trial protocel (including protocol amendments), dated.......... version No.(s) ............

(b) Patient information sheet and informed consent form (including updates, if any) in English or vernacular
language, '

(e) Investigator's brochure, dated................ovveeereereeossoscesoeoooooo . Version no......... Proposed
methods for patient accrual including advertisements etc. proposed to be used for the purpose. o

(d) Principal investigator's current Curriculum Vitae,

(e) Insurance policy or compensation for participation and for serious adverse events occurring during the study
participation. '

(D) Investigator's agreement with the Sponsor.
(g) Investigator's undertaking (Table 4).
The following members of the ethics committee were present at the meeting held on (date, time, place). |

seessmvenncn . Chairperson of the ethics committee;

......................... Member-Secretary of the ethics committee:
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......................... Name of each member with designation;
We approve the trial to be conducted in its presented form.

The ethics committee to be inforimed about the progress of the study, any Serious Adverse Events (SAE) oceurring in the
course of the study, any changes in the protocol and patient information or informed consent and to be provided with a
copy of the final report.

Yours sincerely,

Member Secretary, Ethics Committee

. TABLE 2
CONTENTS OF THE PROPOSED PROTOCOL FOR CONDUCTING
CLINICAL TRIALS
Title Page )
(a) Full title of the clinical study,
{b) Protocol, Study number, and protocol version number with date,
(c) The Investigational New Drug (IND) name/number of the investigational drug,

{d) Complete name and address of the Sponsor and contract research organization if any. (e) List of the
investigators who are conducting the study, their'respective institutional :

affiliations and site locations
(f) Name of clinical laboratories and other departments and/or facilities participating in thestudy,
Table of Contents .
1. Ba¢kground and introduction
(a) Preclinical experience
{b) Clinical experience

Previous clinical work with the new drug should be reviewed here and a description of how the curzent protocol
extends existing data should be provided. If this is an entirely new indication, how this drug was considered for this
should be discussed. Relevant information regarding pharmacological, toxicological and other biclogical properties of
the drug/biologic/imedical device, and previous efficacy and safety experience should be described.

2. Study rationale: This section should describe a brief summary of the background information relevant to the study
design and protocol methodology. The reasons for performing this study in the particular population included by the
protocol should be provided.

3. Study objective (primary as well as éecondary) and their logical relation to the study design.
4. Study désign— .

(a) Overview of the study design: Including a description of the type of study (i.e., double-blind, multicentre, placebo
controlled, etc,), a detail of the specific treatment groups and number of study Subjects in each group and
investigative site, Subject number assignment, and the type, sequence and duration of study periods.

(b) Flow chart of the study
() A brief description: of the methods and procedures to be used during the study.
(d) Discussion of study design: This discussion details the rationale for the design chosen for this study.

5. Study population: the number of subjects required to be enrolled in the study at the investigative site and by all sites
along with a brief description af the nature of the subject population required is also mentioned.

6. Subject eligibility : '
(a) Inchusion criteria
(b)Y Exclusion criteria

7. Study assessments - plan, procedurés and methods to be described in detail.
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8. Study conduct stating the types of study activities that would be included in this section would be: medical history,
type of physical examination, blood or urine testing, electrocardiogram (ECG), diagnostic testing such as pulmonary
function tests, symptom measurement, dispensation and retrieval of medication, Subject cohort assignment, adverse
event review, elc.

Each visit should be described separately as Visit 1, Visit 2, ete.

Discontinued subjects: Describes the circumstances for Subject withdrawal, dropouts, or other reasons for
discontinuation of Subjects. State how drop outs would be managed and if they would be replaced describe the method of
handling of protocol waivers, if any. The person who appraves all such waivers should be identified and the criteria used
for specific waivers should be provided. _ :
Describes how protocol violations will be treated, including conditions where the study will be terminated for
noncompliance with the protocol.

LY
9. Study treatment-

(a)  Dosing schedule (dose, frequency, and duration of the experimental treatment) Describe the admlinistration c_if
placebos and/or dummy medications if they are part of the treatment plan, If applicable, concomitant drug(s),
their doses, frequency, and duration of concomitant treatment should be stated.

(b)  Study drug supplies and administration: A statement about who is going to provide the study medication ard
that the investigational drug formulation has been manufactured following all regutations Details of the product
stability, storage requirements and dispensing requirements should be provided. ’

(c) Dose modification for study drug toxicity: Rules for changing the dose or stopping the study drug should be
provided. :

{d} Possible drug interactions

(e) Concomitant therapy: The drugs that are permitted during the study and the conditions under which they may.be
used are detailed here. Describe the drugs that a Subject is not allowed 1o use during parts of or the entire study.
If any washout periods for prohibited medications are needed prior to enrolment, these should be described here.

(f) Blinding procedures: A detailed description of the blinding procedure if the étudy employs a blind on the
Investigator and/or the Subject

(g)  Un-blinding procedures: If the study is blinded, the circumstances in which un-blinding may be done and the
mechanisim o be used for un-blinding should be given

10. Adverse Events:
Description of expected adverse events should be given.
Procedures used to evaluate an adverse event should be described.
1. Ethical considerations: Give the summary of;
(a) Risk/benefit assessment:
(b} Ethics committee review and communications
(c) Informed consent process
{d) Statement of subject confidentiality including ownership of data and coding p1’6cedures.
12. Study monitoring and supervision:

A description of study manitoring policies and procedures should be provided along with the proposed frequency of site
moeniforing visits, and who is cxpected to perform monitoring. ' :

Case Record Form (CRF) completion requirements, including who gets which copies of the forms and any specific
required in filling out the forms Case Record Form correction requirements, including who is authorized to make
comrections on the Case Record Form and how queries about study data are handled and how errors, if any, are to be
corrected should be stated. :

Investigator study files, including what needs to be stored following study completion should be described.
13. Investigational Product Management:

() Give investigational product description and packaging (stating all ingredients and the formulation of the
investigational drug and any placebos used in the study) :

(b) The precise dosing required during the study
(c) Method of packaging, labelling, and blinding of study substances

(d) Method of assigning treatments to subjects and the subject identification code numbering system
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(e) Storage conditions for study substances

(f) Investigational product accountability: Describe instructions for the receipt, storage, dispensation, and return of
the investigational products to ensure a complete accounting of all investigational products received, dispensed,
ang returned or destroyed.

{g) Describe policy and procedure for handling unused investigational products.

14, Data Analysis: Provide detaiis of the statistical approach to be followed including sample size, how the sample size
was determined, including assumptions made in making this determination, efficacy endpoints (primary as well as
secondary) and safety endpoints.

ARy

Statistical analysis: Give complete details of how the results will be analysed and reported along with the description of
statistical tests to be uscd to analyse the primary and secondary endpoints defined above. Describe the level of
significance, statistical tests to be used, and the methods used for missing data; method of evaluation of the data for
rreatment failures, non-compliance, and Subject withdrawals; rationale and conditions for any interim analysis if planned.

Describe statistical considerations for Pharmacokinetic (PK) analysis, if applicable.
15. Undertaking by the Investigator {see Table 4)

0
16. Appendices: Provide a study synopsis, copies of the informed consent documents (patient information sheet,
informed consent form etc.); Case Record Form (CRF) and other data collection forms; a summary of relevant pre-
clinical safety informatipn and any other documents referenced in the clinical protocol.

TABLE 3
INFORMED CONSENT

1. Checklist of informed consent documents for clinical trial subject.-

1.1 Essential elements:
(i) Statement that the study involves research and explanation of the purpose of the research.
(ii)  Expected duration of the participation of subject.
(1ii)  Description of the procedures to be followed, including alf invasive procedures.

(iv)  Description of any reasonably foreseeable risks or discomforts to the Subject.

(v) Description of any benefits to the Subject or others reasonably expected from research. If no benefit is
expected Subject should be made aware of this.

{vi) Disclosure of specific appropriate alternative procedures or therapies available o the Subject.

{vii) Statement describing the extent to which confidentiality of records identifying the Subject will be
maintained and who will have access to Subject's medical records.

{viii) Trial treatiment schedule and the probability for random assignment to each treatment (for randomized
trials).

(ix) Statement describing the financial compensation and the medical management as under:

{a} In case of an injury cccuiring to the subject during the clinical trial, free medicai management shall be
given as Jong as required or till such time it is established that the injury s not related to the clinical trial,
whicheveris earlier.

{b) In the event of a trial related injury or death, the sponsor or his representative or the investigator or
centre, as the case may be, in accordance with the rule 39, as the case may be, shall provide financial
compensation for the injury or death,

(x)An explanation about whom to contact for trial related queries, rights of ‘Subjects and in the event of any injury.
(xi) The anticipated prorated payment, if any, to the subject for participating in the trial.
(xii) Responsibilities of subject on participation in the trial.

(xiii) Statement that participation is voluntary, that the subject can withdraw from the study at any time and that
refusal to participate will not involve any penalty or loss of benefits to which the subject is otherwise entitled.

(xiv) Statement that there is a possibility of failure of investigational product to provide intended therapeutic
effect. .

(xv) Statement that in the case of placebo controlled trial, the placebo administered to the subjects shall not have
any therapeutic effect,

Al
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(xvi) Any other pertinent information.

1.2 Additional elements, which may be required:

(a) Statement of foreseeable circumstances under which the participation of the subject may be terminated by the
Investigator without his or her consent,

(b)Additional costs to the subject that may result from participation in the study.

(c)The consequences of a Subject's decision to withdraw from the research and procedures for orderly
termination of participation by Subject.

(d)(d) Statement that the Subject or Subject's representative will be notified in a timely manner if significant new
findings develop during the course of the research which may affect the Subject's willingness to continue
participation will be provided.

(e). A statement that the particular treatment or procedure may involve risks to the Subject (or to the zmbryo or
foetus, if the Subject is or may become pregnant), which are currently unforeseeable, .

(f) Approximate number of Subjects enrolled in the study.
2. Format of informed consent form for Subjects participating in a clinical trial -
Informed Consent form to participate in a clinical trial .
Study Title:
Study Number;

Subject’s Initials: : Subject's Name:
Date of Birth/Age: __ -
Address of the Subject ___

Qualification_____

Occupation: Student or Self-Employed or Service or Housewife or Others (Please click as appropriate) .

Annual Income of the subject:

Name and address of the nominees and his relation to the subject (for the purpose of compensalion in case of
trial related death). ) :

Place Initial box {Subject)

(i) I confirm that | have read and understood the information [ ]

Sheet dated for the above study and have
had the epportunity to ask questions. _
(i) I understand that my participation in the study is voluntary and [ ]

that T am free to withdraw at any time, without giving any reason,

without my medical care or legal rights being affected.

(itl) I understand that the Sponsor of the clinical trial, others
working on the Spousor's behalf, the Ethics Committeé
and the regulatory authorities will not need my permissioﬁ
to look at my health records both in respect of the current
study and any further research that may be conducted in
relation to it, even if I withdraw from the trial.’

I'agree to this access. However, I understand that

my identity will not be revealed in any information

reieased to third parties or published. _ [ ]
(iv) [ agree not 10 restrict the use of any data or results that arise _
from this study provided such a use is only for scientific purposes [ ]
(v) T agree to take parl in the above study. [ 1

Signature {or Thumb impression) of the Subject/Legally Acceptable Representative:
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Signatory’s Name:

Study Investigator’s Name:

Date: ___/ /

Signature of the Investigator:___ i R Date: / /

Signature of the Witness Date: / /

Name of the Witness:

Copy of the Patient Information Sheet and duly filled Informed Consent Form shall be handed over to the subject his or

her attendant.
) TABLE 4
UNDERTAKING BY THE INVESTIGATOR
1. Full name, address and title of the Principal Investigator (or Investigators when there is no Principal Investigator).
2. Name and address of the medical college, hospital or other facility where the clinical trial will be conducted:
Education, training & experience that qualify the Investigator for the clinical trial (Attach details including
Medical Council registration number, or any other statements of qualifications)
3. Name and address of all clinical laboratory facilities to be used in the study.
4, Name and address of the Ethics Committee that is respensible for approval and continuing review of the study.
5. Names of the other mexﬁbers-of the research team (Co-or sub-Investigators) who will be assisting the Investigator
in the conduct of the investigations,
6. Protocol Title and Study number (if any) of the ¢linical trial to be conducted by the Investigator.
7. Commitments: .

(i) I have reviewed the clinical protocol and agree that it contains all the necessary information to conduct
the study. I will not begin the study until all necessary ethics committee and regulatory approvals have been
obtained.

(iy - I agree 1o conduct the study in accordance with the current protocol. | will not implement any deviation
from or changes of the protocol without agreement by the Sponsor and prior review and documented approval or
favourable opinion from the ethics committee of the amendment, except where necessary to eliminate an
immediate hazard to the trial subject or when the changes involved are only logistical or administrative in nature.

(iit} I agree to personally conduct or supervise the clinical trial at my site.

(iv) I agree to inform all trial subject, that the drugs are being used for investigational purposes and I will

. ensure that the requirements relating to obtaining informed consent and ethics committee review and approval

specified in the New Drugs and Clinical Trials Rules, 2019 and Good Clinical Practices guidelines are met.

(v) [ agree to report to the Sponsor all adverse experiences that accur in the course of the investigation(s)
ir accordance with the regulatory requirements and Good Clinical Practices guidelines.

(vi) [ have read and understood the information in the Investigator's brochure, including the potential risks
and side effects of the drug.

(vii) 1 agree to ensure that all associates, colleagues and employees assisting in the conduct of the study are
suitably qualified and experienced and they have been informed about their obligations in meeting their
commitments in the trial.

(viii) I agree to maintain adequate and accurate records and to make those records availabe for audit or
inspection by the Sponsor, ethics committee, Central Licencing Authority or their authorised representatives, in
accordance with regulatory provisions and the Good Clinical Practices guidelines. T will fully cooperate with any
study related audit conducted by regulatory officials or authorised representatives of the Sponsor.

(ix) [ agree to promptly report to the ethics committee ali changes in the clinical trial activities and all
unanticipated problems involving risks to human subjects or others.

{x) I agree to inform all serious adverse events to the Central Licencing Authority, sponsor as well as the
ethics committee within twenty-four hours of their occurrence. In case, of failure to do so, I shall furnish the
reason for the delay to the satisfaction of the Central Licencing Authority along with the report of the serious
adverse event. '
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(xi) The report of the serious adverse event, after due analysis, shall also be forwarded by me to the Central
Licencing, Authority, the Chairperson of the ethics committee and the Head-of the institution where the trial has
been conducted within fourteen days in accordance with the regulatory requirements,

(xit) I will maintain confidentiality of the identification of all participating subjects and assure security and -
confidentiality of study data.

(xiii) I agree to comply with all other requirements, gu1delmes and statutory obligations as apphcable to
clinical Investigators participating in clinical trials.

8. Signature of Investigator with date.

TABLE 5

DATA ELEMENTS FOR REPORTING SERIOUS ADVERSE EVENTS
OCCURRING IN A CLINICAL TRIAL OR BICAVAILABILITY OR
BIOEQUIVALENCE STUDY

d 1. Patient Details:
E’ Initials and other relevant identifier (hospital or out-patient department (OPD) record number etc)*
? Gender

Age or date of birth
Weight

Height

; 2. Suspected Drug(s) :

; Generic name of the drug*

Indication(s) for which suspect drug was prescribed or tested.
Dosage form and strength,

Daily dose and regimen (specify units - e.g., mg, ml, mg/kg).

Route of administration.
Starting date and time of day.

Stopping date and time, or duration of treatment
3. Other Treatment(s):

Provide the same informaticn for concomitant drugs (including non-prescription or Over the Counter OFC drugs)
and non-drug therapies, as for the suspected drug(s).

4, Details of Serious Adverse Event :
Full description of the event including body site and severity, as well as thé criterion (or criteria} for considering

the report as serfous, In addition to a description of the reported signs and symptoms, whenever possible, describe
a specific diagnosis for the event®

Start date (and time) of onset of event,

Stop date (and timé) or duration of event.

Dechallenge and rechaflenge information,

Setting (e.g.. hospital, out-patient clinic, home, nursing home),

15

5. Outcomne

Information on recovery and any sequelae; results of specmc tests or treatment that may have been
conducted,

BVloh I BN

. - . bl Xl h
For a fatal outcome, canse of death and a comment on its possible relationship to the suspected event; Any
post-mortem findings.

I
Other information: anything relevant to facilitate assessment of the case, such as medical history including
allergy, drug or alcohol abuse; family history; findings from special investigations etc, :
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6.

IS

10.

11.

12.

I3

14

Details about the Investigator*

Name and Address
Telephone number |

Profession (specialty)

Date of reporting the event to Central Licencing Authority:

"Date of reporting the event to ethics committee overseeing the site:

Signature of the Invcétigator or Sponsor

Note: Information marked * must be provided.

TABLE 6
- STRUCTURE, CONTENT AND FORMAT FOR CLINICAL TRIAL REPORT '

Title Page: This page should contain information about the title of the study, the protocol code, name of the
investigational product tested, development Phase, indication studied, a brief description of the trial design, the
start and end date of patient accrual and the names of the Sponsor and the participating Institutes (Investigators).

Study Synopsis (1 o2 pages): A brief overview of the study from the protocol development to the trial closure
should be given here. This section will only summarise the impostant conclusions derived from the study.

Statement of compliance with the Good Clinical Practices Guidelines.

List of abbreviations and definitions

Table of contents

Ethics Committee: This section should document that the study was conducted in accordance with the ethical
principles of Declaration of Helsinki. A detailed description of the Ethics Committee constitution and dates of
approvals of trial documents for each of the participating sites should be provided. A declaration should state that
Ethics Committee (EC) notifications as per Good Clinical Practice Guidelines and Ethical Guidelines for
Biomedical Research on Human Subjects, issued by Indian Council of Medical Research have been followed.

Study Team: Briefly describe the administrative structure of the study (Investigators, site staff, Sponsor or
designates, Centra! laboratory etc.).

Introduction: A brief description of the product development rationale should be given here.

Study Objective: A statement describing the overall purpose of the study and the primary and secondary
objectives to be achieved should be mentioned here.

Investigational Plan: This section should describe the overall wial design, the Subject selection criteria, the
treatment procedures, blinding or randomisation techniques if any, allowed or disallowed concomitant treatment,
the efficacy and safety criteria assessed, the data quality assurance procedures and the statistical methods planned
for the analysis of the data obtained.

Trial Subjects: A clear accounting of all trial Subjects who entered the study will be given here. Mention should
also be made of all cases that were dropouts or protocol deviations. Enumerate the patients screened, randomised,
and prematurely discontinued, State reasons for premature discontinuation of therapy in each applicable case.

Efficacy evaluation: The results of evaluation of all the efficacy variables will be described in this section with
appropriate tabular and graphical representation. A brief description of the demographic characteristics of the trial
patients should also be provided zlong with a listing of patients and observations excluded from efficacy analysis.

Safety Evaluation: This section should include the complete list
13.1 all sericus adverse events, whether expected or unexpected and

13.2 unexpec'ted adverse events whether serious or not (compiled from data received as per Table 5 of this
Schedule).

The comparison of adverse events across study groups may be presented in a tabular or graphical form.
This section should also give a brief narrative of all important events considered related to the investigational
product.

Discussion and overall Conclusion: Discussion of the important conclusions derived from the trial and scope for
further development. '
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15.  List of References:
16.  Appendices: List of Appendices to the Clinical Study Report

(a)  Protocol and amendments

(b)  Specimen of Case Record Form

{c) Investigators’ names with contact addresses, phone, e-mail etc.
(d)  Patient data listings

(e)  List of trial participants treated with investigational product

() Discontinued participants

(g) Protocol deviations

(h)  Case Record Forms of cases involving death and life threatening adverse event cases
(i}  Publications from the trial

() Important publicaiions referenced in the study

(k)  Audit certificate. if available

(D Investigator’ certificate that he/she has read the report and that the report accurately describes the conduct
and the results ol the study.

TABLE 7 :
INVESTIGATOR'S BROCHURE

The Investigator's Brochure should contain the version number, release date along with the following sections, each with
literature references where appropriate: '

1
2

Table of Contents

Summary: A brief sumrmary (preferably not exceeding two pages) should be given, highlighting the significant
physical, chemical, pharmaceutical, pharmacological, toxicological, pharmacokinetic, metabolic, and clinical
information available that is relevant to the stage of clinical development of the investigational product,

Introduction: A brief introductory statement should be provided that contains the chemical name (and generic and
trade name when approved) of the investigational product, all active ingredients, the investigational product
pharmacological class and its expected position within this class (e.g, advantages), the rationale for performing
research with the investigational product, and the anticipated prophylaciic, therapeutic, or diagnostic indication.
Finally, the introductory statement should provide the general approach to be followed in evaluating the
investigational product. o

Physical, Chemical, and Pharmaceutical Properties and Formulation: A description should be provided of the
investigational product substance {including the chemical or structural formula), and a brief summary should be
given of the relevant physicai, chemical, and pharmaceutical preperties. To permit appropriate safety measures to
be taken in the course of the trial, a description of the formulation to be used, including excipients, should be
provided and justified if clinically relevant, Instructions for the storage and handling of the dosage form should
also be given. Any structural similarities to other known compounds should be mentioned.

Nonctinical Studies

5.1 Introduction: The resulis of all relevant nonclinical pharmacology, toxicology, pharmacokinetic, and
investigational product metabolism studies should be provided in summary form. This summary should address
the methodology used, the results, and a discussion of the relevance of the findings to the investigated therapeutic
and the possible unfavourable and unintended effects in human. The information provided may include the
following, as appropriate, if known or available:

® Species tested

® Number and sex of animals in each group

@ Unit dose (e.g., milligram/kilogram (mg/kg)
@ Dose interval

@ Route of admiﬁistration

# Duration of dosing

® Information on systemic distribution




&&M& AR R T -\-., 3

121

[wm (-T2 3()] ‘ T o T ; S 221

LR

© Duraticon of post-exposure follow-up

® Results, including the following aspects:
— Nature and frequency of pharmacological or toxié‘teffects
— Severity or .intensity of pharmacological or toxic effects
— Time to onset of effects
— Reversibility of effects
— Duration of éffects .
— Dose response

Tabular format or listings -should be used whenever possible to enhance the clarity of the presentation. The
following sections should discuss the most important findings from the studies, including the dose response of
observed effects, the relevance to humans, and any aspects to be studied in humans. If applicable, the effective
and nontoxic dose findings in the same animati species should be compared (i.e., the therapeutic index should be
discussed). The relevance of this information to the proposed human dosing should be addressed. Whenever
possible, comparisons should be made in terms of blood/tissue levels rather than on a mg/kg basis.

(a) Nonclinical Pharmacology: A summary of the pharmacological aspects of the investigational product and,
where appropriate, its significant metabolites studied in animals, should be included. Such a summary should
incorporate studies that assess potential therapeutic activity (e.g. efficacy models, receptor binding, and
specificity) as well as those that assess safety (e.g.. special studies to assess pharmacological.actions other than the
intended therapeutic effect(s)).

{b) Pharmacokinetics and Product Metabolism in Animals: A summary of the pharmacokinetics and biological
ransformation and disposition of the investigational product in all species studied should be given. The discussion
of the findings should address the absorption and the local and systemic bioavailability of the investigational
product and its metabolites, and their relationship to the pharmacological and toxicological findings in animal
species.

"(¢) Toxicology: A summary of the toxicological effects found in relevant studies conducted in different animal

species should be described under the following headings where appropriate:
— Single dose
- Repeated dose
— Carcinogenigity
— Special studies (e.g. irritancy and sensitization}
— Reproductive toxicity
— Genotoxicity {mutagenicity)

Effects in Humans: (a} A thorough discussion of the known effects of the investigational products in humans
should be provided, including information on pharmacokinetics, metabolism, pharmacodynamics, dose
response, safety, efficacy, and other pharmacological activities. Where possible, a summary of each completed
clinical trial should be provided. information should aiso be provided regarding results of any use of the
investigational products other than from in clinical trials, such as from experience during marketing.

" (b)  Pharmacokinetics and Product Metabolism in Humans

A summary of information on the pharmacokinetics of the investigational products should be presented,
including the following, if available:

Pharmacckinetics (including metabolism. as appropriate, and absorption, plasma protein
binding, distribution, and elimination}.

Biocavailability of the investigational product (absolute, where possible, or relative) using a
reference dosage form.

Population subgroups (e.g., gender, age, and impaired organ function).
Interactions (e.g., product-preduct interactions and effects of food).

— Other pharmacokinetic data (e.g., results of population studies performed within clinical trial(s).

(¢)  Safety and Efficacy: A summary of information should be provided about the investigational product’s or
products’ (including metabolites, where appropriate) safety, pharmacodynamics, efficacy, and dose response that
were obtained from preceding trials in humans (healthy volunteers or patients). The implications of this
information should be discussed. In cases where a number of clinical trials have been completed, the use of
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summaries of safety and efficacy across multiple trials by indications in subgroups may provide a clear
presentation of the dat. Tabular summaries of adverse drug reactions for all the clinical trials (including those for
all the studied indications) would be useful. Important differences in adverse drug reaction patternsfincidences
across indications or subgroups should be discussed. The Investigators Brochure IB should provide a description of
the possible risks and adverse drug reactions to be anticipated on the basis of prior experiences with the product
under investigation and with related products. A description should also be provided of the precautions or special
motnitoring to be done as part of the investigational use of the products.

(1)) Murketing Experience: The Investigator's Brochure should identify countries where the
investigational product has been marketed or approved. Any significant information arising from the marketed use
should be summarised (e.g., formulations, dosages, routes of administration, and adverse product reactions). The
Investigator's Brochure should also identify all the countries where the investigational product did not receive
approval or registration for marketing or was withdrawn from marketing or registration.

7 Summary of Data and Guidance for the Investigator: This section should provide an overall discussion of the
nonclinical and clinical data, and should summarise the information from various sources on different aspects of
the investigational products, wherever possible, In this way, the investigator can be provided with the most
informative interpretation of the available data and with an assessment of the implications of the information for
future clinical trials. Where appropriate, the published reports on related products should be discussed. This could
help the investigator to anticipate adverse drug reactions or other problems in clinical trials. The overall aim of this
section is to provide the investigator with a clear understanding of the possible risks and adverse reactions, and of
the specific tests, observations, and precautions that may be needed for a clinical trial. This understanding should
be based on the available physical, chemical, pharmaceutical, pharmacological, toxicological, and clinical
information on the investigational products. Guidance should also be provided to the clinical investigator on the
recegnition and treatment of possible overdose and adverse drug a reaction that is based on pravious human
experience and on the pharmacology of the investigational product,

TABLE 8
PRESCRIBING INFORMATION

[. Generic Name
Qualitative and quantitative composition

Dosage form and strength

oo

Clinical particulars

4.1 Therapeutic indication

' 4.2 Posology and method of administration
4.3 Contraindications
4.4 Special warnings and precautions for use
4.5 Drugs interactions

4.6 Use in special populations (such as pregnant women, lactating women, paediatric patients. geriatric
patients etc.) :

4.7 Effacts on ability to drive and use machines
4.8 Undesirable effects

4.9 Overdose

3. Pharmacological propertics
3.1 Mechanism of Action

5.2Pharma,codynamicproperties
5.3 Pharmacokinetic properties

6. Nonclinical properties
6.1 Animal Toxicology or Pharmacology
Description
8. Pharmaceutical particulars
8.1 Incompatibilities
8.2 Shelf-life
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8.3 Packaging information
8.4 Storage and handing instructions
9. Patient Counsellir;g Information
10. Detzils of manufacturer
L 1. Details of permission or licénce number with date

12. Date of revision

FOURTH SCHEDULE
(See rules 33, 45, 48, 49 and 52)

REQUIREMENTS AND GUIDEL_INES FOR CONDUCT OF BIOAVAILABILITY AND BIOEQUIVALENCE
STUDY OF NEW DRUGS OR INVESTIGATIONAL

NEW DRUGS

1. General Principles: (1) Bioavailability or Bioequivalence focus on the release of an active drug from its dosage form
and subsequent absorption into the systemic circulation. Bioavailability or Bioequivalence study of a pharmaceutical
formulation is one of the components to ensure efficacy and safety of pharmaceutical product. :

(2) Bioavailability can be generally documented by a systemic exposure profile obtained by measuring drug or
metabolite concentration in the systemic circulation overtime.

{3) Bioequivalence study is conducted to ensure therapeutic equivalence between two pharmaceuticaliy equivalent
test product and a reference product.

{4 Bioavailability or Bioequivalence study is conducted to ensure therapeutic equivalence between an approved
new drug formulation and reference product for subsequent applicant.

(5) Bioavailability or Bioequivalence study is also conducted to ensure therapeutic equivalence at any phase of
clinical trial of a new chemical entity for establishing bioequivalence between two products of the chemical entity,

which is important for certain pharmaceutical formulation or manufacturing changes occurring during the drug
development stages.

(6) For drugs approved elsewhere in the world and absorbed systemically, bicequivalence with the reference
formulation should bé carried out wherever applicable. These studies should be conducted under the labelled
conditions of administration. Data on the extent of systemic absorption may be required for formulations other than
those designed for systemic absorption.

(7) Evaluation of the efféct of food on absorption following oral administration should be carried cut. Data from
dissolution studies should also be submitted for all solid oral dosage forms. '

{8) Dissolution and bioavailability data submitted with the new drug application must provide information that
assures bioequivalence or establishes bioavailability and dosage correlations between the formulations sought to be
marketed and those used for clinical trials during ¢linical development of the product.

(9). All bioavailability and bioequivalence studies should be conducted according to the Guidelines for
Bigavailability and Bioequivalence studies issued by Central Drugs Standard Control Organisation, Ministry of
Health and Family Weifare.

(10) Bioavailability and bioequivalence studies of a new drug or investigational new drug shall be conducted in a
bioavailability and bicequivalence study centre registered under rule 47 after obtaining permission from the Central
Licencing Authority.

2. Bioavailability and bicequivalence study centre:

2.1 The Bioavailability and bioequivalence study cenire shall have following facifities for conducting bioavailability
and bioequivalence study of any new drug or investigational new drug:

t

(2.1.1) Legal Identity: The organization, conducting the bicavailability or bivequivalence studies, or the parent
organization to which it belongs, must be a legally constituted body with appropriate statutory registrations,

(2.1.2) Impartiality, confidentiality, independence and integrity: The organization shall:

{a) have managerial staff with the authority and the resources needed to discharge their duties.

-

fEEE
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(b) have arrangements to ensure that its personnel are free from any commercial, financial and other
pressures which might adversely affect the quatity of their work.

(¢) be organised in such a way that confidence in its independence of judgment and integrity is
maintained at all times. -

(d) have documented policies and procedures, where relevant, to ensure the protection of its sponsors'
confrdential information and proprietary rights.

(e) not engage in any activity that may jeopardize the trust in ifs independence of judgment and
integrity :

(f) have documented policies and procedures for protection of rights, safety and well -being of study
subject in consistent with the Provisions of the Drugs and Cosmetics Act and these Rules and Geod
Clinical Practices Guidelines

(g} have documented policies and procedures for scientific integrity including procedures dealing with
and reporting possible scientific misconduct.

{2.1.3} Organisation and management: The study centre must include the following:

() An Investigator who has the overall responsibility to provide protection for safety of the study
subject. The Investigator(s) should possess appropriate medical qualifications and relevant
experience for conducting pharmacokinetic studies. '

(b) The site should have facilities and identified adequately qualified and trained personnel to perform
the following functions: '

(i) Clinical Pharmacological Unit (CPU) management

(ii) Analytical laboratory management s
(i) Data handling and interpretation

(iv) Documentation and report preparation

{v} Quality assurance of all operations in the centre

(2.1.4) Documented Standard Operating Procedures: (1) The center shall establish and maintain’ a quality
system appropriate to the type, range and volume of its actlivities. All operations at the site must be
conducted as per the authorised and documented standard operating procedures.

(2) These documented procedures should be available to the respective personnel for ready reference.
The procedures covered must include those that ensure compliance with all aspects of provision of the
Act and these rules, good clinical practices guidelines and good laboratory practice guidelines.

(3} A partial list of procedures for which documented standard operating procedures should be
available includes; '

{&) maintenance of working standards (pure substances) and respective documentation;
(b)withdrawal, storage and handling of biological samples;
(3] mzﬁntenance, calibration and validation of instruments;
(d)managing medical as well as non-medical emergéncy situations;
(&) handling of biological fluids;
(F) managing laboratory hazards;
(g) disposal procedures for clinical samples and laboratory wastes;

(h)documentation of clinical pharmacology unit observations, volunteer data and analytical
data;

(1) obtaining informed consent from velunteers,
(J) volunteer screening and recruitment and management of. ineligible volunieers;
(k)volunteer recycling (using the same volunteer for more than.one study;

(I) randomization code managerment;

{m) study subject management at the site {including check-in and check-out procedures);
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(n)recording and reporting protocol deviations;

s (0)recording, reporting and managing scientific misconduct:
{p)ymonitoring and quality assurance.

(4) Wherever passible, disposable (sterile, wherever applicable) medical devices must be used for
making subject interventions.

(5) If services of a laboratory or a facility other than those available at the site (whether with in India or
outside the country) are to be availed — its or their names, address and specific services to be used
should be documented.

2.1.5) Clinical Pharmacelogical Unit

{1)1t must have adequate space and facilities to house at least 16 volunteers. Adequate area must be
provided for dining and recreation of volunteers, separate from their sleeping area.

(2) Additional space and facilities should also be provided for the following:
(a) Office and administrative functions.
(b}Sample collection and storage.

(¢) Controt sample storage.

(d)yWer chemical laboratory.

(e) Instrumental Laboratory.

(f) Library.

(g) Documentation archival room.
(h)}Facility for washing, cleaning and Toilets.
(i) Microbiological laboratory (Optional).

() Radio Immuno-Assay room (optional).

3. Maintenance of Records: All records of in wivo or in vitro tests conducted on any batch of a new drug product to
assure that the product meets a bioequivalence requirement shall be maintained by the Sponsor for at least five years after
the completion of any study or for at least two years after the expiration date of the batch of the new drug product
whichever is later.

4. Retention of Samples: (1} All samples of test and reference drug products used in bicavailability or bioequivalence
study should be reiained by the organisation carrying out the bicavailability or bioequivalence study for a period of five
years after the conduct of the study or one year after the expiry of the drug, whichever is later.

(2) The study sponsor or drug manufacturer should provide to the testing facility batches of the test and reference drug
products in such a manner that the reserve samples can be selected randomly.

(3) This is to ensure that the samples are in fact representative of the batches provided by the study sponsor or drug
manufacturer and that they are retained in their original containers. Each reserve sample should consist of a quantity
sufficient to cairy out twice all the in-vitro and in- vivo tests required during bioavailability or bioeguivalence study.

(4) The reserve sample should be'stored under conditions consistent with product labeling and in an area segregated from
the area where testing is conducted and with access limited to authorised personnel.

TABLE %

DOCUMENT REQUIRED FOR REGISTRATION OF BIOAVAILABILITY AND BIOEQUIVALENCE
CENTRE

(1) Name and address of the orggn—ization to be registered along with its telephone no., fax no. and email address.
(2} Document regarding legal idenﬁty of the centre

(3) Name and address of the proprietors or partners or directors.
{4) An organogram of the centre including brief Curriculum Vitae of Key personnel (Refel; para 2.1.3 of this Schedule)

(5) Documents to ensure Impamahty, confidentiality, independence and integrity of the centre. Refer para 2.1.2 of this
Schedule,
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(6) List of equipment in the firm.
(7) List of staff in firm.

(8) List of Standard QOperating Procedures for various activities (refer 2.1.4 of this Schedule).
(9) Layout of facility.

(10) Details of Ethics Committee including its registration number,

(11) Facilities for maintenance of records.

(12) Details of Retention of samples.

(13) All major tie ups for ancillary services like ambulance, hospital etc.

TABLE 2 I
DATA AND INFORMATION REQUIRED FOR GRANT OF PERMISSION
TO CONDUCT BIOAVAILABILITY AND BIOEQUIVALENCE STUDY OF
A NEW DRUG OR INVESTIGATIONAL NEW DRUG .

1. Introduction: A brief description of the drug ard the therapeutic class to which it belongs.

2. Chemical and pharmaceutical information, Animal pharinacological and toxicological data, Clinical trial data -
As per Second Schedule, '

3. Published reports of Pharmacokinetic and Pharmacodynamics studies carried out in healthy subjects or patlents
demonstrating safety and tolerahility of the molecule.

4. Regulatory, status in other countries: Countries where the drug is,-
{a) Marketed.
{(b) Approved.
(c} Approved as Investigational New Drug,
{d) Withdrawn, if any, with reasons.
Restrictions on use, if any, in countries where marketed or approved
Free sale certificate or certificate of analysis, as appropriate.
3. Prescribing information of the new drug in case the drug is approved for marketing in the country or other country.
6. Undertaking by the Investigator in original duly signed on a company letterhead as per Table 4 of the Third Schedule.
7. Copy of registration certificate issued by Central Licencing Authority, -
8. Sponsor’s Authorisation ietter duly signed by the Authorised Signatory on comp'my- letterhead.

9. The study protocols, informed consent form or patient information sheet along ‘with audio-visual recording system as
per requirements of Second Schedule

10. Copy of approval of protocol from the Ethics committee, if available. Copy of registration of the Ethics Commlttee
under rule § from the Central Licencing Authority.

11. The study syropsis.

12. Undertaking letter from the sponsor stating that complete medical tanagement in accordance with rule 40 and an
undertaking letter from the sponsor stating that compensation in case of study relare injury or death shall be provided in
accordance with rule 39,

13. Certificate of Analysis (COA) of representative batches (both Test and Reference formulations) to be used in the BE
study along with dissolution profile in case Oral Solid dosage forms.

14.  For multiple dose BE study adequate supporting safety data and Pharamcokinetics or Pharmacodynamics should
be submitted covering the duration of period for which the study has to be conducted. For all injectable, the sub-acute
toxicity should be submitted on the Test product of the sponsor, studied in at least two species for minimum 14 days. If
regulatory guidance is available provide a copy of the same.
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15.  For conducting Bio-Equivalence studies with reference to Cytotoxic drugs, Hormonal preparations, Narcotic and
Psychotropic substances and radioactive substances in Healthy Human subjects a Scientific Jjustification with special
emphasis on safety of subjects with a propér risk mitigation strategy should be submitted. If regulatory guidance is
available provide a copy of the same.

1
16.  For conducting Bio-Equivalence studies with reference to cytotoxic drugs, Hormonal preparations, Narcotic and
Psychotropic substances and radioactive substances in Patients a scientific justification with special emphasis on Safety
with a proper Risk Mitigation Strategy should be submitted.

Note 1: All items may not be applicable to all drugs. For explanation, refer text of this First Schedule, Second Schedule
and Third Schedule.

TABLE 3

DATA AND INFORMATION REQUIRED FOR GRANT OF PERMISSION
TO CONDUCT BIOAVAILABILITY AND BIOEQUIVALENCE STUDY OF
I A NEW DRUG ALREADY APPROVED IN THECOUNTRY

. Introduction: A brief description of the drug and the therapeutic class to which it belongs.
2. Chemical and pharmaceutiéa] information - As per Table 2 of Second Schedule

3. Published reports of Pharmacokinetic and Pharmacodynamics studles carried out in healthy subjects or patients
demonstrating safety and tolerability of the molecule.

4. Prescribing information

Undertaking by the Investigator in original duly signed on a company letterhead as per Table 4 of Third Schedule,

6. Copy of registration certificate issued by Central Licencing Authority.
7. Sponsor’s authorisation letter duly signed by the Authorised Signatory on company letterhead.
8. The study protocols, Informed Consent Form or Patient Information Sheet along with audio-visual recording system

as per requirements of Second Schedule.

9. Copy of approval of protocol from the Ethics Committee, if available.

10.  Copy of registration of the Ethics Committee under rule 8 from the Central Licencing Authority,
t1.  The study synopsis.

Undertaking letter from the sponsor stating thar complete medical management in accordance with rule 40 and an
undertaking letter from the sponsor stating that compensation in case of study relate injury or death shall be
p:‘ovided in accordance with rule 39.-

13, Cerl tlflcatc of Analysis (COA) of representative batches (both Test and Reference formulations) to be used m the
Bio-Equivalence study along with dissolution profile in case Oral Solid dosage forms.

IR LR KSR TR O e M et A S LR
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14, For muitiple dose BE study adequate supporting safety data and Pharmacokinetics or Pharmacodynamics should
be submitted covering the duration of period for which the study has to be conducted.

15, Tor all Injeciable, the sub-acute toxicity should be submitted on the Test product of the Sponsor, studied in at least
two species for minimum 14 days, If regulatory guidance is availabie provide a copy of the same.

t6. For conducting Bio-Equivalehce studies with reference to Cytotoxic drugs, Hormonal preparations, Narcotic and
Psychotropic substances and radioactive substances in healthy human subjects a Scientific justification with special
emphasis on Safety of subjects with a proper risk mitigation strategy should be submitted. If regulatory guidance is
: : available provide a copy of the same,

17, For conducting Bio-Equivalence studies with reference to cytotoxic drugs, Hormonal preparations, Narcotic and
Psychotropic substances and radioactive substances in Patients a scientific justification with special emphasis on
Safety with a proper risk mitigation strategy should be submitted.
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FIFTH SCHEDULE
POST MARKET ASSESSMENT
(See rules 77 and 82)

1. Post marketing assessment of new drug. - (1) When a new drug is approved for marketing, assessment of safety
and efficacy of the drug are generally based on data from a limited number of patients, many studied under the
controlled conditions of randomized trials. Often, high risk patients and patients with concomitant illnesses that require
use of other drugs are excluded from clinical trials, and long-term treatment data are limited. Moreover, patients in
trials are closely monitored for evidence of adverse events.

(2) In actual clinical practice, monitoring is less intensive, a broader range of patients are treated (age, co-morbidities,
drugs, genetic abnormalities). and events too rare to occur in clinical trials may be observed. Therefore, subsequent Lo

approval of a new drug, the drug shall be closely monitored and post marketing assessment of its benefit-risk profile -
shall be carried out once it is marketed. :

(3) A person intending to import or manufacture any new drug for sale or distribution shall have a pharmacovigilance
system in place for collecting, processing and forwarding the adverse drug reaction report to the Central Licencing
Authority emerging from the use of the drug imported or manufactured or marketed by the applicant in the country.

(4) The pharmacovigilance system shall be managed by qualified and trained personne! and the officer in-charge of
collection and processing of data shall be a medical officer or a pharmacist trained in collection and analysis of adverse
drug reaction repdrts. ‘

(5)  Post marketing assessment of new drug may be carried out, in different ways as.under:-

(A) Phase IV (Post marketing) trial.- Phase [V (Post marketing) trial include additional drug-drug interactions,”
dose-response or safety studies and trials designed to support use under the approved indications, e.g. mortality or
morbidity studies etc. Such trial will be conducted under an approved protocol with defined scientific objectives,
inclusion and exclusion criteria, safety efficacy assessment criteria etc.. with the new drug under approved
conditions for use in approved patient population.

In such trial the ethical aspects for protection of rights, safety and well-being of the trial subjects shall be
followed as per the regulatory provisions including that for compensation in case of clinical trial related injury or
death and good clinical practices guidelines. : :

In such study, the study drug may be provided to the trial subject free of. cost unless otherwise there is specific
cancern or justification for not providing the drug free of cost, to the satisfaction of the Central Licencing Authority
and the ethics committee. ’ .

(B) Post marketing surveillance study or observational or non-interventional study for active surveillance.-
Such studies are conducted with a new drug under approved conditions of its use under a protocol approved by
Central Licencing Authority with scientific objective. Inclusion or exciusion of subject are decided as per the
recommended use as per prescribing information or approved package insert,

In such siudies the study drugs are the part of treatment of patient in the wisdom of the prescriber included in
the protocol. The regulatory provisions and guidelines applicable for clinical trial of a new drug are not applicable
in such cases as drugs are already approved for marketing.

(C) Post marketing surveillance through periodic safety update reports.- As part of post marketing surveillance

of new drug the applicant shall furnish periodic safety update reports (PSURS) in accordance with the procedures as
follows; )

(i) The applicant shall furnish periodic safety update reports (PSURs) in order to-
(a)  report all relevant new information from appropriate sources;
{b}  relate the data to patient exposure;

(c) summarise the market authorisation status in different countries and any significant variations
related 10 safety; and

(d) indicate whether changes shall be made to product information in order to optimise the use of
product.

{ii) Ordinarily all dosage forms and formulations as well as indications for new drugs should be covered in one
periodic safety update reports. Within the single periodic safety update reports separate presentations of
data for different dosage forms, indications or separate population need to be given,

(iit} All relevant clinical and non-clinical safety data should cover only the peridd of the report {interval data).
The periodic safety update reports shall be submitted every six months for the first two years after
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approval of the drug is granted to the applicant. For subsequent two years - the periodic safety update
reports need to be submitted annually. Central Licencing Authority may extend the total duration of
submission of periodic safety update reports if it is considered necessary in the interest of public health.
Periodic safety update reports due for a period must be submiited within thirty calendar days of the last day
of the reporting period. However, all cases invelving serious unexpected ‘adverse reactions must be
reported to the licencing authority within fifteen days of initial receipt of the information by the applicant.
If marketing of the new drug is delayed by the applicant after obtaining approval to market, such data will
have to be provided on the deferred basis beginning from the time the new drug is marketed.

New studies specifically phnned or conducted to examine a safety issue should be described in the periodic
safety update reports.

A PSUR should be structured as foliows:

{a) Title Page: The title page of periodic safety update reports should capture the name of the drug;
reporting interval, permitted indication of such drug; date of permission of the drug; date of
marketing of drug; licencee name and address.

(b) Intreduction: This section of periodic safety update reports should capture the reporting interval;
drugs intended use, mode of action, therapeutic class, dose, route of administration, formulation and
a brief description of the approved indication and. population.

(c¢) Current worldwide marketing authorisation status: This section of pericdic safety update reports
should capture the brief narrative over view including details of countries where the drug is
currently approved along with date of first approval, date of marketing and if product was
withdrawn in any of the countries with reasons thereof.

(d) Actions taken in reporting interval for safety reasons: This section of periodic safety update
reports should include a description of significant actions related to safety that have been taken
during the reporting interval, related to either investigational uses or marketing experience by the
ticence holder, sponsor of 2 clinieal trial, regulatory authorities, data monitoring committees, or
ethics committees.

(e) Changes to reference safety information: This section of periodic safety update reports should
caplure any significant changes to the reference safety information within the reporting interval.
Such changes might include information relating to contraindications, warnings, precautions,
adverse events, and important findings from ongoing and completed clinical trials and significant
non-clinical findings.

(f) Estimated patient exposure: This section of periodic safety update reports should provide the
estimates of the size’ and nature of the population exposed to the drug. Brief descriptions of the
methods used to estimate the subject or patient exposure should be provided,-

(1) Cumulative and interval subject exposure in clinical trial.
(ii) Cumulative and interval patient exposure from Marketing Experience {rom India.

(i) Cumulative and interval patient exposure from Marketing Experience from rest of the
world.

{g) Presentation of individual case histories: This section of periodic safety update reports should
include . the individual case information available to a licence holder and provide brief case
narrative, medical history indication treated with suspect drug, causality assessment. Provide
following information:

{i) Reference prescribing information
{ii) Individual cases received from India
{iii) Individual cases received from rest of the world

{iv) Cumulative and interval summary tabulations of serious adverse events from clinical
investigations.

{v) Cumulative and interval summary tabulations from post-marketing data sources

{h) Studiérs . This section of periodic safety update reports should capture the brief summary of
clinically important emerging efficacy or effectiveness and safety tindings obtained from the licence
holder, sponsored chinical trials and published safety studies that became available during the
reporting interval of the report which has potential impact on product safety information.
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(1) Summaries of significant safety findings from clinical trials during the reporting period;.

(ii) Findings from non-interventional Studies;

(ii) Findings from non-Clinical Studies;

(iv) Findings from literature.

(i) Other information: This section of periodic safety update reports should include the details about
signals and Risk Management Plan in place by licence holder (if any).

{a) Signal and risk evaluation: In this section licence holder will provide the details of signal
and risk identified during the reporting period and evaluation of signals identified during
the reporting period. _ ’

(b) Risk management plan: In this section licence holder will provide the brief details of
safety concern and necessary action taken by him to mitigate these safety concerns.

(j) Overall Safety Evaluation: This section of periodic safety update reports should capture the
overall safety evaluation of the drug based upon its risk benefit evaluation for approved indication.

{i) Summary of safety concerns

(i) Benefit evaluation

(iii) Benefit risk analysis evaluation

(k) Conclusion: This section of periodic safety updarte reports should provide the details on the
safety profile of drug and necessary action taken by the licence holder in this regards.
(I) Appendix: The appendix includes the copy of ‘marketing authorisation in India, copy of
prescribing information, line listings with narrative of Individual Case Safety Reports (ICSR).
SIXTH SCHEDULE
(See rules 21, 22, 33, 34, 45, 47, 52, 53, 60, 67, 68, 75, 76, 80, 81, 86, 91, 97 and 98)
FEE PAYABLE FOR LICENCE, PERMISSION AND REGISTRATION
CERTIFICATE
Serial Rule Subject . In'rupees Indian
Number ) National Rupee
(INR) except
where
specified in
dollars
(%)
Application for permission to conduct
clinical trial
ol 21 {i) Phase I 3,00,000
(1)  Phasell 2,00,000
(iiiYPhase 111 2,00,000
(iv) Phase IV 2,00,000
Reconsideration of application  for
02 22 permission to conduct clinical trial ] 50,000
Application for permission toconduct -
03 33 bioavailability or bioequivalence study 2 00,000
Reconsideration of application of permission to conduct ,
04 14 bioavailability or bioequivalence study - 50,000
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Application for registrationof bioavailability and bioequivalence study
05 45 centre 5,00,000
Reconsideration of application for
07 47 Reglstratlo_n of bicavailability and bio- 1,00,000
. equivalence study centre
52 Application for permission to manufacture new drugs or
o8 investigaticnal new dr.ugs fcln' clinical frial or bioavailability or 5000 per
bioequivalence study praduct
Reconsideration of application to
manufacture new drugs or investigational new drugs for clinical trial
. - . . : 2000 per
09 53 or bioavailability or bioequivalence study
product ,
Application for permission to manufacture unapproved active
pharmaceutical ingredient for development of formulation for test or
o 59 - analysis or clinical trial or bicavailability or bioequivalence study 5000 per
product
11 60 Reconsideration of permission  {o 2000
Manufacture unapproved active
|
pharmaceutical ingredient for development of formulation for test or
® analysis or clinical trial or bioavailability or bioequivalence study
Application for impoert of new drugs or investigational new drugs for
clinical trial or bioavailability or bioequivalence study or for
12 67 examination, test and analysis 5000 per
product
Reconsideration of application for Import of new drugs or
investigational new drugs for clinical trial or bicavailability or
13 68 bicequivalence study or for examination, test and analysis 1000
Application for permission to import new drug (Finished Formulation)
14 : for marketing 5.,00,000
Application for permission to import new
15 75 Drug (Finished Formulation) already | 2,00,000
approved in the country for marketing
1Application for permission to import new drug (Active Pharmaceutical
16 Ingredient) for marketing 5,00.000
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Application for permission to import new

17 drug (Active Pl}armaceutica!‘ In gredient). 2,00,000
already approved in the country for marketing
Application for permission to import
approved new drug for new claims, new indication or new dosage
18 form or new route of administration or new strength for marketing 3,00,000
Application for permission to import fixed dose combination having
ane or more of the ingredients as unapproved new molecules for

19 marketing 5,00,000

Application for permission to import fixed _
20 Dose combination having approved 4,00,000

ingredients for marketing

Application for permission to import fixed

21 dose combination already approved for 2,00,000
marketing
Application for permission to import fixed dose combination for new
claims, new indication or new dosage form or new route of
administration or new strength for marketing
22 " e 3,00,000
Reconsideration of application for
23 76 permission to import new drug for marketing 30,000
24 Application for permission to manufacture new drug (Finished 5,00,000
Formulation or Active Pharmaceutical Ingredient) for sale or ®
distribution
!

Application for permission to manufacture

25 new drug (Active Pharmaceutical Ingredient) already approved in the 2.00.000
; country for sale or distribution o
20 Application for permission to manufacture new drug (Finished
26 Formulation) for sale or distribution 5,00,000
Application for permission © manufacture new drug {Finished
Formulation) already approved in the country for sale or distribution

27 . 2.00,000

Application for permission to manufacture
28 new drug (Active Pharmaceutical Ingredient) for sale or distribution 5,00,000
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Application for permission to manufacture
29 new drug (Actwe Pharmaceutical Ingredient) already approved in the 2,00,000
country for sale or distribution
Application for permission to manufacture approved new drug for new
" claims, new indication or new dosage form or new route of
administration or new strength for sale or distribution
30 ) 3,00,000
- Application for permission to manufacture fixed dose combination
having one or more of the ingredients as unapproved new molecules
31 for sale or distribution 5,00,000
Application for permission to manufacture fixed dose combination having
32 ' approved ingredients for sale or distribution 3.00,000
. Application for permission to manufacture fixed dose combination
33 already approved for sale or distribution 2.,00,000
30
‘Application for permission to manufacture fixed dose combination for
new claims, new.indication or new dosage form or new route of
34 administration or new strength for sale or distribution 3,00,000
App]ication for permission to manufacture
35 new drug {Active Pharmaceutical Ingredient) or to manufacture 5,00,000
20 finished formulation
Application for permission te import or to manufacture phyto-
36 pharmaceutical drugs 2,00,000
Reconsideration of application for
37 81 permission to manufacture new drug for sale or distribution 50,000
Application for Import of unapproved new
38 86 drug by Government hospital and medical institution 10,000
Apphcanon for permission to manufacture unapproved new drug but
: under clinical
39 91 trial, for treatment of patient of 1ife threatening disease 5,000
44 98 Pre-submission meeting 5,00,000
41 99 Post-submission meeting 50000
Any other application which is not specified above
42 . s PP P 50000

Note 1: No fee shall be chargeable in respect of application for conduct of clinical trial for orphan drugs as defined in
clause (x) of rule 2,

Note 2: In case of application received from Micro Small Medium Enterprises (MSME) firms for conduct of clinical

trial, approval of new drug and pre and post submission meetin

g, the fee payable shall be half of the fee specified above.
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SEVENTH SCHEDULE
(See rules 39, 40, and 42)

FORMULAE TO DETERMINE THE QUANTUM OF COMPENSATION IN THE
CASES OF CLINICAL TRIAL RELATED INJURY OR DEATH

1. Formula in case of clinical trial related death:
Compensation = (B x F x R) 799,37
Where,
B = Base amount (i.e. § lacs)
F = Factor depending on the age of the trial subject as per Annexure 1 (based on W(I)rkmen Compensation Act)

R = Risk Factor depending on the seriousness and severity of the disease, presence of co-morbidity and duration
of disease of the trial subject at the time of enrolment in the clinical trial between a scale of 0.5 10 4 as under:

(1} 0.5 terminally ill patient {expected survival not more than {(NMT) 6 months)

(2) 1.0 Patient with high risk (expected survival between 6 o Z4months) t
(3) 2.0 Patient with moderate risk

(4) 3.0 Patient with mild risk

(5} 4.0 Healthy Volunteers or trial subject of no risk.

However, in case of patients whose expected mortality is 90% or more within 30 days, a fixed amount of Rs. 2
lacs should be given,

2. Formula in case of clinical trial related injury (other than death): For calculation of quantum of compensation
related to injury {other than death), the compensation shall be linked to the criteria considered for calculation of
compensation in cases of death of the trial subject as referred to in section of this Schedule. The quantum of
compensationin case of Clinical Trial related SAE should not exceed the quantum of compensation which would have
been due for payment in Case of death of the trial subject since the loss of life is the maximum injury possible.As per
the definition of SAE, the following sequelae other than death are possible in a clinical trial subject, in which the trial
subject shall be entitled for compensation in case the SAE is related to clinical trial.

(i} A permanent disability: In case of SAE causing permanent disability to'the trial subject, the quantum of
compensation in case of 100% disability shall be 90% of the compensation which would have been due for payment to
the nominee (s} in case of death of the trial subject. '

The quantumn for less than 100% disability will be proportional to the actual percentage disability the trial s'ubject has
suffered. ' '

Accordingly, following formula shall be applicable for determination of compensation:
Compensation = (C x D x 90) / (100 x 100}

Where:

D = Percentage dilsability the trial subject has suffered.

C = Quantum of Compensa_ti_qn which would have been due for payment to the trial subject's nominees)

in case of death of the trial subject.

(ii) Congenital anomaly or birth defect: The congenital anomaly or birth defect in a baby may occur due to

participation of anyone or both the parent in clinical tria}, Following situations may arise due w cangenital anomaly or
birth defect.

(a) Stiil birth;

(b) Early death due to anomaly; _ )

{c} No death but deformity which can be fully corrected through appropriate intervention;
(d) Permanent disability (mental or physical). l '

The compensation in such cases would be a lump sum amount such that if that amount is kept by way of fixed deposit or
alike, it shall bring a monthly interest amount which is approximately equivalent to half of minimum wage of the
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unskilled worker (in Delhi). The quantum of compensation in such cases of SAE shall be half of the base amount as per

formula for determining the compensation for SAE resuiting into dealh,

In case of birth defect Ieading to sub-clause (¢} and {d) of this clause to any child, the medical management as long as
required shall be provided by the Sponsor or his representative which wili be over and above the financial compensation,

(iii) Chronic life-threatening disease; and

(iv) Reversible SAE in case it is resolved.

In case of clinical trial related SAE causing life-threatening disease and reversible SAE in case it is resolved, the
quantum of compensation would be linked to the number of days of hospitalisation of the trial subject. The compensation
per day of hospitalization shall be equal to the wage loss. The wage loss per day shall be calculated based upon the

minimum wage of the unskilled worker (in Delhi).

Since. in case of hospitalisation of any patient not only the patient loses his/her wage, there will be direct or indirect
losses of various kind including inconvenience, wage loss of attendant, etc. The compensation per day of hospitalisation

in such case shall be double the minimum wage.

Accordingly, following formula shall be applicable for determination of compensation:

Compensation =2 X W X N,

Where,

W = Minimum wage per day of the unskilled worker (in Delhi)
N = Number of days of hospitalization

Annexure 1

Factor (F) for calculating the amount of compensation

(EEF LR AL AR P a A R T R S §2 T AT

Age

Factor

Not more than

167.06
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______________ s
169.44
a6 16629
47 163.07
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EIGHTH SCHEDULE
FORM CT-01
{See rules 8, 10 and 17)

APPLICATION FOR REGISTRATION/RENEWAL OF ETHICS COMMITTEE RELATING TO CLINICAL
TRIAL OR BIOAVAILABILITY AND BIOEQUIVALNENCE STUDY OR BIOMEDICAYL HEALTH
RESEARCH

e

0k

2
5

B
o
l
3
o

B e, e e e (name, designation
and full postal address of the applicant) of (name and full address with contact details of
the ethics committee) hereby apply for grant of registration of ethics committee.

The details of the application are as under:

1. Name of applicant:

2. Nature and coustitution of applicant:

(proprietorship, company, society, trust, independent, institutional, other to he specified)

AEFPEEEAR P f ot SR et b P Sl

3. (i) Applicant address inciuding telephone number, mobile number, fax number and e-mail id:

(ii) Address for correspondence:

; corporate or registered office or clinical trial site or bioavailability and . bloequwalence study centre or
E biomedical health research-

4. Details of accreditation, if any (self-attested copy of certificate to be attached):

3. 1 have enclosed the documents as specified in the Table 1 of the Third Schedule of the New Drugs and
Clinical Trials Rules, 2019.
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6. I hereby state and undertake that: (i) I shall comply with all the provisions of the Drugs and Cosmetics Act,
1940, and the New Drugs and Clinical Trials Rules, 2019,
| i

Place: Digital Signature

Date: (Name and designation)

FORM CT-02
(See rules 8, 9, 10 and 14)

GRANT OF REGISTRATION OF ETHICS COMMITTEE RELATING TO CLINICAL TRIAL OR
BIOAVAILABILITY AND BIOEQUIVALNENCE STUDY

Registration No.

The Central Licencing Authority here by registers and permits__(Name and full address with contact details of the ethics
committee) to perform duties of ethics committee as specified in the New Drugs and Clinical Trials Rules, 2019.

2. The ethics committee shall abserve the conditions of registration speci-fied in Chapter I1I of the New Drugs and Clinical
Trials Rules, 2019 and the Drugs and Cosmetics Act, 1940. ‘

Place: ............ _ . Central Licencing Authority

Date: ovvcvienine ‘ Stamp

FORM CT-03
(See rules 17 and 18)

GRANT OF REGISTRATION OF ETHICS COMMITTEE RELATING TO BIOMEDICAL HEALTH
RESEARCH

Registration No.

The designated authority is hereby register and permit
(Name and full address with contact_'dewi[s of the ethics committee) to perform duties of ethics committee as specified in
the Regulation of New Drags-and Clinical Trials Rules, 2019,

2. The ethics committee shall observe the conditions of registration specified in Chapter [V of the New Drugs and Clinical
Trials Rules, 2019 and the Drugs and Cosmetics Act, 1940.

Place: ............ Central Licencing Authority

Date: vvverernnn _ Stamp
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FORM CT-04
(See rule 21)

APPLICATION FOR GRANT OF PERMISSION TO CONDUCT CLINICAL TRIAL OF NEW DRUG OR
INVESTIGATIONAL NEW DRUG i

IIWC, oot oo (rame and fuil postal address of the
apPlcani} of oo hereby apply for grant of permission to conduct clinical trial on new
drug or investigational new drug.

The details of the application are as under:

1.Name of Applicant:

2. Nature and constitution: proprietorship, partnership including
limited liability partnership, company, society, trust, other to be
specified.

3. (i) Sponsor address, telephone number, mobile number, fax
number and e-mail id:

(ii) Clinical trials site address, telephone number, mobile
number, fax number and e-mail id:

(iii) Name and address of person responsible for payment of
compensation, if any:

(iv)  Address for correspondence:

[carporate or registered office or clinical trial site]

4. Details of new drugs or investigational new drugs and clinical investigation site [As per Annexure].

5. Phase of the Clinical Trial

6. Clinical tria) protocol number with date:

7. Fee paid on Rs.

Receipt or Challan or transaction ID

8. I have enclosed the documents as specified in the Second Schedule of the New Diugs and Clinical Trials Rules,
2019.

9. 1 hereby state and undertake that;

(i) T shall comply with all the provisions of the Prugs and Cosmetics Act, 1940, and the New Drugs and Clinical
Trials Rules, 2019,

PlaCe: . .vo v evrirrin) ' . " Digital Signature
Daterooiiviiiiine, (Name and designation)
Annexure:

Details of new drugs or investigational new drugs:

Names of the new drug or investigational new drug:

Therapeutic class:

Dosage form:
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Composition: : . i

Indications:

Details of clinical mial site:

Names and address of clinical trial site

Ethics committee details:

Name of investigator:

FORM CT-4A
(See rule 23)

INFORMATION TO INITIATE CLINICAL TRIAL OF NEW DRUG OR INVESTIGATIONAL NEW DRUG
AS PART OF DISCOVERY, RESEARCH AND MANUFACTURE IN INDIA

FWe, i e e e e ettt e b e rae s e b e (name and Sfull postal
address of the . applicant) Of e hereby inform to
initiate the conduct clinical trial on new drug or investigational new drug.

The details of the application areas under:

1.Name of Applicant:

L]

2, Nature and constitution;

(proprietorship, partnership including limited liability partnership,
company, society, trust, other o be specified)

3. Sponsor address, telephone number, mebile number, fax
number and e-mail id:

(i1) Clinical trjals site address. telephone number, mobile
number, fax number and e-mail id;

(111} Name and address of person responsible for payment of
compensation, if any:

(iv) Address for correspondence:

[corporate or registered office or clinical trial site)

4. Details of new drugs or investigational new drugs and clinical investigation site [As per Annexure].

5. Phase of the Clinical Tl_‘ial

6. Clinical trial protocol number with date:

8. T hereby declared that I have already submitted the application under rule 21 of these rules and granted automatic
approval under rule 23(2) and enclosed the documents as specified in the Second Schedule of the New Drugs and
Clinical Trials rules, 2019,

0. I hereby state and undertake that;

(i) 1 shall comply with all the provisions of the Drugs and Cosmetics Act, 1940, and the New Drugs and Clinical
Trials Rules, 2019,
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Place:...........oeeel. Digital Signature
Date:....oooviiiiis

Annexure:

Details of new drugs or investigational new drugs:

{(Name and designation)

Names of the new drug or investigational new drug:

Therapeutic class;

Dosage form:

Composition:

[ndications:

Details of clinical tria] site:

Names and address of clinical trial site

Ethics committee details:

Name of investigator;

FORM CT-05
(See rule 33)

APPLICATION FOR GRANT OF PERMISSION TO CONDUCT BIOAVAILABILITY OR

TWe, e,

applicant) of .............

BIOEQUIVALENCE STUDY

(name and fill posial address of the
hereby apply for grant of permission to conduct bioavailability or

bioequivalence study {strike off whichever is not applicable) of new drug or investigational new drug, the details of which

are as under:

I.Name of applicant:

2. Nature and constitution:

{proprietorship, parmérship including  limited  liability
partnership, company, society, trust, other to be specified)

3. @ Sponsor address, telephone number, mobile number, fax
number and e-mail id:

(i1) Study address, telephone number, mobile number, fax
number and e-mail id: .

(i) Address for correspondence:

[corporate  or registered office or bioavailability or
bicequivalence study centre] -

1
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4. Details of new drug or investigational new drug and study centre [As per Annexure].

5. Study protocol number with date:

0. Fee paid on Rs.

Receipt or challan or transaction ID

7. 1 have enclosed the documents as specified in the Fourth Scheduie of the New Drugs and Clinical Trials Rules,
2019.

5. I hereby state and undértake-that:

(i) I shall comply with all the provisions of the Drugs and Cosmetics Act, 1940, and the New Drugs and Clinical
Trials Rules, 2019. : '

Place:.......ooooee ' Digital Signature
CDaten (Name and designation)
Annexure:

Details of new drug or investigational new drugs:

Names of the new drug or investigational new drug:

Therapeutic class:

Dosage form:

Composition:

[ndications:

Details of study centre;

Names and address of study centre.

Ethics committee details:

FORM CT-06
{(See rules 22, 25, 26, 29 and 30)
PERMISSION TO CONDUCT CLINICAL TRIAL OF NEW DRUG OR INVESTIGATIONAL NEW DRUG

The Central Licencing Authority hereby permits

(Name and full address with contact details of the applicant) to conduct clinical trial of the new drug or invastigational
new drug as per protocol number in the below mentioned clinical trial sites. dated

2. Details of new drug or investigational new drug and clinical trial site [As per Annexure].

3. This permission is subject to the conditions prescribed in part A of Chapter V of the New Drugs and Clinical Trials
Rules, 2019 under the Drugs and Cosmetics Act, 1940.

Place: ............. . Central Licencing Authority

Date: ... Stamp
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Annexure:

Details of new drug or investigational new drug:

Names of the new drug or investigational new drug:

Therapeutic class:

Dosage form:

Composition:

Indications:

Petails of elinical trial site:

Names and address of clinical trial site

Ethics committee details:

Name of principal investigator:

FORM CT-07
(See Rules 34, 33, 36, 37 and 38)

PERMISSION TO CONDUCT BIOAVAILABILITY OR BIOEQUIVALENCE $STUDY OF NEW DRUG OR .
INVESTIGATIONAL NEW DRUG

The Central Licencing Authority hereby permits . i _
(Name and full address with contact details of the applicant) to conduct bioavailability or bioequivalence study (strike off
whichever is not applicable) of the new drug or investigational new drug as per protocol number dated__in the
below mentioned study centre.

2. Details of new drug or investigational.new drug and study centre [As per Annexure].

3. This permission is subject to the conditions prescribed in. part B of Chapter V of the New Drugs and Clinical Trials
Rules, 2019 under the Drugs and Cosmetics Act, 1940.

Place: ............. ' Central Licencing Authority
Date: ..o Stamp
'
Annexure:

Details of new drug or investigational new drug:

Names of the new drug or investigational new drug:

Therapeutic class:

Dosage form:

Composition:

[ndications:

Details of study centre:
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Names and address of study centre:

Ethics committee details:

IName of principal investigator:

FORM CT-08
(See rule4s)
APPLICATION FOR REGISTRATION/RENEWAL OF BIOAVAILABILITY OR BIOEQUIVALENCE STUDY
CENTRE
TIWE, e bbb e s ettt eene s (name, designation and full postal address
of the applicant) of .o SR hereby apply for grant of registration of biocavailability or

bicequivalence study centre. The details of the application are as under:

1.Name of applicant:

2. Nature and constitution of applicant:,

(proprietorship, company, society; trust, independent, institutional,
other to be specified)

3. (i) Applicant address including telephone number, mobile
number, fax number and e-mail id:

(ii) Address for correspondence:

[corporate or registered office or bicavailability or bioequivalence
study centre]

#. Details of accreditation, if any (self-attested copy of certificate to

© be attached):

5. " PFee paid on

Receipt or challan or transaction ID

Rs.

Trials Rules, 2019,

6. 1 have enclosed the documents as specified in the Table 1 of Fourth Schedule of the New Drugs and Clinical

7. 1 hereby state and undertake that:

Trials Rules, 2019.

(i) T shall comply with all the provisions of the Drugs and Cosmetics Act, 1940 the New Drugs and Clinical

Place: .....ooooeveeiiinil,

Date: .....oooviii

Digital Signature

(Name and designation)
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FORM CT-09
(See rules 47, 48, 49, 50and 51

GRANT OF REGISTRATION OF BIOAVAILABILITY OR BIOEQUIVALENCE STUDY CENTRE
Registration No,

The Central Licencing Authority hereby register ‘
(Name and full address with contact details of the applicant) for conduct of bioavailability and bioequivalence studies of
new drugs and investigational new drugs as specified in the New Drugs and Clinical Trials Rules, 2019.

2.This registration is subject (o the conditions prescribed in Chaptér VI of the New Drugs and Clinical Trigls Rules, 2019
under the Drugs and Cosmetics Act, 1940, '

N '
\
Place: ............. Central Licencing Authority

Date: ..o, © Stamp

FORM CT-10
{See rule 52)
APPLICATION FOR GRANT OF PERMISSION

TO MANUFACTURE NEW DRUG OR INVESTIGATIONAL NEW DRUG FOR CLINICAL TRIAL OR .
' BIOAVAILABILITY OR BIOEQUIVALENCE STUDY OR FOR EXAMINATION, TEST AND ANALYSIS.

I'We,

(name and full postal address of the applicant] oF ...ooococoeoereeeoseeeseeeeeeooeoooo hereby apply for grant of
permission to manufacture new drug or investigational new drug for clinical trial or bioavailability or bioequivalence
study or for examination, test and analysis. :

The details of the application are as under:

1. Name of applicant:

2. Nature and constitution of applicant:

(proprietorship, partnership including limited liability
partnership, company, society, trust, other to be specified)

3.(i) Corporate or Registered office address, telephore
number, mebile number, fax number and e-mail id:

(i1) Applicant’s address, telephone number, mobile
number, fax number and e-mail id:

(11)  Address for correspondence:

4. Details of new drugs.and-investigational new drugs to be manufactured [As per Annexure].

5. Particulars of Manufacturer, Manufacturing sites [As per Annexure].

6. Fee  paid on Rs receipt or challan or transaction ID___|
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7. Ihereby state and undertake that:

New Drugs and Clinical Trials Rules, 2019.

(it} The new drug to be manufactured from M/S......cimrinirisssiinnns
purpose of clinical triat and no part of it shall be diverted to the domestic market.

(1) I shall comply with all the provisions of the Drugs and Cosmetics Act, 1940 and the Chapter VIII of

shall be used exclusively for the

Place: ............. Digital Signature
Date: ..ooviecieenrins (Name and designation)
Annexure:

Details of new drug or investigational new drug;

Names of the new drug or investigatiorial new drug:

'Therapeutic class;

Dosage forn:

Composition:

Indications:

Details of manufacturer and manufacturing site:

Name and address of Active Pharmacentical Ingredient and
formulation manufacturer (full address with telephone, fax
and e-mail address of the manufacturer).

Name and address -of manufacturing sites of Active
Pharmaceutical Ingredient and formulation (full address with
telephone, fax and e-mail address of the manufacturing site).

FORM CT-11

(See rules 53, 54, 55,

56, 57 and 58) :

PERMISSION TO MANUFACTURE NEW DRUG OR INVESTIGATIONAL NEW DRUG FOR CLINICAL

TRIAL, BIOAVAILABILITY OR BIOEQUIVALENCE STUDY OR FOR EXAMINATION, TEST AND

ANALYSIS

Licence Number

The Central Licencing Authority hereby grant permission

(Name and full postal

address with contact detatls of the applicant) to manufacture the new drug or investigational new drug for conduct of
clinical trial or bioavailability or bioequivalence study as per protocol number, dated
below mentioned clinical trial sites or bicavailability and bioequivalence study centre [As per Annexure} or for

examination, test and analysis.

in the
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Serial
Number

investigational new drug to be
manufactured.

Name of the new drug or Class of new drug or investigatioral|Quantity to be manufactured.

new drug.

issuarce.

2. This licence is subject to the conditions s
under the Drugs and Cosmetics Act, 1940,

3. This licence shall, unless previously suspended or revoked, be in force for

pecified in the Chapter VIII of New Drugs and Clinical Trials Rules,2019

a period of three years from the date of its

4. Details of manufacturer and manufacturing site under this licence.

Serial
Number

Name and address of manufacturer (full address
with telephone, fax and e-mail address of the
manufacturer),

Name and address of manufacturing site (full ‘
address with telephone, fax and e-mail address of
the manufacturing site). .

Annexure:

Place: ...

Date: ......

Details of clinical trial site:

- Central Licencing Authority

Stamp

Names and address of ¢linical trial site

Ethics committee details;

Name of investigator:

1) Wy

Call L R A T e L R

B L or RF R L LR

I/'We, ...........
Of ettt
unapproved active pharmaceutical

FCORM CT-12
(See rule 59)

APPLICATION FOR GRANT OF PERMISSION TO MANUFACTURE FORMULATION OF UNAPPROVED
ACTIVE PHARMACEUTICAL INGREDIENT FOR TEST OR ANALYSIS OR CLINICAL TRIAL OR

BIOAVAILABILITY OR BIOEQUIVALENCE STUDY

The details of the application are as under-

.................... {name and full postal address of the applr’cmz})
hereby apply for grant of permission to manufacture formulations of
ingredient for test or analysis or clinical trial or bioavailability or bicequivalence study.

I, Name of formulation manufacturer-

2. Nature and constitution of applicant:

(proprietorship, partnership including limited liability
partnership, company, society, trust, other to be specified)

(i)

AR ¥

i S Pt A

3.(i) Corporate or registered office address telephone number,
mobile number, fax number and e-mail id:

Formulation manufacturer’s address including
telephone number, mobile number, fax number and e-mail id:

(i) Address for correspondence;
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4. Details of unapproved Active pharmaceutical ingredient and its formulation [As per Annexure].

5. Details of Manufacturer, Manufacturing sites of formulation [As per Annexure].

G.Fee  paid on ' _ Rs__ receipt or challan or transaction
1D.

7. 1 hereby state and undertake that: (i) I shall comply with all the provisions of the Drugs and Cosmetics
Act, 1940 and Chapter VIII of the New Drugs and Clinical Trials Rules, 2019.

(i) ' The formulation of the unapproved active pharmaceutical ingredient to be manufactured shall be used
for the mentioned purpose only-and no part of it shall be sold in the market.

o

Place: : : Digital Signature
Date: {Name and designation)
Annexure:

Details of Active pharmaceutical ingredient and its formulation:

Name of the unapproved active Quantity Name of the formulation/test Quantity

pharmaceutical ingredient (APT) Batches to be developed for test/analysis

or clinical trial

Name of the formulation to be manufactured

Quantity

Composition

[ndication

Details of manufacturer and manufacturing site of formulation:

Name and address of manufacturer of  [Name and address of manufacturing site of formulation
formulation (fult address with telephone, fax {(full address with telephone. fax and e-mail address of

Serial . N
‘ and e-mail address of the manufacturer) the manufacturing site)

number

Details of manufacturer and manufacturing site of Active pharmaceutical ingredient:

MName and address of manufacturer of Active  Name and address of manufacturing site of Active
Serial pharmaceutical ingredient (full address with{pharmaceutical ingredient (full address with telephone,
aumber telephone, fax and e-mail address of the fax and e-mail address of the manufacturing site)
manufacturer)
a i
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FORM CT-13
(See rule 59 and 60)

APPLICATION FOR GRANT OF PERMISSION TO MANUFACTURE UNAPPROVED ACTIVE
PHARMACEUTICAL INGREDIENT FOR DEVELOPMENT OF FORMULATION FOR TEST OR ANALYSIS
OR CLINICAL TRIAL OR BIOAVAILABILITY OR BIOEQUIVALENCE STUDY

.............................................................................................................. (name and full postal address of the applicant)
hereby apply for grant of permission’ to manufacture unapproved active
pharmaceutical ingredient for development of formulation for test or analysis or. ¢linical trial or bioavailability or
: bioequivalence study., :

The details of the application are as under:

1. Name of manufacture:

2. Nature and constitution of applicant:

(proprietorship,  partnership  including  limited liability
partnership, company, society, trust, other to be specified)

el S L

3.(i) Corporate or registered office address telephone number,
mobile number, fax number and e-mail id:

(ii) Formulation manufacturer’s address including
telephone number, mobile number, fax number and e-mail id:

(1ii) Address for correspondence:

4. Details of unapproved active pharmaceutical ingredient to be manufactured [As per Annexure].

5. Details of formulation to be manufactured [As per Annexurel.

;:':g 6. Fee paid on Rs receipt or challan or transaction 1D
3

(1) 1hereby state and undertake that: (i) T shall comply with 1l the provisions of the Drugs and Cosmetics Act, 1940
and Chapter VI of the New Drugs and Clinical Trials Rules, 2019.

(if) The unapproved active pharmaceutical ingredient to be manufactured shall be supplied to M/s
......................................................... only and no part of it shall be sold in the market.

Place: Digital Signature

Date: (Name and designation}
o
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Annexure:

Details of Active pharmaceutical ingredient and its formulation:

Name of the : Quantity Name of the formulation or test Quantity
unapproved active batches to be developed for
pharmaceutical ingredient (API) test/analysis or clinical trial

to be obtained

Details of manufacturer and manufacturing site of formulation:

Name and address of manufacturer of  |Name and address of manufacturing site of formulation
formulation (full address with telephone, fax| (full address with telephone, fax and e-mail address of;

rial . . .
Se and e-mail address of the manufacturer) the manufacturing site)

number

Details of manufacturer and manufacturing site of Active pharmaceutical ingredient:

Name and address of manufacturer of Active Name and address of manufacturing site of Active
s pharmaceutical ingredient (full address with|pharmaceutical ingredient (full address with telephone,
Serial . ’ . . . .
number telephone, fax and e-mail address of the fax and e-mail address of the manufacturing site)
manufacturer)
]
FORM CT-14

(See rules 60, 61, 62, 63ando4)

PERMISSION TO MANUFACTURE FORMULATION OF UNAPPROVED ACTIVE PHARMACEUTICAL
INGREDIENT FOR TEST OR ANALYSIS OR CLINICAL TRIAL OR BIQAVAILABILITY OR
BIOEQUIVALENCE STUDY

Licence Number:

The Central Licencing Authority hereby grant permission to
(Name and full postal address with contact details of the formulation manufactmel) to manufacture the formulation of the
unapproved active pharmaceutical ingredient specified below for test or analysis or for conduect of clinical trials
bioavailabilily or bioequivalence study.

Name of the formulation or test batches to be developed for Quantity

test or analysis or clinical trial

2. Details of manufacturer, manufacturing site of formulation [As per Annexure].

Name and address of manufacturer (full |Name and address of manufacturing site (full address
Serial address with telephone, fax and e-mail with telephone, fax and e-mail address of the
address of the manufacturer) manufacturing site)
number
E--3 5
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3. This licence is subject to the conditions prescribed under Chapter VI of the New Drugs and Clinical Trials
Rules,2019 under the Drugs and Cosmetics Act,1940. ‘ ‘

4. Details of manufacturer and manufacturing site of active pharmaceutical ingredient to be supplied. -

Name and address of manufacturer (full | Name and address of manufﬁcturing site (full address
. address with telephone, fax and e-mail with telephone, fax and e-mail address of the
Serial S
address of the manufacturer) manufacturing site)
number
5. This licence shall, unless previously suspended or revoked, be in force fora period of ......ooo.ovvvvoovnn., from the date

of its issuance.

Central Licencing Autherity

Stamp

FORM CT-15
(See rules 60, 61, 62, 63 and 64)

PERMISSION TO MANUFACTURE UNAPPROVED ACTIVE PHARMACEUTICAL INGREDIENT FOR
THE DEVELOPEMNT OF FORMULATION FOR TEST OR ANALYSIS OR CLINICAL TRIAL OR
BIOAVAILABILITY OR BIOEQUIVALENCE STUDY

Licence Number:

The Central Licencing Authority hereby grant permission to

(Name and full address of the active ingredient manufacturer) to manufacture the unapproved active pharmaceutical
ingredient specified below to manufacture its formulation for test or analysis or for conduct of clinical trials or )
bicavailability or bicequivalence study.

Name of the unapproved active pharmaceutical ingredient (AP) to be manufactured Quantity

2. Details of Manufacturer. Manufacturing site of active pharmaceutical ingredient.

Name and address of manufacturer (full Name and address of manufacturing site (full
Serial address with telephone, fax and e- mail address with telephone, fax and, e-mail address of
number address of the manufacturer) the manufacturing site)

3. Details of Manufacturer. Manafacturing site of formulation manufacturer to be supplied.

Name and address of formulator (full address |Name and address of site where the manufactured

with telephone, fax and e-mail address of the Junapproved active pharmaceutical ingredient to bd
manufacturer) used (full address with telephone, fax and e-mail

number - address of the manufacturing site)

Serial.

4. This permission is subject to the conditions specified in Chapter VHI of the New Drugs and Clinical Trials
Rules,2019 under the Drugs and Cosmetics Act, 1940.
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5. This permission shall, unless previously suspended or revoked, be in force for a period of ..o..ooevrrereenene. from the
date of its issuance. :

Place:............. : Central Licencing Authority
Date: .ooovveiene : Stamp
Annexure

Details of record of unapproved active pharmaceutical ingredient manufactured:

Serial Date of Licence number Name of the Quantity Manufactured for
number | manufacture ‘ unapproved active manufactured
: pharmaceutical
ingredient

Details of reconciliation of unapproved active pharmaceutical ingredient manufactured:

Date | Name of the | Licence Quantity |Quantity| Quantity | Supplied| Quantity - left | Action
: unapproved | number | manufactured | supplied | remained o over or remain | taken

active unused or got
pharmaceutical ) damaged or
ingredient - expired or

found of sub-
standard quality,

* Write NA where not applicable.

FORM CT-16
(See ritle 67)

APPLICATION FOR GRANT OF LICENCE TO IMPORT NEW DRUG OR INVESTIGATIONAL NEW DRUG
FOR CLINICAL TRIAL OR BIOAVAILABILITY OR BIOEQUIVALENCE STUDY OR FOR
EXAMINATION, TEST AND ANALYSIS

T, ettt e e e e e b e st eanen et arns (rame and address of the applicant)
OF MIFS v JRR, hereby apply for grant of licence to import new drug or investigational new
drug for clinical trial bioavailability or bioequivalence study or for examination, test and analysis.

The detaills of the appliéation are as under:

1. Name of applicant:

S

2. Nature and constitution of applicant:

(proprietorship, partnership including limited lability
partnership, company, society, trust, other to be specified)
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3.(i) Corporate or registered office address including
telephone number, mobile number, fax number and e-mail id:

(ii) Applicant’s address including telephone number,
mobile number, fax number and e- mail id:

(m) Address for correspondence:

4. Details of new drugs to be imported [As per Annexure].

3. Particulars of overseas Manufacturer, Manufacturing sites [As per Annexure].

6. Fee paid on Rs__ receipt
or challan or transaction 1D,

7. L hereby state and undertake that:

(i)  Ishall comply with all the provisions of the Drugs and Cosmetics Act, 1940 and Chapter IX of the New Drugs
and Clinical Trials Rules, 2019,

()  The new drug to be imported from M/S....oeovoreeero shall be used exclusively for the purpose of clinical
tria] and no part of it shall be diverted to the domestic market.

©

Place: _ Digital Signagure
Date: - (Name and designation)
Annexure;

Details of new drug or investigational new drug:

Names of the rew drug or investigational new drug;

Therapeutic class:

Dosage form;

Composition:

Indications:

Details of manufacturer and manufacturing site:

Name and address of manufacturer (full address with
tclephone, fax and e-mail address of the
manufacturer)

Name and address of manutacturing site (fuil address
with telcphonp, fax and e-mail address of the
manufacturing site)
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FORM CT-17
(See rules 68, 69, 70, 71 crizd 72}

LICENCE TO IMPORT NEW DRUG OR INVESTIGATIONAL NEW DRUG FOR THE PURPOSE OF
CLINICAL TRIAL OR BIOAVAILABILITY OR BIOEQUIVALENCE STUDY OR FOR EXAMINATION,
TEST AND ANALYSIS

Licence Number:

The Central Licencing Authority hereby grants licence  to {Name and full address with contact
details of the applicant) to impozt new drug or investigational new drug for conduct of clinical trial or bioavailability or
bioequivalence study as per protocol number dated

or for examination, test and analysis in the below mentioned clinical trial sites or bicavailability or
biocequivalence study centre. [As per Annexure].

Name of the new drug or | Therapeutic class of new drug or
investigational new drug to be investigational new drug

Serial imported

number

Quantity to be imported

2. This licence is subject to the conditions prescribed in Chapter IX of the New Drugs and Clinical Trials Rules, 2019,

3. This licence shall, unless previously suspended or revoked, be in force for a-period of three years from the date of its
issuance. . ' :

4,  Details of overseas manufacturer and manufacturing site under this Heence.

Name and address of manufacturer (full address Name and address of manufacturing site (full
with telephone, fax and e-mail address of the address with telephone, fax and e-mail address of

Serial . .
manufacturer) the manufacturing site)

number

5. The licencee shall maintair the record of imported new drug or investigational new drugs [As per Annexure].

Place: ............. _ Central Licencing Autherity
Date: ...ccoveeee.. : _ Stamp
Annexure:

Details of clinical trial site or bicavailability or bioequivalence study centre:

Names and address:

Ethics committee details:

Name of investigator:

FORM CT-i8
{See rule 75)
APPLICATION FOR GRANT OF PERMISSION TO IMPORT NEW DRUG FOR SALE OR FOR

DISTRIBUTION
TIWE, oo eeeseeees e eseeesea e ere s ese st s s eee e n e OO SUOUPUPRR [ (name and address of the applicant)
OF MI/S oo hereby apply for grant of permission to import new drug for sale.
|
& &
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1. Name of applicant:

2. Nature and constitution of applicant:

(proprietorship, partnership including  limited liability
partiiership, company, society, trust, other to be specified)

3.(i) Corporate or registered office address including
telephone number, mobile number, fax number and e-mail id: ) |

(ii) Manufacturer’s  address including telephone
number, mobile number, lax aumber and e-mail id:

(iit) Address for correspondence:

4. Details of new drug to be imported (Active pharmaceutical Ingredient or Finished Formulation) [As per
Annexure].

'

5. Details of the manufacturer and manufacturing site [As per Annexure].

6. Fee paid on Rs
receipt or challan or transaction ID

7. Thereby state and undertake that:

] I shall comply with all the provisions of the Drugs and Cosmetics Act, 1940 and Chapter X of thé New
Drugs and Clinical Trials Rules, 2019.

Place: Digital Signature
Date: ' ‘ " {Name and designation)
Annexure:

Details of new drug:

Name of the new drug:

Dosage form:

Composition of the formulation:

(Therapeutic class of the new drug:

Indications for which proposed (o be used:

Manufacturer of the raw material (active
pharmaceutical ingredient):

Details of manufacturer and manufacturing site of new drug;




JEEEb R o iz H RN R

i
i
i
i

i

165

[ s 11—=vs 3(i}] HIE Sl WUA + HHTHRN 255
Name and address of manufacturer (full Name and address of manufactering site (full address
address with telephoné, fax and e-mail with telephione, fax and e-mail address of the
address of the manufacturer). manufacturing site).
FORM CT-19

{(See rules 76, 77 and 78)

PERMISSION TO IMPORT NEW ACTIVE PHARMCEUTICAL INGREDIENT FOR SALE OR FOR
DISTRIBUTION

The Central Licencing Authority hereby grants permission to
(Name and full postal address of authorised agent with contact details of the organization) to import new active
pharmaceutical ingredient manufactured by an overseas manufacturer specitied below for sale.

2. Details of overseas manufacturer and its manufacturing site under this licence.

Serial | Name and address of overseas manufacturer | Name and address of manufacturing site (full name
number | (full name and address with telephone and e- | and address with telephone and e-mail address of
mail address of manufacturer) manufacturing site)

3. This permission is subject to the conditions prescribed in Chapter X of the New Drugs and Clinical Trials
Rules,2019 under the Drugs and Cosmetics Act,1940.

4. Details of active pharmaceutical ingredient to be imported,

Name of the active pharmaceutical ingredient to be obtained. Quantity.

Place: ............. . . : Central Licencing Authority

Date: ....... ......... } Stamp

FORM CT-20
(See rules 76, 77 and 78)

PERMISSION TO IMPORT PHARMACEUTICAL FORMULATIONS OF NEW DRUG FOR SALE OR FOR
DISTRIBUTION

The Central Licencing Authority hereby grant permission to
{Name and full postal address of authorised agent with contact details of the organisation) to import pharmaceutical
formulation manufactured by an overseas manufacturer specified below for sale. '

2. Details of overseas manufacturer and its manufacturing site under this licence.

Serial | Name and address of overseas manufacturer | Name and address of manufacturing site (full name
number (fult pame and address with telephone and e- | and address with telephone and e-mail address of
mail ‘address of manufacturer). manufacturing site}
& &
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3. Details of pharmaceutical formulation:

Name of the new drug to be imported:

Dosage form:

Composition:

indication:

4. This permission is subject to the conditions

prescribed in Chapter X of the New Drugs and Clinical Trials
Ruies, 2019 under the Drugs and Cosmetics Act, 1940,

i

Place: ............. Central Licencing Authority

Date: oo Stamp

FORM CT-21
(See rule 80)

APPLICATION FOR GRANT OF PERMISSION TO MANUFACTURE NEW DRUG FORMULATION FOR
SALE OR FOR DISTRIBUTION . '

TIWE, oot et et e s e et s et s e - (name and full postal address of the

............................................................ hereby apply for grant of permission to manufacture new drug

The details of the application are as under:

1. Name of applicant:

2. Nature and constitution of applicant:

(i.e. proprietorship, partnership including limited liabiljty
partnership, company, saciety, trust, other to be specified)

B S e Ll by

3.(1) Corporate or registered office address including

telephone number, mobile number, fax sumber and e-mail
id:

(ii) Manufacturer’s address including telephone
number, mobile number, fax number and e-mail id;

o

!

/

Far HED

(i} Address for correspondence:

4. Details of new drug to be manufactured

(Active pharmaceutical Ingredient or Firished Formulation or
both) [As per Annexure]. :

5. Details of the manufacturer and manufacturing site [As per Annexure].

6. Fee paid on

Rs_ receipt or challan or
transaction ID.
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7. 1hereby state and undertake that:

® I shall comply with zll the provisions of the Drugs and Cosmetics Act, 1940 and Chapter X of the
New Drugs and Clinical Trials Rules, 2019,

Place:........... ‘ Digital Signature
Date: ............... (Name and designation)
; :
Annexure:

Details of new drug:

Name of the new drug:

Dosage form:

Composition of the formulation:

Therapeutic class of the new drug:

Indications for which proposed to be used:

Details of manufacturer and manufacturing site of new drug:

IName and address of manufacturer (full address [Name and address of manufacturing site {full address with
with telephione, fax and e-mail address of the  |telephone, fax and e-mail address of the manufacturing site).
manufacturer). :

FORM CT-22
(See rules 81, 82, 83 and 84)

PERMISSION TO MANUFACTURE NEW ACTIVE PHARMACEUTICAL INGREDIENT FOR SALE OR
‘ FOR DISTRIBUTION

The Central Licencing Authority  hereby grant permission t0 ......ovveieiiriiieeiveso ol {(Name and full address
with contact details of the manufacturer) to manufacture for sale the new active pharmaceutical ingredient manufactured
by manufacturer specified below.

2. Details of manufacturer and its manufaciuring site under this permission.

Serial [Name and address of manufacturer {full name |Name and address of manufacturing site (fult name
and address with telephone and e-mail and address with telephone and e-mail address of

number . .
address of manufacturer) manufacturing site)

3. This is subject to the conditions specified in Chapter X of the New Drugs and Clinical Trials Rules,2019 under the
Drugs and Cosmetics Act,1940.




1e¥

258 THE GAZETTE OF INDIA : EXTRAORDINARY [PART II—SEC. 3(i)]

4. Details of the new active pharmaceutical ingredient to be manufactured------ .

Place: ............. Central Licencing Authority

Date: cvcvnvennnnn. - Stamp

FORM CT-23
(See rules 81, 82, 83 and 84)

PERMISSION TO MANUFACTURE PHARMACEUTICAL FORMULATION OF NEW DRUG FOR SALE OR
FOR DISTRIBUTION ‘

The Central Licencing Authority  hereby grant PETMESSION (O ...\vvveeinniieeiieaii s s (Name and full address
of anthorised agent with contact details of the manufacturer) to manufacture for sale of pharmaceutical formulation
manufactured by an manufacturer specified below. :

2. Details of manufacturer and its manufacturing site under this licence.

Serial  [Name and address of manufacturer (full name |Name and address of manufacturing site (full name
number and address with telephone and e-mail and address with telephone and e-mail address of
address of manufacturer). manufacturing site),

3. Details of pharmaceutical formulation:

Name of the new drug to be imported:

Dosage form:

Composition;

[ndication:

Shelf life with storage condition:

4. This is subject to the conditions prescribed in Chapter X of the New Drugs and Clinical Trials Rules, 2019 under
the Drugs and Cosmetics Act.1940.

Place: .... ........ ' Central Licencing Authority

Date: ..o Stamp

FORM CT-24
{See rule 86)

APPLICATION FOR LICENCE TO IMPORT OF UNAPPROVED NEW DRUG FOR TREATMENT OF
PATIENTS OF LIFE THREATENING DISEASE IN A GOVERNMENT HOSPITAL OR GOVERNMENT

MEDICAL INSTITUTION
|

(name and full postal address of the applicant) 0F MIS oo TR s hereby apply for grant of
licernce to import unapproved aew drug but under clinical trial for treatment of patients of life threatening disease ina
government hospital or medical institution. ' ' '

The details of the application are as under:
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1. Name of Medical officer:

2. Nature and constitution of applicant:

(Government Hospital or Medical Institution)

3.(1) Aaddress including telephone number, mobile number,
fax number and e-mail id of the Government Hospital or
Medical Institution:

(13} Address for correspondence:

4. Details of unapproved new drug pharmaceutical formulation to be imported [As per Annexure).

5. Details of the manufacturer and manufacturing site [As per Annexure].

6. Details of the patient and disease [As per Annexure].

7.Fee paid on : Rs__ receipt or challan or transaction
D.

8. A legal undertaking s.tating that the unapproved new drug to be imported shall be used for the treatment of the
patient for the disease mentioned below anly and no part of it shall be -

sold in the market is enclosed herewith.

Placey........... s ‘ Digital Signature
Dater voviniiii {Name and designation)
R .
Annexure:

Details of unapproved new drug to'be imporied:

Name of the new drug:

Dosage form:

(Quantity:

Indications for which proposed to be used:

Details of manufacturer and manufacturing site:

Name and address of manufacturer (full Name and address of manufacturing site (full address with
address with telephone, fax and e-mail address  ftelephone, fax and e-mail address of the manufacturing
of the manufacturer). o site).

Details of patient:

MName of the patient:

Disease name:
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Certificate

Certified that the unapproved new drug specified above for import is urgently required for the treatment of patients
suffering from............... and that the said drug is not available.in [ndia.

Place....oou..e.. Signature

Date....oooeenen Medical Superintendent of the Government Hospital or Head of Medical Institution

[Stamp] . [
FORM CT-25

{(See rules 87, 88, 89 and 90)

LICENCE TO IMPORT UNAPPROVED NEW DRUG FOR TREATMENT OF PATIENTS OF LIFE .
THREATENING DISEASE IN A GOVERNMENT HOSPITAL OR MEDICAL INSTITUTION

Licence Number:

The Central Licencing Authority hereby grant license to ‘ (Name and full
postal address with contact details of the Government Hospital or Government Medical Institution) to import the
unapproved new drug specified below for the purpose of ireatment of the patient for the disease
....................................... (Name of the disease).

2. This permission is subject to the conditions prescribed in Chapter XI of the New Drugs and Clinical trials
Rules,2019 under the Drugs and Cosmetics Act, 1940.

3. This licence shall, unless previously suspended or revoked, be in force for a period of ..o.oererveeee... from the date
of its issuance.

4, Details of the new drug to be imported

Name of new drug:

Quantity to be imported:

Place: ............. : , Central Licencing Authority
Date: .oooeeeieeeee. o _ Stamp
Annexure

Details of new drug imported:

Serial [Date of import| Licence | Name of the | Imported through | Consignment Quantity
number .| number new drug (Port office name). number tmported.
imported. '

Details of record of patient history:

Licence number| Name of the | Patient name |Diagnosis detail with| Disease name. | Dosage schedule.
new drug. date.
& s
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Details of reconciliation of new drug to be imported:

Date |[Name of] Licence Initial Quantity Quantity ' Quantity — Action
the new | number. | guantity. used. remained. taken.
drug. .

left over or remain unused or
got damaged or expired or
found of sub-standard quality

*Write NA where not applicable,

FORM CT-26
{(See rule 97}

APPLICATION FOR GRANT OF PERMISSION TO MANUFACTURE GNAPPROVED NEW DRUG BUT
UNDER CLINICAL TRIAL FOR TREATMENT OF PATIENTS OF LIFE THREATENING DISEASE IN A
' * GOYERNMENT HOSPITAL OR MEDICAL INSTITUTION

I'We, . i’ wivieenennn (Hame and full postal address of the
applxca:zr) of M/s hereby apply for orant of permlssmn to manufacture unapproved
new drug but under cl:mcal tual for treatment of patients of life threatening disease in a government hospital or medical -
institation.

The details of the application are as under:

1. Name of applicant:

2. Nature and constitution of applicant:

(proprietorship, partnership including limited liability
partnership, company, society, trust, other to be specified)

3.(1) Corporate or registered office address including
telephione number, mobile number, fax number and

e-mail id:

(i1) Manufacturer's address including telephione number,
mobile number, fax number and e-mail id:

(iil) Address for correspondence:

4. Detzils of unapproved new drug to be manufactured [As per Annexure].

5. Details of the manufacturer and manufacturing site [As per Annexure],

6. Details of the Medical officer and Government Hospital and Medical Institution

7. Copy of recommendation of the ethics committee and consent from the patient in accordance with Rule 81 of
the Regulation of New Drugs and Clinical Trials Rules 2019 are hereby enclosed,
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8. Fee paid on Rs receipt or challan or transaction TD___|

9. A Tegal undertaking stating that the vnapproved new drug to be manufactured shall be used for the
treatment of the patient for the disease mentioned below only and no part of it shall be sold in the market is
enclosed herewith. a

Place:.......cccocvvnnen. _ Digital Signature
Date: oo (Name and designation)
Annexure:

Details of unapproved new drug to be manufactured:

Name of the new drug:

Quantity:

Indications:

Details of manufacturer and manufacturing site:

[Name and address of manufacturer (full address [Name and address of manufacturipg site (full address with
with telephone, fax and e-mail address of the  felephone, fax and e-mail address of the manufacturing site).
manufacturer).

Details of the governiment hospital or government medical institution and patient:

Name of the government hospital or
government medical institution:

Address of the government hospital or
government medical institution:

Name and addiess of the patient:

Disease name:

Certificate

Certified that the unapproved new drug but under clinical trial specified above for manufacture is urgeatly réquired for the
reatment of patients suffering from and that the said
drug(s} is/are not available in India. : !

Place............ Signature
Pate.....ccoournn. Medical Superintendent of the Government Hospital or Head of Medical Institution
[Stamp] )
& &
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FORM CT-27
(See rufes 92, 93, 94 and 93)

PERMISSION TO MANUFACTURE UNAPPROVED NEW DRUG BUT UNDER CLINICAL TRIAL FOR
TREATMENT OF PATIENTS OF LIFE THREATENING DISEASE IN A GOVERNMENT HOSPITAL OR
MEDICAL INSTITUTION

Licence Number .......ooocvviviininnnns

The Central Licencing Authority  hereby grant permission 10 ... (Name and full
postal address with contact details of the organization) to manuofacture the unapproved new drug specified below on the
premises situated A ... (full postal address with contact details of the
manufacturing site) for supply 10 .. oo {name of thc medical officer and address of the
Government hospital or medical institution) for the ucatment of the patient for the disease ... (Name
of the discase).

2. This licence is subject to the conditions prescribed in Chapter X1 of the New Drugs and Clinical Trials Rules, 2015
under the Drugs and Cosmetics Act,1940).

3.  This licence shall, unless previously suspended or revoked. be in force for a period of one year from the date
specified below:— '
4. Details of the new drug to be manufactured

Name:

CQuantity:

Place: ............. Cenlral Licencing Authority and Stamp

Date: e

Annexure:

Details of unapproved new drug manufactured:

Serial Date of Licence Name of the unapproved Quantity Manufactured for
number | manufacture number new drug manutfacturcd

Details of record of patient history:

Licence number| Name of the | Patient name | Diagnosis detail with] Disease name | Dosage schedule
new drug date

Details of reconciliation of unapproved active pharmaccutical ingredient manufactured:

Date|Name of the| Licence Quantity Quantity | Quantity |Supplicd Quantity — Action
unapproved| No. manufactured | supplied | remained 10 taken
new drug

left over or remain
unused or got
darmaged or expired
or found of sub-
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standard quality

* Write NA where not applicabie,

[F.No.X.11014/10/2017- DRS -Part (1))
Dr. MANDEEP K. BHANDARI, Jt. Secy.

L
Uploaded by Die. of Printing at Government of India Press. Ring Road. Mayapuri, New Delhi-1 1006%
and Published by the Controller of Publications, Delhi-110054.
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Maximumm Possible Marks to Indizn NBA in WHO Asscssment

WHO has completed the assessment of the status of the Indian vaccine regulatory system against WHO NRA
Global Benchmarking Tool (GBTY for benchmuarking and mcasured the maturity of the systent. The assessinent
has been carried out by a WHO team comprising lead experts i dilferent arcas from WHO Headguarters
Geneva, WHO India Country Office, experts drawn from the regulators of USA, laly, Germany, Netherlands,
Indonesia, Thailand and Lgypt. The asscssment has been done in respect of nine different tunctionalivies and
Indian NRA has been declared “functional” with a maturity level of 4 fe. the highest level as per curvently

evolved definitions in regnect of

CRIVLOLY LRIy Tl T iue L U

S Punstinne and motneite baval 1 0n s ,r\f/} 158

O 1 Freame YATala sty Tl
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cns. While, muatriny fovdd
4 mdicates good results and sustained improvement rends, maturity fevel 3 reflects systematic process based
approach, early stage of systematic improvements, data availability regarding conformance to objectives and

cxistence of improvement tends.

India is one of the main plavers i the phurmaccutica! industry worldwide. The pharmaceutical industry covers

conventional as well as biological medicingl products meluding vaceines. medical devices, and trae

medicines. India, as a large vaccine producing country. is currently supplving scveral vaccines 1o the L

agencies (UNICEF, WHO and PAHO),

1y
y

A fully functional NRA IS a pre-requisite tor WHO pregualification of vaccines. One of the reguiremonts (o
J i i

become eligible and retain prequalification status is to have the Nadonal Regulatory Authority {NRA} assessod

as funcilonal against the WHO published NRA Indicators, WHE E“’rcquaiiﬂcmion Programme. as such, faciiiu

aceess o vacemes that meet the unilicd standards of gualing, safety and eificacy as well as programme neods
vacome manufacturers can only apphy for WHG vacoine nregualification 1 the NRA meets the stundards o the

WHGO NRA published mdicators teo WHE Slobal heachoiarking Tool on Tunctional reoulatory svs

VACCINLS.
World Ticalith Crganmisation (WHO) has, based on o vabiust benchimarking ool doveloped over vears
consultation with various experts drawn fron soross the glabe. carvied out assessiment of the Nationa! chu'\znmj;

1

Authority {(NRAY of India comprising the Co

Regulatory  Authorides, Phammaco-

Emmuntzation (AREFD structures at the Central and swites Tovels, The mine functions included in the wol aie

National Regulatory Svstem: Registratton and Markenng Authorization: Vigilance: Laboratory Access o

Testing: Regulatory Inspection: Climeal Trial Oversizht, NRA Lot Release: Licensing Premises: and Marke

Survetilance and Control. The Global Benehmarking Tool (GBT) so developed has 63 mdicators and 288 sub-
ndicators, out of which 130 are critical with the iofowing matwrity level definitions:

The resuit reflects the growing maturity of the Indian NRA emanating {rom a concerted cftort by ithe

-

Government in consultation WO to build capacity and capability of the Natlonal Regulatory Authoffly over last

= - Loy o
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Chronology of Events ChAdOx1 nCoV-19 [COVISHIELD] manufactured by M/s
Serum Institute of India Pvt. Ltd., Pune (above 18 years age)

Virus Vaccine for examination, Test & Analysis purpose.

Date Event Description Remarks
M/s Serum has submitted application in CT-10 for grant of
-03 May 2020 permission to manufacture ChAdOx1 nCoV-16 Corona

"03 May 2020

CDSCO has granted permission in CT-11 for manufacture
of ChAdOx1 nCoV-19 Corona Virus Vaccine for
examination, Test & Analysis purpose.

24 July 2020

M/s Serum has submitted an application in Form CT-04 for
grant of Permission in Form-CT-06 to conduct Phase I1/111
clinical trial for ChAdOx1 nCoV-19 Vaccine
[COVISHIELD].

Application Form CT-04

28 July & 31
July 2020

The application to conduct Phase 1I/11T clinical trial for
ChAdOx1 nCoV-19 Vaccine was deliberated by the
Subject Expert Committee (SEC)

01 Aug 2020

Serum has submitted application in CT-10 for grant of
permission to manufacture/ use of ChAdOx1 nCoV-19
Corona Virus Vaccine for clinical trial purpose.

02 Aug 2020

CDSCO granted permission to conduct Phase I /1T Clinical
Trial of ICMR/SII-COVISHIELD vaccine on 02 Aug 2020
vide CT No.: CT-18/2020

02 Aug 2020

05 Aug 2020

CDSCO  has granted permission in  CT-11 for
manufacture/use of ChAdOxI nCoV-19 Corona Virus
Vaccine for clinical trial purpose.

10" September
2020

SIIPL Response to CDSCO Letter No. BIO/CT/20/000095
dated 09 Sep 2020 w.r.t safety concerns

15" September
2020

SITPL Letter of Permission to restart enrolment in Phase
[I/TT study of Covishield in response to DCGI Let
BIO/CT/20/000095 dated 11 Sep 2020.

COVISHIELD Version 4.0 dated 14 Oct 2020,

06" October Request by SIIPL for approval of amended Protocol DCGI Dy No 7617 dated
2020 Version 3.0 dated 06 Oct 2020 07 Oct 2020

14" October Request by SIIPL for approval of amended Protocol DCGI Dy No 7898 dated
2020 Version 4.0 dated 14 Oct 2020 15 Oct 2020

16" October CDSCO Approval vide Letter No. BIO/CT/20/000095

2090 dated 16 Oct 2020 of amended Protocol No. ICMR/SII-

02" December
2020

DSMB comments on SAEs and DSMB Chair
Recommendation submission.

06" December
2020

Application for Emergency Use Authorization Application

09 December
2020

The applicétion for the grant of permission to manufacture
Covishield was deliberated by the SEC

30 December
2020 & 01
' January 2021

The application for the grant of permission to manufacture
Covishield was further deliberated by the SEC

03" January
2021

CDSCO has granted permission to manufacture ChAdOx1
nCoV-19 Corona Virus Vaccine for Restricted Use in
Emergency situation (MEF/B10/21/000001) subject to
certain conditions.

ﬂ\m/ &3% Page 1 of 2
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Chronelogy of Events ChAdOx1 nCoV-19 [COVISHIELD] manufactured by M/s
Serum Institute of India Pvt. Ltd., Pune (above 18 years age)

Date Event Description Remarks
h (Yot SIIPL submitted application for omitting the condition
253" October T IR
2021 Restricted Use in Emergency situation in the permission to
B manufacture ChAdOx1 nCoV-19 Corona Virus Vaccine.
rd th :
14.01.2022 & | The proposal for omission of the condition Restricted Use 2057 & 204 meetings
. . o ‘ held on 14.01.2022 &
19.01.2022 in Emergency situation was deliberated by the SEC. 19.01 2021
CDSCO omitted the condition restricted use in emergency
situation in the permission to manufacture ChAdOx]
27.01.2022 nCoV-19 Corona Virus Vaccine for sale or for distribution
under New Drugs and Clinical Trials (NDCT) Rules, 2019
in adult population

05.03.2021 onwards: AEFI Secretariat, MoHFW has frequently forwarded cumulative line list of
severe/serious AEFIs reported following use of COVID-19 vaccinations containing vaccine batch
details, number of vaccine doses, type of adverse event, date of vaccination & onset of AE etc. along
with causality assessment results of AEFI’S that are approved by national AEFI committee through

email.
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Proposed review date: December 2019
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CODE OF PRACTICE

NATIONAL TECHNICAL ADVISORY GROUP ON IMMUNISATION

Introduction
1. The National Technical Advisory Group on Immunisaton (NTAGI) was csrablished by an

o

order of the Ministry of Health and Family Welfare (MoHFW) in 2001. As India’s apex advisory
body on immunization, the NTAGI provides guidance and advice to the MoHFW on provision
of vaccination and immunization services for the effective control of vaccine preventable
diseases in the country.

Since its establishment, the NTAGI has been reconstituted owice, in 2010 and 2013, As per the
MoHTW order dated 25 June 2013 (13011/01/2013), the NTAG] now includes a Standing
Technical Sub-Committee (STSC). The STSC is tasked with undertaking technical review of
scientific  evidence on matters related  to immunization policy and  programmes.  Final
recommendations are drafted by the NTAGI making into account the scientific review by the
STSC and any other relevant evidence.

This Code of Practice contains information about the responsibilites, structure, functioning, and
procedures of the NTAGT and STSC. This document has been prepared after reviewing the
pest practices at global and natdonal scientific advisory committees and has been rafied by chair
& co-chairs of the NTAGI with inputs from members of the STSC. All members {current and
prospective) of the NTAGI and STSC as well as individuals attending meetings are required to
confirm their acceptance of the provisions set out in this document by signing the declaration as
indicated [Annesure 17.

The Code of Practice must be reviewed every five vears. An earlier review of the Code of

Practice may be taken up, if needed, at the discretion ot Chair and Co-chairs.
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Objective and scope of activities

5.

0.

-1

o

The overall objective of the NTAGI is to provide advice to the Minisuy of Health and Family

Welfare on the strategics to control the burden and appropriately evaluate the impact of

immunization on Vaccine Preventable Diseases (VPDs) in the counay.

The NTAGT shall evaluate licensed vaceines as well as prioritize other related interventions such

as associated immune globulins and chemo-prophylactic agents and new technologies for

delivery, logistics,  disease prevention and monitoring of VP prevalence, vaccination

programme and other adjuncts to VPD control’. Guidance for use of unlicensed vaccines may

be developed if circumstances necessitate their use.

NTAGI reccommendations may include guidance on all matters related to immunizaton policy

and programmecs:

e route, dose and frequency of administration of the vaccine

o population groups {e.g. high risk groups, urban slums and tribal populations)

e crcumstances (c.g. pandemics, natural disaster cie) in which a vaccine or related agent is
recommended

e stratcgics for introduction of the vacane (eg. pilot/phased  introduction, Special
Immunizarion Activities (SIAs), vaceines for post-cxposure prophylaxis ctc.)

s contrundications and adverse events associated with the vaccine or related agent

e recommendations on  generation  of relevant evidence, prior to and after vaccine
introduction, moﬁitoring of delivery and impact after vaccine introduction.

In developing these recommendarions, the NTAGT may consider ( all available, including

domestic cvidence, wherever available™) cevidence on burden and epidemiology of discase,

vaccine safety, efficacy and effectivencss, cconomic analvses and implementation issues. In the
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absence of available cvidence, the NTAGI mav also recommend to the government the
requirement for specific studics or cumulation of dara, The NTAGT may revise or withdraw
their recommendation(s) regarding a particular vaccine in the light of new informaton on any of
the criteria mentioned above.

The NTAGI may also recommend relevant studies to be conducted (pilot/operational} for
vaccines e.g. Post markedng surveillance study for a vaccine may be recommended to the
national regulatory authority, technological assessments of new vaceine delivery technologies and
stdics for impact asscssment of new vaccine introductions may be recommended, if and when
1'cqqi1'ed.

The NTAGI also may provide recommendations that address the general use of vaccines and
immune globulin preparations, including travel vaccinations or occupational health vaccinations.
These general recommendations may address the principles that govern administration
technique; dose and dosing interval; recognized contraindications and precautions; profile of
adverse events; the correct storage, handling, and recording of vaccine and immune globulin
preparations; and immunization in special situadons (c.g. pandemics or natural disasters) or
special populations (c.g. wban shams, wribal popularions, adolescents, school or college students
vaccinations at work erc.) that may warrant new rccommendations or moedification of  the
routine recommendations.

The NTAGI shall also establish and appropriately revise, a list of vaccines for administration to
children and adolescents, adults, pregnant women and immunocompromised individuals cligible
to receive vaceines through the Universal lIimmunizaton Programme (UTP), along with schedules
regarding the appropriate dose and dosing interval, and comljaindications to administration of

the vaccines.
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12, The NTAGI must review irs recommendation on cverr major VPD at least once every five

VCAYS,

Recommendations formulated by the NTAGI shall be used by the Government to inform, develop

and make policy relevant to immunization. The NTAGI is not a policy making body in its own

right and has no regulatory function. Membership and composition of the NTAGT

14.

16.

P S,
ER W
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. The NTAGT is chaired by the Sccretary of Tealth and Family Welfare (H & FW), Ministry of

Mealth and Family Welfare, while the Sceretary of Department of Biotechnology, Ministry of
Science and Technology and the Secretary of Department of Health Research, Ministry of |
Health and Family Welfarc serve as the Co-chairs, all functioning in an ex-officio capacity.

Core membership is composed of Government of India representatives functioning in an ex--
officio capacity and independent experts. Core independent experts arc expected to serve in
their own personal capacity and to not represent the interest of any particular group ot
orgamization. In addirion, liaison members comprised of representatives  of MoHFW,
professional organizations and international partners functioning in an ex-officio capacity, as

notified in the NTAGT reeonstitution order, represent their respective organizations.

. The Chair, Co-chairs and independent Core Members engage in advising and deciding on final

recommendations.
Liaison members and ex-officio members (other than the Chair and Co-Chair) mav conrribute

to the discussion, but arc not engaged in decisions or final recommendations.

: 17, Fix- officio members and Haison represencarives are expected to represent the position and views

t: OF the ()lg:lﬂléﬂﬂ()l]b,’ C LP.;U ments. dMembpers can on VosCrve m one Cﬂi)ﬂclt)‘.
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As per reconstitution order dated 25 June 2013, Members of the NTAG! will not be paid an
honorarium but the costs of their travel and incidentals will be covered for participating in

meetings and discussions.

riiiieie of
NTAGE members arc seclected based on their expertise and qualifications necessarv to
contribute to the accomplishments of the NTAGLs objectves. The membership of NTAGT will
normally include one t two experts from the following  disciplines: epidemiology,
biotechnology, infectious diseases, community medicine, pharmacology, vaccinology, health
cconomics, pacdiatrics, virology, bacteriology, immunology, nearology, mathematical modelling,
general  practice, public  health, nursing, clinical rescarch, community  engagement and
communication or other relevant disciplines, health systems and delivery and management of
IMMunisation programines.

Distinguished experts in relevant ficlds will be nominated and appointed as Core Independent
Members of the NTAGI and its Sub-committee(s) by the NTAGI chair, the Secretary of Healeh
and Family Welfare, in consulation with the Co-chairs, the Secretary of Biotechnology and the
Secretary of Tlealth Research, Experts will be evaluated on the following key attributes for

nomination to the NTAGI:

e An outstanding record of achievement and professional and personal eredibility in their field
of worlg;

o Advanced training and scientific knowledge of vaceines, immunization and immunization
programs;

o Iixpertsc and swategic experience of working in high Jevel advisory roles;

e A deep understanding, expertise and expetience in the fieldof immunization related areas
covered by NTAGI,

e  An understanding of national immunization issues in the Indian context;
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o Excellent interpersonal and communication skills to support effective discussion with a
range of stakeholders;

Ability to evaluate complex issues and weigh contlicting opinions;

e  Ability to influence at a senior level,

o A broad range of expertisc and interest in vaccines and immunizaton

. New members of NTAGI will undergo one dav of orientation which will be arranged by the

Scerctariat, prior w aitending a meciing of the NTAGT or its STSC. The new members will
review the structure and funcdon o the Iondizn public health immunization system, the
functioning of global and regional technical advisory groups on immunization. They will be .
introduced to the functioning of the Scerctariat for the NTAGI They will be provided with a
bricfing that covers the roles and responsibilivies of the NTAGI and its membership, the
function, operation and practices of NTAGI and its working groups, the support that the
scerctariat provides, the ape of evidence reviewed by NTAGI, the methods for review and how
the NTAGI interacts with its stakeholders and all the various aspects covetred in this Code of

Pracrice.

All cove independent members of NTAGI will serve a three-vear term, and will be eligible for
renewal once, after which they will be rotated off the N TAGI. At a minimum, ecach member will
serve 2 three—vear term with up to one third of members rotating off each vear in order to ensure
conunuity. Rencwals of appoinumnents are at the discretion of the Chairs and Co-chairs.

A core independent member who has served thety maximum term, a toral of six years including
extension can be reappointed after an absence from the group ofonc term (three vears).

Liaison members can contnue to serve as long as they continue to hold the posts represented

on the NTAGI.




- 25. Membership of an individual may be terminated by the Chair in consultation with the Co-chair

137

in the following scenarios:

A) Failure ro artend three consecutive unchanged scheduled mectings without prior notification
or subsequent explanation
B) Change in affiliation, resulting in a conflict of interests

C) Breach of the confidentiality agreement

26. The Standing Technical Sub-Committee (STSC) is rasked with reviewing data and dcliberating

on specific technical issues, which may require more detailed consideration than would be
possible by the NTAGI and that may need substantial input from additional experts who are not
NTAGI members. Members of the STSC ate members of and will also be invalved in the
decision making process at the NTAGI.

The STSC is co-chaired by the Secretary, Department of Health Research (DHR) and Secretary,
Departmeat of Biotechnology (DBT).

Members of the STSC (excluding ex-officio members) will comprise of ten to fifreen
independent experrs appointed by the Scerctary (11 & FWY in consultation with the Sceretary,
DBT and Secretary DHR. Members may include experts relevant fields such as epidemiology,
biotechnology, infectious discases, communiny medicine, pharmacology, vaccinology, health
economics, paediatrics, vitology, and others which are covered in pata 19. Iix-officio members
of the STSC will inchade Director (Tpidemiology and Communicahle Diseascs), ICMR, two stare
immunization officials by rotation across states for one terny cach and one Director of an
institution that conducts vaccine prevenrable discase surveillance {c.g. Dircetor National Centre

for Discase Control or Dircctor, National Vector Borne Discase Control Programmc).
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Representadves of vaccine manufacturers may not serve as members of STSC, but at the
discretion of the co-chairs may be invited o make preseatations and answer questions for
informing the discussion at hand, especially regarding forecasting trends for preparedness,
scientfic advances in industry ete. Following presentations all non-5TS5C members may be asked

to leave in order to allow deliberations to be limited to members of the STSC.

. Confidential or proprietary information received by the STSC may be discussed at STSC

meetings since all STSC members and meeting participants will have fulfilled confidendality and
conflict ot interest requirements. Meering participants and members are individually responsible
for maintaining confidentiality where such information has been presented or discussed. All
STSC findings and recommendations will be presented to the NTAGI where these can be
further deliberated. Confidential and proprictary informadon may be discussed with NTAGI

members in closed sessions.

. Unless otherwise mentioned, the responsibilites of the STSC members and the funcdoning of

the STSC will follow the same guidelines as the NTAG], outlined in this document.

. Inorder to factlitate ws funcuoning, the STSC will cstablish working groups of two types,

standing and ad-hoc, both of which will be supported by _.the NTAGI secretariat. The standing
working groups will have at least owo STSC members with one acting as chairperson, other
expert members of the standing working group will be nominated by the STSC and approved by
the co-Chairs. Ad-hoe groups will be established when needed by direction ot the co-Chairs and
will include two bTb( members and external subjecr experrs who will be co-opted by consensus
of the co-Chairs and all STSC members. The working groups will meet as often as required, in
order to tultil objectives defined below,

The standing working groups will work on i) Vaccine preventable disease surveillance and i)

Rescarch and capacity building for the functoning of the NTAGI. The standing working groups

10
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will prepare an annual work plan and report to the NTAGE STSC on progress at least annually,
The Sceretariat will be responsible for organization of mectings, liaising with stakcholders,
obtaining relevant data and publications and supporting the working group for synthesis and

presentation to the STSC and NTAGI.

. The ad-hoc working groups will be constituted as time-limited groups to address specific 1ssucs.

The group will define its terms of reference at its first meeting and circulate them, prior to
initiation of activitics. When considering a topic (e.g. a new vaccine for introduction in the UTP),
the working group will hold meetings, call on relevant experts for discussions, review available
data and litcrature and synthesize the information for presentation to the STSC. They will be
supported in these efforts by the Seercrariar who will be responsible for organization of

meetings, liaising with stakeholders, obraining relevant data and publications and supporting the

working group for synthesis and presentation to the STSC and NTAGL

The NTAGI Secretariat will be financially supported by Government of India.
The Secrcrariat will provide necessary support for organizadon of meetings of NTAGI and
STSC and other associated acdvities. However, the sceretariat does not play a role in sctting of

agenda, decision making process and funcuoning of NTAGL

" In consultation with the relevant STSC working group, the NTAGI Secretariat will prepare

matcrials in advance of each meeting, which will be circalated ©o members ar least owo weeks

prior to cach méeting. The Sceretariat will consult with the working groups and Chairs to invire

relevant external topic experrs to present at NTAGT and STSC in person or through web links.

. The NTAGT Secrerariat support staff will attend meetings in-order to facilitate and to record

minutes. These statt will remain throughout the discussion and approval of recommendations,
but will not participate in the discussion, recommendations, or voting,

11
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Standard operating procedures for meetings

39.

40.

44,

ik anid Frequenoyv of sneetings

The meeting dates for the NTAGI and STSC are to be determined and circulared one year in
advance to members by the Secrctariat in consultation with the NTAGT Chair and Co-chairs.
Box 1 below describes the Standard Operating Procedures for meetings.

The NTAGI will meer at least once a vear or more frequenty, if required. The STSC will meet at
least every three months or more frequently, if required.

Under exceptional circumstances, a meeting may be calied which was not scheduled on the.

calendar and without the usual two weeks for preparation.

. Unless there are exceptional circumstances, scheduled meetings may not be cancelied or

rescheduled and in such sitnations, the mecting should be rescheduled at the next available date,

NN

. The agenda tor the STSC will consist of 1) standing items that will be reviewed at least annually

with at least one item reviewed at cach STSC mecting and ii) new wwopics identified for discussion
by stakeholders.

Standing items for annual STSC review include i) report on routine immunizaton/surveys, i)
report on any special initatives on/innovatons related to immunizadon, i) report of vaccine
prevenrable discase surveiliance programmecs, vy report trom the National AR Committee, v)
recommendations frgm global and regional advisory committees on immunizaton (e.g. SAGE
minures, WHO position papets) and vi) reports on any impact assessment or special studies

related to immunization. Standing items may be included or delered from the list by consensus

of the STSC and co-Chairs.

12




4

N e RN A

K adald B

B b LA

45,

46.

48,

49,

(4
<

134

New topics for consideration by the NTAGI and STSC may be identified by the Chair, Co-
chairs, members of the STSC and health professionals from the community. The agenda for
each meeting will be prioritized taking inte account the public health need/ Urgency, as requested
by the MoHFW through the Deputy Commissioner, Immunization, MoHEFW.

The proposed list of items for review at future meetings of the STSC or NTAGI will be
maintained by the Secretariat and will be reviewed once a vear at 2 STSC meeting, when the
schedule of meeting dares for the following year is drawn up. Based on recommendation of the
Chair and Co-chairs, the Scererariat in consultation with MoHFW will prepare and circulate an
ageqda at least two weeks before each mecting of the NTAGI or the STSC to allow for

members to prepare for the discussion.

. Secretariat staff will further consult with the working groups, Chair and Co-chairs to arrange for

&

relevant outside experts to present to the NTAGT and STSC.

The NTAGT will review every major vaccine preventable disease ar least once every five vears to
cvaluate if revised recommendations arc necessary,

The agenda will usually include at least one standing agenda item, review of evidence on topIcs
set by the NTAGI in advance, responsc to topical issues that arise following the previous
mecting and horizon scanning of items for future discussion based on public health needs of the
country,

The Sceretariat is responsible for the timely recording and dissemination of meeting minutes and
recommendation, The ratification of the minutes of the mecting will be done through circularion
of minutes amongst the members. A schematic for preparation, recording and dissemination of
mecting marerials 15 described below in Box 1 under the standard operating procedures for the

meetmg.

13




]
3
:
g
i
i
:
3
§

192

51. NTAGI minutes should be circulated within two weeks after the meeting for comment by the
members and simultaneously by the co-Chairs and MoHFW. The minures and comments will be
reviewed and finalized within a further two weeks by the co-Chairs and MoHFW and published
under the NTAGI link at the websites of the following departments:

e Ministry of THealth & Family Weltare website
¢ Indian Council of Medical Rescarch

e Department of Biotechnology
52. STSC wminutes must be circulated to the NTAGI to allow for free and open debate on issues
discussed. Once the NTAGI minutes arc made public, the relevant STSC minutes should also be

made public.

14
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Box 1: Schematic for standard operating procedures for meetings

All meetings are considered closed-door, with the exception of-special invitees. These non-
members will be vetted by the Chair and Co-chairs and the MoHFW before thev attend a

mecting. Special invitees will be aliowed ro participate in technical capacitics and discussions, bur

15
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must cxit before decision-making or voting occurs. Manufacturers mayv occasionaliy be invited to
contribute to the discussion and inform the NTAGT or STSC about the products but will not be
allowed in the closed-door sessions when recommendations are being formulated. If and when
manufacturers are invited to observe meetings, the setting and handling must prevent undue

intluence by these manufacturers, while maintaining proprietary data confidentiality.

. Cratting and adopton of recommendations will alwavs be strictdy closed-door. This allows

members to have free and open debate before coming to any conclusions, which will be fully

and clearly cxplained in minutes or statements,

The NTAGL Secrctariat support smatt attend mectings i order to facilitate and to record’

minutes. These staff remain throughout the discussion and approval of recommendations, but
do not participate in the discussion, recommendations, or voting.

When a member does not attend a meeting or attends 2 portion of a meeting, the member is
provided background material on the issues discussed, and is expected to be prepared to

participate 1n the nexe mecting.

16
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Responsibilities of N'TAGI Chair, Co-chairs and Core Independent Members

Biffrios of

57. The Chair should provide effective leadership, in particular:

A) Ensuring that the NTAGI and the STSC carries out its funcdon cffectively and does not

exceed its powers or functions.

B) Ensuring that the minutes of the meetings and any reports accurately record the views of the
NTAGT or STSC.

() Ensuring that views of the NTAG! arc accuratcly represented when providing information

to the gencral public and press.

AR A Folng e, 1 EA T R N B T AR Sy L R A L iR

D) Providing performance management of the N'TAGI members.

RO

E) Ensuring that the NTAGI manages any contlicts of interest appropriately.

e,

) Easuring availability for guidance to the Secretariat in case of urgent request for advice on

technical matters related to immunization services.

All members of the NTAG! and its Sub-conumittee must demonstrate a high standard of conduct in

exercising their duties.

58. Except in the event of an emergency, meeting dates for NTAGT and STSC are published a year

in advance. It is the responsibility of the Commirttee members o artend all meetings. At the

-
7

2
¢

o,

discretion of the NTAGI Chair and Co-chairs, 2 member may be linked to a meeting by

telephone or videoconference, in which case their presence shall count towards the quorum.

17
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59. Failure by a member to attend thrce meetings in a row without prior notice or subsequent
cxplanations to the NTAGI Chair and Co-chairs may constitute grounds for termination of
appointment of the member, to be decided at the discretion of the NTAGT Chair and Co-chairs.

Members may also resign from the NTAGT and its STSC if they wish,

Sicckaratiogr af [Rfcreses

60. The purpose of the declaration of interest form is to protect the NTAGI and its constituents
from possible conflicts of interest ensuring thag, in principle, decisions made by the NTAGT arc
frec from any cxternal influences, cither personal or fiduciary, whilst recognizing that it is
preciscly their position and expertise external to the NTAGI that cnables certain individuals to
make valuable contributions to its work, All members of the NTAGLthe STSC and the NTAGT-
Sceretariat, as well as special invitees that artend the mecting, must follow the rules set out in this
document regarding the declaration of interest {Annexure 2.

61. A member must abide by the following rules when deciding whether to declare an interest:

A) Personal pecuniary interests: If a member has in the last four vears reccived or plans to
receive a financial payment or other benefit from a business or a representative body telating to
vaccines or any other product of service that is specific to an agenda item under consideration
by the NTAGT or its STSC, the member mayv be allowed to participate in the discussion, but not
in any subsequent vote or decision making process. If the interest is not specific to an agenda

item {i.e. payment relares wholly to other products), the member will be able to participate in

both, the discussion-and the vore. The main examples for personal pecuniary interests are

explained below:

1) Consulancies - any consultancy, directorship, position in or work for the industry, which

attracts regular or occasional pavments in cash or kind.

Fops
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i) Fee-paid work -any work commissioned by the indusuy for which the member is paid in

. cash or kind.

if) Sharcholdings - any shareholding in or other beneficial interest in shares of the industry.

Y i eaks

This does not include shareholdings through unit trusts or similar arrangements where the

member has no influence on financial management.

B) Personal family interest: It a family member of a current NTAGI or STSC member, bas in the
last four years received or plans to receive a financial pavment or other benefit from a business
or a representative body relating o vaccines or any other product of service that is specific to an
ageﬂda item under consideration by the NTAGY or its STSC, the member may be allowed to
participate in the discussion, but not in anv subsequent vote or decision making process. 1f the
interest is not specific to an agenda item (i.e. pavment relates whollv to other products), ti;nc
member will be able to participate in both, the discussion and the vote.

C) Non-Personal pecuniary interests: A non-personal interest involves payment, which benetits
a department for which a member 1s responsible, but 1s not received by the member personally,
1f the interest is specific to an agenda item, a member may be allowed to participate in the
discussion and subscquent vore, at the diseretion of the NTAGI Chair and Co-chairs. Tt the
interest s not specific to an agenda item, and instead related wholly to other products, the
member may be allowed to patticipate in the discussion and subsequent vote.  However,
memhers are under no obligation to seek out knowledge of work done for or on behalf of the
industry within departments for which they are responsible if they would not normally expecr o
be wmformed. Main examples are:

i) Fellowships - the holding of a fellowship endowed by the industry.

S A
LAXAS
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if}  Support by the industsy - anv pavment, other support or sponsorship by the industry which
does not  convey any pecuniary or material benefit o the member personally but which
does benefit their position or department; for example:
® A grant from a company for the running of a unir or department for which the member
is responsible
e A grant or fellowship or other payment o sponsor a post or a member of staff in the
unit for which the member is responsible, This does not include financial assistance for
students;
@ The commissioning of research or other work by, or advice from, staff who work in a
unit for which the member is responsible.
Members must declare all their interests ar the time of their appoinmment and must promptly
notify the NTAGI Chair, Co-chairs and the Secretariat of any changes, Before or at the start of
cvery meeting, members will be asked w declare any changes o their interests and the minutes
of each mecting will include interests that are declared and how they have been handled. In
addition, it is the responsibility of cach member to indicate if they have an interest in any item of
business on the agenda of a mecting of NTAGT or its STSC ar the appropriate time. Where this
happens, in accordance with the provisions below, the Chair will determine whether a member
should take part in any discussion or decision on an issue.
Members are not under an obligation to search out links between one company and another, for
example where a.company with which a member is connected has an interest in another
company of which the member is not aware and could not reasonably be expected to be aware
of.
Where members are uncertain as to whether an interest should be declared, they should seek
guidance from the NTAGI Chair and Co-chairs and the Secreratiar. If members have interests

20
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not specified in these notes but which they believe could be regarded as influencing their advice

they should declare them. Interests are considered relevant if they occurred within the last four

vears. The Secretariat is responsible for maintaining and updating records of member’s relevant

interests.

FRRGRCTIIIIILY A E oI U

. The NTAGIT and STSC deal with confidential information and meetings are not open to public,

as noted above. To maintain due process of decision making, members must abide by the

confidentiality undertaking [Annexure 3] derailed helow:

A)

B)

)

D)

E)

Commercial, academic and other rescarch institutions and individual scientists may submit
or present for discussion to the NTAGT STSC members, on rescarch, products zmd
processes (hereafter referred to as "Informadion™) which the institutions and individuals
consider proprietary. To help ensure the appropriate use of such informatdon by STSC
members whilst protecting the institutions” or individual's proprietary rights, the Secretariat
will undertake to release such Information only to persons who have signed this agreement.
Information submitted by such insttutions or individuals through NTAGI Secretariat to
committees to inform their discussions shall be regavded by the Undersigned as confidential,
unless clearly stated otherwise, by the instmudion, individual concerned and/or the NTAGH
Secretariat.

‘he Undersigned undertakes o wear such confidendal Information as  proprietary
information z2nd agrees not to make copies of it, nor to disclose or use the same in whole or
n part.

If requested to do so, the Undersigned agrees to return to the NTAGI Sccretariat any and all
Informaton identitied as confidendal,
The Undersigned shall not be bound by confidentiality if he/she is able to demonstrate that

21
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F)

G)

the Information:
a.  Was known to him/her prior to any disclosure to him/her by the NTAGI Chair, Co-
chair or Secretariat;
b. Was in the public domain at the time of disclosure by the NTAGI and its Secretariat;
c.  Becomes part of the public domain through no fault of the Undersigned;
d. Becomes available to the Undersigned from a third party not in breach of any legal
obligations of confidentalicy,
Proceedings of the NTAGI Committee meetings shall be confidential and no member who
is not authorized by the NTAGL Chair or Co-chairs via the Secretariat is to speak on its”
behalf shail communicare externaily abour the discussion, decision and opinions expressed
by the Committec or STSC, or by individual members during the course of this meeting, on
a public or privare forum. In signing below the undersigned undertakes to hold confidential
what is shared and discussed within the NTAGI meeting.
The minutes of the meeting will be released by the N'TAGI Scerctariat in the public domain
within six weeks of cach mecting, but will not conin any confidentizl information as

defined by the clauses previousiv stated.

H) This Confidentality Undertaking is valid during the entire time the Undersigned pardcipates

in the work of the NTAGI, in whatever capacity, and for 2 petiod of five (5) vears thercafter.

Members of NTAGT or STSC should not speak w the media as representatives of the NTAGIT

or STSC, unless the NTAGI Chair and Co-chairs designate 2 member to speak for the

Committee. Members should inform the NTAGI Chair, Co-chair and the NTAGI Secretariat of

all relevant contacrs with the media. An NTAGT member mav discuss with the media an issue
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that has also been discussed at NTAGI, but should take care to explain that he/she is discussing
itin an individual professional capacity and not as a member of WEFAGT or on behalf of NTAGH
or its STSC. No member should replv w official correspondence on behalf of the NTAGI
without consulting the Secretariat. The onlv exception to this rule is that all members are free to
respond to questions about established points of fact (e, meeting dates, citations for NTAGI

recommendations, etc.)

- NTAGT and STSC members may be solicited to patticipate in consultations or surveys on

vaccine issues that are addressed by the NTAGIL Members can respond in their individual
capacities on their areas of expertise, but should refer any questions related to specific topics
discussed by NTAGT to the co-Chairs. For research studies, members should not exercise uaduc
influence to elicit participation in national/regional/global studies on account of their NT/\GI
membership.

Members are prohibited from making anv speech ot producing a publication in which the
purpose is to report on the member’s work on the NTAGT, without the written permission of
the co-Chairs. Voting members should be concerned with and repore to the Sccretariat, and
solicitation of informaton nbo‘ut the NTAGI or §TSC's acuvitics by persons not officially

affihiated with the NTAGT or STSC.

. Members arc tree to mainrain associations with rrade unions, co-operative socicties, trade

associations ete. to the extent that such associations do not conflict directly with the interest of
the NATGIT or STSC. Tf members have any doubt about any of these matters, advice should be

sought from the Chair/Co-chair/Secretariat.
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70. Any legal proceedings initiated by a third party arc likely to be brought against the NTAGI as 2
whole, although in cxceptional cases proceedings (civil oy, in certain cascs, criminal) may be
brought against the Chair or individual members.

71, Tf a member is at any time unclear whether or net an acton in contemplation would be classified
as duties as members of NTAGIT or its STSC he or she should elarify this with the Secretariat or

co-Chairs.

=]
[§

. NTAGTI advice may be used by Government health departments or public health bodies in
India. Anv legal challenge to any action waken on the advice or recommendations of the

Committee will be the responsibility of that deparmment and not the NTAGL

Process for evidence review and developing recommendations

73, The NTAGIT will deal with cvaluation of issucs relevant to a new immunisation programme or
major changes to, or discontinuation of, an existing immunisation programme
74, The evaluation of potential changes to the immunisation programme will usually proceed
through the following steps:
A) Defining the policy question
B3) Fvidence gathering by the Seeretariat and working group
C) Working group consultaton with experts and review and synthesis of evidence
D} BEvidence review by the STSC
E) Recommendagons of the 3TSC presented to the NTAGI

)y NTAGI review and final recommendations
These steps are described in detail below:

A) First, the Secretariat in consultation with the Chairs and co-chairs, MoHEW and STSC
working group members (where relevant) will frame the policy question(s). The issue(s) may
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be based on a request for advice made by the MoHFW or identified by horizon scanning. If
no working group cxists, the co-Chairs, in consultation with the MoHFW will constitute an
ad-hoc working group and present thcnj \Vith their charge.

Second, the ad-hoc working group for the issue and the Secretatiat identify and collate
relevant evidence. Evidence gathering may proceed in a number of ways, including by a
systematic literature review which involves searching a wide range of medical and scientific
databases, a call for evidence from stakeholders, and/or 2 commission issued for an impact
and cost effectiveness study. This body of information will often include submissions on the
safery and cffectiveness of, and other information on, specific vaccines from vaccine
manutacturers that may be commercially confidential. The working group may consult wich
independent subject matter experts, key immunization partmers and research insttutes as
well as private vaccine manufacturers to generate a comprehensive body of evidence that will
allow the relevant question to be answered, highlight any impoertant gaps in the evidence, and
identify and evaluate alternative policies (including the no-action or no-change options).
Third, the STSC will meet o analyse the evidence that is synthesized and presented by the
working group and anv external subject matter experts whose contribution the working
group considers essential. The STSC members will review the evidence, discuss the

recommendations of the working group, and agree upon a report/recommendation to be

<

given to the NTAGL

Fourth and finally, the NTAGI may review and approve the STSC recommendations. In
making such recommendations, the NTAGT will rake into account all available information
about a vaccine, as well as the larger context of the health care delivery systems in India, the
current epidemiology of the disease, implementation issues, ethical and legal constraints, and

other factors.
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A robust, systematic framework based on intermationally agreed protocols will be used for
evidence review and developing recommendarions. Regular review ot available methodology wilk
fall under the purview of the standing working group on rescarch and capacity building of the
NTAGIL

Advice or recommendarions will normally be tformulated during the course of the meetings
usually by consensus. If consensus is not reached and at the discredon of the Chair and Co-
chairs, voting may occur. A majority 1s needed for approval of any recommendation and
dissents will be noted in the mecting minutes, At least half of the voting members must be
present for quorum and for voting to oceur, although the Co-chairs may allow for exceptions in
CMCIEENCY Clrcumstances.

At the discretion of the Chair and Co-chairs, a member may be linked to a STSC or NT.AGI-
meeting by telephone or videoconference, in which case thelr presence shall count toward the

q aoram.

Reporting, recording and dissemination of recommendations

8.

7.

The NTAGI and jts STSC are committed to making as much of its work open to public
scrutiny as possible. However, there 15 a generic understanding that scientific advisory
commirrees will weat wnpublished rescarch in confidence unnl it has been peer-reviewed and
published in the scientific or medical literature, unless the investigators give specific permission
tor pre-publication releasc, as explained i the confidentality section para 61 of this document.
This helps ensure’that the Committee has access to as much of the relevant, bur unpublished,
data as possible.

NTAGT and STSC advice and recommendations are published in the minutes of meetings.
Where advice or recommendations relate to a new vaccination programme, or revisions to an
existing vaccination programme, these are also published in an official statement on the NTAGI
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web-links, crafted by the Sectetariat in consultation with the NTAGI Chair and Co-chairs and
the relevant working group.

80. In addition to meeting minutes and recommendations, the NTAGI aims to publish the
following documents: Code of Practice, I'rameworks for evidence review and systematic
development of recommendarions, meceung calendar and agenda, statements, annually updated
recommended schedule for vaccines included in the UTP and tegister of members’ interests. The
NTAGTI will publish a position papet for each vaccine inchided in the UIP as soon as feasible,

but preferably within one year of the recommendation for inclusion being made.

ANNEXURES: CODE OF PRACTICE

The annexures below comprise forms tor use for all members of the Nadonal Technical Advisory

Group on Immunization and the Standing Technical Sub-committee as well as special invirees

attending NTAGI and STSC meetings.

O HETOLITIONT TG

crice, fncluding Co

DECLARATION

Uhave read and understood the NTAGI Code of Practice. T agree that T will abide by the NTAGI

code of practice for:

a) The period of dme Tam a NTAGI member/ a NTAGI Sub-committee member/ an invited
observer.
b) In respect of confidendality, thereatter for such periods of time as information

communicated in confidence is not disclosed by authority.
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SIGNIED
SURNAME (BLOCK LETTTRS)
FORJENAME (BLOCK. LETTERS)

DATE

As a new member of the NTAGI/STSC, please ensure you have read and understood the Code of

Practice. We would appreciate vour answers to the following questions:
2 bl

1. Who 1s your primary cmployer?

2. Do you have any graats that are funded by vaccine manufacturers? Yes/No. If yes, what s the

nature of the grant (c.g., research, education) and what is vour role {e.g., PI, supervisor)?

3. Do vou, your spouse or dependent children own stock in any vaccine manufacturer or parcnt

company of a manufacturer? I ves, what manufacturer(s) /company fies)?

4. Do you have a patent on anv vaccine or candidate vaccine? Yes/No. If vou are not the patent

holder, are vou otherwise cotitled to rovalties or other compensation from such a patent?

b N A R AL o

28
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5. Do vou serve in any advisory role wirh a vaccine manufacrurer (e, serving us 2 member of or

consultant to a manufacturer's advisory commitree)” Yes/No. L ves, what is the nature of this role?

6. Duaring rhe pastovear, have vou received anv honorarin or mavel funds from vaccine

manufacterers (or from cducarional grnes from vaccine manufacrurers) for presentations ac

sciennfic meenngs? I8 ves, whar was the miture of the meeting (e, professional sociery meering,

manufaciurer foram)?

rd

Do vou serve i any tund-rasing rele with any oreanization thar could involve solicirarion of

funds from vacone manufacrarerss [F ves, please descrbe vour role.

8. Have vou done any consulriron with Lo firms for vaccine-relared litgarion? Yes/ No

9. Huve vou any interests, as deraded m paragraphs 56-00 of the N'TAGT Code of Practice documenr

R LS

which mar be considered as consnranng a real, porenciad or apparent contlicr of interest?

Yes: ~No: if ves, please give dertails in the box below.
Type of interest (refer paga 534 of L Name of Belongs to vou, | Currenr inreresrs (or veur
Code of Pracrice tor derals) commerciyl entdiv | pactner or uni? | ceased’
28
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10. Is there anvthing else that could affect vour objectiviey or independence in the meeting or work,

or the perception by others of your objectivity and independence?

I hereby declare that the disclosed information is correcr and that no other situation of real,
potendal or apparent conflict of interest is known o me. [ undertake to inform you of any change
in these circumstances, including if an issue arises during the course of my cngagement with the

NTAGT orits STSE.

Signature Date

Name [nstitution
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. Commercial, academic and other research instrutions and individual scientists may submit or
present for discussion to the NTAG] Standing Technical Sub-committee (STSC) members, on
rescarch, products and processes (hereatier referred to as "Information) which the institutions
and individuals consider proprietary. To help ensure the appropriate use by STSC members of
such Information whilst protecting the mstimations' or individual's proprietary rights, NTAGI
Secretariat will undertake to release such Information only to persons who have signed this
agreernent.

2. Information submitted by such instrrtions or individuals through NTAGI Secretariat o
committees to inform their discussions shall be regarded by the Undersigned as confidenrial,
unless clearly stated otherwise, by the instmution, individua} concerned and/or the NTAGH
Sceretarat.

3. The Undersigned undertakes to treat such confidential Information as proprictary information
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and agrees not to make copies of it, nor to disclose or use the same in whole or in part.
4. If requested to do so, the Undersigned agrees to return to the NTAGY Secretariat any and all
Information identified as confidential,
5. The Undersigned shall not be bound by confidensiality if he/she is able to demonstrate that the
Informadon:
a) Was known to him/her prior to any disclosure to him/her by the NTAGI Secretatiat
b) Was in che public domain at the dme of disclosure by the NTAGI Secretariat;
¢) Becomes part of the public domain through no fault of the Undersigned;
d) Becomes available to the Undersigned from a third party not in breach of any legal

obligations of confidenuvality.

6. Proceedings of the NTAGT and its STC meetings shail be confidential and no member who is
not authorized by the NTAGI Secretariat to speak on its behalf shall communicate externally
about the discussion, decision and opinions expressed by the Committee or STSC, or by
individual members during the course of this meeting, on a public or private forum. Tn signing
below the undersigned undertakes to hold confidential what is shared and discussed within the
NTAGI meeting.

The minutes ot the meetng will be released by the NTAGI Secretariat in the public domain
within six weeks of (:?-]..(;1'1 meeting, but will not contain any confidential information as defined by
the clauses previously stated.

8. This Confidentiality Undertaking is valid during the entire time the Undersigned participatcs in

the work of the NTAGI, in whatever capacity, and for a period of five (5) vears thereafter.
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Terims of Reference of the National AEFI Committee

1. Provide technical guidance on policy and implementation to the national AEFI
surveillance programme.

4. Update and review AEF] programume guidelines and SOPs and establish systems for
ensuring guality data.

3. Provide support for strengthening AEFT surveillance in states through handholding and
facilitating training and workshops as and when required.

4. Review the trends of AEF] reports on a regular basis and suggest policy interventions.

8. Review reports of causality assessment from the states and assist states in field
investigations, if required.

6. Conduct periodic evaluation of AEFI surveillance in the country.

7. Suggest processes for greater integration of the private sector in the AEFI programme,
including reporting, investigation and responsge.

8. Strengthen integration with the National Pharmacovigilance Programme with partners

including CDSCO and Indian Pharmacopoeia Commission.

9. Advice the National AEFI Programme on improved vaccine quality and testing facilinies
and collaboration with national/international institutions.

10.5uggest issues within AEF] surveillance which require research
(operational/implementation) and pilot studies to improve AEFI surveillance.

11.Provide feedback to reporting sites and strengthen AEF] case management and closure.

12 Monitoring the performance of AEFT surveillance system,

13.Conduct causality assessment of reporied serious and severe AEF] cases following

COVID 19 vaccinations.
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Flow chart for reporting of AEFI-COVID
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Z£-16025/05/2012 konm p/f
CGovernment of India
Ministry of Health & Family Welfare

Immunization Division
7’\.* 7‘{.':,‘.

Nirman Bhawan, New Delhi
Dated: 8% December, 2020 -

OFFICE MEMORANDUM

With reference to the Ministry's order no. 2-16025/05/2012-Imm dated 18 April 2017,
the following have been nominated as additional members to the existing National AEY!
Committee, with the approval of Secretary (HEFW):

1. Dr. Debashish Choudhary, Director-Professor and Head, Department of
Neurclogy, GB Pant Institute of PCMER, New Delhi

2. Dr. (Prof) Neera] Pandit. Consultant and Head. Department of Cardiciogy. Dr .
Ram Manohar Lohiya Hospital and PGIMER, New Delhi

3. Dr. Karan Madan, Associate Professor, Department of Pulmonary Medicine and
Sleep Disorders, All India Institute of Medical Sciences, New Delhi

4. Dr. Anil Gurtoo, Director-Professor, Department of Medicine, Lady Hardinge

Medical College & Associated Hospitals, New Delhi

5. Dr. Anju Seth, Director-Professor. Department of Paediatrics, Lady Hardinge
Medical College & Associated Hospitals, New Delhi

The revised Terms of Reference of the National AEFI Committee are enciosed.

(Bv ML K Bggarwal}
Additional Commissioner (UIF)

i

Dr. Debashish Choudhary, Director-Professor and Head. Department of
Neurclogy. GB Pant Institute of PGMER, New Delhi - 110002

Dr. (Prof.) Neeraj Pandit, Consultant and Head. Department of Cardiology. Room
No.- 228

Main OFD Bloci, lind floor. Dr Ram Manohar Lohiva Hospital and PCIMER. Bab:
Kharag Singh Marg. New Delhi~ 110001

3. Dr. Karan Madan. Associate Professor. Depaltment of Pulrmonary Medicine and
Slecp Disorders, All India Institute of Medical Sciences, Ansari Nagar. New Delh:
-110028

Dr. Anil Gurtoo, Director-Professor, Department of Medicine, Lady Hardinge
Medical College & Associated Hospitals. New Delhi

5. Dr. Anju Seth, Director-Professer. Department of Paediatrics, Lady Hardinge

Medical College & Associated Hospitals. New Delhi 6):(
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Copy to:

® NP oW N

Advisor, National AEFI Commitiee
Chair, National AEF! Committee -

All members, National AEF! Committee
PPS to Secretary, (H&FW)

PPS to AS & MD, NHM

PPS to AS (MA)

PPS to Advisor (RCH)

PPS to JC (Imm)
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Terms of Reference of the National AEFI Commitiee - .

. Provide technical guidance on policy and implementation to the national AEFI

surveillance programme.

. Update and review AEF] prograrame guidelines and SOPs and establish systems for

ensuring quality data.

. Provide support for strengthening AEFI surveillance in states through handholding and

facilitating training and workshops as and when required.

. Review the trends of AEF] reports on a regular basis and suggest policy interventions.

. Review reports of causality assessment from the states and assist states in field

investigations, if required.

. Conduct periodic evaluation of AEFI surveillance in the country.

. Suggest processes for greater integration of the private sector in the AEFI programme,

including reporting, investigation and response.

. Strengthen integration with the National Pharmacovigilance Programme with partners

inciuding CDSCO and Indian Pharmacopoeia Comrnission.

. Advice the National AEFI Programime on improved vaccine quality and testing facilities

and collaboration with national/international instituiions.

10.5uggest issues within AEF] surveillance which require research

(operational/implementation) and pilot studies to improve AEF] surveillance.

11.Provide feedback to reporting sites and strengthen AEFI case management and closure.
12.Menrnitoring the performance of AEFI surveillance system.

15.Conduct causality assessment of reported serious and severe AEFI cases following

COVID 19 vaccinations.
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Arnexurs

Training on Causality Assessment of new members of AEF! Committees

{states/UTs/national) ~ 08-09 Jan 2021 {2:00 to 5:30 pm)

List of participants

Name of state/UT: |

]
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i Designation | Email address | Mobile number |
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oronavirus disease (COVID-19), is an infectious disease caused by a newly discovered coronavirus

{SARS-CoV-2), which has spread rapidiy throughout the world. In March 2020, the World Health
Organization (WHO) declared the COVID-19 outbreak a pandemic. The pandemic has severely ravaged
health systems, and economic and social progress globally.

In India, 96,006,810 confirmed COVID-19 cases and over 1,39,700 deaths have been reported as of 4
December 20290.' COVID-19 most commeoenly manifests as fever, dry cough, shortness of breath and
tiredness. Most people {(~80%) experience mild disease and recover without hospitalization, while around
20% may become more sericusly ili.

While countries, inciuding india, have taken strong measures to contain the spread of COVID-19 through
better diagnostics and treatment, vaccines will provide a lasting solution by enhancing immunity and
containing the disease spread. In response to the pandemic, the vaccine deveiopment process has
been fast-tracked. Globally, over 274 candidate vaccines are in different stages of development as of 4
December 2020.7 The majority of vaccines in clinical evaluation as of 4 December 2020 will require g two-
dose schedule to be administered two, three or four weeks apart, and is need to be administered through
the intramuscular route ®

Tecsthond s,

wl

...... B

, State Steering Cemmittes (S50} State Task Force (5TF) State Control Room

b {Chair: Chief Secretary} (Chair: Principat Secretasy Health! {5CH]
District Task Forca . . - R L

‘ = r,m ‘a k_ orce (DTF) Urpan Task Farce (UTT) District f Municipal

[ (Chair: District Cellectarf Chair Municinal © Lo | Reur .
District Magistrate) 1a3ir Muntcipal Cormmissioner Contrel Room {DCR)
. Biock Task Force {81F) Hicck

Lo {Chair: S/ Tehsildar/ BOQ) Laontrel Raom (BER)

Anticipating that the COVID-19 vaccine may soon be available, the Government of India (Gol) is preparing
for its it to be introduced in the country so that it can be expeditiously rolled out when available.

One of the milestones in this direction has been the constitution of a Nationai Expert Group on Vaccine
Administration for COVID-1¢ (NEGVAC). The NEGVAC will guide all aspects of the COVID-19 vaccine
introduction in India.

1 https//www.mohfw.govin/ accessed 4 December 2620
2 bhtps:/vac-lshtm.shinyapps.io/ncov_vaccine_landscape/ accessed on 4 December 2020
3 https:/www.who.int/publications/m/item/draft-landscape-of-covid-19-candidate-vaccines, accessed 4 December 2020

OPERATIONAL GUIDELINES ¢




5
=)
X
4
X

SRS R S RS TN L S s 3

S e e,

LSRN

0273

High-level coordination at the national, state and districtlevels must be established for effective cooperation
and collaboration among the key departments. 19 ministries at national level, 23 departments at state/
district and numerous developmental partners are involved in planning the COVID-19 vaccine introduction;
their roles have been described in these operational guidelines.

The Successful introduction of the COVID-19 vaccine will largely depend upon the guality of training
conducted for enumerators for beneficiary listing, health functionaries for vaccination activities, social
mobilizers for ali mobilization activities and communication training for all workers involved in the process
of vaccination. As demonstrated during recent experiences with pneumococcal conjugate vaccine (PCV)
introduction and polio supplementary immunization activities (SlAs) conducted during the COVID-19
pandemic, national and state training of trainers (ToT) may be successfully conducted on virtual platforms
and cascaded to district and sub-district levels using a mix of virtual and face-to-face training. The COVID-19
vaccine will be introduced once all training is completed in the district/block/planning unit.

COVID-19 vaccine will be offered first to healthcare workers, frontline workers and population above 50
years of age, followed by population below 50 years of age with associated comorbidities based on the
evolving pandemic situation, and finally to the remaining population based on the disease epidemiciogy
and vaccine availability. The priority group of above 50 years may be further subdivided into those above
60 years of age and those between 50 tc 60 years of age for the phasing of roll out based on pandemic
situation and vaccine availability. The latest electoral roll for the Lok Sabha and Legislative Assembly
election will be used to identify the population aged 50 years or more.

The CGVID-19 Vaccine Intelligence Network {Co-WIN) system, a digital piatform will be used to track the
enlisted beneficiaries for vaccination and COVID-19 vaccines on a real-time basis. At the vaccination site,
only pre-registered beneficiaries will be vaccinated per the prioritization, and there will be no provision for
on-the-spot registrations.

Based on the numbers of registered beneficiaries and the priority accorded, vaccination sessions will be
planned with the following corsiderations:

e One session for 100 heneficiaries;

o Whilemost of the healthcare and frontline workers would be vaccinated at fixed session sites that may be
government health facilities above PHCs or private health facilities identified by district administration,
vaccination of other high-risk populations may require outreach session sites, and mobile sites/teams;
and

e State/UT can identify specific days for vaccination;
e The entire vaccination process will be broadly similar to the election process.
s The vaccination team wili consist of five members as follows:

» Vaccinator Officer—Doctors (MBBS/BDS), staff nurse, pharmacist, auxiliary nurse midwife (ANM},
lady health visitor (LHV); anyone authorized to administer an injection may be considered as a
potential vaccinator;

» Vaccination Officer 1: At least one person (Police, home guard, civil defense, national cadet corps
(NCC), national service scheme (NSS), endr yuva kendra sangathan (NYKS) who will check the
registration status of a beneficiary at the entry point and ensure the regulated entry to the vaccination
session;

* Vaccination Officer 2: Is the verifier who will authenticate/verify the identification documents; and

+ Vaccination Officer 3 & 4 are the two-support staff who wili be responsible for crowd management
and ensure 30 minutes of waiting time hy beneficiary post-vaccination. Support staff will provide
information, education and communication (IEC) messages and support to vaccinator as well as
the vaccination team.

10 COVID-19 VACCINE




204

Essential health services including existing routine immunization sessions should not be impacted or
interrupted.

Vaccine safety need {o be ensured during storage, transportation and delivery of vaccine with sufficient
police arrangements so that there are nc leakages in the delivery system.

Safety precautions, including infection prevention and control practices, safe injection practices and waste
disposal, will be followed during vaccination sessions. As large population groups will be vaccinated over
a short period with a new vaccine, monitoring the safety of these vaccines will be critical. The existing
adverse events following immunization (AEF[} surveillance system will be utilized to monitor adverse
events and understand the safety profile of the vaccines. To ensure cenfidence in the vaccine and the
immunization programme during COVID-19 vaccine introduction, states/UTs must rapidly detect and
promptly respond to all AEFis. The reporting of AEFI through surveillance and action for events following
vaccination (SAFEVAC) has been integrated with Co-WIN software and every AEF| to be reported at the
district levei and facilitate the referrai mechanisms in case any AEFI needs to be put in place.

Requirements for management of the cold chain for COVID-19 vaccination wil! vary depending on the
type of COVID-19 vaccine, as different vaccines have different storage temperature ranges. Cold chain
assessments and gap analysis have been completed, and there are plans in place for supplying additional
cold chain equipment where required. States/UTs must ensure adequate cold chain storage capacity
for the COVID-19 vaccine campaign. Cold chain handlers, and vaccinators at all levels will be trained on
procedures for vaccine and logistics management as well as infection prevention and control precautions.

Every effort is being made to ensure that everyone in the couniry has access to timely, accurate and
iransparent information about the COVID-19 vaccine(s). This requires a meticulous, siructured, informative
and clear communication strategy to create adeguate awareness, ensure accurate knowledge, generate
and manage adeguate demand, facilitate eagerness and address vaccine hesitancy and confidence,
and mitigate for unintended situations (e.g. AEFI clusters, delay in vaccine roll-out for certain population
categories) to ensure the smooth introduction and roil-out of COVID-19 vaccine(s). Key communication
and demand generation strategies include advocacy at national, state, district and sub-district levels;
capacity building, media engagement, social mobilization and partnership, community engagement and
empowerment is inciuded at family and community levels. Key areas to be addressed inthe communication
plan includes information on COVID-1¢ vaccine, vaccine eagerness, vaccine hesitancy and COVID-19
appropriate behavior.

Avaccination programme of this scale will require close monitoring and supportive supervision at all levels
to identify bottlenecks and challenges faced at the ground level. Each step-in the vaccine introduction wilt
be monitored. This includes:

s Tracking the progress of introduction activities - beneficiary registration training, vaccine logistics
availability, and task forces. This will be supported by partners through tracking mechanisms;

e Readiness assessment before vaccine introduction - field visits and desk review of daia at national
and staie levels;

s Concurrent monitoring of vaccination activities — daily evening meetings, standardized monitoring
tools, mobile-based apps, real-time data from the planning unit to the national level; and

» Knowledge management - the best practices and innovations at all levels would be shared to improve
the implementation in the next phase of scale-up.
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COVID-19 vaccines have limited safety data. Therefore, it is important to monitor the safety of these vaccines
when administered to a large population. A robust AEFI surveillance system would enable us to monitor
adverse events and better understand the safety profile of the vaccines. During COVID-19 vaccinations,
AEFls must be rapidly detected and promptly responded to or else it can undermine confidence in the
vaccine and immunization programme. All AEFIs should be reported as per the National AEFI Guidelines.

Programme managers should be aware of the following:

o COVID-19 vaccination will involve vaccination of large population over a short period of time. This may
lead to increased reporting of AEFts:

e During mass campaigns, there can be chances of anxiety reactions and occurrence of programme
errors, especially if it involves reconstitution of vaccines using diluents; and

o Immunization errors which might lead to AEFI must be prevented at all costs through proper training,
regular and intensive monitoring and supervision, and strict adherence to proper vaccine / diluent
handling procedures and injection practices.

COVID 19 vaccines may be administered to persons belonging to high risk groups such as health care
workers, other front line workers such as those in the police, municipal workers, etc. who are more at
risk of contracting the disease and the eiderly and persons with co-morbidities as they are more likely
10 have higher mortality and morbidity rates as compared to healthy individuals. Many of the deaths,
and hospitalizations following COVID19 vaccinations in these high-risk groups may be coincidental.
However, it is important that afl deaths, hospitalizations, any event occurring in clusters following COVID19
vaccination, or any event felt by health workers and medical staff to be due to COVID 19 vaccines or
vaccinations should be reported and investigated immediately.

The overall goal of AEFI surveillance is to ensure that vaccines are administered safely to the recipients
and the trust in vaccines is sustained. The specific objectives of AEF| surveitlance are to:

o Prompily detect, report and respond to AEFis;

s Promptly ident}fy’prégrammatic errors and implement corrective measures;

o Document the rates of AEF| for a specific vaccine lot / brand in a specific region/population;
o Estimate serious AEF| rates in the population and compare these with local and global data;

o Identify signals of unexpected adverse events that would need further confirmation and planned
studies; and

» Sustain confidence of the public, health functicnaries and professionals on the vaccines and
immznization program.
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A adverse event following immunization (AEFL) is any untoward medicai occurrence which follows
smmunization, and which does not necessarily have a causal relationship with the usage of the vaccine.
The adverse event may be any unfavorabie or unintended disease, symptom, sign or abnormal laboratory
finding. Reported adverse events can either be irue adverse events, i.e. really a result of the vaccine or
immunization process, or coincidental events that are not due to the vaccine or immunization process bul
are temporaliy associated with immunization.

For purposes of reporting, AEF!s can be classified as minor, severe and serious

e Resultsin death o AEFI cluster
Serious  Requires inpatient hospitalization « Evokes significant parental/
AEEI » Results in persistent or community concern

significant disability

hyectable COVID-19 vaccines are expected 1o be given in a campaign mode and these vaccines may
nave different modalities of administration. Appropriate measures need to be taken to avoid possibilities
of anxiety reactions in individuals and clusters. Programme managers and implerenters must plan to
prevent and minimize chances of occurrence of preventable AEFis. Beneficiaries should he observed at
ne session site for at least 30 minutes post-vaccination to detect. manage and lreat immediate adverse

+

ctions.

—

tes shouid be planned in such away that there is o separate area for those waiting for vaccination,

8
actual vaccoination and post-vaccination chservation area.

= Lnsure vaccinations occur in comfortable, well-ventilated and airy settings. Beneficiaries who seem

anxious or nervous should be identified and made to calm down or their attention diverted from the
:cess and the pain. After vaccination, they shouid be asked (o remain seated {or some time and
chiserved. I they feel light-headed or giddy, they should be asked to lie down for some time.

Ensure guidelines for safe injection practises are foilowed at the session site. Special attention should be
on the following:

« Ensure nothing other than vaccines / diluents are stored in ILRs;

s [f reconstitution is required, separate reconstitution syringes should be used for each vial and diluent:

TV O WYACCINE
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¢ Proper cold chain management of the vaccines at the session site;

¢ Screening for contraindications of the vaccine; and

e Other specific precautions as per guidelines issued or as mentioned in the vaccine product insert.

Vaccinators and supervisors at the vaccination site will provide primary treatment of all AEFIs. If needed,
cases should be immediately referred to the nearest AEFI management centre/ health facility and reported

to the appropriate authority.

COVID 19 vaccination sessions may be at fixed sites such as at government health facilities such as PHCs,
urban PHCs, CHC, Sub divisional hospitals, district hospitals, medical college hospitais and identified
private hospitals and nursing homes, etc. or in outreach.

s All beneficiaries must be counselied about adverse events which may oceur after COVID-19 vaccine.
These are expecied to be minor events such as local pain and swelling and mild to moderate fever,
etc. However, the list of expected events couid be different based on the safety profile of the COVID19
vaccine(s) which finally gets approved for use.

<

@

@

@

In case of any type of discomfort or iliness following COVID vaccination, the vaccine recipient should
visit the nearest health care facility for treatment.

At fixed session sites, an AEFI management kit or an emergency tray should be available for use. The
contents of the AEFI kit are: Inj. Adrenaline (1:1000) (3), Inj. Hydrocortisone (3), Ringer lactate/Normal
saline (2), 5% dexirose (2), IV drip set (2), scalp vein sets or IV cannula (2), disposable syringes — 5 mi
with 24/25G [M needle (3 sets}, adhesive tape and blank Case Reporting Formats (CRF).

Outreach session sites shouid have an Anaphylaxis kit

Contents of Anaphylaxis Kits

Ali vaccinatars must
be trained to suspect
signs and symptoms
of anaphylaxis and to
use the contents of
the anaphylaxis kit tc
provide a single, age-
appropriate dose of
injection Adrenaline
and arrange
transportation of the

patient 1o the nearest

AEFl  management
centre/hospital  for
further  treatment.

» Job aid for recognizing anaphylaxis
* Dose chart for adrenaline as per age
* 1 mbL ampoule of adrenaline (1:1000 aqueous. solution}

-3 nos.

*» Tuberculin syringes (1 mi) OR insulin syringe (of 40

units, without fixed needle) - 3 nos.

+ 24G/25G needles (1 inch) ~ 2 nos,
+ Swabs - 3 nos.

+ Updated contact information of D0, Medical Officer(s) of

PHC/CHC, referral center and local ambulance services

+ Certification by Medical Officer for expiry dates of

contents

APHYLINS ]

This is crucial for saving lives in case of rare but life-threatening anaphylactic reactions.

Ensure that is enough stock / supply of injection adrenaline during the campaign, keeping in mind the
short expiry period of the adrenaline.

Each outreach session site should be linked 1o an identified AEFI management centre to provide
immediate treatment for serious AEFI cases.

Adequate transportation should be available to transfer persons with serious adverse reactions to
nearest identified AEF] management centre or health facitity. The vaccinators at the session sites must
be aware of all relevant contact numbers like ambulance services (108 or 102), AEFI management
centres, hicher health care facilities, etc.
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a  Staies and UTs should identify at least one AEFI management centre in each block.

s During vaccination campaign, AEFt management centres must be identified near the vaccination sites.
PHCs, CHCs, UPHCs, DHs or any other fixed heaith faciiities with medical officers and paramedical
staff should be identified as AEFI management centres. Private health facilities may also be made AEFI
management centres.

o FEvery session site should be linked to a designated AEFI management centre. Contact details of medical
officer, and address of AEFI management centre should be mentioned in the micro plans and should be
known to staff of the session site.

» Adequate mobility support/ambulance services (102, 108) must be available to transport any person
with AEFI from session sites to AEFI management cenires.

s All MOs acting as supervisors will carry an AEFI management kit,

s All AEFI management centres should have an AEFI management kit and AEFI reporting forms.

o BMO and PHC MOIC should have mobility support to respond to AEFI investigation and management.
o AEFImanagement centres will report the AEFI as per laid out procedures in the national guidelines.

o If required, arrangements should be made to transfer the patient to a secondary or tertiary care hospital
for specialist management.

Any adverse event following COVID-12 vaccination must be reported. There is no time limit (between
vaccination and onset of symptoms) for reporting AEFIs. If the heaith worker or the treating physician or
anyone suspects the event to be due to vaccinaticn, it should be reported.

State and district authorities (310/CMO or the Block MO) should proactively reach out to all health care
service providers such as medical colleges, hospitals (public, autonomous and private) and individual
practitioners and sensitize them to report any adverse event following COVID-19 vaccine as per guidelines.

Doctors should ask and record history of COVID-19 vaccination in OPD prescriptions, casualty records,
clinical treatment sheets, etc. Patients with history of COVID-19 vaccination (any duration) in which onset
of symptoms has occurred AFTER COVID-19 vaccination should be considered as AEFIs and reported by
the treating doctor to the nearest PHC doctor or District Immunization / RCH Officer in Case Reporting
Format or telephonically. During investigations conducted by the DIG/district AEFI committee, all treatment
recerds of the patient must be shared for causality assessment.

Professional bedies like IAR IMA, IPHA, partner agencies like WHO-NPSP, UNICEF, UNDP USAID, PATH and
others should also be encouraged to support AEF| surveiliance.

Biank copies of Case Reporting Formats (CRF) shouid be available with potential reporters to capture AEFI
details. The reporier should alse know whom to report and how to report. Thereafter, the case shouid be
investigated by the district health authorities (DIO with support of the district AEF! committee members)
as per national AEFI guidelines. '
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A serious or severe AEF| case needs to be reported immediately to the concerned Medical Officer or the
appropriate health authorities. Soon after the identification / notification of a serious and severe AEFI, a
two-step process must be initiated.

Report serious and severe AEF| to the appropriate authority (DIO or the nearest government health
facility) in Case Reporting Format.

¢ Investigation of all reported serious and severe AEF| by District Immunization Officer or District
AEF| Committee.

o All serious and severe AEFIs should be treated as a medical emergency and priority should be -
given to its management followed by its reporting and investigation on the standardized AEFI
formats. All serious and severe AEFIs should be documented on a CASE REPORTING FORM
{CRF).

All serious and severe AEFIs should be treated as a medical emergency and priority should be given to its
management followed by its reporting and investigation on the standardized AEF] formats. All serious and
severe AEFIs should be documented on a CASE REPORTING FORM (CRF).

Reporting through Co-WIN

Co-WIN is a web-based application developed for management of COVID-19 vaccination process including
AEFT reporting. In the beneficiary moduie of Co-WIN, there is a provision for reporting of AEFI cases
following COVID-19 vaccines.

e All adverse events {minor, severe and serious) foliowing COVID-19 vaccination must be reported in Co-
WIN by

* The vaccinator through vaccinator's module
*  The DIO through district login in Co-WIN

= |mmediately inform severe and serious AEF cases telephonically by vaccinator to supervisor/medical
officer/DIO.

Ali AEFis {minor severe and serlous) folowing COVID-19 vaccines

Fersons with access to Co-WiN

tle] ‘ Vaccinater

Basic information entered into Co-WIN

(e suiomaticely varsfened W Co-WIN - SAFEWAL
Go-WIN - SAFE-VAC

Serious ! Severe : Minor

~ DIG 1o investigate and compiete CRF. PCIF, FCIP

Al AEFIs froinot. severe and sericusd must be entered inlo AEFT registers al planning uni
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e Only basic information is entered in Co-WIN, which is automatically transferred to SAFE-VAC.

¢ Once the basic case details are entered through Co-WIN, DIO can generate CRF for a serious / severe
case. DIO, using a single sign-on through Co-WIN, can access SAFE-VAC for AEF|s refated to COVID-19
vaccines and can enter information into CRF, PCIF, FCIF and can upioad the documents

AEFI registers at PHC/block/planning unit levels: ANMs at block/planning unit should notify all AEF[s
(serious, severe and minor) of their respective areas on weekly basis and document them in the AEF|
register which is being maintained at the centre. Medical Officer In-charge of the block or planning
unit {(PHCs, CHCs etc.) shouid analyse the information regularly 1o jook for any pattern or preventable
pregramme errors and inform to District Immunization Officer.

Reporting and investigation of cluster AEF! cases: Cluster of AEFI cases is a specific condition which
warrants immediate investigation because of its nature and seriousness. Each case of an AEFI cluster
should be separately reported and investigated as per national AEFI guidelines.

For known anxiety clusters, separate CRFs should be filled for each case of a cluster. In confirmed anxiety
clusters ONLY, if symptoms, clinical sequence of events, treatment and cutcome are similar in ali cases, a
single, completely-filled PCIF and FCIF with ali critical information recorded can be submitied. in addition,
a summary report of the district AEFI committee certifying that this is an anxiety cluster should also be -
submitied along with the CRFs, PCIF, FCIF, hospital records, etc. of the cluster.

if cases of a cluster are showing different clinical pictures, separate PCIFs, FCIFs need to be filled for
each case.

All serious and severe AEF! cases after COVID-19 vaccines must be investigated as per the National AEFI
Guidelines. The process of investigation must be expedited in order to collect accurate and complete
clinical and epidemiological facts so that causality assessment can be completed as soon as possible.
Following actions are required in advance as preparation for investigation of cases:

o District AEFI committee meetings must be held at least one month prior to the start of COVID-19
vaccination. All members of the committee must be sensitized, and their services should be utilized, if
needed, 1o investigate the cases.

o Thedistrict AEFl committees must include druginspectors and ensure their support inthe investigations.

o Medical Officers of government and private health care facilities, where serious AEF| cases are expected
to reach for treatment, must be informed and sensitized about AEFI surveiliance for immediate reporting
and cooperation in investigations. Their support is also crucial for ensuring availability of medical
records and clinical details of the cases which are required for causality assessment of the cases.

If a death following vaccination is reported, and the case was not hospitalised or clinicai records are
not available, relatives should be motivated to give consent for post mortem. Post mortems should
be conducted to find the pathological cause of death. Any sampies sent for laboratory tests should be
foilowed up for obtaining results as soon as possible.

If consent for post mortem is refused, the AEFI verbal autopsy form should be administered as soon as
possible.
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The testing of vaccine samples is done very rarely. It should not be done unless there is a specific reason
to doubt vaccine quality. Decision for testing will be taken by the district AEFI committee and the DIO
should consuit the state for this. Necessary guidelines and procedures for testing of COVID 19 vaccine
samples available at that time should be foliowed.

Once investigations are compiete for a serious/severe AEFI case and all supporting documents are
available {hospital records, post mortem reports, fina! outcome), trained experts of the state and national
AEFI committees assess the case as per globally accepted causality assessment protocol and available
evidence of safety profite of the vaccine to classify it as follows:

WHO cause specific definition of AEFIs

i 2 3 4 5
Vaccine Vaccine quality  Immunization Immunization

product- defect-related  error-related  anxiety-related  Coincidental
reiatled reaction reaction reaction event
reaction

An AEFI thatis
caused or

An AEF! that is

precipitated by
a vaccine that

An AEFI that is

caused or is due to one An AEF| that is causec:]_by
precipitated by or more caused by An AEFI arising something
a vaccine due quality defects Inappropriate from anxiety other th.an the
to one or more of the vaccine vaccine about the vtac;me
of the inherent product handling, immunization. | Pre .UCt’.
properties of including its prescribing or Immunization
the vaccine administration administration. imri:sirzgtrion
product device as )
provided by anxiety
the

manufacturer

Training on AEFI surveiliance will be a part of overall training package for COVID-19 vaccine implementation.
Cascaded trainings will be conducted till the level of vaccirators. The content will provide information on
AEF! surveillance system in the country with roles and responsibilities and specific information on AEFls
related to COVID-19 vaccines. All personnel involved in vaccination and AEFI surveillance including those
in the private sector should be sensitized for identification and reporting of AEFls.
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Session site

Vaccinator Officer-vaccinator at the session site will be responsible for administering COVID?9 vaccines
safely as per guidelines and conveying appropriate messages to each beneficiary regarding management
of AEFIs. S/he will also be responsible for reporting all AEFIs informed to her through recommended
channels.

a. Inform the beneficiaries about the possible minor adverse events following COVID-19 vaccination
b. Ask beneficiaries to wait at vaccination sites for 30 minutes after vaccination

¢. If any adverse event happens at the sessicn site, manage appropriately
. Primary treatment to ali AEFIs
ii. Inj. Adrenaline for suspected anaphylaxis
iii.  Informto MG/ DIO
iv. Arrange transport to refer, if required

v.  Enter the AEFI information in beneficiary module of Co-WiIN

d. If any person reports about adverse eveni after 30 minutes following vaccination
i.  Ask beneficiary to contact nearest health care facility for prompt management

ii. Enter the AEFI information in beneficiary module

Supervisor will ensure that the trained vaccinators at sessions are following all guidelines for safe
administration of vaccines, conveying correct messages regarding adverse events and their management
anhd ensure availability of anaphylaxis kits at the session site.

Medicat Officer — The medical officer at the PHC will ensure that all session sites are tagged to an AEFI
management centre with AEFI management kits. S/he should be trained in managing emergencies
following CGVID19 vaccination and ensures adrenaline ampoules at the session sites are within expiry
dates.

a. DIO should ensure all health personnel involved in the COVID19 immunization programme are trained,
cold chain is adequate, and processes are in place to manage AEFis foliowing vaccination.

b. DIO should network with ail large hospitals and medical colleges (government, PSU, autonomous and
private) and doctors to report minor, sericus and severe AEFIs using the recommended processes.

c. District AEFI Committee - DIO will expand the commitiee to include neurologists, cardiologists,
respiratory medicine speciafists/medical specialists and obstetrician & gynaecclogist. These
specialists will support DIOs in investigation of the case and establishing a diagnosis for causality
assessment. District AEFI committee shall meet at least 15 days before the campaign to familiarise
itself regarding preparations for vaccination, potential vaccine issues, is available to conduct urgent
serious AEF| investigations and assesses investigation reports to give probabie diagnosis.

112 COVID-19 VACCINE
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d. If any serious/severe AEF| case is reported
* Arrange for clinical management at secondary or tertiary care hospitals
* Investigate the case

¢ If the case information has not already been entered in Co-WIN by vaccinator, enter the basic
information through district log-in (information is automatically transferred from Co-WIN to SAFE-
VAC)

s Complete CRF, PCIF and FCIF in SAFE-VAC

+ Entry of all AEFIs (minor, severe and serious) reported directly to BIO by persons not having access
to Co-WIN (MOs, private practitioners, other healthcare staff etc.)

¢ Expansion of District AEF| Committee

Freparatory * Sensitization of District AEFI Committee members
» Expansion of reporting network — medical colleges, private practitioners
e Arrange for clinical management
AEFI o |nvestigate the case
Management

e Enter the basic information into Co-WIN
¢ Complete CRF PCIF and FCIF in SAFE-VAC

e Entry of all AEFls (minor, severe and serious) reported directly to DIO by
Reporting persons not having access to Co-WIN (MOs, private practitioners, other
healthcare staff etc.)

o SEPIO-Ensure ali districts are using trained vaccinators for session sites, and they are aware of
procedures for managing, reporting and investigating AEFis as per guidelines. He/she ensures state
AEFI committee and district AEFI committee members are oriented on COVID19 vaccination and are
aware of their roles and responsibilities.

o State AEF] Committee-SEPIO will expand State AEFI Committee to include neurologists, cardiologists,
respiratory medicine specialists/medical specialists and obstetrician & gynaecologist. State AEFI
committee meets at least 7 days before the campaign to famitiarise itseif regarding preparations for
vaccination, potential vaccine issues, be available to conduct urgent serious AEFI investigations and
assess causality of AEFI cases following COVID19 vaccinations within recommended timelines.

a. MOHFW (including AEFI Secretariat) - Coordinates with partners to ensure preparations are in place
for COVID 19 vaccination. Reported and investigated AEFs are causally assessed and database
analysed for potential signals. Consultative meetings with experts are held for further management of
potential signals.
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b. National AEFI Committee — National AEFI Committee will be expanded to include neurologists,
cardiologists, respiratory medicine specialists/medical specialists and obstetrician & gynaecologist.
The national AEFI committee monitors the progress and analysis/ assessment of AEFIs reported
and investigated in the districts, conducts and approves causality assessment results, assesses
causality assessment data and active surveillance data for better understanding of the safety profile
of COVID19 vaccines.

When a new vaccine is approved for use, there is a theoretical possibility of occurrence of some events
based on available data for existing and new vaccines. Such Adverse Events of Speciai Interest (AESI)
should be monitored

e To ensure these are not occurring at a rate more than the background or expected rate and

e To elicit safety issues related to these as early as possibie and take appropriate action

An active AESI sentinel surveillance, which is one of the ways to assess these AES!s, will complement the
regular passive AEF| surveillance system. The combined evidences from routine AEFT surveillance and
active AESI surveillance will further help in generating sound evidence to characterize the safety profile of
the new vaccine. A few sentinel sites across the country will be chosen for this AESI surveillance as part
of separate project.

The evaluation of safety signals identified
through reported AEFIs is part of vaccine
vigilance and is esseniial to ensure that
reguiatory authorities and imrnunization
programme have the most up-to-date
information on benefits and risks.
Database of AEF| cases reported from the
districts, canbe analysed for safety signals
by integrating automated data-mining and
appropriate statistical methodologies.
The evidences generated by the system
will equip decision makers to take
Impetrtant decisions 1o ensure vaccines
administered under the programme are
safe.

Eagphat
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1. Expand committees at various levels to include neurologists, cardiclogists,
respiratory medicine specialists/medical specialists and obstetrician &
gynaecologist

2. Expand reporting network through sensitizing medical colleges, private
practitioners and medical officers ’

3. Expediie investigation and causality assessment of cases
4. Prompt case management / referral of AEF] cases

_ 5. Vaccinators at the session sites and DIOs at district level can directly enter
S basic informaticn of AEFIs following COVID-19 vaccines, which will be
transferred automatically to SAFE-VAC for further processing.

e Copy
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Serious side effects leading to hospitalization or deaths
following COVID-19 vaccination are very rare

Follow COVID appropriate behaviour
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Government of India
Ministry of Health & Family Welfare
Immunization Division
Nirman Bhawan, New Delhi
Date: 07™ December 2021

Causality assessment results of 178 reported Serious Adverse Events Following
Immunization (AEFI) cases following COVID-19 vaccination approved by National AEFI
Committee on 227! November 2021.

The Immunization Division, MoHFW has taken several steps to strengthen the national
AEF] surveillance system for COVID-19 vaccinations. Considering the importance and critical
nature of the task, steps were taken to include medical specialists, cardiologists, neurologists,
pulmonary medicine specialists, obstetrician-gynecologist as members of the causality
assessment sub-committee at the national level. A Special Group has been framed to conduct
causality assessment of AEFIs following COVID-18 vaccination. The results of causality
assessment done by this Special Group is discussed in the national AEFI committee meeting
for final approval.

The results of the causality assessment for 178 cases completed on 22" November 2021
after thorough review, deliberation and approval by the National AEFI Committee is given in
the annexure (anonymized line list of the causality assessment done by the National AEFI
Committee). '

67 out of 178 cases for which Causality assessment has been done were found to have
consistent causal association to vaccination. Of these 67 cases, 52 cases were vaccine
product related reaction including 04 deaths and 15 cases were immunization anxiety related
reaction. 77 cases have inconsistent causal association to vaccination (coincidental - not
linked to vaccination), including 33 death cases. 30 cases were in indeterminate category
including 03 death cases. There were 04 cases in unclasgifiable category, including 03 death
cases.

Vaccine product related reactions are expected reactions that can be attributed to
vaccination based on current scientific evidence. Examples of such reactions are allergic
reactions and anaphylaxis, etc.

Indeterminate reactions are reactions which have occurred soon after vaccination but
there is no deiiniiive evidence in current literature or clinical trial data that this event couid
have been caused due to the vaccine. Further observations, analysis and studies are required.

Unclassifiable events are events which have been investigated but there is not enough
evidence for assigning a diagnosis due to missing crucial information. When this relevant
information becomes available, the case may be reconsidered for causality assessment.

Coincidental events are events that are reported folloﬁving immunization but for which a
clear cause other than vaccination is found on investigation.

Overall, the benefits of vaccination are overwhelmingly greater than the small risk of

harm. However, as a measure of utmost precaution, all emerging signals of harm are being
constantly tracked and reviewed periodically.
eur ColY
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CAUSALITY CLASSIFICATION OF 178 AEF! CASES APPROVED BY THE NATIONAL AEF COMMITTEE
ON 22 NOV 2023- (NEW DELHD

Al - VACCTINE #ROQUCT RELATED REACTION

AZ - VACCINE QUANLTY DEFECT RELATED REACTHON

A3 - IMAMUNIZATION ERROR RELATED REACTION

A IMMUNITATION ANYIETY RELATED REACTION

81 - TEMPORAL RELANIONSRIP ¢ CONSISTENT BU THERE 15 INSUFFICIENT DEFINITIVE EVIDENCE FOR FACCINE CAUSING EVENT

B2 - REVIEWING FACTORS RESULT IN CONFLICTING TRERDS OF CONSISTERCY AND INC ONSITENTY WITH CAUSAL ASSOCIATION 10 IRAMUNIZAHON
C - COINCIDENTAL - UNDERLYING OF EMERGIHG CONDBITION(s). QR CONDINONS CAUSEDR 3Y EXFOSURE 10 SOMETHING OTHER THAN VACCINE

D - UNCLASSIFEABLE

£
P i H DATE OF DATE OF APPROVAL
N NATIONAL | YEAR “Mﬂ_my._ SEX REASON FOR REPORTING/ DUTCOME|  VACCINATION VACCINE DIAGNOSIS AT e | BY NATIONAL AEFi
! (DD/MMIYYYY) COMMITTEE
MON-ST-ELEVATION MYOCARDIAL INFARCTION with AGC-
170 | IND{CO-AEFI)KCTAM21031 2021 56 MALE HOSPITALIZED & RECOVERED 01-08-2021 CGOVISHIELD 56 YEARS and RISK FACTGRS OF SMOKING, ALCOHOL c 22-Nov-21
) CONSUMPTION WITH FAMILY HISTORY.
171 IND{CO-AEFIJKEWYD2 1019 2021 37 MALE HOSPITALIZED & RECOVERED 19-07-2021 COVISHIELD ACUTE ANTERIOR WALL MYOCARDIAL INFARCTION Bl 22-Now-21
172 IND{CO-AEFI)MHBMC2? 1066 021 15 FEMALE HOSPITALIZED & RECOVERED 30-07-2021 COVISHIELD ACUTE FEBRILE iILLNESS N Al 22-Nov-21
173 IND{CC-AEFI}WBDIL21034 2021 32 MALE SEVERE & RECOVERED 05-08-2021 COWISHIELD ANAPHYLAXIS Al 22-Nov-21
174 IND{CO-AEFI}PDPNY2 1006 2021 20 MALE HOSFITALIZED B RECOVERED 17-06-2021 COVISHIELD GUILLAIN BARRE SYNDRCGME 31 22-Nov-21
175 IND[CO-AEFIKEPTMZ1011 2021 51 FEMALE HOSPITALIZED & RECOVERED 14-08-2021 COMISHIELD ALLERGIC BRONCHITIS o 22-Nov-21
176 IND{CO-AEFIJDLNWEZ LO0S 2021 24 FEMALE HOSPITALIZED & RECOVERED 06-08-2021 COVISHIELD ALLERGIC REACTION Al 22-Nou-21
177 IND[CO-AEFIIMPSDL2I00L 2021 51 MALE SEVERE & RECOVERED 01-04-2021 COVISHIELD ; FOCALSEIZURE Bl 22-Nov-21
178 IND{CO-AEFIJKEAPZ21 0140 2021 25 FEMALE DEATH 07-06-2021 i COVISHIELD ,, THROMBOSIS WITH THROMBOCYTOPENIA SYNDROME Al 22-Nov-21 ‘
: 4
*Covid vaccine is a new vaccine. The causality may change as more information become available.
4

Verified by Dr Anil Gurtoo and Dr Anju Seth on 01 Dec 2021
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As you may be aware that there is a mechanism to report, investigate,

analyse and assess the Adverse Events Following Immunization (AEFI) in the

In the light of concerns raised regarding post vaceination embolic and
thrombotic events particularly with AstraZeneca-Oxford vaccine [Covishield in
India], an in-depth analysis to identify the thromboembolic events (such as
Cefebral Venous Sinus Thrombosis, Deep Vein Thrombosis and Pulmonary

Embelisrm)  in association  with thrombocytopenia  (Thrombosis  with

Gl TR AP P AN S LR AL B b LR et o

Thrombocytopenia Syndrome- TTS) following use of COVISHIELD & COVAXIN was

conducted.
As per the in-depth analysis of AEFI cases by National AEFI Committee for

TTS following COVID-18 vaccination (till 03 Rpril 2021), there is a very miniscule

but definitive risk of thromboembolic events following the administration of
COVISHIELD vaccine. The reporting rate of these events in India is around
0.81/million doses, which is much lower than the 4 cases/million reported by UK's
regulator Medical and Health Regulatory Authority (MHRA). Germany has
reporied 10 events per million doses. There were no potential thromboembolic
events reported following COVAXIN,

Aldhough, the observed rates have been less than expected rates for such
avents, MoHFW would continue 1o monitor the safety of all COVID-19 vaccines and
promote repotting of suspected adverse events for investigations and causality
assessments. In this regard, National AEFI Committee has prepared 2 advisories
viz. 1} Advisary for healthcare service providers r’m Diagnosing and freating

Thrombosis and Thrombocyiopenic Syndreime (TS} occurring afier

administration of COVID-19 vaceine & 2) Advisory for vaccine beneficiaries fo
encourage people {0 encourage reporting of such events fo the healih system, be

Conid...

5% “f\u_\\ Cbﬁ)ﬂ

Room No. 145-4, Nirman Bhawan Wew Delhi - 116011
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2.
aware of TTS and seek medical help (enclosed ag Annexure).
You are kindly recquested to share the first advisory on TTS with all
concerned public & private health institutions and professional bodies like IMA,
efc. 1 provide guidance for Diagnosing and treating Thrombosis and

Thrombocytopenic Syndrome (TTS) occurring after administration of COVID-18

vaccine. The second advisory te be circulated to all healthcare workers and made
available at such platforms sc as to create awareness amongst vaccine

beneficiaries.

tnclosures: As ahove

(Dx. Manohar Agnani)

Additional Chief Secretawi%ecxetaw!?rémcipai Secretary, Health & family

Welfare, Bl States/UTs

P
r
r

:

Copy to:

Mission Director (NHMj), All States/UTs
Additional Secretary & Mission Director (NHM)




Timgnosing and treating Thrombosis and Thromboeoytopenic Syndrome (TTS) oocurring sfter

E=] i L=

administration of COVID-19 vaccine

Reports of rare cases of thrombosis associated with thrombocytopenia have been reported globally
from some countries following the use of some COVID 19 vaccinations particularly AstraZeneca
vaccine {Covishield in India] and Johnson & Johnson's Janssen vaccine. These cases have been
reported to have occurred within two to three weeks of vaccination, mostly after the first dose;
younger than 60 years and women were observed to have a higher risk of the problem. Drug regulators
of EU, UK and USA are investigating these reports. A causal relationship between these rare events
has not been established at this time'. WHO has stated’ that a causal relationship between the
ChAdOx-1S vaccine (AstraZeneca/Covishield) and Thrombosis with Thrombocytopenia Syndrome
(TTS} (a very rare syndrome of blood clotting combined with low platelet count reported about 4 to
20 days following vaccination) is considered plausible although the bioclogical mechanism for the
syndrome is still being investigated.

In India, the National AEFI Committee has reviewed 498 serious and severe adverse events following
COVID-19 vaccinations to identify TTS - thrombhoembolic events {such as Cerebral Venous Sinus
Thrombaosis, Deep Vein Thrombosis and Pulmonary Embalism) in association with thrombocytopenia.”
Only a few cases clinically compatible with the diagnosis of TTS has been identified among these 498
cases which constitute a miniscule part of the total doses administered, such cases were reviewed, if
these cases are considered as suspected TTS, the reporting rate of these events in India would be
around 0.61/million doses, which is much lower than the 4 cases / million reported by UK’s regulator
(MHRA) or the 10 cases / million doses reported by Germany. Based on UK's reporting rate, there
should have been 360 cases of TTS in India with 9 crore doses administered. Published scientific
literature shows that thromboembolic phenomenon is almost 70% less in South East Asian population
compared to those of European descent®#~ .

Available AEFI data from india does not suggest any overall increase in clotting conditions such as deep
venous thrombosis or pulmonary embolism following administration of COVID-19 vaccines. Reported
rates of thromboembolic events after COVID-19 vaccines are in line with the expected number of

TEMA Statement' hitps:/fwww.ema.europa.eu/en/news/covid-19-vaccine-astrazeneca-benefits-still-
mnweish-riske-desnite-possible-link-rare-hlood-rlofs

UI( MHRA statement: ‘MUJS Fwww gov, wk/f‘ovelnlnuﬂ/neufs/’ux regulator-confirms-that-people-should-

¢ {g-receive-the- ‘covid-19-vaccine- astrazeneca

2 WHO GACVS statement of 21 April: hitgs://www. who.int/publications/i/item/WHQ -2019-nCoV-vaccines
SAGE recenunendation:AZD1222-2021.1

3 ee LM, Gallus A, findal R, Wang C, Wu CC. Incidence of Venous Thrombaembalism in Asian Populations: A
Systematic Review. Thromb Haemast. 2017 Dec; 117(12):2243-2260. doi: 10.1160/TH17-02-0134. Epub 2017
Dec 6. PMID: 29212112, hitps:/fpubmed.nchinbmanih goyv/29212112/

* White RH, Keenan CR. Effects of race and ethnicity on the incidence of venous thromboembalism. Thromb
Res. 2009;123 Suppl 4:511-7. doi: 10.1016/50049-3848{09)70136-7. PMID: 19303496,
hitper//pubmeadonchinimnih gov/18303496

S 7AKAL N A and McCLURE, LA, {2011), Racial differences in venous thromboembolism. Journal of Thrombosis
and Haemostasis, 8: 1877-1882. hitps://onlineiibrary.wiley.com/doi/full/10.1111/1.1538-7836.2011.04443 x
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diagnoses of these conditions. Both conditions occur naturally and are not uncommon. They also occur
in patients with COVID-19 infection.

irformation for healthcare professionsis

Healthcare professionals should be alert to the signs and symptoms of TTS (thromboembolism and
thrombocytopenia syndrome), so that they can promptly investigate and treat people affected in line
with available guidelines.

Dizpnnsic and Management

Investigations for any suspected cases of thrombosis and thrombocytopenia:

Blood
o Platelet count <150x 10°%/L confirming Thrombocytopenia
o Coagulation screen-raised D-Dimer values (>4000 mcg/L, suspect if the D-dimer [evel
is 2000-4000 mcg/L)
© Preserve serum sample for Antibodies to platelet factor 4 {PF4) which are detected
using ELISA HIT assay.
Radio-imaging studies
o CT/MRI specifically for cerebro-vascular sinus thrombosis, haemorrhage, stroke
o ECHO heart for pulmonary embolism
o Radio-nuclectide studies and CT chest for pulmonary embolism
o USG-doppler for thrombus in the portal, splenic, mesenteric veins
o USG-doppler of the limbs for deep vein thrombosis (DVT)

Uniikely a case of TTS

@

Thrombocytopenia without thrombosis with D-dimer normal or near normal and normal
fibrinogen level

Thrombosis with normal platelet count and D-dimer <2000 mcg/L and normal fibrinogen

Wianagerent of Thrombosis and Thrambocviopenic Syndrome {TTS) at a tertiary care hospital® such

e %
T &

s District Hospital or Medical college, ete.

2

Administer intravenous immunoglobulin (IV-Ig) urgently, 1 g/kg (divided into two days if
needed) as this is the treatment most likely to influence the disease process.

CORRECT fibrinogen levels if needed, to ensure level does not drop below 1.5 g/L, using
fibrinogen concentrate or cryoprecipitate

When fibrinogen is >1.5 g/L and platelets >30 x10°/L consider starting anticoagulation. If
anticoagulation is needed before then, critical illness dose Argatroban can be considered,
initially without dose escalation and maintained at low dose.

ANTICOAGULATE with non-heparin-based therapies such as DOACs (Direct-acting oral anti-
coaguiants), Argatroban, Fondaparinux or Danaparoid depending on the clinical picture.
Bieeding and thrombotic risk needs to be carefully balanced and lower doses may be
appropriate while platelet count is still low.

Steroids and plasma exchange should be considered and in particular if there is a delay in
giving iv-lg.

If no overt thrombosis, but thrombocytopenia with raised D Dimer, thrombo-prophylaxis with
non-heparin-based anticoagulants should be considered — balancing bleeding and thrombotic
risk. DOAC, fondaparinux or danaparoid can be used.

*Ambulance services should be made available for transportation/referral of the patient to the tertiary
care hospital.

£ F- N




following Interventions:

e Avoid platefet transfusions. Discuss any required interventions. If neurosurgery is required,
this should not be delayed, and if the platelet count is <100 x10%/L a platelet transfusion wili
be appropriate after, or with, IV-Ig

AVOID all forms of heparin including heparin-based flushes. (It is unknown whether heparin
exacerbates the condition but until further data is clear, this is best avoided).

Avoid thrombopoietin receptor agonists and Antiplatelet agents.

Continue anticoagulation for at least 3 months. If thrombosis was only arterial, once the D-
dimer, platelets and fibrinogen have returned to normal, the patient can be switched to an
antiplatelet agent and continued for three months.

e  Monitor the platelet count periodically to abserve for possible relapse.

aticns for the administration of COVISHIELD in the context of T15:

Past h:story of major venous and arterial thrombosis occurring with thrombocytopenia.

gorting of suspectes TTS cases:
s Suspected cases of 'I'I'S accurring within 20 days of vaccination should be reported to the
vaccinator or the District Immunization Officer (DIO) in the Case Reporting Format for
further reporting on Co-WIN app.

AR I L8 X A KRR NS KER ST W (R R L B O gy ey

Covishield, the COVID-19 vaccine continues to have a definite positive benefit-risk profile, with
tremendous potential to mitigate the severity of infections and reduce deaths due to COVID-19 across
the world and in India. Over 15.3 crore doses of Covishield vaccine have been administered as of 08t
May 2021 in India. The Ministry of Health and Family Welfare will continue to monitor the safety of
all COVID-19 vaccines and promote reporting of suspected adverse events.

References:

1.
2
5 )
3 a-gcourring- w‘tfr -C- Jn -vaccine 20210407 pdf
? 3. v, bilk/novernment/publications/regutatory-approval-of -covid-19-vaccing-
3 >Ca /|a tor mdtlon—fm healthcare-professionals-on-covid-19-vaccine-
: ;‘;mnecﬁphmmamdvnamg properties




Rt -.:--—.5- P oo e ey ae R RN . £
omnosis and Thrombooy VEGEena C_ ndrom el 5:}} Qocury ﬂg after administration of OV

vaccine

Reports of rare cases of thrombosis (blood clotting) associated with thrombocytopenia {low platelet
counts) — Thrombosis and Thrombocytopenia Syndrome (TTS) - have been reported globally from
some countries following the use of some COVID 19 vaccinations particularly AstraZeneca vaccine
[Covishield in India] and Johnson & Johnson's lanssen vaccine. The World Health Organization {WHQ)
and drug regulators of EU, UK and USA are investigating these reports (1, 2). A causal relationship
between these rare events has not been establishad at this time though it is considered to be plausible
by WHO (3},

In India, a review of reported 498 serious and severe AEFI cases by National AEFI Committee shows
only a few cases clinically compatible with the diagnosis of TTS have been identified. Published
scientific literature shows that thromboembolic phenomenaon is almost 70% less in South East Asian
population compared to those of European descent (4, 5, 6).

Avaccine beneficiary vaccinated with any of the COVID-19 vaccines, particularly Covishield and having
one or mare of the symptoms mentioned below (see BOX) should be suspected ta have Thrambaosis
and Thrombocytopenia Syndrome (TTS). (7)

Symptoms occurring within 20 days after receiving any COVID 19 vaccine
(Recipient should report to the health facility where vaccine was administered)
® Shortness of breath

o Chest Pain

e Pain in limbs / pain on pressing the limbs or swelling in the limbs (arm or calf)

° Multiple, pinhead size red spots or bruising of skin in an area beyond the injection site

o Persistent abdominal pain with or without vomiting

a Seizures in the absence of previous history of seizures with or without vomiting

e Severe and persistent headaches with or without vomiting {in the absence of previous
history of migraine or chronic headache)

o Weakness/paralysis of limbs or any particular side or part of the body {includes cranial
nerve involvements)

o Persistent vomiting without any obvious reason

° Blurred visien/ pain in eyes/Diplopia

o Mental status change / encephalopathy/ depressed level of consciousness

o Any other symptom or health condition which is of concern to the recipient or the family

i Y = administration of COVISHIELD in the contesxt of TV5:
Past history of major venous and arterial thrombosis occurring with thrombocytopema

The Ministry of Health and Family Welfare will continue to manitor the safety of all COVID-19 vaccines
and promote reporting, investigation and monitoring of suspected adverse events. Covishield, the
COVID-19 vaccine continues to have a definite positive benefit-risk profile, with tremendous potential




A

to mitigate the severity of infections and reduce deaths due to COVID-19 across the world and in India.

Over 15.3 crore doses of Covishield vaccine have been administered as of 08" May 2021 in India.

References:

1. EMA Statement: hitps://www.ema.eurcpa.eu/en/news/covid-19-vaccine-astrazeneca-benefits-still-
outweigh-risks-despite-possible-link-rare-blood-clots

2. UK MHRA statement: https://www.gov.uk/government/news/ul -regulator-confirms-that-pecple-
should-continue-to-receive-the-covid-19-vaccine-astrazeneca

3. WHO-GACVS statement of 21 April: hitps://www. who.int/publications/i/item/WHQ-2019-nCoV-
vaccines-SAGE recommendation-AZD1222-2021.1

4, Lees LH, Gallus A, Jindal R, Wang C, Wu CC. Incidence of Venous Thromboembolism in Asian
Populations: A Systematic Review. Thromb Haemost. 2017 Dec;117(12):2243-2260. doi:
10.1160/TH17-02-0134. Epub 2017 Dec 6. PMID: 29212112,
https://pubmed.ncbi.nlm.nih.gov/29212112/

5. White RH, Keenan CR. Effects of race and ethnicity on the incidence of venous thromboembolism.
Thromb Res. 2009;123 Suppl 4:511-7. doi: 10.1016/50049-3848(09)70136-7. PMID: 19303496,
https://pubmed.ncbi.nlm.nih.gov/19303496/

6. ZAKAI, N.A. and McCLURE, L.A. {2011), Racial differences in venous thremboembolism. journal of
Thrombosis and Haemostasis, 9: 1877-1882. https://onlinelibrary wiley.com/doi/full/10.1111/}.1538-
7836.2011.04443 x

7. httpsy//www ema.europa.eu/en/news/astrazenecas-covid-19-vaccine-ema-finds-possible-link-very-

rare-cases-unusual-blood-clots-low-hlood
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Bleeding and clotting events following COVID
vaccination miniscule in India

National AEFI (Adverse Event Following
Immunization) Committee submits report to the
Union Health Ministry

Posted On: 17 MAY 2021 2:32PM by PIB Delhi

Bleeding and clotting cases following COVID vaccination in India are minuscule and in line with the
expected number of diagnoses of these conditions in the country, a report submitted by the National AEFI
(Adverse Event Following Immunization) Committee to the Ministry of Health & Family Welfare said.

Alerts have been raised in some countries on post-vaccination “embolic and thrombotic events” on 11 March
2021 particularly with AstraZeneca-Oxford vaccine [Covishield in Tndia]. A decision was taken to conduct an
urgent in-depth analysis of the adverse events (AE) in India in the light of the global concerns.

The National AEFI committee noted that as of 03 April 2021, 75,435,381 vaccine doses had been
administered (Covishield — 68,650,819: Covaxin — 6,784,562). Of these, 65,944,106 were first doses and
9,491,275 second dose. Since the COVID-19 vaccination drive was initiated — more than 23,000 adverse
events were reported through the CO-WIN platform reported from 684 of the 753 districts of the country. Of
these, only 700 cases (@ 9.3 cases /million doses administered) were reported to be serious and severe nature.

The AEFT Committee has completed an in-depth case review of 498 serious and severe events, of which 26
cases have been reported to be potential thromboembolic (formation of a clot in a blood vessel that might also
break loose and carried by the blood stream to plug another vessel) events — following the administration of
Covishield vaccine — with a reperting rate of 0.61 cases/ million doses.

There were no potential thromboembeslic events reported following administration of Covaxin vaccine.

AEFT data in India showed that there is a very miniscule but definitive risk of thromboembolic events.
The reporting rate of these eveiils in India is arcund §.61/million doses, which is much Jower than the 4
cases/million reported by UK’s regulator Medical and Health Regulatory Authority (MHRA).

Germany has reported 10 events per million doses.

It is important to know that thromboembolic events keep occurring in general population as background and
scientific literature suggests that this risk is almost 70 per cent less in persons of South and South East Asian
descent in comparison to those from European descent.

MOHFW 1s separately issuing advisories to Healthcare Workers and Vaccine Beneficiaries to encourage
people to be aware of suspected thromboembolic symptoms occurring within 20 days after receiving any
COVID-19 vaccine (particularly Covishield) and report preferably to the health facility where vaccine was
administered:

» breathlessness; /\?gu\y_, %
» pain in chest;
» pain mn limbs/pain on pressing limbs or swelling in limbs (arm or calf);

o multiple, pinhead size red spots or bruising of skin in an area beyond the injection site;
» persistent abdominal pain with or without yomiting;
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= seizures in the absence of previous history of seizures with or without vomiting;

o severe and persistent headache with or without vomiting (in the absence of previous history of
migraine or chronic headache);

» weakness/paralysis of limbs or any particular side or part of the body (including face);

» persistent vomiting without any obvious reason;

= blurred vision or pain in eyes or having double vision;

o change in mental status or having confusion or depresscd level of consciousness

» Any other symptom or health condition which is of concem to the recipient or the family
Covishield, the COVID-19 vaccine, continues to have a definite positive benefit risk profile with tremendous

potential to prevent infections and reduce deaths due to COVID-19 across the world and in India. Over 13.4
crore doses of Covishield vaccine have been administered as on 27 April 2021 in India. MoHFW is
continuously monitoring the safety of all COVID-19 vaccines and is promoting reporting of suspected adverse
cvents.
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Dated: 11" October 2021

. VIANOMAR AGRNANIL , 148

Hional Secretary

This is in reference to my DO letter No: T-13020/03/2021-Imm dated 17" May 2021 in which
adviscries for healthcare service providers and vaccine beneficiaries for suspecting, diagnosing.
treating and reporting suspected cases of Thrombosis and Thrombocytopenic Syndrome (TTS3.

reported after administration of COVID-18 vaccines were shared with the States for fupther
dissamination.

However, it has been observed that all such suspecied cases of TTS are still not being
reperted from the districts as these advisories have not been disseminated widely among health
care professionals in districts. Clinicians might have come across such cases but are not aware of
details of the District Immunization Qfficer/District RCHO to whom these cases need o ke 1‘e'ported
and  what  are the standard  treatment  protocols to manage the same.

Therefore, you are kindly requested to disseminate the follewing immediately: -

= Firstadvisory on TTS with the concerned public and private health institutions (including
medical colleges, district hospitals, private hospitals, etc.) and professional bodies like
IMA, IAP, FOGSI, Indian Asscciation of Physicians, etc. to provide gudance for
Diagnoesing and treating Thrombosis and Thzomboeytopemc syndrome (TTS) occurring
after administration of COVID-18 vaccine.

Second advisory to all healthcare workers so as 10 creale awareness amengst vaccine
beneficiaries on seeking treatment as soon as possible for any suspected cases of TTS.

The DIOS/DRCI—?OS may be instructed to share their coniact details {email and mobile
numbers) with medical professionals in districts so that all serious and severe AEFls (including

suspocted TTS cases) can be reporied to the system for further necessary acticns related to
investigations. causality assessmenis and risk assessments.

Yours singeraly.

Encicsures; As above

Awt oy

(IDr. Manohar Bgnani)

Additional Chief Secretary/Secretary/Principal Secretary, Health & family Welfare, All
States/UTs

Copy to:
i. Mission Director (NEM), Al States/UTs
- Additional Secretary & Mission Director (NHM) /\(\/\i/ &)f\\j
3. Chairperson, State AEFI Committees \

. SEPIO, All Stales/UTs
> Represeniative, WHO-ICO
6. Chairperson, National AEFI Committee

Room No. 145-A, Nirman Bhawan, New Delhi - 110011
Tel. : 011-23061723, Femaib: sc-agnani®aovin
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Government of India
Ministry of Health & Family Welfare
Immunization Division

Pnexue-Ad g

Nirman Bhawan, New Delhi
Date: 05" November 2021

Causality assessment resulis of 22 reported BSerious Adverse Events Following
Imumunization (AEFI) cases following COVID-19 vaccination approved by National AEFI
Committee on 18™ October 2021,

The Immunization Division, MOHFW has taken several steps to strengthen the national
AEFI surveillance system for COVID-19 vaccinations. Considering the importance and critical
nature of the task, steps were taken to include medical specialists, cardiologists, neurologists,
pulmonary medicine specialists, obstetrician-gynecologist as members of the causality
assessment sub-committee at the national level. A Special Group has been framed to conduct
causality assessment of AEFIs following COVID-18 vaccination. The results of causality
assessment done by this Special Group is discussed in the national AEFI committee meeting
for final approval.

The results of the causality assessment for 22 cases completed on 18" October 2021 after
thorough review, deliberation and approval by the National AEFI Committee is given in the
annexure (anonymized line list of the causality assessment done by the National AEFI
Committee).

09 out of 22 cases for which Causality assessment has been done were found to have
consistent causal association to vaccination. Of these 09 cases, 05 cases were vaccine
product related reaction and 04 cases were immunization anxiety related reaction. 12 cases
have inconsistent causal association to vaccination (coincidental - not linked t{o vaccination),
including 05 death cases. There was 01 case (death) in indeterminate category.

Vaccine product related reactions are expected reactions that can be attributed to
vaccination based on current scientific evidence. Examples of such reactions are allergic
reactions and anaphylaxis, etfc.

Indeterminate reactions are reactions which have occurred soocon after vaccination but
there is no definitive evidence in current literature or clinical trial data that this event could
have been caused due to the vaccine, Further observations, analysis and studies are required.

Unclassifiable events are events which have been investigated but there is not enough
evidence for assigning a diagnosis due fo missing crucial information. When this relevant
information becomes available, the case may be reconsidered for causality assessment.

Coincidental events are events that are reported following immunization but for which a
clear cause other than vaccination is found on investigation. -

Overall, the benefits of vaccination are overwhelmingly greater than the small risk of
harm. However, as a measure of utmost precaution, all emerging signals of harm are being

constantly tracked and reviewed periodically.
TENL Co K)ﬂ
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CAUSALITY CLASSIFICATION OF 22 AEFI CASES APPROVED BY THE NATIONAL AEF} COMIMITTEE
. ON 18 OCT 2021~ (NEW DELRHY

Al VACCINE PRODUCT RE.ATED REACTION

A2 - VACCINE QUALITY DEFECY RELATED REACTION

AS - IMMUNIZATION ERRCR (FLATED REACTION

Ak - IMMUNIZATION ANXFET 7 RELATED REACTION

B1 - TEMPORAL RELATIONSIHI® 15 COMSISTENT BUT THERE IS INSUFF:CIENT DETINITIVE EVIDENCE FOR VACCINE CAUSING EVENT

B2 - REVIEWING FACTORS RESULT IN CONFLICTING TRENDS OF CONSISTENCY AND INCONSISTINCY WITH CAUSAL ASSOCIATION 1O IRAUNIATION
C - COINCIDENTAL - URDERLYIHG OR EMERGING CONDITICN(s). QR CONDIIONS CAUSED BY EXFOSURE 1O SOMETHING OTHES THAH VACCINE

D - UNCLASSIFIABLE

DATE OF o
5, AGE {IN REASON FOR CLASSIFICATION® BY APPROVAL BY
N, NATIONAL iD YEAR YEARS) SEX REFORTING! OUTCOME VACCINATION VACCINE DIAGNOSIS NATIONAL AEFI COMMITTEE NATIONAL AEF|
.w ; (DDIMMIYYYY) COMMITTEE
PITALIZED AN
1 IND{CO-AEFIKABMP21002 2021 42 FEMALE ”Mnmo,._mmmu b 18-01-2021 COVISHIELD ANXIETY REACTION A4 18-10-2021
HOSPITALIZED AND
2 IND(CO-AEF)KACDG21001 2071 50 FEMALE anoe.mwmo 18-01-2021 COVISHIELD ANXIETY REACTIQHN A4 18-10-2021
HOSPITALIZED A ) m
3 IND[CO-AEFIIKEXZK 21001 2021 24 FEMALE :Mwoémwwmu ND 21-01-2021 COVISHIELD FEVER, HEADACHE AND VOMITING Al 18-10-2021 ‘
#
TALIZED AND i
4 ING{CO-AEFIIMPMDS21001 2021 26 MALE MMMMCﬂxmc 16-01-2021 COVISHIELD ANXIETY REACTION Ad 18-10-2021 L]
~
- HOSPITALIZED AND )
6 5 IND{CO-AEFORBGHZ1003 2021 28 FEMALE RECOVERED 16-01-2021 COVISHIELD PNE UMONIA (COVID POSITIVE) C 18-10-2021
HOSPITALIZED AND
6 IND{CO-AEFIITSRIS21002 2021 36 FEMALE RECOVERED 18-01-2021 COVISHIELD NON CARMIAC CHEST PAIN C 18-10-2621
7 IND(CO-AEE | MPBHP21001 2021 45 MALE DEATH 17-02-2021 COVISHIELD COVID 19 DISEASE < 18-10-2021
HOSPITALIZED AND CVA [MULTIPLE INFARCTS) 1N KNOWRN CASE OF TAKAYASU
- 1001 21 30 19-02-2021 ; 10-
8 IND(CO-AEFIJORGIM2 20 FEMALE RECOVERED ARTERITIS c 18-10-2021
HOSPITALIZED AND T
3 IND{CO-AEFIORSUN2 1004 2021 25 MALE RECOVERED 18-01-2021 COVISHIELD ALLERGIC RASH Al 18-10-2021 :
HOSPITALIZED AND CVA (ACUTE ISCHEMIC INFARCT- LEFT BASAL GANGLIA)
10 | IND{CO-AEFIWED 2021 45 FEMALE 02-03-2021 COVISHIELD -10-
{ JWBDMD21607 RECQVERED WITH HYPERTENSION ¢ 18-10-2021
11 | IND{CO-AEFIWBMED 21004 2021 21 FEMALE SEVERE AND RECOVERED 25-01-2021 COVISHIELD ANAPHYLAXIS Al 18-10-2021
ACUTE CORONARY SYNDROME WiTH UNDERLYING
ND{CO-AEFI)WBSPG210 21 76 MALE DEATH 09-03-2021 COVISHIELD c 18:10-
121 InDf ! 106 2 DIABLTES MELLITUS, HYPERTENSKIN AND COPD 10-2021
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Al VACCINE PECDUCT RELATED AEACHON 1
A2 - VACCIME QUALTY LEFECT RELATED REACTION “
AZ - IMMUMIZATION ERRGE BELATED REACTION _
Ad - IAMUTIZATION AMKEE! RELLTED REACTION _

Bl - TEMPORAL BELATIGNSEI 1S CONSISTEHT BUT THERE 1S IMSUFFICIENT DEFINITIVE EVJDENCE FOR WLCT
§2 - REVIEWIHNG FACTORS FESULY IN CONFLICTIMNG TRENDS OF CONSISTENGCY AND INCONSISTENCY WITH CAUSAL ASSCCIATION TO IMMUMIZANION
C - COINCIDENTAL - UNDEZLING OF EMERGING CONDITION(s). OR CONBINIONS CAUSED B ¢ EXFOSURE TO SOMETHING OTHER THAN VACCINE

D - UNCLASSIFIABLE

DATE OF DATE QF
S, H AGE (IN REASCON FOR CLASSIFICATION* BY APPROVAL BY
NO, RATIONAL 1D YEAR 1 vEARS) SEX REPORTING/ DUTCOME VACGINATION VAGCINE DIAGNQSIS NATIONAL AEFI COMMITTEE NATIONAL AEFI
i (GDIMIYYYY)
COMMITTEE
13 IND(CO-AEFI}LUPMZP2100D1 2021 45 MALE DEATH 15-03-2021 COVISHIELD HEMORRHAGIC CVA WITH HYPERTENSION . o 18-10-2021
HOSPITALIZED AND
14 IND{CO-AEFI}KARMN21001 2021 38 FEMALE 05 20-01-2021 COVISHIELD ACUTE GASTRITIS C 18-10-2021
RECOVERED
TOBAR PNEUNONTA WITH ERMPHYSEMA WITH
PULMONARY ALVEOLAR PROTEINACEQUS WITH
15 - 'WBEBDN21005 7 MALE DEATI -03- VISHIELD C 18-10-2021 :
IMD{CO-AEFY 2021 3 EATH 23-03-2021 Lo INTERSTITIAL LUNG DISEASE WITH PROLIFERATIVE 0 i
ARy ") AMCDHRTIC
]
S 1ZE1 AND
16 IND{CO-AEFIYHAKNL21003 2021 45 FEMALE MWMM“H“&_._HMT A 29-01-2021 COVISHIELD AMAPHYLAXIS Al 18-10-2021
r %
i TALIZED AND
17 IND{CO-AEF)WELIL21010 2021 73 FEMALE MWMM“\MmmD 18-03-2021 COVISHIELD POST STROKE EPILEPSY C 18-10-2021
HOSPITALIZED AND
18 IND{CO-AEFI)KACBP21003 2021 27 FEMALE 19-02-2021 COVISHIELD EPILEPSY C 18-10-2021
RECOVERED
SUDDEN CARDIAC DEATH WITH DIABETES MELLITUS AND ,
19 - GNR21003 2021 4, FEMALE 25-03-2021 COVISHIELD C 18-10-2021
IND{CO-AEFI)GUGNR2 ] 8 DEATH CORONARY ARTERY DISEASE ’ ’
HOSPITA
20 IND{CO-AEFI)GOGOS21018 2021 20 FEMALE xmno<mwrmwmo AND 27-06-2021 COVISHIELD ANAPHYLAXIS Al 18-10-2021
ALIZED AND i
21 IND{CO-AEFIIGUGNR21006 2021 21 FEMALE Mmoﬁmmqmmmo 27-07-2021 COVISHIELD VASOVAGAL REACTION Ad 18-10-2021
22 IND{CO-AEFIJTNCBE21001 2021 20 FEMALE DEATH 08-06-2021 COVISHIELD MULTISYSTEM INFLANMIMATORY SYNOROME OF CHILDREN 51 18-10-2021
*Covid vaccine is a new vaccing, The causality may change as more information becorne available. m\o
Verified by Dr Anil Gurtao and Dr Anju Seth on 25th October 2021 \/\ﬂm//\) 0 &
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. AESlincluded because they are seen with COVID-19 Disease 3*

Acute respiratory distress syndrome

Multisystem inflammatory syndrome (children & adults}

Acute cardigvascular injury

{includes: myocarditis/pericarditis, microangiopathy, heart failure, stress
cardiomyopathy, coronary artery disease arrhythmia)

Coagulation disorder

(includes: thrambotic disorders, bleeding disorders)

Anosmia, ageusia

Chilblain — like lesions

Erythema multiforme

Single Organ Cutaneous Vasculitis
Acute kidney injury

Acute liver injury

Acute pancreatitis M5 [Dec2020)
Rhabdomyolysis MEW (Pec 2020}
Subacute thyroiditis M&¥ (Dee 2620)

A pxuge - A20

Submitted {Vaccine)

Submitted (Vaccine)
Myocarditis/pericarditis

near completion.

Others not yet started

Thrombosis near completion;
Bleeding disorder WG to be formed
WG to he formed

WG to be formed

Not yet started

Published

Published lab-based criteria (see *)
Pubiished lab-based criteria (see #)
Not yet started

Not yet started

Not yet started

AESI included because they have a proven or theoretical association with immunization in general

Anaphylaxis 2
Thromboeytopenial 234

Generalized convulsion®?

Acute disseminated encephalomyelitis®

Guillain Barré Syndrome34

Published
Published

Published
Published
Published

AES! included because they have a proven or theoretical association with specific vaccine platform(s)

Acute aseptic arthritis "V

Aseptic meningitis Live vaceines

Encephalitis / Encephalomyelitis Ve vaccines

Published

Published
Published

ldiopathic peripheral Facial Nerve Palsy Intranasa| £Coli Heat Labile Toxin Adjuvanted Vaccine Published
Vaccine associated enhanced disease 1{Formalin inactivated measles/RSY; HIVY, 2{Chimeric YF In press (Vaccine)

Dengue), 5 {SARS / MERS-CaVs)

L Proven association with immunization encompassing several different vaccines
? Proven association with vaccine that could theoretically be true for novel COVID-19 vaccines
3 Theoaretical concern based on wild type disease immunopathogenesis
“Theoretical concern related to viral replication during wild type disease
* Theoretical concern because it has been demonstrated in an animal model with > 1 vaccine platform
* Acute kidney injury — international consensus definition proposed by the Kidney Disease Improving Global
Outcomes expert consensus group (wwue kdigo.org)
e incregse in serum creotinine by > 0.3 mg/dl (226.5 umol/f) within 48 hours, OR
e Increase In serum creatinine to = 1.5 times baseline, known or presumed to have occurred within prior 7
days OR
e Urine volume <0.5 mi/ kg/ hour for 6 hours
# Acute liver injury — definition as used in majority of COVID-18 publications (but no international consensus):

Tyue oY
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> 3-fold elevation above the upper normal limit for ALT or AST OR
> 2-fold elevation above the upper normal limit for total serum Bilirubin or GGT or ALP
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